Municipal Water Pollution Prevention (IWPP)
Annual Report Calendar Year 2012

For the
- Jefferson County
Wastewater Treatment Plants

as required by the
Alabama Department of Environmental Management NPDES Program

Prepared by
Jefferson County Commission
- Environmental Services Department

May 31, 2013



e Municipal Water Pollution Prevention (MIWPP)
| Annual Report Calendar Year 2012

For the
Jefferson County
‘Wastewater Treatment Plants

as required by the
Alabama Department of Environmental Management NPDES Program

.
B
H
s

Prepared by
Jefferson County Commission
Environmental Services Department

May 31, 2013






Municipal Water Pollution Prevention (MWPP)
- Annual Report Calendar Year 2012

For the

Cahaba River WWTP

as required by the
Alabama Department of Environmental Management NPDES Program

Prepared by
Jefferson County Commission
Environmental Services Department

May 31, 2013



. : : ONY PETELOS - :
JEFFERSON COUNTY COMMISSION  cHier EXECUTIVE OFFICER

DAVID CARRINGTON — PRESIDENT ENVIRONMENTAL SERVICES
PR GEORGE F. BOWMAN _
i SANDRA LITTLE BROWN — PRESIDENT PRO TEMPORE Office of
v T. JOE KNIGHT

- DAVID A. DENARD
Director of Environmental Services
Suite A-300
716 Richard Arrington, Jr. Bivd. N.
Birmingham, Alabama 35203
Telephone (205) 325-5979
Fax {205) 325-5981

JAMES A “JIMMIE” STEPHENS

May 31, 2013

Mr. Nick Caraway, Water Division

Alabama Department of Environmental Management
Water Division — Municipal Branch

P.O. Box 301463

Montgomery, AL 36130-1463

i RE:  Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2012

Mr. Caraway:

The Jefferson County Environmental Services Department submits the above referenced
report for the Cahaba River Wastewater Treatment Facility, NPDES Permit No.
S AL0023027. Included is information as required in ADEM Form 41701/06ml,
e bypass/overflow cvent reports, MWPP Sewage Sludge Survey, and the Plant &
Collection System Personnel Inventory.

If you have any questions regarding this information, please contact me at 205.325.5979

or Celeste Brown at Jefferson County Barton Laboratory at 205.238.3859.

Sincerely,

David Denard, Director
Environmental Services Department

pc:  Celeste Brown, JCESD Barton Laboratory
Daniel White, JCESD Deputy Director
Gary Nelson, Cahaba River WWTP '



2013

MUNICIPAL WATER POLLUTION PREVENTION (MWPP)
ANNUAL REPORT | B

SUBMITTED BY:

TREATMENT FACILITY:__ Cahaba River WWTP NPDES #:__AL0023027

MUNICIPALITY: Jefferson County COUNTY:__ Jefferson

- CONTACT PERSON:_David Denard
< Municipal Official

Director of Environmental Services
Title

Telephone #: (205) 325-5979 Fax #: (205) 325-5981

S

Email Address: denardd(@jccal.org

CHIEF OPERATOR: Garv Nelson
Name

Telephone #: _(205) 987-0648 Fax #: _ (205) 402-7427

: - Date:__ May 9. 2013

Ematil Address: nelsong@jccal.org

REVIEWED BY: _ Daniel A. White, P.E., ESD Engineer
Consulting Engineer

Telephone #: (205) 214-8610 Fax #: (205) 325-5981

Date: May 8, 2013

ADEM FORM 417 8/02 Page 1 of 17



MWPP Annual Report
Information Source List

The following information will be needed to complete the compliance maintenance report
that covers the calendar year 2012 (due May 31, 2013).

Part 1

Part 2

Part 3

Part 4

Part 5

Part 6

Part 7

Part 8

Part 9

A. The average plant influent flow for each month (million gallons per day/MGD)
during the year,

B. The average plant mﬂuent BOD (CBOD) for each month (mg/1 and Ib/day) in the
year. |

C. The plant's average design flow (MGD) and design BOD loading (Ibs/day).

A.The monthly average permit and DMR effluent concentration for BOD (CBOD),
TSS, NH3-N, and/or TKN in mg/] for 2011.

B. The monthly average effluent limits and DMR loading for BOD, TSS, NH3-N, .
and/or TKN in Ibs/day for the year.

The age of the treatment plant defined as the number of years since the last major
reconstruction to increase the organic or hydraulic capacity of the plant. The last
calendar year (2011) minus the year the new construction was brought on-line.

Bypass and overflow information. This is the number of bypass or overflow events of
untreated wastewater due to heavy rain or equipment failure whether intentional or
inadvertent from all collection systems tributary to this treatment facility.

A. Describe the characteristics and quantity of sludge generated.

B. If sludge is landspread, how many months of sludge storage does the plant have?
This should include on-site and off-site storage from the treatment plant. The
digestor capacity may be used in the calculation.

A. Sludge Disposal Method
B. The number of approved land disposal sites for sludge available, and how many
months or years these disposal sites will be available for use.

The number of sewer extensions installed in the community last year--the design
population, design flow, and design BOD for each sewer extension.

Operator Certification

Financial Status

Part 10 Subjective Evaluation

Part 11 Summary Sheet

ADEM FORM 417 8/02 _ Page 2 of 17



State of Alabama
- MWPP Annual Report
Department of Environmental Management

Instructions to the Operator-in-Charge
1. Complete all sections of the MWPP Report to the best of your ability.
2. Parts 1 through 8 contain questions for which points will be generated. These points are
intended to communicate to the Department and the governing body or owner what

actions necessary to prevent effluent violations. Enter the pomt totals from Parts 1
through 8 on Part 11: Summary Sheet.

3. Add the point totals on Part 11: Summary Sheet.

4. Submit the MWPP Report to the governing body and the consulting engineer and owner
for review and approval.

5. The goveming body should pass a resolution which contains the following points:

a.  The resolution should acknowledge the governing body or owner has reviewed
the MWPP Report.

b.  The resolution should indicate what actions will be taken to prevent effluent
violations,

¢.  The resolution should provide any other information the governing body or owner
deems appropriate.

6. The MWPP Report and resolution must be submitted by May 31, 2013 to
Municipal Section, Water D1v1s1on, ADEM, P.O. Box 301463, Montgomery, AL
36130-1463.

ADEM FORM 417 8/02 _ Page 3of 17



Facility Name: _ Cahaba River WWTP

Part 1: Influent Loading/Flows: 7

A.  List the average monthly volumetric flows and BODs (CBODs) loadings received at your
facility during the last calendar year (2012).

Col. 1 Col. 2 Col. 3
Average Average Monthly Average
Monthly BOD;s (CBOD:s) Loading BOD;
Flowrate Concentration - (CBODs) .
Month (MGD) (mg/l) (Ibs/day**)
; January 9.8 101.0 8213
February 102 88.9 7432
March 10.5 84.0 7207
| April 9.2 1317 9850
| May 11.0 1454 13060
' June 10.7 159.0 | 14261
July 9.9 ' 157.9 12865
August 123 99.8 - 9873
September 11.5 103.8 9990
October 10.6 109.5 9887
November 8.4 1508 10222
December 102 121.4 9790
Annual Avg. 104 121.1 10221

**As reported on NPDES Discharge Monitoring Reports (DMR'S) and as required by EPA's
- NPDES Self-Monitoring System, User Guide, March 1985. :

B.  List the average design flow and average design BODjs loading for your facility in the blanks

below. If you are not aware of these design quantities, contact your consulting engineer or the
Alabama Department of Environmental Management. '

Avg. Design
Avg, Design Flow BOD; Loading (lbs/day)

Design Criteria: 12.0 19912

90% of the Design Criteria: 10.8 17921

ADEM FORM 417 8/02 | Page 4 of 17



C.  How many times did the monthly flow (Col. 1) to the WWTP exceed 90% of design flow?
3 (Circle the appropriate number)

0-4 = 0 points; 5 or more = 5 points

D.  How many times did the monthly flow (Col. 1) to the W WTP exceed the design flow? _ 1
(Circle the appropriate number)

0 = 0 points; ; 3-4 = 10 points; 5 or more = 15 points

E.  How many times did the monthly BODs (or CBOD:;)* loading (Ibs/day) (Col. 3) to the WWTP
exceed 90% of the design loading? _ 3 (Circle the appropriate number)

0-1 = 0 points; ; 5 or more = 10 points

F.  How many times did the monthly BODs (or CBODs)* loading (Ibs/day)(Col. 3) to the WWTP
exceed the design loading? __1 (Circle the appropriate number)

0 =0 points; |1 = 10 points} 2 = 20 points; 3 = 30 points; 4 = 40 points; 5 or more = 50 points

G.  Add together each point value you circled for C through F and place this sum in the blank
below.

C points = 0
D points = 5
E points = 5
F points = 10

TOTAL POINTS VALUE OR PART 1 __20

Enter this value on Part 11; Summary Sheet.

*To obtain equivalent BOD; loading for comparison with design loading for those permittees using
influent CBODs, divide annual average CBODs, loading in Ibs/day from Part 1, A by 0.7.

ADEM FORM 417 8/02 Page 5of 17



N g
it

Facility Name:__ Cahaba River WWTP

Part 2: Effluent Quality/Plant Performance

A.  List the monthly average permit limits for the facility in the blanks below and the avei'age
monthly effluent DMR BODs, (CBODjs) TSS, NH:-N and/or TKN concentration produced by
your facility during the last calendar year (2011),

(1) NPDES Permit Concentration

Months (or gggf) D (mg/dl)  TSS(me/) NH:-N(mg!) TKN (mg/l)
Permit Limit Dec.-April 10.0 -30.0 2.0 4.0
May-Nov 4.0 | 30.0 1.0 2.0
(2) DMR Concentration o
: BODs :
Otr Month ( CBODs}{mg/h TSS (mg/h) NH;-N (mg/l)  TKN (mg/l)
1 January 0.7 0.1 0.0 0.4
February 0.5 ' 0.0 0.0 0.3
March  _ 05 _ 01 0.0 03
2 April. 0.7 0.1 0.0 | 0.3 |
May 0.6 01 0.0 _ 0.3
June 09 ' 0.0 0.0 0.3
3 July- 0.4 0.5 0.0 0.3 ‘
August 0.3 0.1 _ 0.0 02
Seﬁtember 0.3 0.0 0.0 0.3
4 October 05 02 00 02
November 0.5 0.4 0.0 0.4
December 0.5 0.3 0.01 0.4
Annual Average: 0.54 0.16 0.0 0.32

ADEM FORM 417 8/02 : Page 6 of 17



- B.  List the monthly average permit limit and DMR loadings below:

X s
LS

(1) NPDES Permit Loading
- BODs
( CBODs) | |
Months (Ibs/day) ISS (lbs/day)  NHa-N (lbs/day  TKN(Ibs/day)
Permit Limit: May-Nov 400 3002 100 200
| Dec-April 1000 3002 200 400
(2) DMR Loading
BOD;
Otr  Month (or CBODs)(lbs/day) 7TSS (lb/day)  NH;-N (Ibs/day) TKN (Ibs/day)
1 Janvary 55 11 0 32
February 39 0 0 27
March 40 4 0 23
2 April 55 7 0.3 26
May 60 6 0 28
June 82 0 0 27
3 July 35 43 0 24
August 37 11 0 20
September 29 0 0 32
4 October 42 19 0 22
November 37 28 ol 29
December 45 18 0.9 29
Annual Average: 46.2 12.3 0.12 26.5
ADEM FORM 417 8/02 Page 7 of 17,



During the past year did either the BODs concentration (mg/l) and/or loading (Ibs/day), exceed
the product of 1.4 times the monthly average permit limit during two months of any
consecutive quarters.

(Circle the appropriate response.)

; yes = 121 points

During the past year did either the BODs concentration (mg/l) and/or loading (Ibs/day), exceed
the monthly average permit limit during four months of any two consecutive quarters. (Circle
the appropriate response.)

; yes = 121 points

During the past year did the effluent TSS concentration (mg/1) or loading (Ibs/day), exceed the
product of 1.4 times the monthly average permit limit during two months of any two
consecutive quarters. (Circle the appropriate response.)

No = 0 points; yes = 121 points

During the past year did either the TSS concentration (mg/1) and/or loading (Ibs/day), exceed
the monthly average permit limit during four months of any two consecutive quarters. ( Circle
the appropriate response.) '

; yes = 121 points

During the past year did either the NH3-N or TKN concentration (mg/l) and/or loading
(Ibs/day), exceed the product of 1.4 times the monthly average permit limit during two months
of any two consecutive quarters. (Circle the appropriate response.)

; yes = 121 points

During the past year did either the NH;-N or TKN concentration (mg/1) and/or loading
(Ibs/day), exceed the monthly average permit limit during four months of any two consecutive
quarters. (Circle the appropriate response.)

No = 0 points; yes = 121 points

Enter each point value circled for C through H in the blanks below:

CPoints=_ 0
D Points=_ 0
EPoints=__ 0
- F Points = 0
G Points=__ 0
H Points=_ 0

HIGHEST INDIVIDUAL POINT VALUE FOR PART 2 (C-H) __0 _ (HIGHEST POINT =121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 8/02 | ' Page 8 of 17



Facility Name:__Cahaba River WWTP

Part 3. Age of the Wastewater Treatment Facilities

A.  What year was the wastewater treatment plant constructed or last reconstructed? 2005

B.

Subtract the above answer ﬁém the report year to determine age:
Age = (Last Calendar year) - (Answer to A.,)

Age_ 7 =(_2012 _)-(_2005 )

Enter Age in Part C., below.

Check the type of treatment facility that is employed:

Factor
_ X _ Mechanical Treatment Plant 2.0
Aerated Lagoon 1.5
____Stabilization Pond 1.0
__ Other (Specify 3 1.0

Multiply the factor listed next to the type of the facility your community employees by the age
of your facility to determine the total point above value for Part 3:

TOTALPOINT=__ 20 X 7 = __14 TOTAL POINT VALUE FOR PART 3
VALUE FOR (factor) (Age)

Enter the above value on Part 11: Summary Sheet. If the total point value exceeds 40, enter
40 on Part 11: Summary Sheet.

ADEM FORM 417 8/02 Page 9 of 17



Facility Name:__Cahaba River WWTP

Part 4: Bypassing and Overflows

A,

L

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to heavy rain? 0

How many bypass or overflow events of untreated wastewater occurred in the last year prior
to the headworks of the WWTP due to heavy rain? 1

How many of the bypass or overflow events listed in Parts A and B above have been corrected
such that future bypass or overflow events at the same location due to heavy rain are not
anticipated? 1

Add together Answers A and B and subtract Answer C from that total.
A+B-C= 0 (Circle the appropriate point total.)

; 1 =35 points; 2 = 10 points; 3 = 15 points; 4 = 20 points; 5 = 25 points; 6 = 30
points; 7 = 35 points; 8 = 40 points; 9 = 45 points; 10 = 50 points; 11 or more = 100 points.

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to equipment failure (Note: This includes clogged/broken lines or manholes)?
O .

How many bypass or overflow events of untreated wastewater occurred in the last year due to
equipment failure prior to the headworks of the WWTP. (Note: This includes clogged/broken
lines or manholes)? 11

How many of the bypass or overflow events listed in Parts E and F above have been corrected
such that future bypass or overflow events at the same location due to the same equipment
failure are hot anticipated? 11

Add together Answers E and F and subtract Answer G from that total.
E+F-G=__0 (Circle the appropriate point total.)

; 1 =5 points; 2 = 10 points; 3 = 15 points; 4 = 20 points; 5 = 25 points; 6 = 30
points; 7 = 35 points; 8 = 40 points; 9 = 45 points; 10 = 50 points; 11 or more = 100 points.

Add point values circled in D and H and enter the total in the blank below:

TOTAL POINT VALUE FOR PART4 __ 0
Enter this value on Part 11: Summary Sheet.

All bypass or overflow events that have occurred in the last year (for any reason) must
be individually reported with this MWPP report.

ADEM FORM 417 8/02 Page 10 of 17



Facility Name: Cahaba River WWTP

Part 5;: Sludge Quantity and Storage

A.  Please provide information concerning your sludge quantity, characteristics and storage
practices based on available data as requested on the MWPP Sewage Sludge Survey, ADEM Form
419.

B. How many months of slﬁdge storage capacity does your wastewater treatment facility have
available, either on-site or off-site? (i.e., How many months can your facility operate without
land spreading or disposing of sludge?) ‘

4 months

(Circle the appropriate point total.)

Greater than or equal to 4 months =
Less than 4 months, but greater than or equal to 3 months = 10 points
Less than 3 months, but greater than or equal to 2 months = 20 points
Less than 2 months, but greater than or equal to 1 month = 30 points
Less than one month = 50 points

TOTAL POINT VALUE FOR PART 5 0
Enter this value on Part 11; Summary Sheet.

Part 6: Sludge Disposal Practices and Sites

A. Please provide the sludge disposal practices and site information based on available data as
requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

B. How many months or Years does the facility have access to and approval for sufficient land
disposal sites to provide proper land disposal? (Circle the appropriate point total.)

36 or more months =

24-35 months = 10 points
12-23 months = 20 points
6-11 months =30 points

Less than 6 months = 50 points

TOTAL POINT VALUE FOR PART 6 __ 0

Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 8/02 Page 11 of 17



" )
RO

Facility Name:__Cahaba River WWTP

Part 7: New Development

Are there any major new developments (industrial, commercial, or residential) in the last
calendar year or anticipated in the next 2-3 years, such that either flow or BODs loadings to
the sewerage system could significantly increase? Estimate additional loading below:

Design Design Design o
Population: Flow: MGD BODs: Ibs/day
Equivalent (PE) ' '

List Industry and/or residential Developments:

No major new development planned

Will the additional loading overload the plant? (Circle the appropriate point total.}
; Yes =121 points
Place the point number in the blank below.

TOTAL POINT VALUEFORPART 7 __ 0 (highest point total = 121)
Enter this value on Part 11: Summary Sheet.

Part 8. Operator Certification
Complete the Plant and Collection System Personnel Inventory, ADEM Form 441.

Do both the plant operator and collection system staffing comply with ADEM Administrative
Code; Division 10, Operator Certification Program? (Circle the appropriate point total.)

No = 121 points

TOTAL POINT VALUE FOR PART 8 0 (highest point total = 121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 8/02 f Page 12 0f 17



Facility Name:_____ Cahaba River WWTP

Part 9: Financial Status -

A.  Are User-Charge Revenues sufficient to cover operation and maintenance expenses? If no,
how are O&M costs being financed? Include user charge rates.

Yes. User charge rates are based on a uniform volume charge per 100 cubic feet of 85% of -

metered water consumption for single family residential. User Charge Rate ending .

December 31, 2010 was $7.40/100f’

Residential Minimum ___ $2.00 Plus rate __ $9.89 /1,000 gal.

Industrial Minimum $2.00 Plus rate ___ $9.89 /1,000 gal.

Monthly residential rate based on 6,000 gallons usage $___ 50.45 (ending 12/31/2012)

*Please complete the above information based on your user charge rates for the report year. You

may attach a sample water and sewer bill for clarity,

B.  What financial resources are available to pay for the wastewater
improvements and/or reconstruction needs? ‘

Approximately $20,300.000 is currently available to fund capital improvements.

Part 10: Subjective Evaluation

A.  Describe briefly the physical and structural conditions of the wastewater treatment facih'tyﬁ ‘

The current physical and structural conditions are good.,

B.  Describe the general condition of the sewer system: (sewer lines, manholes, lift stations)

The general condition of the sewer system is good.

ADEM FORM 417 8/02 Page 13 of 17



- i
R

- C. What sewage system improvements does the community have planned for construction in the

. next 5 years?

Sewer rehabilitation within Cahaba River collection system resulting from condition
assessment work. Cahaba River WWTP Phase I and Phase I TMDL Improvements. Cahaba
River WWTP to Valley Creek WWTP sludge transfer force main. Replacement of the current

SCADA software with Citect. Pump and motor repairs at Al Seier pump station. Hydraulic

gate repairs in the influent pump station, collection system pump station upgrades.

D.  What was the theoretical design life of the plant, and what is the estimated remaining usefiil
life of the wastewater treatment facility?

See attachment

E.  What problems, if any, over the last year have threatened treatment or conveyance within the
system?

See attachment

F.  Is the community presently involved in formal planning for treatment facility upgrading?

No

G.  How many days in the last year were there residential backups at any point in the collection
system for any reason other than clogging of the lateral connection? 5

H.  Does your plant have a written plan for preventative maintenance on major equipment items?
If yes, describe.

Yes — WWTP has O & M Manuals for all major equipment.

Preventive Maintenance schedules are kept and followed for plant equipment

INFOR Maintenance

ADEM FORM 417 8/02 Page 14 0f 17



Cahaba WWTP (MWPP 2012)
Part 10.D

EPA’s 2002 Clean Water and Drinking Water Infrastructure Gap Analysis Report estimates the useful life
of treatment plant and pump station structures at 50 years and associated mechanical and electrical
process equipment between 15 and 25 years. Calculated remaining useful life of the structures = 50 -
age of facility. Calculated remaining useful life of the equipment = 25 — age of equipment.

Part 10.E

In calendar year 2012, one SSO in the Cahaba system (M04117, MH 4010-066B) was categorized as wet-
weather related with a reported volume of 421,500 gallons. The S50 was preceded the week prior by a
grease blockage in the downstream sewer line. Only four homes connect to the sewer lines upstream of
MHO66B. In the course of reviewing the data for the MWPP report, it was discovered that the photos

- taken of the overflow are of 4010-066A. The overflowing manhole was inaccurately reported as 4010-
066B when it should have been identified as 4010-066A which is immediately downstream and located
along a ditch at the base of the hill. The sewer service request #1042831 also states that the manhole
number was 4010-066A.

The manhole 4010-066A has a small contributing service area and could only have produced a sizable
overflow if there was blockage in the downstream sewer and the sewer received an extreme amount of
I/1 during the storm event. From an engineering analysis, the sewer lines are adequately sized for the
service area. There are only 57 homes (6,568’ of sewer} contributing flow to 066A with an expected
flow of 14,250 gallons per day.

The overflow was reported as 1,500 gpm and lasting for 281 minutes. The picture taken of the overflow
showed the manhole cover in place and an estimated height of discharge of no more than 4 or 5 inches.
Using the Tables for Estimated SSO Flow out of Manholes with Cover in Place for a 24” cover from the
Sanitary Sewer Overflow Response and Reporting Plan adopted July 2012, the overflow rate was actually
in the range of 100 to 166 gpm. Using the 166 gpm rate, the overflow volume calculates to 46,646
gallons.

Television inspection of the area was performed on the upstream and downstream segments. The
downstream manhole 4010-066 was found to have a heavy amount of manhole rehabilitation product
overspray restricting flow which was removed by the crew. A piece of broken pipe was found in the
segment between 066 and 066A that was also restricting flow and was removed. The investigation
upstream from 066A revealed 4 possible infiltration sources, 2 at manholes, and 2 at service
connections. These infiltration defects will be addressed through the County’s Asset Management
program.

Based on the review of all the available information, it is believed that the structural pipe restriction
likely contributed to the grease blockage and the wet-weather SSO. The removal of the flow
restrictions is expected to prevent the recurrence of an overflow under similar conditions.



L Does this preventive maintenance program depict frequency of intervals, types of lubrication
and other preventative maintenance tasks necessary for each piece of equipment? Yes

J. Are these preventative maintenance tasks, as well as equipment problems, being recorded and
filed so future maintenance problems can be assessed properly? Yes

K.  Describe any major repairs or mechanical equipment replacement made in the last year and
include the approximate cost for those repairs. Do not inclide major treatment plant

construction or upgrading programs.

UV Rebuild (2 Banks) $115,000; Pump Station Programming $13,000;

Al Seier #1 Check Valve Rebuild $48,000; Al Seier Expansion Joint Replace $9,000;

VFD #2 Pump Al Seier, $1,153; Influent Pump #4 Rebuild, $1,617;

Replace Gear Drive Assembly Dewatering Press $2,333;

Al Seier Generator Repair, $68,542

L.  List any additional comments. (Attach additional sheets if necessary.)

The County entered into an agreement with Hazen and Sawyer, P.C. on February 14, 2012 for

the development of a comprehensive Collection System Asset Management Program (Program). The

goal of the Program is to develop and provide tools, technologies, and procedures that will empower

and enable the County to better manage the sanitary sewer collection system. The developed

Program will establish a comprehensive asset management system with processes and procedures to

identify and prioritize future collection system capital and operating replacement and maintenance

requirements. The Program is an extension and improvement to the current MOM. The Program’s

obiectives are focused on achieving the MOM goals of continual refinement and continuous

performance improvement.

ADEM FORM 417 8/02 ‘ Page 150f 17



Facility Name: Cahaba River WWTP

Part 11: Summary Sheet

1.  Enter the values from Parts 1 through 8 in the left column below. Add the numbers in the left
column to determine the MWPP Report point total that the wastewater system generated for
the previous calendar year. :

Actual Values _ Maximum Possible

Part 1 __ 20 _points 80 points
Part2_ 0 points 121 points
Pa_rt 3__ 14 points 40 points
Part4 __0 __points | 200 points
Part 5 ipoints 50 points
Part 6 _Opoints 50 points
Part7 _ O points 121 points
; Part8 _ 0 points 121 points
..... Total _ 34  points 783 points

2. Circle the facility type that best describes your plant's treatment and diéposal of wastewater.

Mechanical plant with surface water discharge]

Aerated Lagoon or stabilization pond with surface water discharge
Mechanical plant using land disposal of liquid wastes

Aerated Lagoon or stabilization pond using land disposal of Liquid wastes

3. Circle the rahge that describes the action needed to address problems identified in thé report.

]0 - 70 pts. Actions as Appropriate*|
71 — 120 pts. Departmental Recommendation Range*
121 — 783 pts. Municipality Action Range*

*Other actions may be required by NPDES outside the scope of this report.

' ADEM FORM 417 8/02 | ~ Page léof 17



4. In Question 1, do any or the actual point values in the left column equal the maximum
possible points in the right column? (Circle the appropriate response) Yes

If yes, provide a written explanation for this situation in the space below.

ADEM FORM 417 8/02 Page 17 of 17



Cahaba River Wastewater Treatment Plant
ATTACHMENT 2 — Raw Sewage Bypass and
SUMMARY




7o [ o8eg

‘dnyas ospp sdwmnd ssoddyg  :saon

Iostaradng ‘ :
aomensjurey wordureg ) ey
© JoM0g wenyg Pescwy aFeNoold  aeapopy  sdey senn joyue 0ST'9ze 01 sopEys SpT eqeqes Aem pOOMANUNOD 6ZL7  ZTU6I/T  EPIVON
S soroy
Iosiazadng
QOUBUL uordurey)
fonag eng PAAOUISY SFeyoo[g urey oN s8ey /suqaq Spoqwe 050 a1y noneq eqeqe) . AUp) 1BODUORN 11T TITLT  BEIFOW
e e e 1t e e bt 1 e e 1 e . s i i woifSupoony e
Jostazadng
Souenmurepy - uwordureys ey wrey : .
M3 g PICIRIOIN 9T Anway woy ofreqomg Sjoquey 00S'1Zy Sepeqg ey eqERe) PEETANRSIA €10 TIATL L1IPOW
i e e s+ ooy
‘Iosiaredng
ATRUSTRT worduren)) :
Jomag el Paromy adeyoorg ey ON sBey pseaIn Joque 003%¢ youQ 2Bearerqy BqeRe METANSIA 60F  TLAOTT 01PN
e e ooy
Josiarxing
SOUWSUNUTRA wordurer) ey . i o
Mg utug panomay aBeo0lg sy SLIGa(E /51004 mouEa|y vi6'y Paqiosqy punoin eqeqE) Dy oo Summny 0L TUILT  L6OROIN
e o e 38 A 1 80 5 e Aot e e o e+t M S ettt mi e e+ et e+ e oo
o TORIBIYIBIN ,
panedoy HO p1g AT aafep eI molg
TIRUEY dIMAM  HOUISE U SATRA SEEORY IV wey oN osedey Ay asERjaY NIV 991 /PR9I05qY punory eqeqe) wmo) asnoydumd 7og1  TI/RZ/S 610100
apLL Bunuodoy uaYnI HOHIY ABYIBB Y 510>y 224N0Y (103) HOUDUYSI WSAT UOYI21107) : UoHDIGT pajioday oN
uosiag . 704 155 apvuin . a10q Juanzy

"SOUMIOA SFIRYISIP [EMOE SE 30U “ATU0 OSLIRAWOD SA1RjRI I0] pasn 94 0} 31E S9JBIIIS3 9SO} “0J0JAIAY ], “JUNOWIE PIJE[RI|RD
ot vodn 159339 JUBSYTUTIS € SARY UES U2Iym pue [04u00 5,A)UN00) ST puokaq Lje1erdwon are yorgm SO[qEIIEA JO IAQUITKL Y3MT] € 0) 02[qns 218 SHUUINSE YOS ‘ISASMOL] *SpoYiow Sunrewyse pajdesoe pue
UOREULIOJUL a]qRUIIIISISP-011S Uodn paseq ‘Suinjos sB1wyasip ayp Jo UOHBUIULISJOP 353q S,AJUMO0) Oy} 918 SARUIMSS 25t “ATTNO (QHIVINILST o5 JOUM[OA "ISH,, GWIN[O2 O} Ul UMOYS SSHNUENY) L LON

TI0T ‘1€ 10quos( ySnomyy z1og ‘1o Arenuer

1oAY eqete)) - sa3xeyodsi(q paptunadun) Jo Arewrung




z3o 7 afey

15910N

lostazadng
SOTEUUTEI uosdomeg) ey
Jamag uBLg Posctay aFeoolg wary sy S[oquepy 0009 PRQICSqY punoIn BQEGED peOy SISpURS TEL  TI/BT/L  ETTROW
T e e ot 8 e b £ et £k ot oot et et ome o . - ooy
Josiarxing :
LOURDITRIY ‘wordmeg))
Jomog uelg © paaouy ommvma_m ey oN a5ea1) adig 0ZF'11 PRQIOsqy punorsy BqEED peoy s3undg mudms 106¢  TH/ILS  L61P0M
A Bk e A P 1 e 15725 i — O " coron
Jostaradng
SOUETRIERY uordmeyy PAIE Nwmg
Ismag ueLIg Paaomay adeyoolg ey ON asearn aoquepy 000'0S1 TR W0y Eqeqes % [d WG JO UORosI  ZI/E/S  TEIPOW
R ; At 1, i v £ e e 2 e e e e e eos. - - - ooy
zostazedng
SOMenNUIE yoidmwg )
Taaag g Pasowmay afexooryg ey oN oseD sjoquey 0006 You( SSeurei rqEYED aue’Y eOIg AQUNOD) §THE  Z1/T/S 16TP0I
S ST — e . -~ ooy
lostaradng
SOURENTRA uordmey;y . Kemjaeg
) HeLg pasoway 33exdog ureyd oN o0y SBAID Spoyuep 000'L el wing BQEE)  9SIPRIE] 3 ARMopEd SIDJMEH WYOf  ZI/6IAH  SSIPOW
- e S et R - . ooy
Tosiaradng :
0WRLAUTRTA wordmey)
lomag ueug PRacwy aexoolg meyg ON aseaLD) Soywe 608 PagIosqy punorsy BQEYE) . peodTedeqD bIVE  TIB/E 9STHOW
aNLE ME.H. kbuwwx o ooy Lmﬂwﬁw\.ﬁ mmﬁﬁb NULRQ.MA Q G.W& wonpuysacr E&..m.hw. HORIHIO) uonppIOT Pt kQQ.NN.N ON
UOSI3J , 104 15 Er g g - pusAg

: "SOUNIOA JFTRYDISIP [ENJOE $E J0U *ATuO UosLEdWIOD SAR[A1 JOF Pasn aq o] ar SABWINSD 253Y} “2ICJAISY ], JUNOWIE PIIE[NOED
ag; wodn 303339 reotruSIs & oavy TES YoTm Ppue johues s4umoy) oy puokaq Ajeje(duroo are yongm S3|qeLreA JO Jaquiny Y3y B 0) 109[qns Ik SBTNTISS YOS “ISAMOL ‘POl Sutjewnss paydsooe pue
UOREULIOJUI S[qRUItua1op-0)1s wodn peseq ‘swnjoa s8IeasIp oY) JO UOHRUMILIISD 159q 5,44uno) ot s1e saEwMSS 35O L * X INQ (IFLVINLLSH 91 ,2um[oa 184, TIM[03 21 U UMOUS S3pHURNd) JILON

e




JEFFERSON COUNTY

NOTE: OVERFLOWS SH AR ENVIRONMENTAL SERVICES
OWN ARE OVER 10,000 GALLONS =ity el




e

Cahaba River Wastewater Treatment_ Plant |
ATTACHMENT 3 — MWPP Sewage Sludge
SURVEY




S

2013 MWPP SEWAGE SLUDGE SURVEY

Facility Background Information:

1. Facility Information Permit Number: AL0023027
Name: Cahaba River Wastewater Treatment Plant
Street Address: 3900 Veona Daniels Road
County: Jefferson

2. Facility Contact

Name: Gary Nelson

Titte: Plant Manager

Telephone: {205) 987-0648

Permittee Name: Jefferson County Commission

Mailing Address: Suite A-300, 716 Richard Arrington, Jr. Blvd. N.

Birmingham, AL 35203

Facility Flow Information

1. Facility Wastewater Treatment Capacity

Avg. Daily Flow for-r 2012; 10.4 MGD
Facility Design Capacity: 12.0 MGD

2. Estimated Septage Quantity Handled (Residuals Removed from Septic Tank Systemns)
Average Domestic Septage: N/A gallons per month
Average Commercial Septage: NIA gallons per month

3. Method of Septage Processing
Mixed with Influent Wastewater for Treatment

[[] Mixed with Sewage Siudge

[x] N/A

4. Estimated Percentage Contributing Wastewater Flow

Residential; ao %
industrial: %
Other: 10 % Describe: Commercial

5. List type of wastewater treatment process(es) utilized at this facility:
Screening, Grit Removal, 5-Stage BNR Process, Clarification, Sand Filtration,

UV Disinfection
6. Estimated sewage sludge wasting rate at this facility: ib/day dry weight
' or 99,884 galions per day
7. Estimated untreated sludge received from off site: N/A Ib/day dry weight
or gallens per day

8. Estimated percent solids of combined sewage sludge prior to treatmént:

ADEM FORM 419 8/02

%

Page 1 of 4



{" “} 9. List the sewage sludge treatment processes used in preparing sludge for final use or disposal:

Sludge Quantity
{untreated pounds per day}

Thickening

Aerobic Digestion

Mechanical Dewatering (Belt Filter Press)

10. Estimate the total volume of sludge generated: ' 1,336

(dry U.S. tons per year)

Sludge Risposal Methods

1. Which of the following describes the current method of sewage sludge disposal for this facility:

Current Practices Proposed Practices
Approved by ADEM Quantity Approved by ADEM
Yes No (dry U.S. tons/year) Yes No
a.x{Land Application, Bulk '
Shipped 1,336
Agriculture L x]
_ Forest
Public Contact
Lawn/Home Garden

b.[ JLand Appiication,
Bagged/Other Container

Agriculture
Forest

Public Contact
Lawn/Home Garden

c.[Jincineration

d.[_]subtitle D Landfil
(Disposai Only)

e.DLined Treatment Lagoon
or Stabilization Pond

f.[JUnlined Lagoon or -
Stabilization Pond

Q. I:IOther (Please Describe)

2. it "f" was selected above and sludge is stored for 2 or more years, enter the distance between the -
surface disposal site and the property line: N/A  feet

Pollutant Concentrations:

ADEM FORM 419 8/02 ' Page 2 of 4



1A. Enter the total concentrations of the following analytes using existing data. Do not enter TCLP results.

Flat Top/Bessie Mines Land Reclamation Site

Concentration Sample Sample Detection Level of

Analyte {mg/kg or ppm) Type Date Analysis (PQL), mg/kg
Arsenic <PQL GRAB * 11.0
Cadmium <PQL GRAB * 8.0
Chromium 18.0 GRAB * 8.0
Copper 483.0 GRAB * 8.0
Lead 16.0 GRAB * 15.0
Mercury 2.4 GRAB * 0.6
Molybdenum 7.6 GRAB * 50
Nickel 18.0 GRAB * 6.0
Selenjum <PQL GRAB * 15.0
Zinc 875.0 GRAB * 18.0
Ammaonium- :
Nitrogen N/A N/A * N/A
Nitrate-
Nitrogen N/A N/A * N/A
Total Kjeldahl :
Nitrogen 45,000 GRAB * 1.8

2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above

analysis: 12

%

Treatment Provided for Sewage Sludge af the Eagcility

1. Which class of pathogen reduction does the sewage sludge meet at the facility? (As defined in

40 CFR Part 503)
[]cClass A

I:]Alternative A6 - PFRP Equivalent

E Class B

[l Heat Drying
0 Pasteurization
0 Composting

I:lA!ternative B3 - PSRP Equivalent

0 Composting

I:I Neither or Unknown

ADEM FORM 419 8/02

Alternative A1 - Time and Temperature
Alternative A2 - Alkaline Treatment
Alternative A3 - Analysis and Operation
Alternative A4 - Analysis Only
Alternative A5 - Processes to Further Reduce Pathogens (PFRP)

Gamma Ray Irradiation

HThermophilic Aerobic Digestion

Heat Treatment
Beta Ray Irradiation

X |Alternative B1 ~ Fecal Coliform Count

Air Drying
Lime Stabilization

X jAlternative B2 - Process to Significantly Reduce Pathogens (PSRP)

] X |Aerobic Digestion

DAnaerobic_ Digestion

Page 3 of 4



o~
FAA

Vector Attraction Control
| |Option 1 = Minimurn 38% Reduction in Volatile Solids ,
Opfion 2 - Anaerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
Option 3 - Aerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
|_|Option 4 - Specific Oxygen Uptake Rate (SOUR) for Aerobically Digested Siudge
Option 5 - Aerobic Processes plus Elevated Temperature
| {Option 6 - Raised pH to 12 and Retained at 11.5
|_{Option 7 - 75% Solids with no Unstabilized Solids -
Option 8 - 80% Solids with Unstabilized Solids
Option 9 - Injection Below Land Surface
Option 10 - Incorporation into Soil within 6 or 8 Hours
| [Option 11 Covering Active Sewage Sludge Unit Daily
|_|None of the Above

Ix]

Groundwater Monitoring

1. if disposal practice is surface disposal or land application, is groundwater monitoring required or performed at

the site? _
Yes (If yes, please submit a copy of the groundwater monitoring reports along with this
No - survey. Also please provide the approximate depth to groundwater and the
groundwater monitoring procedures used to obtain the data.)

Land Application of Sewage Siudge

Answer the following questnons if sewage siudge is applied to land.
1. If sewage sludge is land applied in bulk form, what type of crop or other vegetation is grown on this sﬂe”

Tifton Bermuda Grass, Ryegrass

2. If sewage sludge is land applied in bulk form, what is the nitrogen requirement for this crop or vegetation?
600 [b/acrefyear (Reclamation Site)

3. If sewage sludge is land applied in bulk form, briefly describe the nature of any complaints filed from
neighbors?
None

Note: Permittees that submitted the "Annual Report Review Form" for sludge to the EPA
may submit a copy with the MWPP in lieu of this Attachment.

ADEM FORM 419 8/02 Page 4 of 4



- Cahaba River Wastewater Treatment Plant |

ATTACHMENT 4 — Plant and Collection System

Personnel Inventory




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Cahaba River WWTP PLANT GRADE: 3%

PERMIT NUMBER: AL0023027

. PLANT SUPERINTENDENT: Gary Nelson TEL.# (205) 987-0648
" SYSTEM MANAGER: David Denard - TEL.# (205) 325-5979
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
1. Gary Nelson ' Y ' C003933 2/28/2016
2. Jeremy Creel V4 C001691 11/30/2015
3. Derrick Brooks 3% 001433 8/31/2013
4. Tommy Carney I\ C004047 9/30/2013
5. Zada Nygren : v C003372 6/30/2015
6. Bill Morrow I\ C0Q3750 12/31/2014
7. Andrew Hudson v C000779 11/30/2015
8. Joe Willoughby ' 1\ C002615 9/30/2015
9. Tommie Bradford v C001269 8/31/2015
10 Jonathan Gardner \ C007020 3/31/2015
COLLECTION SYSTEM OPERATORS:
1.
I B
4
: MAN HRS/WK  NUMBER
MANAGEMENT/SUPERVISOR 80 2
OPERATOR(S);
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE Il
GRADE il 18T 9 STARTTIME| 700
GRADE IV 320 8 2ND 4 1500
DESIGNATED TRAINEE(S) 3RD 4 2300
LABORATORY '
MAINTENANCE : 80 2
OTHER PLANT WORKERS 200 5
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED  THURS FRI SAT
15T X X X X X X X
2ND X X X X X X X
3RD X X X X X X X
[ . T ADEWUSEONLY
YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAEFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 B/02




i

Cal A

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Cahaba River WWTP PLANT GRADE: v

PERMIT NUMBER: AL0023027

PLANT SUPERINTENDENT: Gary Nelson ' _ TEL. # (205)987-0848
SYSTEM MANAGER: ~ David Denard TEL.# (205) 325-5979
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
. Eddie Crumley TRAINEE STATUS|
. Rodney Franklin TRAINEE STATUS|
. Richard Hall TRAINEE STATUS
. Willie McClain TRAINEE STATUS
. Ernest Minniefield TRAINEE STATUS
. William Sanders TRAINEE STATUS
. George Mendiola TRAINEE STATUS
COLLECTION SYSTEM OPERATORS:
MAN HRS.WK ~ NUMBER
MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE i-C |
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE ] .
GRADE [li 18T START TIME
GRADE IV ' 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS

OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
- SUN MON TUES WED THURS FRI SAT

18T
2ND
3RD

ADERUSE ONLY
YES

NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Sewer Line Maintenance ' PLANT GRADE: v
PERMIT NUMBER:
R PLANT SUPERINTENDENT: Brian Champion ' TEL.# (205) 540-7585
e SYSTEM MANAGER: ' David Denard TEL.# {205) 325-5979
PLANT OPERATORS:
: GRADE CR
NAME TRAINEE STATUS OPERATOR NO, EXP. DATE
1. Brian Champion I{c) C002094 6/30/2015
- 2. Don Goodwin f{c) _C005423 ' 6/30/2015
3. Brian Rohling : I{c) C005418 ' 6/30/2015
4. Lavon Evans 1{c) C004631 12/31/2014
i . _
3
7.
8.
9.
10.

COLLECTION SYSTEM OPERATORS:

2,
1,
4.
, MAN HRSMWK  NUMBER
MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE I-C
" GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIET:
GRADE Ii
GRADE I} 18T START TIME
GRADE IV 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS

OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT

18T
2ND
3RD

.. T, ADEMUSEONLY

YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH ﬁIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8002




Five Mile Creek




Municipal Water Pollution Prevention (MIWPP)
Annual Report Calendar Year 2012

For the
Five Mile Cxreek WWTP
as required by the

~ Alabama Department of Environmental Management NPDES Program

Prepared by
Jefferson County Commission
Environmental Services Department

May 31, 2013



- | . TonYPETELOS-
JEFFERSON COUNTY COMMISSION : CHIEF EXECUTIVE OFFICER

DAVID CARRINGTON — PRESIDENT ENVIRONMENTAL SERVICES
GEORGE F. BOWMAN

SANDRA LITTLE BROWN — PRESIDENT PRO TEMPORE o Office of

T. JOE KNIGHT i

DAVID A. DENARD

Director of Environmental Services
Suite A-300

716 Richard Asrington, Jr. Blvd. N.
Birmingham, Alabama 35203
Telephone (205} 325-5979

Fax (205) 325-5981

JAMES A. “JIMMIE" STEPHENS

May 31, 2013

Mr. Nick Caraway, Water Division

Alabama Department of Environmental Management
Water Division — Municipal Branch

P.O. Box 301463

Montgomery, AL 36130-1463

RE:  Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2012

Mr. Caraway:

The Jefferson County Environmental Services Department submits the above referenced
report for the Five Mile Creek Wastewater Treatment Facility, NPDES Permit No.
Sy AL0026913.  Included is information as required in ADEM Form 41701/06ml,

R bypass/overflow event reports, MWPP Sewage Sludge Survey, and the Plant &

Collection System Personnel Inventory.

If you have any questions regarding this information, please contact me at 205.325.5979
or Celeste Brown at Jefferson County Barton Laboratory at 205.238.3859.

Sincerely,

David Denard, Director
Environmental Services Department

pc:  Celeste Brown, JCESD Barton Laboratory
Daniel White, JCESD Deputy Director
Lynn Jones, Five Mile Creek WWTP



MUNICIPAL WATER POLLUTION PREVENTION (MWPP)

ANNUAL REPORT
SUBMITTED BY:
* TREATMENT FACILITY: Five Mile Creek WwTP NPDES #:_AL0026913
MUNICIPALITY: Jefferson County Commission ~ COQUNTY: Jefferson

CONTACT PERSON: David Denard
' Municipal Official

Director of Environmental Services

Title

Telephone #: (205) 325 - 5979 _ Fax #: (205) 325 - 5081

Email Address; %enérdd@iccalorg

CHIEF OPERATOR: 'ynnD. Jones
Name

Telephone #: (205) 841 - 5939 Fax #: (205) 841 - 7598

Email Address: lonesly@jccal.org

Date: May 13, 2013

" REVIEWED BY: Daniel A. White, P.E., ESD Engineer

Consulting Engineer

Telephone #: (205) 214 - 8610  Fax #: (205)325 - 5981

Date: May 8, 2013

ADEM FORM 417 01/09 m2 Page 1of 17



MWPP Annual Report
Information Source List

The following information will be needed to complete the compliance maintenance report that
covers the calendar year of 2012 (due May 31, 2013 ).

Part1 A.

B.

C
Part2 A.
B

The average plant influent flow for each month (million gallons per day/MGD)
during the year. _
The average plant influent BOD (C_BOD) for each month (mg/l and Ib/day) in the
year. ‘ '

The plant’s average design flow (MGD) and design BOD loading (Ibs/day).

The monthly average permit and DMR effluent concentration for BOD (CBOD),
TSS, NH3-N, and/or TKN in mg/] for the year

The monthly average effluent limits and DMR loading for BOD, TSS, NH3-N,
and/or TKN in Ibs/day for the year

Part3 The age of the treatment plant defined as the number of years since the last major
reconstruction to increase the organic or hydraulic capacity of the plant. The last
calendar year minus the year the new construction was brought on-line.

Part 4 Bypass and overflow information. This is the number of bypass or overflow events of
untreated wastewater due to heavy rain or equipment failure whether intentional or
inadvertent from all collection systems tributary to the treatment facility.

Part5 A.

B.

Part6 A.
B

Describe the characteristics and quantity of sludge generated.

If sludge is landspread, how many months of studge storage does the plant have?
This should include on-site and off-site storage from the treatment plant. The
digestor capacity may be used in the calculation.

Sludge Disposal Method
The number of approved land disposal sites for studge available, and how many
months or years these disposal sites will these be available for use.

Part 7 The number of sewer extensions installed in the community last year--the design
population, design flow, and design BOD for each sewer extension.

Part 8 Operator Certification

Part 9 Financial Status

Part 10 Subjective Evaluation

Part 11 Summary Sheet

ADEM FORM 417 01/09 m2 | Page 20f 17



State of Alabama
MWPP Annual Report
Department of Environmental Management

Instructions to the Operator-in-Charge
1. Compiete all sections of the MWPP Report to the best of Y6ur ab111ty
2. Parts 1 through 8 contain questions for which points will be generated. These points are
intended to communicate to the Department and the governing body or owner the

actions necessary to prevent effluent violations. Enter the point totals from Parts 1
through 8 on Part 11: Summary Sheet.

3. Add the point totals on Part 11: Summary Sheet.

4. Submit the MWPP Report to the governing body and the consulting engineer and owner
for review and approval.

5. The governing body should pass a resolution which contains the following points:

a. The resolution should acknowiedge the governing body or owner has reviewed the
MWPP Report.

b. The resolution should indicate what actions will be taken to prevent effluent
violations.

¢.  The resolution should provide any other information the governing body or owner
deems appropriate.

6.  The MWPP Report and the resolution must be submitted by May 31 to Municipal
Section, Water Division, ADEM, P.O. Box 301463, Montgomery, AL 36130-1463.

ADEM FORM 417 01/0% m2 ' Page 3 of 17



Facility Name: Five Mile Creek WWTP

f - Part 1: Influent Loading/Flows

A.  List the average monthly volumetric flows and BOD;s (CBOD:s) loadings received at your
facility during the last calendar year. .

Column 1 Column 2 Column 3
Average Average Monthly Average -
Monthly BODs (CBOD:s) - Loading BOD;
Flowrate Concentration (CBODs)
Month (MGD) (mg/D) (Ibs/day**)
January 17 68 8770
February 16 | 73 9358
March 18 78 9843
April 10 108 9212
May 11 9% 8351
June g | 104 8035
July 8 112 7352
" August 10.9 75 6816
S September 11 ' a1 _ 8219
October 97 100 7697
November 8.3 119 8325
December 14 82 8922
Annual Avg. 117 923 8408

**As reported on NPDES Discharge Monitoring Reports (DMRs) and as required by EPA's
NPDES Self-Monitoring System, User Guide, March 1985.

B.  List the average design flow and average design BOD;s loading for the facility below. If you _
are not aware of these design quantities, contact your consulting engineer or the Alabama
Department of Environmental Management.

Average Design
Average Design Flow BODs Loading (Ibs/day)

Design Criteria 30 50,040

90% of the Design Criteria a7 31,525

ADEM FORM 417 01/0% m2 Page 4 of 17



C. How mahy times did the monthly flow (Column 1) to the WWTP exceed 90% of design flow?
0 (Check the appropriate point total) '

4 Ca
0 - 4 = 0 points 5 or more = 5 points

D.  How many times did the monthly flow (Column 1) to the WWTP exceed the design flow?
0 (Check the appropriate point total)
Wi i T .
0=0points 1-2=5points 3-4=10points 5 ormore=15 points

E.  How many times did the monthly BOD;s (or CBOD;)* loading (Ibs/day) (Column 3) to the
WWTP exceed 90% of the design loading? 0 (Check the appropriate point total)

v . L,
0 -1=0points 2 - 4 =3 points 5 or more = 10 points

F.  How many times did the monthly BOD;s (or CBODs)* loading (lbs/day) (Colurmn 3) to the
WWTP exceed the design loading? 0 (Check the appropriate point total}

Vv . . . L o
0=0points 1=10points 2=20points 3 =30 points 4 =40 points 5 or more = 50 points

G. Enter each point value marked for Cthrough F and enter the sum in the appropriate blank

below.
Cpoints= 0
Dpoints= 0
Epoints= 9
Fpoints= ©

TOTAL POINTS VALUE OR PART 1 0
Enter this value on Part 11: Summary Sheet.

*To obtain equivalent BODs loading for comparison with design loading for those permitiees using
influent CBOD:, divide annual average CBOD:, loading in bs/day from Part 1, A by 0.7.

ADEM FORM 417 01/09 m2 Page 5ot 17



[
R

Facility Name: Five Mile Creek ww1pP

Part 2: Effluent Quality/Plant Performance

A

(1) NPDES Permit Concentration

Permit
Limit

(2) DMR Concentration

Otr

Months
May - Nov.

Dec. - April

Month

January

February
March
April

May

June

J uiy
August
September
October
November

December

List the monthly average permit limits for the facili
monthly effluent DMR BOD:, (CBODs) TSS, NH;
the facility during the last calendar year.

ty in the blanks below and the average
-N and/or TKN concentration produced by

Annual Avg, 119

ADEM FORM 417 01/09 m2

" BODs ‘
(CBODs) TSS NH3-N. TKN
(mg/1) (mg/l) (mg/) (mg/h)
6.0 30.0 20 40
7.0 30.0 25 50
BOD;
(CBODs) TSS NH;-N TKN
(mg/T) _(mg/) (mg/l) (mg/)
0.8 0.1 0 05
0.8 0 0.04 05
0.7 0 0 0.5
14 0.8 0 0.7
1.8 2.2 0.01 07
1.8 1.2 0.01 0.7
22 0.9 0.01 0.6
15 - 08 .01 05
0.8 0.1 0.1 06
. 06 0.1 0.04 05
08 0.3 0.02 0.7
1.1 0.2 0.06 05
0.56 0.023 0.59
Page 6 of 17



~ B. Listthe monthly averagé permit limit and DMR loadings below. .

(1) NPDES Permit Loading

Months
Permit
Limit May - Nov.

April - Dec, .

(2) DMR Loading

Ot Month

1 January
February
March

2 April

August

September
4 October

Novemb.er

December

Annual Avg,

C.  During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any consecutive

BOD:s
(CBOD:s) TSS NH3;-N TKN
(Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
1501 7506 500 1000
1751 7506 625 1251
BODs _
(CBOD;) TSS NH;-N TKN-
(Ibs/day) {Ibs/day) (lbs/day) (Ibs/day)
114 10 0 67
108 0 6.1 61
89 0 0 55
125 71 0 61
158 209 09 65
136 92 0.7 59
140 63 0.6 4
141 80 0.7 46
83 15 10.2 66
51 35 28 40
57 25 1.0 48
126 22 6.8 68
110.7 © 493 25 56.4

quarters? (Check the appropriate point total.)

[V

No = 0 points

—
Yes =121 points

ADEM FORM 417 01/09 m2

Page 7 of 17



D.  During the past year did the BODs concentration (mg/1) and/or loading (Ibs/day), exceed the
monthly average permit limit during four months of any two consecutive quarters? {Check
L] the appropriate point total.)

i L]
No = 0 points Yes =121 points

E.  During the past year did the effluent TSS concentration (mg/l) or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any two
consecutive quarters? (Check the appropriate point total,) :

i L1
No =0 points Yes =121 points

F.  During the past year did the TSS concentration (mg/l) and/or loading (Ibs/day). exceed the
monthly average permit limit during four months of any two consecutive quarters? {Check the
appropriate point total.)

7 [T
No =0 points Yes = 121 points

G.  During the past year did the NH3-N or TKN concentration (mg/l) and/or loading (lbs/day)
exceed the product of 1.4 times the monthly average permit limit during two months of any
two consecutive quarters? (Check the appropriate point total.)

I .
No = 0 points Yes = 121 points

H. During the past year did either the NHs-N or TKN concentration (mg/1) and/or ldading
L 5 (Ibs/day), exceed the monthly average permit limit during four months of any two consecutive
quarters? (Check the appropriate point total.)

[

No =0 points Yes = 121 points

L Enter each point value checkedfor C through H in the blanks below.

C Points = 0
D Points =0
E Points = 0
F Points = 0
G Points = 9
H Points = 0

HIGHEST INDIVIDUAL POINT VALUE FOR PART 2 (C-H) 0 (HIGHEST POINT = 12 1)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 8 of 17



Facﬂity Name: Five Mile Creek WWTP

Part 3: Age of the Wastewater Treatment Facility

A.  What year was the wastewater treatment plant constructed or last reconstructed? 2008
Subtract the above answer from the report year to determine age:
Age = (Last Calendar year) - (Answer to A) -

| Age 4 = (2012 ) - ( 2008 )

Enter Age in Part C below.

B. Check the type of treatment facility employed.

Factor
X - Mechanical Treatment Plant 2.0
___Aerated Lagoon : 1.5
__Stabilization Pond 1.0
____Other (Specify: . ‘ ) 1.0

C.  Multiply the factor listed next to the type of the facility your commumty employs by the age
of your facility to determine the total point value for Part 3:

2.0 X 4 = 80 TOTAL POINT VALUE FOR PART 3
(Factor) (Age) '

Enter the above value on Part 11: Summary Sheet. If the total point value exceeds 40, enter
40 on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page ¢ of 17



Faci]ity Name; Five Mile Creek WWTP

Part 4: Bypassing and Overflows

A

L

How many bypass or overflow events of unireated wastewater occurred in the last year at the
WWTP due to heavy rain? 0

How many bypass or overflow events of untreated wastewater occurred in the last year prior
to the headworks of the WWTP due to heavy rain? 2

How many of the bypass or overflow events listed in Parts A and B have been corrected such
that future bypass or overflow events at the same location due to heavy rain are not
anticipated? ? :

Add together Answers A and B and subtract Answer C from that total.
A+B-C=1 {(Check the appropriate point total.)
[~ AN r - =
0= 0 points 1 =5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points
7=235 points 8 =40 points 9 =43 points 10= 50 points 11 or more = 100 points
[ [ [ r I

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to equipment failure? (This includes clogged/broken lines or manholes.) 0

How many bypass or overflow events of untreated wastewater occurred in the last -year due to
equipment failure prior to the headworks of the WWTP? (This includes clogged/broken lines
or manholes,) 36

How many of the bypass or overflow evenis listed in Parts E and F have been corrected such
that future bypass or overflow events at the same location due to the same equipment failure

are not anticipated? 36

Add together Answers E and F and subtract Answer G from that total.
E+F-G=0 {Check the appropriate point total,)

W o oo : b - :
0= 0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points

7= I3_§ points 8§ = ?_Q points 9= i4__‘5 points 10 = l.‘1(_) points 11 or more = 110_0 points

Add point values circled in D and H and enter the total in the blank below.

TOTAL POINT VALUE FOR PART 4 5
Enter this value on Part 11: Summary Sheet.

All bypass or overflow events that have occurred in the last year (for any reason) must
be individually reported with this MWPP report.

ADEM FORM 417 01/09 m?2 Page 10 0f 17



Facility Name:_Five Mile Greek WWTP

Part 5: Sludge Quantity and Storage

A.

Please provide information concerning sludge quantity, characteristics, and storage practices
based on available data as requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

How many months of sludge storage capacity does the wastewater treatment facility have
available, either on-site or off-site? (i.e., How many months can the facility operate without
land spreading or disposing of sludge?) 4 months

(Check the appropriate point total.)
Greater than or equal to 4 months = 0 points [/]

Less than 4 months, but greater than or equal to 3 months = 10 points 7
Less than 3 months, but greater than or equal to 2 months = 20 points []
Less than 2 months, but greater than or equal to 1 month = 30 points []

Less than one month =50 points [_|

TOTAL POINT VALUE FOR PART 5 ¢
Enter this value on Part 11: Summary Sheet.

Part 6: Sludge Disposal Practices and Sites

A

Please provide the sludge disposal practices and site information based on available data as
requested on the MWPP Sewage Sludge Survey, ADEM Form 419,

- How many months or years does the facility have access to and approval for sufficient land

disposal sites to provide proper land disposal? (Check the appropriate point total.)

36 or more months = 0 points [v!

24 - 35 months = 10 points[]
12 - 23 months =20 points|
6 - 11 months =30 points|

Less than 6 months = 50 points |~}

TOTAL POINT VALUE FOR PART 6 ©
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 Oj/09 m2 Page 11 of 17



Facility Name: Five Mile Creek WWTP

Part 7. New Development

Are there any major new developments (industrial, commercial, or residential) in the last
calendar year or anticipated in the next 2-3 years such that either flow or BOD:s loadings to
the sewage system could significantly increase? Fstimate additional loadings below.

Design Design Design :
Population: Flow: MGD- BOD:: ' Ibs/day
Equivalent (PE)

List industrial and/or residential developments.

No major new development planned

Will the additional loading overload the plant? (Check the appropriate point total.)

No = 0 points Yes =121 points

I/ []

Enter the po?nt total in the blank below.

TOTAL POINT VALUE FOR PART 7 © (highest point total = 121)
. Enter this value on Part 11: Summary Sheet.

Part 8: Operator Certification

Complete the Plant and Collection System Personnel Inventory, ADEM Form 441.

Do both the plant operator and collection system staffing comply with ADEM Administrative
Code; Division 10, Operator Certification Program? (Check the appropriate point total.)

Yes = ( points No = 121 points
TOTAL POINT VALUE FOR PART 80 (highest point total = 121)

Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 12 0of 17



Facﬂity Name: Five Mile Creek WWTP

Part 9: Financial Status

A.  Are User-Charge Revenues sufficient to cover operation and maintenance expenses? If o,
how are O&M costs being financed? Include user charge rates.

yes. user charge rates are based on a uniform volume charge per 100 cubic feet of 85% metered water

consumption for single family resident. User charge rate endfng December 31, 2008 was $7.40 / 100cu.ft,

Residential Minimum $2.00 Plus rate $9.89 /1,000 gal.
Industrial Minimum $290 Plus rate $9.89 /1,000 gal.

Monthly residential rate based on 6,000 gallons usage $_$50-45

*Please complete the above information based on vour user charge rates for the report vear. You

may attach a sample water and sewer bill for clarity.

B. What financial resources are available to pay for the wastewater improvements and/or
reconstruction needs? '

Approximately $20,300,000 is currently available to fund capital improvements.

Part 10: Subjective Evaluation

A.  Describe briefly the physical and structural conditions of the wastewater treatment faéility.

The physical and structural conditions of the wastewater facility are good. -

B.  Describe the general condition of the sewer system (sewer lines, manholes, lift stations).

The general condition of the sewer system (sewer lines, manhoies, lift stations) is good.

ADEM FORM 417 01/09 m2 Page 130f 17



What sewage system improvements does the community have planned for construction in the
next 5 years?

In the next 5 years the WWTP will have improvements in automation and SCADA controls. Sewer

condition assessment and sewer line repair, replacement and renewal projects are ongoing activities.

Improvements to Newfound, Cunningham and Penefield pump stations.

What is the theoretical design life of the plant, and what is the estimated remaining useful life
of the wastewater treatment facility?

See attached additional sheet.

What problems, if any, over the last year have threatened treatment or conveyance within the

- system?

See attached additional sheet.

Is the community presently involved in formal planning for treatment facility upgrading?

Yes.

How many days in the last year were there residential backups at any point in the collection
system for any reason other than clogging of the lateral connection? 10

- Does the plant have a written plan for preventive maintenance on major equipment items? If

yes, describe.

Yes. The shop supervisor has a written plan for preventive maintenance supported by our INFOR maintenance program.

A written service schedule is provided for each piece of equipment and has been implemented in our INFOR maintenance

program as well.

ADEM FORM 417 01/09 m2 ' Page 14 of 17



' Five Mile Creek WWTP (MWPP 2012)
Part 10.D

EPA’s 2002 Clean Water and Drinking Water Infrastructure Gap Analysis Report estimates the useful life
of treatment plant and pump station structures at 50 years and associated mechanical and electrical
process equipment between 15 and 25 years. Calculated remaining useful life of the structure = 50 —age
of facility. Calculated i‘emaining useful life of the equipment = 25 — age of equipment.

Part 10.E

Fully saturated antecedent ground conditions coupled with 2.34 inches of rainfall on January 26, 2012
caused two I/} related SSOs in the Five Mile Creek coliection system. The day’s rainfall was not unusual
with hourly totals approaching 1-year 2-hour and 1-year 6-hour return period frequencies, but the
impact to the sewer system and resulting $SOs was much more severe than from significantly higher -
intensity and many times higher total precipitation storms encountered prior to and following this
event. Prolonged weather patterns producing saturated ground conditions prior to a storm have been

“identifled as the primary cause of most i/l related SSOs observed in the last few years. Three mini-
system areas that contribute excessive I/] have been included in a SSES project that includes television
inspection (TVI), manhole inspections, and smoke testing of all sewers. The SSES project commenced on
February 21, 2013 and wili be complete August 21, 2013. Defects and/or deficiencies identified will be
remedied. Engineering capacity analysis of the sewers will also be performed.



.-"'-:_M_,;/ H

f,:‘:_‘
i

L.

Does this preventive maintenance program depict frequency of intervals, types of lubrication,

and other preventive maintenance tasks necessary for each piece of equipment? (Check the

appropriate response.) Yes No '
pprop | ponse.) o

Are these preventive maintenance tasks, as well as equipment problems, being recorded and
filed so future maintenance problems can be assessed properly? (Check the appropriate

response.) Yes No

Describe any major repairs or mechanical equipment replacement made in the last year and
include the approximate cost for those repairs. Do not include major treatment piant
construction or upgrading programs.

BUSWAY replacement cost: $57, 723.13

Lightning struck the No. 3 generator through it's exhaust stack on the roof. Ground wiring had to be

reconfigured and rewired to prevent damage from future lightning strikes. Repair Cost for reconfigured

ground wiring: $9, 645.00. Repair of No. 3 generator: $5,713.34(Incomplete and ongoing)

UV Repairs $3,864.13

List any additional comments. (Attach additional sheets if necessary.)

The County entered into an agreement with Hazen and Sawyer, P.C. on February 14, 2012 for the development of a

comprehensive Collection System Asset Management Program. The goal of the Program is to develop and provide

tools, technologies, and procedures that will empower and enable the County to better manage the sanitary sewer

collection system. The developed Program will establish a comprehensive asset management system with processes

and procedures to identify and prioritize future collection system capital and operating replacement and maintenance

requirements. The Program is an extension and improvement to the current MOM. The Program's objectives are

focused on achieving the MOM goais of continual refinement and continuous performance improvement.

ADEM FORM 417 01/09 m2 Page 150f 17



Facility Name: Five Mile Creek WWTP

Part 11: Summary Sheet

L. Enter in the values from Parts 1 through 8 in the left column below. Add the numbers in the _
left column to determine the MWPP Report point total the wastewater system generated for
the previous calendar year.

Actial Values Maximum Possible
Part1 0 points | 80 points

Part20 _ points 121 points

Part38  points 40 points

Part 4 Lpoints 200 points

Part56 _ points 50 points

Part6 86 points 50 points

Part 70 points 121 points

Part 80 _ points 121 points .

Total 13 points 783 points

2. Check the facility type that best describes the plant's treatment and disposal of wastewater.

['¥ IMechanical plant with surface water discharge

[T Aerated Lagoon or stabilization pond with surface water discharge

[ 1Mechanical plant using land disposal of liquid wastes

[T Aerated Lagoon or stabilization pond using land disposal of liquid wastes

3.  Check the range that describes the action needed to address problems identified in the report.

¥ i0-70 pts. Actions as Appropriate*
I_ 71 - 120 pts. Departmental Recommendation Range*
[T7121-783 Municipality Action Range*

*Other actions may be required by NPDES outside the scope of this report.

4. Complete the Municipal Water Pollution Prevention Resolution Form, ADEM Form 418.

ADEM FORM 417 01/09 m2 Page 16 of 17



5. In Question 1, do any of the actual point values in the left column equal the maximum
[ possible points in the right column? (Check the appropriate response)  Yes No

If yes, provide a written explanation for this situation in the space below.

ADEM FORM 417 01/09 m2 Page 17 of 17



Five Mile Creek Wastewater Treatment Plant

ATTACHMENT 2 — Raw Sewage Bypass and

SUMMARY




93Jo | 93eq

IS3ION
Josiarxing youeLg
S0UBUSEFEA nordwrey)) wey Topegg Jo wreansdn
1aMag ey paaomsy 230polg ANeIGPOy 9SEIIL) QoTqEH 050°T Yoy 3eurex(] - I[N AL PeOY Jo)SMalg] ZEBT  TL/6/S 660100
Sa0N
Jostaradng Youerg
oueaUIR uordmeg ) ¥oaaD) AN uoued Jo ureansdn
- Jemag oeny paaowmay 330y WIEY ON sBey josearn) S[orueLy 00L'0t SATH 03 12pag - ST AL Aesoped W0d INNY S6VL TILIA LOOTOD
ISION
10s1a10dng youalg
0BBUUTR[A] uordwen) uojreg Jo ureansdn
Tomag uerig Pparoay 28uyd0[g U ON  SHI3(] /o563y QOUBA 00£°6 ULRI(T BLIC)S - SN 3Alg SAL(J WIUMQRT 39 19808 WAUM  TIA/E S0010D
"Dt mopliane up wIns wo Ll Suipooly .mmm.wm.!:.ai.
Josiarxdng youeig
SOUBTAUTRIA uoidmey)) wey ey uoyeg Jo meansdn
1oMag uenyg PRICIFIO] SWI] Aaesy woy adregomg S[oqwey 0S0°PET 9210 SN AL = I[HA 2Alq IO =emIeemg 0ZT1  T1/9U Q00100
‘DILD MO0 U} UID.L WOAf BUIPOOLY  'SION
Josiazadng gouelyg
0IRUIIIIRI uoidmeqn) urey urey ‘woyreq jo wreensdp)
Pmeg weng POJGOIN Sur [ Aaesy woy afreyng a[oyuRA 00L'LE1 Ho21D) SN AL - SEHAL 9AR IquosaeTised 6161 ¥ 3061 TIAHTI 666000
“supps davay g pasnos suopf yead pupy o1 uopised 122440 10 308 ianfut 158 AU 01 PANIDS 40104300 JI M At ‘980ime samod v Suimoga IsatoN
(waisdg
3o IopurBuay)
J0staradng Yourrg uomg
QOUBISJUIBIA wordnrens mey 30139 XOg] monotmy Jo weansumo(]
Jamag UeLIe] PRSTEY =1y Juanjyuy Asesy aoperado g1 MM fRROUER £EE°68 2317y LA SAl] - S[HAL 2ALd sue] O[O AddeH 01 T1/9T/1 866000
apLr Bupodsy USYD T UOHIY ABYID3 44 asNu) 204105 (9%) uoNBUIISIT waisAy uoK231100) HOYUIOT parioday ‘ON
UOSHD] J04 155 aqpuiin e sy

"sawnjoA 25IeyasIp [EmoE S8 10U *AJUo uosLIediios SAnE]aT J0] Pash aq 0) SIE SRS 983y} DI0JIA], TUNOWE PA)R[NOED
a1 uodn 3083ye JUBOYTUSIS B SARY UED JOTM PUE [OXI0D §,AuUnoy o1 puoksq Apiedmos ae yomm ssjgeLea Jo Joqummis Y2y & of 19afqns are SSIRUINS Yous ‘IsAoMOH ‘spotiow Supewmse paydasoe pue
TONBULIOFUL S[qEUIIIIISp-o)ls uodn paseq ‘swmnpoa 25IeydsTp oY) 30 UOHBUITLIIEP 3834 §,A)UN07) ) 218 S8EUINSS 880U, "ATNO (HLYIALLST 918 ,SWN|OA IS, THIN[00 U3 Ul UMOYS SSHIUEND) T.LON

3001)) ST 2AL] - seSreyosy(q panruadun) Jo Arewung

T10T ‘1€ laquieoa( ySnonp Z10Z ‘10 Arenuer




930 7 o8eg

SOI0N
Iosiatadng gowarg
0WLTAUTEIY uwordurey)) uoleg Jo weansdp
Jomag uBLIg] Ppaaomay adexoo|g mey oN s3ey /suqaQ SpoquRRy £ql o] 2Beareq - SPN 9L MN2AY OT 00T % 011 TIHTO01 ¥TOI0D
SAON
Josranadng qoueIg
0URUSIUIRIA uordaren)) s8ey ucreq jo ureansdn
JoMag g poaomay oFmpoolg U ON  /SHGR(] /A5ER1D SpotuEn o'z Haax) SIHAL oAl - SN AL arenbg W3RIEAL 1 TU/LTE TT0100
ISNON
Iosiazedng gouBIg )
QOUBOSJTRIA] gordurey) uoieg Jo weansdr)
Mag uBLg Ppraomay adexoorg ey ON s@ay josears) sjoque 007’8 RN TS - S[N 9ALY IeL] eRWmeL [ ZI/L7/8 070100
1810N
1051A3dng yourrgl
suonerad( UMpoony uepeyg jo weansdn
03PIA Tamag vogg paaomay s3exoolg ey ON IsLAID s[oquep 0sL'e urel( uuolg - ST AAL] Aemopreg 1wodians)) 8p81  TIAL/S L1010D
ISAION
Jostaradng [ousrg
snopedo ULMPOOD) Yool afIJA] FALL uopeg Jo treansdn
03PIA 10435 uo( parowdy sBepolg  wrR oN asear SO 080'19 fqour o8eareI - S 2AL] apAD ETA Fouds SO1T TR 910100
S2JON
Josiazadng ouelg
saoneiado WIMPOOD) uoneg jo weensdn
O3PIA Jomag wog Paacwuay AFeo0fg urey] oN IselD) aoyuEl 000'tZ P3GI05qy punoIsy - TN AL ANRAV 1T S0T  TI/ST9 cL010D
I5IION
Iostaradng qouRIg]
suopexd ULMpoon) uopeg Jo weansdn
O2PIA Mg o PaAOTISY 9BENo0fY urey oN 5L S]OTUELA 000'T1 YN d3eurerq - AN Al oAL JUB[IA 1S9 ZI/S1/9 ZI010D
18310N
Jostaradng youerg
swonerado ULMpoon) uopeg Jo wesnsdn
O3PIA IoMag uoq paromay a3eioold ey oN s3By /o8I0 s[otwEly 058'T | eI WEoLS = O 24T Ssaupuepusd ¢177  TL/TLA 110100
ol Bunoday uayu ], uooy Y024 5N anog w3 HOBUYSHT WISAT UOYII0) UCHDIOT pojioday oN
uosts g 04 155 210w a0 JusAz

"SaumjoA S31egosIp [BNjoe Se JoT *ATuo UosuRdos SARISL J0] PAST 9 0} SIE SILUSS 53U “0I0J8I5Y Y, ‘JUNOWE PIJE[NOTED

oy} uodh 30ay32 JUESTIIUSTS B 0ARY weo yoIgm pue [oNuod s, Aunoy) oyl puoisq A[91e1duiod SIe Yolm saqeLea Jo IqInu Y31 & o) 109[Nns 218 SSIEUiss yons ‘essmolf "spoyow Suneumss pajdeooe pue
UOHEULIOJUT S[CBUIULSISp-a)ls uodn paseq ‘swn[oa oFIey0SIp 91 JO UOHBUIIILINNGP 1834 S,AIUN0D SY) SIE SIBWITSS 8837 ], *AINO AILVNLLSH oI ,SWR[OA IS5, WWN[0D 31 Ul UMOYS SSHIUENd) ‘AION




930 ¢ afisg

ISPI0N
Josiatadng qourlg
SIUBHANIIEIA uwordwren uoyreg 3o weansdn) :
Tomag g PRAOIY aBexoo]g] Ry ON s3ey joseRIn sjoquey 050°¢ el mIoyg ~ Al SALL Hyewpey L9 TI/IE/ STIPOIN
S3ON
10s1A1adng [ouRIg
ADEBURIUIRIA nopduey topeg yo wwansdn
tomog eHg Posomay s3exo0[g TEYON  SHY=2( /o5es1ly sjoyaeiy 005t PaqIOSqy PUMOIL) - I 24l Aeaopred AofjeA woswd [PIy  TULYL  STIHOW
a0y
Jo51ATMNG youelyg
OTRUANWEI] vorduregy 39317 S[HA uopregy yo weansdn)
lomag ety ParomY AFI0]H W oN  SHqe( /estary Sjoque 00479 SAL] AUBI(] WO)S - OTHAL AAT PATTN PRI 2€86  CI/LT/1 STTPOIN
ISFION
10s1ATadng Yourig
SOURTIUNEIA] uopditegy ) uoN (] 23euper] uoyreq Jo meansdn)
omag ueEe] Paromsy SFe0Id ey oN o5END SoUeA 0019 PRQIOSQY pUnoLL) - STHAL PAT Npecyjuoses 10b1  CTIALT  960F0N
ISION
(w2)sig
JO J3pUrEmND)
Josiazadng oueIg UouBY
UBHNRY uopdureg)) JO WeansuMoq
damag ety ParomY 2Fed0[y urey oN 2SBALD) sjoquy 0L P3qIOSqy punoIsy i L A Aeacyreq Ao[[eA WosWL 0STY  TU/6T/IT  8TOTOD
saj0N
Jos1azadng qourg
DURTIUIRA] uordweey) mey sdey uopey Jo weansdn
oMag uerrg pasomay sFeqoolg w37 SHQ3(T /o510y ajoquey 98 WON(T oenrerq = AN 241 QAN IIAT S08T  TIA/IT 920100
SN
Josiazadng orerg
SOTRUSRIA] uordureny sday uoyregq Jo meansdn)
Jomeg el peacwy adexoo[g meiON  /SHQ3(J /ASERID Slotwel 691 eI} U g - O[HA 2A] SPNDNWM LIS TIA/IT §T0T0D
g Buyroday uYp ] uonIY APYIDBM asnuy a24nog (1v8) uoypusaqg wISAS UOHIBLO)) UONDIOT porsodayy ON
uosLaJ 104 IS5 appuiy) 2q0q THIATT

"SsuImMoA SFIRYOSIP [BIYOR € J0U ‘A[u0 UosLIEdWOD SATIE[2I JO] PISN 8 ©) 218 S2JBUINSS 2597} ‘0I0J2IY ] "JUNOWE pajejnojes
a1 uodh 03150 WEOYTUSIS © SARY UED YDIJM PUe [OHE00 S,ATUNCY) 91 puo4aq ATo1o[diuos ale Yoiym SS[qeLieA JO saqumu Sy 0} 103[qns are sajpwiiss Yons ‘IsAsmol -spoyisw Junewnss pajdesoe pue
UOTRTIIOIUT S[(RUNLISSP-ONS uodn Paseq ‘awn[oa s5Ieyostp ot} JO UOLRUIWLIDAP 185G §,AUN0Y) o) SIE S0JeWSs 983y * X INO JALVIWLLSH 218 ,2Wn[oA 1SH,, VMN[0 9Y) U UMCYS SONNUENy) ‘JL1ON




930 f 28eg

ISII0N
Iosiazedng gouexg
suoneisdo TLMPOOLD) uoeq Jo wesnsdn
O3PIA Iamag wed posctuay 28RO urey ON s8ey /osealn SjoquRpy 005 PeqI0sqy punot) = AW AL Aemojred Ao[[EA UOSUN] [08Z  TI/8TH9  SITWOW
. S210p]
iostaradng . qomerg
suonerdo ULApooDny . uoyeq Jo weansd)
Q3PIA Ismag ueq poacmay adeysoly uey ON s3ey osealn spoquey 055°s PaqIosqy prumoify = I 2Al] peoy uodny 6¥86  TI/RLY  TITPOW
FAION )
Josiarxdng onelg
SOUBLALTRIN wordureg) uolreg yo urgansdpn)
1oM3E ueng pasotmay afeyoo]q uey oN sBey joseaIn S[oYuE 00s°1 oL oBeurRI] - I 2Al] MNWYIEI E1T TI/B8/S S61PON
- SBFON
1ostaradng ouelg
0TRTNUTRI wordurey) uoyeg jo weansdn )
Basg uelyg poAomayg 2Feyo0g ey oN 5100y foseIn) SOqUE 0059 TR HHolg - S oAl SN wWIsAPUIM 006 TL/ITF  IBIVOW
JSIFON
Jostaladng gomeIg
2OUBTAIUTRTA wordome) uolzed Jo weansdn)
1aM35 ey paactusy afeyeolg wey oN AsEAI) ORI 000°651 PaqIosqy pmoly - . T ONAeA SAL(] owumE werpay 08F 1A/ TETFON
ISAPON
(tuaysig
J0 Japumrewmy)
Josiatadng ORI UGIeg
SouBUMUTRIA uoidrrey) J0 TeSnSumMO]
MG neLgy PoAomaY AFeyo01g meyoN  s8uy aswaIn S[oquEl 001’9 P2qrosqy punoIn R UTELE Aeaspred AS[[eA WOSTII OZOT  TI/E/T  EETHOM

AIPINDUOME 40 (EHUDH 2104200 Jou o sdund ayy Suisnvo paqiof aafjouod dumg 1SatoN

Jouelyg

arjre uoyeyg Jo ureansdny
Iofewed JImm  Wemmeg woy  paedoyuonesdung  meyoN  juemdiby-gd  wonmg dumg  gOg PaqIosqy punols) - AALT (S WOHPOOD) AL YOUPOOD [§1  TI/IE/I  OELHON
gy Suyodayy UYn [ NIy 2103 4 asno) 22.nog (108) UoYDUYSHT s As uonIBNeD HORVIOT parioday ON
UOSIDF 104 357 agmuyf) g JuaAsg

“SaWIN|0A STIEYISIP [ENJOR S8 10U *ATUC uosireduios aANL[el JOJ Pash g 03 oIt SSIEUITISS 951 ‘SI0J0IOY Y, JUNOWE PSJ[NOED
s uodn 103775 JUBSIIUSTS 8 SARTY TR0 YOTGM PUR [ONT0S §,AUno) i puossq A1ejdwod are yoigm sojqemea Jo IBqunu 4E1y € o} 195[qns oI S3{EWNSy Yons JoASMOE] spoyewm Juneuwmnss pajdasse pus
UOTRUNOUI S[QEUIULSIop-aYs uodn paseq ‘swnjoa s5Ieqosip o) JO UONHRUITLINSP 153q 8,AUN0Y) U1 918 SOIBMNSS 95941, A TNO QELVNLLST oJ¢ ,SWnjoA 57, WN[00 Y} U UMOYS SSLIUENy) HLON




930 ¢ 28eg

ISHON
(wa3sAg
JO Fapuremay)
Iosiazadng ORI oy
SOURTSPITRIA] uorduren) JO wRanSuUMO]
oMag ueLg paaomay sfmjooyg ey ON s100y9 Sjoque 86 PoqIosqy punoIs) - SN AT SAY UOMEOM, QOPL  TIAI/LT 18THON
1S3poN
Josraradng : sy20y youerg ,
MU UTRA] uordurey) /58y fsugaq uoureq jo weansdn
MG Bl paaoway s¥mjorg e oN /51009 josuRIDy STOTRIEIN 0£6'6 PaQIOsqy punoIsy - oI |AL] PeOH AT Pl €TET ZLAT/0T TLTHOW
150N
10s1a1dng gomerg
DOURUSIUTRIA] uordwren) sBey /sHgag gon( SFemri(] uopeg 10 wesnsdn
Mg ey paaomay aFmjoog WY ON /5100y josealf) sjoqueiy L36 /PRQIOSqY PUNoOL - 2T Al MN T DL ITEL TLTS0T 69T
. SSAION
I0sTAISdNG {ourelg
SOTBUNUTRIN uordwegy) . uopeg jo weansdn)
Jomag weng poaomay aFeyoo]y urey oN 8L [ouey L01 qoi odeurei - JFA 2Ald ) redonm g #0S  ZL/STOL  FITHON
S210N
Iostaledng goueyg ‘
SOUBTTBIA uoydey’) uored Jo wesnsdn
Temag uelg poaomyg 3ey30]g T ON S0y Sloyueiy £8L TN d8enTRI] R UAEL T peoy uosmeT Il TI/T/ IFZPON
PAADDL SHM DLFWDI UIYH PAIDd2L SOM JWIT  15310N
(to)sAg
10 Ipurensy)
Iosiatadng YouBIg] TOMEE
SOTRTIIITEI uordrmeny) ) ey ALrrm) opojo(g JO WmeansuMog )
Tomog LI POy 2Fexo0rg lry sy josearn) adrg 968 AN oFeTresd - AN AL puoy] Uengn jweirel [0 TI/BT/E  OPTROW
S350N o
1os1AIxdng gouelg
suonuiad() ULMPOOL) ey uoyeg Jo meansdn
O3PIA TeMag ueq poactEay SFICd ma3ry SHQa( /sl SpoyueN 000 PRqI0sqy punoln - 9N oAl SAL] Ioumumg werpny 0081 TI/ET/8  1ETHOIN
amr Sunodzy UV [ HOPOY A3 Y asny) BAN0G ) HouDUSA(T WaISAS UONIB}I0D HOUPOOT poyioday ‘0N
Hosuag J04 5 U amy Juaasg

"SSUM[OA oFIRYISIP [BN0E B JOU ‘A[U0 UoSLIEAWOD SATE[RI 10} PasiL 5q O) 518 SIIRUINSH 3597} DI0JOI0Y ] JUNOWE PojR[No[es
ot uodn 193JJ0 FUEOLIUSTS B SABY UED YITM PUe [0LU00 §,Aunoy) aif} puoksq Apiopduros a1e yorm sojqeneA jo Iqumu YSiy € 0} 105[qns oIe sajpwss yons ‘IeAsmol] “spoyew Sunewnss pajdesoe pue
UOHRWIONU! S[qBUTULINNOP-a1s uodn paseq “swn[oa SIBydsIp oY) JO HONBUIILINIOP 159q §,UN0Y) SU) O18 SIBNSS 9SSY L, "X INO (FLLVINLLSH oI , WO A JSH,, W 51 U umoys SSpNUend) 310N




|

gJo g afeg

JSAION
10stA1dng b i) gouerg
DOUBUJUBIA uordwmen) ey LA AL uopeg Jo meansdn
10838 ueLig paromsy SFeqoold: Aaeo  sugageseRln SjoguERy ¥05°s1 ademei - SN AL P podimy o say oded  TIOTEL  YOEHON
SO B
Iostazxdng youelg
SoUemIMIEN uoidirey) uopreg Jo weansdp) .
1omag uBlie poAOaY S3uNo0[g urey oN sdey/aseaIn SloquEy ¥LT PoGIOSqy punols) - AT 2Al] P IMA B38IIA 126 TI/ZT/ZL 96THOW
520N
Jostatedng goueig
SOURLDIITEIN uordureg ) nojreg Jo meansdn)
Tomoag weny Ppoacmay a0y mey ON IseNDy SjoyuEy L8TT I sTenrerq - I 2Al MNISPEZSIET  T1A/CT  P6THON
L Butioday UYL L UOOY Y1024 asnyy 204108 (G08) UORBULISIT WSS UONIBNO) HOIIOT paioday ON
uosiag 704 87 N (T - jusag

"SOUMOA SBTRYOSIP [eryor e JOoU ‘AJuo uosiedwod SANE[SI 10] Pasn 8q O} I8 SIRLUTISD 980T ‘DI0JOIDY] “JUNOLIR PaR{noes

o uodn 102335 JESYTUSIS T 2ARY UED YOIYM PUR [ORUCS §,4TN0)) a1 puokeq A[9101dwos 2Je YOIYM SOIGRLEA JO JqUING Y3IY © 0} 108(qns SFE STBUINSS.IONS TOAIMOL] "SpOTouL Funeumse paydasoe pue
UOHRTLICI S[qRUIULINAP-a)1s uodn paseq ‘swnjoa s5meyosip ol JO UCHBUIULINSP 1994 §,A1UN0)) 9Y) SIE S31eWNSe 883y, "L INO (JALVINILSH 218 ,SUm[o A ISH,, UWN[0D St U UMOCTS SSNUENY) SELON




o
-
) #
o ¥, A
ra ‘i
1
i "\\\:’p
|
1,
v
e, i
ok
R o)
L
o
W
S D
p=il¢ 1 g
In
o
s
2 i,\f: i 1 2
- il ANl LS
A T S
ol - B e @
wy SU :
[ i 2
Y
(7 i T
; T
A7 b
‘.
97N
3.4 !
el .

o S

NOTE: OVERFLOWS SHOWN ARE OVER 10,000 GALLONS

£y

Uil

‘."‘H‘

H1H

FIVE MILE CREEK BASIN 2012 DISCHARGES

e
~
'/ Lo
L
? ~

W

Ui

Vi
’-“ %3 7
‘.-.c ¥ A Z
1y r Bl /] - '
4
. iz
.4 7 Aoy
3 4
. \ :’ U _(/
g P &)
-
1 3 H
g
A 5
=
Vi
¥ A
5
z 520 i
1 3
o
i,

JEFFERSON COUNTY
ENVIRONMENTAL SERVICES
PLOTTED: 3-14-13




. Five Mile C_reek Wastewater Treatment Plant
ATTACHMENT 3 — MWPP Sewage Sludge
SURVEY




MWPP SEWAGE SLUDGE SURVEY

Facility Background Information:

1. Facility Information ‘ _ Permit Number: ALQ026913
' Name: FIVE MILE CREEK WWTP :
Street Address: 3410 HAPPY HOLLOW LANE FULTONDALE, AL 35068
County: JEFFERSON
2. Facility Contact
Name: LYNN D. JONES
Title: PLANT MANAGER
Telephone: 205-841-5939
Permittee Name: JEFFERSON COUNTY COMMISSION
Mailing Address: SUITE A-300 716 RICHARD ARRINGTON BLVD N.

- BIRMINGHAM, AL 35203

Facility Flow Information
1. Facility Wastewater Treatment Capacity

Avg. Daily Flow for 2012; 11.76 MGD
Facility Design Capacity: 30 MGD

2. Estimated Septage Quantity Handled (Residuals Removed from Septic Tank Systems)
Average Domestic Septage: ) N/A gallons per month
Average Commercial Septage: N/A gallons per month

3. Method of Septage Processing _
0 Mixed with Influent Wastewater for Treatment

0 Mixed with Sewage Sludge
0 ' N/A

4. Estimated Percentage Contributing Wastewater Flow
Residential: 93 %
Industrial: 2%
Other: 5 % Describe: COMMERCIAL

5. List type of wastewater treatment process(es) utilized at this facility:
Screening, grit removal, aeration with activated sludge, clarification, sandfiltration,

UV disnfection
6. Estimated sewage sludge wasting rate at this facility: Ib/day dry weight
or 32,254.00 gallons per day
7. Estimated untreated sludge received from off site: ' ib/day dry weight
or N/A gallons per day
8. Estimated percent solids of combined sewage sludge prior to treatment: 3.7 %

ADEM FORM 419 8/02 : Page 1 of 4



9. List the sewage sludge treatment processes used in preparing sludge for final use or disposal:

Aerobic Digestion

Thickening

Drying Beds (air drying)

10. Estimate the total volume of sludge generated:

Sludge Disposal Methods

Sludge Quantity
(untreated pounds per day)

1622

(dry U.S. tons per year)

1. Which of the following describes the éurrent method of sewage sludge disposal for this facility:
Current Practices

a. .l Land Appilication, Bulk
Shipped
- Agriculture
0 Forest
[ Public Contact
0 Lawn/Home Garden

b. 0 Land Application,
Bagged/Other Container
0 Agriculture

0 Forest
0 Public Contact
I Lawn/Home Garden

c. [ Incineration

d. 11 Subtitle D Landfilt
{Disposal Only)

e. [ Lined Treatment Lagoon
or Stabilization Pond

f. 0 Unlined Lagoon or
Stabilization Pond

g. U Other (Please Describe)

Approved by ADEM

Yes

0O O

| R e I e Y s

No

. e I trvn I o

| R e [ s Y s §

Quantity

1622

Proposed Practices
Approved by ADEM

{dry U.S. tons/vear) Yes

Oo o -

| R oo [ s Y et §

2, If "{" was selected above and sludge is stored for 2 or more years, enter the distance between the
N/A

surface disposal site and the property line:

Pollutant Concentrations

ADEM FORM 419 8/02

feet

No

o ooo

e R e Y e Y s |

Page 2 of 4



1 Enter the total concentrations of the following analytes using existing data. Do not enter TCLP results.

Concentration Samiple Sample Detection Level of

Analyte {mg/kg or ppm) Type Date* Analysis{mg/kg)
Arsenic <PQL Grab * 11.0
Cadmium <PQL Grab * 8.0
Chromium 84 Grab * 8.0
Copper 368 Grab * 8.0
Lead 33 Grab * 15.0
Mercury 2.0 Grab * 0.6
Molybdenum <PQL Grab * 50
Nickel 65 Grab * 6.0
Selenium <PQL Grab * 156.0
Zinc 1,933 Grab * 18.0
Ammonium-
Nitrogen e N/A N/A
Nitrate- ,
Nitrogen -~ | = ———w—e- N/A N/A
Total Kjeldahl
Nitrogen 29,667 Grab * 1.8
*Yearly Average PQL= Practical Quantitative Limit

2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above

analysis:

87 %

Treatment Provided for Sewage Sludge at the Facility
1. Which class of pathogen reduction does the sewage sludge meet at the facility? (As defined in

40 CFR Part 503)

0 Ciass A-
0 Alternative A1 - Time and Temperature
[ Alternative A2 - Alkaline Treatment
0 Alternative A3 - Analysis and Operation-

D Alternative A4 - Analysis Only
0l Alternative A5 - Processes to Further Reduce Pathogens (PFRP)
[l Heat Drying 0 Thermophilic Aerobic Digestion [ Heat Treatment
0 Pasteurization I Gamma Ray irradiation [ Beta Ray Irradiation
0 Composting 0 i
[ Alternative A6 - PFRP Equivalent '

B Class B
I Alternative B1 - Fecal Coliform Count
Il Alternative B2 - Process to Significantly Reduce Pathogens (PSRP)
I Aerobic Digestion R Air Drying
[ Composting fl Lime Stabilization
0 Alternative B3 - PSRP Equivalent

[l Anaerobic Digestion

0 Neither or Unknown

Vector Attraction Control

ADEM FORM 419 8/02 Page 3 of 4



T,
N !

S

0 Option 1 - Minimum 38% Reduction in Volatile Solids , ;
[ Option 2 - Anaerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
[ Option 3 - Aerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction

0 Option 4 - Specific Oxygen Uptake Rate (SOUR) for Aerobically Digested Sludge

[l Option 5 - Aerobic Processes plus Elevated Temperature

0 Option 6 - Raised pH to 12 and Retained at 11.5

0 Option 7 - 75% Solids with no Unstabilized Solids

0 Option 8 - 0% Solids with Unstabilized Solids

[ Option 9 - Injection Below Land Surface

- Option 10 - Incorporation into Soil within 6 or 8 Hours

[ Option 11 Covering Active Sewage Sludge Unit Daily

0 None of the Above

Groundwater Monitoring

1. If disposal practice is surface disposal or land application, is groundwater monitoring required or performed

at the site? .

' I Yes (If yes, please submit a copy of the groundwater monitoring reports along with this

Rk No survey. Also please provide the approximate depth to groundwater and the
groundwater monitoring procedures used to obtain the data.)

Land Application of Sewage Sludge

Answer the following questions if sewage sludge is applied to land. :
1. If sewage sludge is land applied in bulk form, what type of crop or other vegetation is grown on this site?

Tifton Bermuda CGrass, and Rye Grass.

2, If sewage sludge is land applied in bulk form, what is the nitrogen requirement for this crop or vegetation?
600lbs/acre/year :

3. If sewage sludge is land applied in bulk form, briefly describe the nature of any complaints filed from
neighbors? '
No complaints have been received.

Note: Permittees that submitted the "Annual Report Review Form" for sludge to the EPA
may submitt a copy with the MWPP in lieu of this Attachment.

ADEM FORM 419 8/02 : Page 4 of 4



Five Mile Creek Wastewater Treatment Plant
ATTACHMENT 4 - Plant and Collection System

Personnel Inventory




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

2012 .
FACILITY NAME: Five Mile Creak WWTP

PERMIT NUMBER:  AL0026913

PLANT MANAGER: Lynn Jones.

SYSTEM MANAGER: David Denard

PLANT OPERATORS:

PLANT GRADE: W

TEL. # (205) 841-5939

TEL. # (205) 325-5806

. GRADE OR
NAME TRAINEE STATUS| OPERATOR NO. EXP. DATE
1|PMgr _ Lynn Jones Grade Iv C003327 9/30/2014
2[PSpv___ Charles King Grade IV C003272 8/31/2014
3|8Spv  Wayne Hawkins Grade IV Co05284 6/30/2013
4|SSpv._ Terry Joe MaHaffey Grade IV C003135 8/31/2013
518Spv  Randy Maxwell Grade IV C003076 11/30/2015
6(SSpv__ Tony Suiton Grade IV C002294 11/30/2015
71SSpv___ Robert Tyler Grade IV 003008 11/30/2015
8|Op I Mark Cruce Grade IV C001682 3/31/2015
9lOp i Adam Smith Grade IV C002236 4/30/2013
10|Cp il Daniel Tesseneer Grade 1V C006050 6/30/2014
11/Op | Ellis Brown Trainee -
12|0p | Johnny McDonough Trainee
- 13]0p | Sam Shears Trainee
14|0Op | Todd Smitherman Trainee
15|0p | Michael Wright Trainee
MAN HRS.ANUMBER
AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
MANAGEMENT/SUPER\ GRADE IV 40 7 . STARTTIME
OPERATOR(S): GRADE IV 40 3 18T ‘5 7:00 a.m.
NON-CERTIFIED OPER. (TRAINEES) 40 5 2ND 2 3:00 p.m,
3RD 2 11:00p.m.
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED | THURS FRI SAT
X X X x X X X
X X X X X X X
ADEM USE ONLY
1. DOES PLANT OPERATOR STAFAING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE? YES NO

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02

Revised 2/25/2013




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

v FACILITY NAME:  _ Five Mile Creek WWTP __PLANTGRADE: IV

o PERMIT NUMBER:  AL0026913

PLANT SUPERINTENDENT: ‘Lynn Jones TEL.# ___ {205) 841-5030
SYSTEM MANAGER:  David Denard - TEL.#__ (205) 325-5806
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS] OPERATOR NO. EXP., DATE

15 Garren Hubbert Trainee .

16 Johnny McDonough Trainee

17 Billy Joe Poe Trainee

18 Samuel Shears Trainee

19 " __Todd Smitherman Trainee

20 Daniel Tesseneer Trainee

21 Michael Wright - Trainee

MAN HRS. WK _NUMBER

MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE |- _ .
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE Il . .
: GRADE Il 187 START TIME
GRADE I 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY '
MAINTENANCE
OTHER PLANT WORKERS

OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT

18T
2ND
3RD

ADEM USE ONLY

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ABDEM FORM 441 8102



PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

M2
FACILITY NAME: Sewer Line Maintenance PLANT GRADE: A4
PERMIT NUMBER: "AL 0056120
PLANT SUPERINTENDENT: Brian Champign TEL. #  (205)238-3785
SYSTEM MANAGER: David Denard TEL. #  (205)325-5979
PLANT OPERATORS:
GRADE OR .
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
1.]|Brian Champion 1{e) C003094 6/30/2015
2.|Don Goodwin 1{c) C005423 6/30/2015
5.|Lavon Evans I{c) C004631 12/31/2014
6.|Brian Rohling 1{c}) C005418 8/30/2015
7.
8.
8.
10.
COLLECTION SYSTEM OPERATORS:
1.
2.
3
4.
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADEII
GRADE Ill 18T START TIME
GRADE IV| 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT
15T
2ND
3RD
ADEM USE ONLY
YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEMFORM 441 8/02




dLAM P31




Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2012

For the

Leeds WWTP

as required by the
Alabama Department of Environmental Management NPDES Program

Prepared by
Jefferson County Commission
Environmental Services Department

May 31, 2013



L
-t
|
i
o
,
:
i

e
v

TONY PETELOS -
JEFFERSON COUNTY COMMISSION CHIEF EXECUTIVE OFFICER

DAVID CARRINGTON - PRESIDENT ENVIRONMENTAL SERVICES
GEORGE F. BOWMAN '

SANDRA LITTLE BROWN — PRESIDENT PRC TEMPORE . Office of
i : DAVID A. DENARD

JAMES A. “JIMMIE” STEPHENS Director of Environmental Services

Suife A-300

716 Richard Arrington, Jr. Blvd. N.
Birmingham), Alabama 35203
Telephone (205) 325-5979
Fax (205) 325-5981

May 31, 2013

Mr. Nick Caraway, Water Division

Alabama Department of Environmental Management
Water Division — Municipal Branch

P.O. Box 301463

Montgomery, AL 36130-1463

RE:  Municipal Water Pollution Prevention (MWPP)
- Annual Report Calendar Year 2012

Mr. Caraway:

The Jefferson County Environmental Services Department submits the above referenced
report for the Leeds Wastewater Treatment Facility, NPDES Permit No. AL0067067.
Included is information as required in ADEM Form 41701/06ml, bypass/overflow event -
reports, MWPP Sewage Sludge Survey, and the Plant & Collection System Personnel
Inventory.

If you have any questions regarding this information, please contact me at 205.325.5979
or Celeste Brown of Jefferson County Barton Laboratory at 205.238.3859.

incerely,

o

David Denard, Director
Environmental Services Department

pe:  Celeste Brown, JCESD Barton Laboratory
' Daniel White, JCESD Deputy Director
David Willoughby, Leeds WWTP



MUNICIPAL WATER POLLUTION PREVENTION (MWPP)

'ANNUAL REPORT
SUBMITTED BY:
TREATMENT FACILITY: Leeds (Norman R. Skinner) WWTP NPDES #:* AL0067087
MUNICIPALITY: Jefferson County COUNTY: Jefferson

CONTACT PERSON: David Denard
Municipal Official

Director of Environmental Services

Title

S Telephone #: {205) 325-5979 Fax #-: (205) 325-5981

Email Address: denardd@jccal.org

CHIEF OPERATOR:; _David Willoughby
| Name

Te]ephone #- (205) 699-8495 Fax #: (205) 698-0640

Email Address: willoughbyd@jccal.org

Date: May 9, 2013

REVIEWED BY:  Daniel A. While, P.E., ESD Engineer
Consulting Engineer

Telephone #: 2052142610 Fax #: 205-325-5981

Date: May 8, 2013

ADEM FORM 417 01/09 m2 Page 1 of 17



MWPP Annual Report
Information Source List

The following information will be needed to compiete the éompliance maintenance report that

covers the calendar year of 2012 {due May 31, 2013 ).
Part1 A. The average plant influent flow for each month (million gallons per day/MGDj
during the year.
B. The average plant influent BOD (CBOD) for each month (mg/l and Ib/day) in the
year. :
C. Theplant's average design flow (MGD) and design BOD loading (Ibs/day).
Part2 A. ‘The monthly average permit and DMR effluent concentration for BOD (CBOD),
TSS, NH3-N, and/or TKN in mg/1 for the year '
B. The monthly average effluent limits and DMR loading for BOD, TSS, NH3-N,

and/or TKN in Ibs/day for the year

Part3 The age of the treatment plant defined as the number of years since the last major
reconstruction to increase the organic or hydraulic capacity of the plant. The last
calendar year minus the year the new construction was brought on-line. :

Part 4 Bypass and overflow information. This is the number of bypass or overflow events of
untreated wastewater due to heavy rain or equipment failure whether intentional or
inadvertent from all collection systems tributary to the treatment facility.

Part5 A.
B.

Part6 A.
: B

Describe the characteristics and quantity of sludge generated.

If sludge is landspread, how many months of sludge storage does the plant have?
This should include on-site and off-site storage from the treatment plant. The
digestor capacity may be used in the calculation.

Sludge Disposal Method
The number of approved land disposal sites for sludge available, and how many
months or years these disposal sites will these be available for use.

Part7 The number of sewer extensions installed in the community last year--the design
population, design flow, and design BOD for each sewer extension.

Part 8 Operator Certification

Part 9 Financial Status

Part 10 Subjective Evaluation

Part 11 Summary Sheet

ADEM FORM 417 01/09 m2 Page 2 of 17



State of Alabama
MWPP Annual Report
Department of Environmental Management

Instructions to the Operator-in-Charge

1. Complete all sections of the MWPP Report to the best of your ability.

2. Parts 1 through 8 contain questions for which points will be generated. These points are
intended to communicate to the Department and the governing body or owner the
actions necessary to prevent effluent violations. Enter the point totals from Parts 1
through 8 on Part 11: Summary Sheet.

3. Add the point totals on Part 11: Summary Sheet.

4. Submit the MWPP Report to the governing body and the consulting engineer and owner
for review and approval. ' .

. 3. The governing body should pass a resolution which contains the following points:

a.  The resolution should acknowledge the governing body or owner has reviewed the -
MWPP Report. |

b. The resolution should indicate what actions will be taken to prevent effluent
violations.

c.  The resolution should provide any other information the governing body or owner
deems appropriate.

6. The MWPP Report and the resolution must be submitted by May 31* to Municipal
Section, Water Division, ADEM, P.O. Box 301463, Montgomery, AL 36130-1463.

ADEM FORM 417 01/09 m2 _ Page 3of 17



Facility Name: Leeds (Norman R. Skinner} WWTP

Part 1: Influent I.oading/Flows

A, List fhe average monthly volumetric flows and BOD; (CBOD:s) loadings received at your
facility during the last calendar year. :

Column 1 Column 2 Column 3

Average Average Monthly Average
Monthly BOD;s (CBODs) Loading BODs
. Flowrate Concentration (CBODs) .

Month (MGD) (mg/1) (1bs/day**)
Jamiary 1.51 23 | 978
February 1.26 119 1121
March 1.39 94 916
April 0.85 118 803
May 0.84 104 | 674
June 0.48 | 140 512
July 0.38 122 330
August 0.75 ' 114 ’ 721
September . 099 92 . 678
October 0.68 104 615
November 0.55 _ 144 649
December 12 ' 115 969
Annual Avg. 0.90 112 747

**As reported on NPDES Discharge Monitoring Reports (DMRs) and as required by EPA's
NPDES Self-Monitoring System, User Guide, March 1985.

B.  List theaverage design flow and average design BODs loading for the facility below. If you -
are not aware of these design quantities, contact your consulting engineer or the Alabama
Department of Environmental Management.

7 Average Design
Average Design Flow BODs Loading (Ibs/day)

Design Criteria =0 8340

90% of the Design Criteria 45 7506

ADEM FORM 417 01/09 m2 Page 4 of 17



C.  How many times did the monthly flow (Column 1) to the WWTP exceed 90% of design flow?
0 (Check the appropriate point lota])

. 4 ' L
0 - 4 =0 points 5 or more = 5 points

D.  How many times did the monthly flow (Column 1) to the WWTP exceed the design flow?
0 (Check the appropriate point total)

- 0=0Opoints 1-2=5points 3-4=10points 5 or more= 15 points

E.  How many times did the monthly BOD;s (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed 90% of the design loading? 0 ___ (Check the appropriate point total)

D-1= '(j'points 2-4= 5'1‘points - Sormore =10 points

F.  How many times did the monthly BODs (or CBODs)* loading (ibs/day) (Column 3 to the
WWTP exceed the design loading? 0 {Check the appropriate point total)

0=0points 1=10points 2=20points 3 =30 points 4 =40 points 5 or more = 30 points

G.  Enter each point value marked for Cthrough F and enter the sum in the apprbpriate blank

below.
C points = 0
D points = 0.
E points = 0
F points = 0

TOTAL POINTS VALUEOR PART 1 __ 0

Enter this value on Part ! 1: Summary Sheet.

*To obtain equivalent BODs Joading for comparison with design loading for those permittees vsing
influent CBODs, divide annual average CBODs, loading in Ibs/day from Part 1, A by 0.7.

ADEM FORM 417 01/09 m2 Page 50f 17



Facility Name: Leeds (Norman R. Skinner) WWTP

Part 2: Effluent Quality/Plant Performance

A

(1) NPDES Permit Concentration

Permit
Limit

BODs

(CBODs) TSS NH3-N TKN

Months (mg/l) (mg/) (mg/l) (mg/i)
May-Nov 40 24 20 40
Dec-Apr 10.0 24 3.0 8.0

(2) DMR Concentration
BODs

(CBOD:s) TSS NH;-N TKN

Month (mg/l) (mg/l) (mg/1) (mg/)
January 0.41 0.00 0.71 1.48
February 0.33 0.00 0.00 0.42
March 0.31 0.00 0.00 0.31
April 0.94 0.20 0.01 0.41
May 0.70 015 0.00 0.36
June 0.82 0.35 0.15 0.58
July 0.37 0.16 0.00 0.20
August 0.21 0.35 0.01 0.31
September 0.19 0.00 0.00 0.44
October 0.19 0.40 0.00 0.43
November 0.62 0.00 0.55 1.29
December 0.35 0.13 0.01 0.50
Annual Avg. 0.45 0.15 0.12 0.56

List the monthly average permit limits for the facility in the blanks below and the average
monthly effluent DMR BODs, (CBOD;) TSS, NH5-N and/or TKN concentration produced by
the facility during the last calendar year.

ADEM FORM 417 01/09 m2

Page 6 of 17



B. List the monthly average permit limit and DMR loadings below.

(1) NPDES Permit Loading

BOD;
(CBODs) TSS NH;-N TKN
Months (Ibs/day) - (lbs/day) (Ibs/day) (Ibs/day)
Permit
Limat May-Nov 66.7 400 33.3 66.7
Dec-Apr 166 400 50.0 ! 133
{2) DMR Loading
BOD; a
' (CBODs) TSS NH3-N TKN
Qtr  Month (Ibs/day) (Ibs/day) (lbs/day) (Ibs/day)
1 January 6.0 0.0 7.20 16.6
February 35 0.0 - 0.05 4.4
. March 3.1 0.0 0.00 3.1
2 April 7.7 15 0.06 3.0
May ' 5.7 0.8 0.00 27
June 3.0 1.1 1.04 29
3 July 1.0 0.5 0.00 05
August 3.6 19 0.05 2.0
September 2.1 0.0 0.00 37
4 October 1.0 1.8 0.00 2.3
November 2.7 0.0 2.33 57
December 26 0.6 0.02 4.9
Annual Avg. 3.5 0.7 0.90 43

C.  During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any consecutive

quarters? (Check the appropriate point total.)

v

\ T
No = 0 points Yes = 121 points

ADEM FORM 417 01/09 m2

Page 7 of 17



During the past year did the BODs concentration (mg/l) and/or Joading (Ibs/day), exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check
the appropriate point total.) '

No =0 points Yes = 121 points

During the past year did the effluent TSS concentration (mg/l) or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any two
consecutive quarters? (Check the appropriate point total.)

No = 0 points Yes = 121 points

During the past year did the TSS concentration (mg/l) and/or loading (lbs/day) exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check the
appropriate point total.}

v

No = () points Yes = 121 points

During the past year did the NH;-N or TKN concentration (mg/l) and/or loading (Ibs/day)
exceed the product of 1.4 times the monthly average permit limit during two mionths of any
two consecutive quarters? (Check the appropriate point total.)

v -

No = 0 points * Yes =121 points

During the past year did either the NH3-N or TKN concentration (mg/l) and/or loading
(Ibs/day), exceed the monthly average permit limit during four months of any two consecutive
quarters? (Check the appropriate point total.)

-

No = 0 points Yes =121 points

Enter each point value checkedfor C through H in the blanks below.

C Points =
D Points =
E Points =
F Points =
G Points =
H Points =

Qo | jojo |o

HIGHEST INDIVIDUAL POINT VALUE FOR PART 2 (C-H) __ © (HIGHEST POINT = 121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 8of 17



L
A

Facih'ty Name; Leeds (Norman R. Skinner) WWTP

Part 3: Age of the Wastewater Treatment F acility

A.  What year was the wastewater treatment plant constructed or last reconstructed? 1995

B.

Subtract the above answer from the report year to determine age:
Age = (Last Calendar year) - (Answer to A)

Age V7 =(__ 2002 )-(__1995 )

Enter Age in Part C below.

Check the type of treatment facility employed.

Factor
_X Mechanical Trcétment Plant 2.0
_ -~ Aerated Légoon | 1.5
__ Stabilization Pond 1.0
____Other (Specify;_ ) 10

Multiply the factor listed next to the type of the facility your communify employs by the age
of your facility to determine the total point value for Part 3:

20 x 17 = __ 34 TOTAL POINT VALUE FOR PART 3
(Factor) (Age)

Enter the above value on Part 11: Summary Sheet. If the total point value exceeds 40, enter
40 on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page ? of 17



Facility Name: Leeds (Norman R. Skinner) WWTP

Part 4: Bypassing and Overflows

A.

L

How many bypass or overflow events of untreated wastewater occurred in the last year at the -
- WWTP due to heavy rain? 0

How many bypass or overflow events of untreated wastewater occurred in the last year prior
to the headworks of the WWTP due to heavy rain? __0

How many of the bypass or overflow everis listed in Parts A and B have been corrected such
that future bypass or overflow ecvents at the same location due to heavy rain are mot
anticipated? __ 0

Add together Answers A and B and subtract Answer C from that total.

A+B-~C=90__ _(Checkthe appropriate point total.) :
v o T -
0 =0 points 1 =5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points

7 =35 points 8 = 40 points 9 =45 points 10 =50 points 11 or more = 100 points
B r T - E

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to equipment failure? (This includes clogged/broken lines or manholes.) ___©

How many bypass or overflow events of untreated wastewater occurred in the last year due to
equipment failure prior to the headworks of the WWTP? (This includes clogged/broken lines
or manholes.) 8

How many of the bypass or overflow events listed in Parts E and F have been corrected such
that future bypass or overflow events at the same location due to the same equipment failure
are not anticipated? __8

Add together Answers E and F and subtract Answer G from that total. .
E+F-G=20 (Check the appropriate point total.)
v . o o . I .
0 =0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points
7= l3_.§ points 8= T}_Q points 9 = r{l_S points 10 = f50 points 11 or more = ] [QQ points

Add point values circled in D and H and enter the total in the blank below.

TOTAL POINT VALUE FOR PART 4 __ ©
Enter this value on Part 11: Summary Sheet.

AH bypass or overflow events that have occurred in the last year (for any reason) must
be individually reported with this MWPP report.

ADEM FORM 417 01/0% m2 Page i0of 17



Facility Name:_Leeds (Norman R. Skinner) WWTP

’ Part 5: Sludge Quantity and Storage

A.  Please provide information concerning sludge quantity, characteristics, and storage practices
based on available data as requested on the MWPP Sewage Shidge Survey, ADEM Form 419.

B. How many months of sludge storage capacity does the wastewater treatment facility have
available, cither on-site or off-site? (i.e., How many months can the facility operate without
land spreading or disposing of sludge?) 4

(Check the appropriate point total.)
Greater than or equal to 4 months = 0 points [y
Less than 4 months, but greater than or equal to 3 months = 10 points [

Less than 3 months, but greater than or equal to 2 months = 20 points [

Less than 2 months, but greater than or equal to 1 month = 30 points [

Less than one month 50 points ,__

TOTAL POINT VALUE FOR PART 5 0
Enter this value on Part 11: Summary Sheet.

Part 6: Sludge Disposal Practices and Sites

A. Please provide the sludge disposal practices and site information based on available data as
requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

B. How many months or years does the facility have access to and approval for sufficient land
disposal sites to provide proper land disposal? (Check the appropriate point total.)

36 or more months = 0 points [

24 - 35 months =10 points[ ™
12 - 23 months =20 points|
6 - 11 months = 30 points[

Less than 6 months = 50 points[

TOTAL POINT VALUE FOR PART 6 _ ©
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 11 of 17



7 Facility Name: Leeds (Norman R. Skinner) WWTP

Part 7: New Development

Are there any major new developments (industrial, commercial, or residential) in the last
calendar year or-anticipated in the next 2-3 years such that either flow or BOD; loadings to
the sewage system could significantly increase? Estimate additional loadings below.

Design ' Design | Design
Population: Flow: MGD BOD;: Ibs/day
Equivalent (PE) o

List industrial and/or residential developments.

The Environmental Services Department has not recsived any applicable sewer

availability requests that would significantly impact the sewer system, but the

department is aware of iong-term development concepts that could affect the

coltection system and potentially the WWTP in the next 5 to 10 years.

Will the additional loading overload the plant? (Check the appropriate point total.)

No = 0 points Yes = 121 points
7
Enter the point total in the blank below.

TOTAL POINT VALUE FOR PART 7 ___© _ (highest point total = 121)
Enter this value on Part 11: Summary Sheet.

Part 8: Operator Certification

Complete the Plant and Collection System Personnel Inventory, ADEM Form 441.

Do both the plant operator and collection system staffing comply with ADEM Administrative
Code; Division 10, Operator Certification Program? (Check the appropriate point total.)

Yes= [_Q points No = 121 points
v :

- TOTAL POINT VALUE FOR PART 8 0 (highest point total = 121)

Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 120f 17



Facﬂity Name: Leeds (Norman R. Skinner) WWTP

Paﬁ 9: Financial Status

A.  Are User-Charge Revenues sufficient to cover operation and maintenance expenses? If rio,
how are O&M costs being financed? Include user charge rates.

Yes. User rates are based on a uniform volurne charge per 100 cubic feet of 85% of metered water

consumption.
Residential Minimum $2.00 Plus rate $9.89 /1,000 gal.
Industrial Minimum $2.00 __ Plusrate ___ $989 /1,000 gal.

Monthly residential rate based on 6,000 gallons usage §_ 5045

*Please complete the above information based on vour user charge rates for the report year. You

may attach a sample water and sewer bill for clarity.

B. What financial resources are available to pay for the wastewater improvements and/or
reconstruction needs?

Approximately $20,300,000 is currently availzble to fund capital improvements.

Part 10: Subjective Evaluation

A.  Describe briefly the physical and structural conditions of the wastewater treatment facility.

Physical and structural condition are very good.

B.. Describe the general condition of the sewer system (sewer lines, manholes, lift stations).

The general condition of the sewer system is good.

ADEM FORM 417 01/09 m2 Page 130f 17



C. What sewage system improvements does the community have planned for construction in the
next 5 years?

3 ‘ See attachment

D.  What is the theoretical design life of the plant, and what is the estimated remaining usefu] life
of the wastewater treatment facility?

See attachment

E.  What problems, if any, over the last year have threatened treatment or conveyance within the
system?

None.

F.  Isthe community presently involved in formal planning for treatment facility upgrading?

Yes.

G.  How many days in the last year were there residential backups at any point in the collection
system for any reason other than clogging of the lateral connection? 0

H.  Does the plant have a written plan for preventive maintenance on major equipment items? If
yes, describe.

Yes. Maintenance schedules and records or repairs are malntained at the plant.

ADEM FORM 417 01/09 m2 -Page 14 0of 17



Leeds WWTP (MWPP 2012)

Part 10.C

|
!
N
|
1
]
i

Sewer line repairs and replacement are continual activities planned for the collection systems. UV
system will likely be replaced in the next 4 to 5 years. The Coosa Ave. pump station, force main and
gravity sewer will likely require a capacity expansion in the next 5-10 years. Replacement of the current
SCADA with Citect and improvements to the Parkway pump station.

Part 10.D

EPA’s 2002 Clean Water and Drinking Water Infrastructure Gap Analysis Report estimates the useful life
of treatment plant and pump station structures at 50 years and associated mechanical and electrical
process equipment between 15 and 25 years. Calculated remaining useful life of the structures = 50 —
age of facility. Calculated remaining useful life of the equipment = 25 - age of equipment.



L.

Does this preventive maintenance program depict frequency of intervals, types of lubrication,
and other preventive maintenance tasks necessary for each piece of equipment? (Check the
appropriate response.) Yes No

b :

Are these preventive maintenance tasks, as well as equipment problems, being recorded and
filed so future maintenance problems can be assessed properly? (Check the appropriate
response.) Yes No

i

Describe any major repairs or mechanical equipment replacement made in the last year and
include the approximate cost for those repairs. Do not include major treatment plant
construction or upgrading programs. :

Replaced #2 influgnt pump rotating assemble at a approximate cost of $30,000.

Replaced one rotating assembly for RAS pump #3 at a approximate cost of $8,000.

Replaced cne backwash pump on sand filter #2 at a approximate cost of $3,000.

List any additional comments. (Attach additional sheets if necessary. )

The County entered into an agreement with Hazen and Sawyer, P.C. on February 14, 2012 for the development of a

comprehensive Collection System Asset Management Program (Program). The goal of the Program is to develop and

provide tools, technologies, and procedures that will empower and enable the County to better manage the sanitary

sewer collection system. The developed Program wilt establish a comprehensive asset management system with

processes and procedures to identify and prioritize future collection system capital and operating replacement and

maintenance requirements. The Program Is an extension and improvement fo the current MOM. The Program's

abjectives are focused on achieving the MOM goals of continual refinement and continucus performance improvement.

ADEM FORM 417 01/09 m2 Page 150f 17



Facility Name;: Leeds (Norman R. Skinner) WWTP

Part 11: Summary Sheet

1. Enter in the values from Parts 1 through 8 in the left column below. Add the numbers in the
left column to determine the MWPP Report point total the wastewater system generated for
the previous calendar year.

Actual Values Maximum Possible
Part1 _0 points 80 points

Part2_ 0 _points 121 points

Part3 _34 points , 40 points

Part4 _o__ points 200 points

Part5 _0 points | 50 points

Part6 _0_ points 50 pointé

Part7 _0_points 121 points

Part8 _ 0o _ points 121 points

Total _34 points 783 points

2. Check the facility type that best describes the plant's treatment and disposal of wastewater.

[ ¥ Mechanical plant with surface water discharge

[ Aerated Lagoon or stabilization pond with surface water discharge

[ Mechanical plant using land disposal of liquid wastes

[~ Aerated Lagoon or stabilization pond using land disposal of liquid wastes

3. Check the range that describes the action needed to address problems 1dent1ﬁed in the report.

[v-0-70 pts. Actions as Appropriate*
[ 71-120pts. Departmental Recommendation Range*
[ 121-783 Municipality Action Range*

*Other actions may be required by NPDES outside the scope of this report

4.  Complete the Municipal Water Pollution Prevention Resolution Form, ADEM Form 418.

ADEM FORM 417 01/0% m2 Page 146 0of 17



i 5. In Question 1, do any of the actual point values in the left column equél the maximum
) possible points in the right column? (Check the appropriate response) Yes  No

| ( If yes, provide a written explanation for this situation in the space below.

ADEM FORM 417 01/09 m2 Page 17 of 17



Leeds Wastewater Treatment Plant
ATTACHMENT 2 — Raw Sewage Bypass and
| SUMMARY




TJo ] adeg

530N
Jostaradng
DML nordumeT,) sBey
Mg By paaomay adeiooly urey oN /51007 /o%ealD) Spoque oT'E PaqI0sqy pumoIfy spaa] wended s161 TIATOT  9E000L
1521077
1ostaradng 20y
SoUBRUTEIN wordurer?y /38y suqag eqQeqED STHIE :
RMIG UeLg posomay afexooyg e ON fF100Y 251Dy aoyuER 859°cy OF 331D 13pasg Spae] wonded ¢161  ZIATOE  PEOOOL
sajon
Jostasadng
SouguIUIe[N uordmen)) patmeday yeag :
oMoy weng QW' /pasowmsy o8B0 ey ON ey ARl noaeay’y 051 P2qI0sqy pUNOIL) §paa] pedy O[feAdluo 066 TIA1QT  £C000L
IS2I0N
Josiaradng
swonesadp WLMpoOD) s3ey AT BqRyE.) ORI
09pIA Jomag oy PaAomay adeoo|g WEYON  /SHqa( /o5ellD SjoquE 00Fs6 M sTFeweIq SPAY  OAY OTBM [OI8 AV TIPHRL] 0018 T1/S1/8 020001
ISSI0AT
Jostaradng
SoURUAUIBTA uordureny *
Tamag ey parowsy JBe0[g urey oN S0y S[oquER 0T P3G0Sy punoIly Spa9] PROY SIRAYSY TTLT  TI/$/9 870001
TOALLED MBLD Biafdq flasi paaoias aS0NI01T  S2I0N
Josiarxdng
HULTSIM LI wowhueg)y .
I2MIY urerg paaoTmy 23B[0 W ON Umowyuny SjoquER SEl PaGI0SqY PUNOLTy Spa] UM LTEL  TU/RTT ~ 8YIFON
e/ A Bupsoday uayvy uoNIy A2YID3 4 SSHY) 22.4H08 w3 uopbUySACT waIsds UoYI3]107) HOPBIOT pariodsy ‘aN
HOSAD T 04 185 i} - 4 ua4g

*SOUIN[OA AEIRYSSIP [BNJOR SE 10U “ATU0 UOSLIEAIIC) SATE[2] JOJ PASt 3q 0} 318 SHBIIISS 3591 “SI0JAISY L "JURGIIE PAJE[NS[ED
o wodn 103)35 WS IUSIS © SARY UEO JOTYM PUE [0DUOD 5AUN0;) ay} puokeq Apeieduiod 258 yoIgm sajqeLIea JO Jequimu yS1Yy © 0} 109qNSs oI SO)BUMSO [ons “I0AsmOy] 'spoyjem Suneumss paydasor pus
TONRULIOJUT S[QEUTULISISP-aNS wodn paseq “oUm{oA 93IeyosIp ot JO UOHBUTULINOP 1834 §,A1UN0.) ST 918 §VWNSE 25501 A TNO JILLVINLLSH 278 ,um[o 155, UWN[00 oY} Ul UAOYS sonpuend) ‘JION

T10T ‘1€ Joquissa(f ySnoryy g10T ‘10 Arenuep

SPa9 - SoFIeydSI(] pantwIddu ) JO ATBWWNG




ZJo 7 98ed

. 50N

Josiazadng smddyy ssexn
SITETAREL wordurey /530y /STQR

BaIg e Pparomy SFe20[g e ON /fa5ealD) el oTuE 69¢ PaQI0sqY punolry Spaa] PARIIAYSY $THT T1/$/T1 8£000L

530N

1051A1XING
ADWLUMIWRJA worduren)y

Jomog ey paactmay 3Fed0lg me oN sBey josealny JAouEN 6TL Pagiosqy punorn Spaa] BALI( Avavfied [06L  TL/S/LI LE000L

T Bupaoday UaYD [ UOHOY 341024 a5nu]) 204108 (108) uOUDUIISHT wua1sAg Uo02]10)) HORYIOT parioday ON

UOSAB 104 IS FBULIN g juaag

"SOUIN]OA SSIBDSIP [ENJOE SE 10U ‘AJUC UOSLIEAUIOD SATIR[AX 10 PSS 5 O] 91€ SOJBWISD 9597} ‘I0JOISY ], JUNCLIE PaYR[nofeo
ot uodn 309359 JuroyIuSIS B 2AEY GED Yol PUE [01U0D 8ANMa)) o) puokaq Apie[ditos are Yoty SS[qRLIEA JO IQUINU YSMY £ 0] j05[qNS Ik S2)2UNISS YONS S9AMO]] spowpaw Sunewnss peidaooe pue
UONBULIOKU] 9EUIILISP-2)s uodn paseq ‘oum]oa s3IeTostp oY) JO TOHRUTILOP 1524 S,K1UN0.) SY1 I8 SHTCUISS 958U L A INO GALVINLLST 28 ,2WnjoA “15q,, ULIR{0S 94} UL UMOTS SSOHUENY) (HLON




NOTE: OVERFLOWS'VSHOWN ARE OVER 10,000 GALLONS

LEEDS BASIN 2012 DISCHARGES

JEFFERSON COUNTY
ENVIRONMENTAL SERVICES
PLOTTED: 3-11-13




Leeds Wastewater Treatment Plant

' ATTACHMENT 3 - MWPP Sewage Sludge

SURVEY




MWPP SEWAGE SLUDGE SURVEY

Facility Background Information:

1. Facility Information Permit Number; ALODG7067
Name: LEEDS (NORMAN R. SKINNER) WWTP
Street Address: 800 HELEN STREET
County: - JEFFERSON
2. Facility Contact
Name: David Willoughby
Title: PLANT-SUPERINTENDENT
Telephone: (205) 699-8495
Permittee Name: JEFFERSON COUNTY COMMISSION (Leeds WWTP)
Mailing Address: SUITE A-300, 716 RICHARD ARRINGTON, JR. BLVD. N.

Facility Flow information
1. Facility Wastewater Treatment Capacity

Avg. Daily Flow for 2012: 0.9 MGD
Facility Design Capacity: 5.0 MGD
2. Estimated Septage Quantity Handled (Residuals Removed from Septic Tank Systems)
' Average Domestic Septage: N/A gallons per month
Average Commercial Septage: N/A ' gallons per month

3. Method of Septage Processing
0 Mixed with Influent Wastewater for Treatment

I Mixed with Sewage Sludge

X N/A
4. Estimated Percentage Contributing Wastewater Flow
Residential: 92 %
Industrial: 3 %
Other: 5 % Describe: COMMERCIAL

5. List type of wastewater treatment process{es) utilized at this facility:
COMMINUTOR, GRIT REMOVAL, EXTENDED AERATION WITH ACTIVATED

sludge, sand filtration, UV Disinfection

6. Estimated sewage sludge wasting rate at this facility: ib/day dry weight
or 13,652 gallons per day
7. Estimated untreated sludge received from off site: N/A tb/day dry weight
or NJA gaffons per day
8. Estimated percent solids of combined sewage sludge prior to treatment; 2.1 %

ADEM FORM 419 8/02 _ . .. Pagetlof4 .. . . .



/} 0. Listthe sewage sfudge treatment processes used in preparing sludge for final use or disposal:

Sludge Quantity
(untreated pounds per day)

Aerobic Digestion : —
Drying Beds(Air Drying) _ —

10. Estimate the total volume of sludge generated: 255
(dry U.S. tons per year)

Sludge Dispdsal Methods
1. Which of the following describes the current method of sewage sludge disposal for this facility:

Current Practices Proposed Practices
Approved by ADEM Quantity Approved by ADEM
Yes No {(dry U.S. tonsivear) Yes No

a. X Land Application, Bulk

Shipped 255

X Agriculture 1] ' 0 0 ]

0 Forest 1] 1] ] 0

{1 Public Contact H 1| H ]

0 Lawn/Home Garden 1] 1] 1] 0
b. 0 Land Application,

Bagged/Other Container

0 Agriculture I} 0 I} il

[ Forest O ] 0 0

0 Public Contact 1 1 0 1]

0 Lawn/Home Garden 1] H a Q
c. I Incineration K 0 1] |
d. 0 Subtitle D Landfill

(Disposal Only) 0 o 0 I
e. [l Lined Treatment Lagoon

or Stabilization Pond ] ] | ]
f. 0 Unlined Lagoon or

Stabilization Pond 1] 1] 0 ]
g. [I Other (Please Describe) o 0 0 a

2. It 'f" was selected above and sludge is stored for 2 or more years, enter the distance between the
surface disposal site and the property line: feet

Poliutant Concentrations

ADEM FORM 419 8/02 _ _ ... .. . Page2of4



)

1. Enter the total concentrations of the following analytes using existing data. Do not enter TCLP results.

Concentration Sample Sample Detection Leve! of

Analyte (mg/kg or ppm) Type Date Analysis
Arsenic <PQL GRAB * 11.0
Cadmium <PQL GRAB * 8.0
Chromium 60 GRAB * 8.0
Copper 858 GRAB * 8.0
Lead 27 GRAB * 15.0
Mercury 20 GRAB * 0.6
Molybdenum 18.00 GRAB * 5.0
Nickel 44 GRAB * 6.0
Selenium <PQL GRAB * 15.0
Zinc 815 GRAB * 18.0
Ammonium-
Nitrogen N/A N/A * N/A
Nitrate-
| Nitrogen N/A N/A * N/A
Total Kjeldahi
Nitrogen 27,250 GRAB * 1.8

2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above

analysis:

84 %

Treatment Provided for Sewage Sludge at the Facility -
1. Which class of pathogen reduction does the sewage sludge meet at the facility? (As defined in

40 CFR Part 503)

0 Class A
0 Alternative A1 - Time and Temperature
0 Aiternative A2 - Aikaline Treatment
0 Alternative A3 - Analysis and Operation

0 Alternative A4 - Analysis Only
[ Aternative A5 - Processes to Further Reduce Pathogens (PFRP)
[l Heat Drying 0 Thermophilic Aerobic Digestion [ Heat Treatment
0 Pasteurization ] Gamma Ray Irradiation {1 Beta Ray Irradiation
0 Composting 0 1]
0 Alternative A6 - PFRP Equivalent

X Class B
X Alternative B1 - Fecal Coliform Count
[ Alternative B2 - Process to Significantly Reduce F’athogens (PSRP)
[ Aerobic Digestion 0 Air Drying :
0 Composting 0 Lime Stabilization
{1 Atternative B3 - PSRP Equivalent

[] Anaerobic Digestion

[1 Neither or Unknown

Vector Aftraction Controt

- ADEM FORM 419 8/02 Page 3 of 4.



Falnes
{ 3

e

0 Option 1 - Minimum 38% Reduction in Volatile Solids
{] Option 2 - Anaerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
[ Option 3 - Aerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
0 Option 4 - Specific Oxygen Uptake Rate (SOUR) for Aerobically Digested Sludge
0 Option 5 - Aerobic Processes plus Elevated Temperature
[ Option 6 - Raised pH to 12 and Retained at 11.5
[ Option 7 - 75% Solids with no Unstabilized Solids
0 Option 8 - 90% Solids with Unstabilized Solids
[I Option 9 - Injection Below Land Surface
X Option 10 - incorporation into Soil within 6 or 8 Hours
- 0 Option 11 Covering Active Sewage Sludge Unit Daily
0 None of the Above

Groundwater Monitoring

. I disposal practice is surface disposal or land application, is groundwater monitoring required or performed

at the site?
0 Yes (If yes, please submit a copy of the groundwater monitoring reports along with this

X No survey. Also please provide the approximate depth to groundwater and the _
groundwater monitoring procedures used to obtain the data.)

Land Application of Sewage Siudge

Answer the following questions if sewage sludge is applied to iand. _
1. If sewage sludge is land applied in bufk form, what type of crop or other vegetation is grown on this site?

Tifton Bermuda Grass, Ryegrass

2. If sewage éfudge is land applied in butk form, what is the nitrogen requirement for this crop or vegetation?
600 Ib/acre/year(Reclamation)

3. If sewage sludge is land applied in bulk form, briefly describe the nature of any complaints filed from
neighbors? :
No complaints have been recelvecl

Note: Permittees that submitted the "Annual Report Review Form" for sludge to the EPA
may submitt a copy with the MWPP in lieu of this Attachment.

ADEM FORM 419 8/02 o Page 4 of4



o Leeds Wastewater Treatment Plant

- ATTACHMENT 4 —Plant and Collection System

Personnel Inventory




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Leeds {Norman R. Skinner}) WWTP PLANT GRADE:

PERMIT NUMBER: . ALO067067

| PLANT SUPERINTENDENT: David Willoughby TEL.# (205) 699-8495
SYSTEM MANAGER: David Denard TEL.# (205) 325-5806
PLANT OPERATORS:

GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
1. Ben Cato v C001942 11/30/2015
2. Doris Gill v C000444 11/30/2015
3. David Willoughby v CR02616 11/30/2015
4. Wanda June McCarty v C003209 7/31/2016
§. Hermon Ramsey I\ C003658 8/31/2015
6. Anthony Weldon v C002650 11/30/2013
7. Willie G. Harmon
8. Eric T. Lawler
9.
10.
COLLECTION SYSTEM OPERATORS:
1.
2.
;
3.
4.
MAN HRS.WK  NUMBER
MANAGEMENT/SUPERVISOR 40 1
OPERATOR(S):
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE Il
GRADE Il . 18T 5 START TIME 700
GRADE IV 200 5 ) 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS 80 2

OPERATOR SHIFTS NORMALLY WORKED EACH DAY:

SUN MON TUES WED  THURS FRI SAT
18T X X X X X X X
2ND
3RD
——AERUSETNIY

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?
2, DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

YES NQ

ADEM FORM 441 8/02




H
{
¢
{
i
P
r
!
'
t
'
|

2,
4.
6.
7.

1
3

5.
8.
8.

10.

BN oo

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Sewer Line Maintenance PLANT GRADE: %
PERMIT NUMBER:
PLANT SUPERINTENDENT: TEL#  (205) 5407585
SYSTEM MANAGER: David Denard TEL#  (205) 3255079
PLANT OPERATORS:
. GRADE OR
NAME | Trameestatus | OPERATOR NO. EXP. DATE
|6rian Champion lice) [coozo04 6/30/2015
Ipon Goodwin hiey [coosa23 5/30/2015
.|Lavon Evans ey iconae31 12131/2014
Brian Rohling i) C05418 6/30/2015
COLLECTION SYSTEM OPERATORS:
MAN HRS.WK NUMBER
MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE kG
GRADE! AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE 1
GRADE ill 18T, _ START TIME
GRADE IV ZND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS  ERI SAT
15T
2ND
3RD
ADEM USE OMNLY
YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIMISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 812




Prudes Creek WWTP




Y Municipal Water Pollution Prevention (INIWPP)
Annual Report Calendar Year 2012

For the

Prudes Creek WWTP

as required by the
Alabama Department of Environmental Management NPDES Program

Prepared by
Jefferson County Commission
Environmental Services Department

May 31, 2013



- ' ' ' - TONY PETELOS —
JEFFERSON COUNTY COMMISSION | CHIEF EXECUTIVE OFFICER

DAVID CARRINGTON - PRESIDENT ENVIRONMENTAL SERVICES
. GEORGE F. BOWMAN :
- SANDRA LITTLE BROWN — PRESIDENT PRO TEMPORE Office of
T KGE DAVID A. DENARD

JAMES A. “JIMMIE" STEPHENS Director of Environmental Services

Suite A-300

716 Richard Arrington, Jr. Blvd, N.
Birmingham, Alabama 35203 :
Telephone {205) 325-5979

Fax (205) 325-5981

May 31, 2013

Mr. Nick Caraway
Alabama Department of Environmental Management
Water Division — Municipal Brarich
P.O. Box 301463
. Montgomery, AL 36130-1463

RE: Municipal Water Pollution Prevention (MWPP) '
Annual Report Calendar Year 2012

Mr. Caraway:

The Jefferson County Environmental Services Department submits the above referenced

' report for the Prudes Creek Wastewater Treatment Facility, NPDES Permit No.

£ - AL0056120. Included is information as required in ADEM - Form 41701/06ml,

bypass/overflow event reports, MWPP Sewage Sludge Survey, and the Plant &
Collection System Personnel Inventory.

If you have any questions regarding this information, please contact me at 205.325.5979

or Celeste Brown at Jefferson County Barton Laboratory at 205.238.3859.

Sincerely,

Abibs

David Denard, Director
Environmental Services Department

pc:  Celeste Brown, JCESD Barton Laboratory' '
Daniel White, JCESD Deputy Director
Lynn Jones, Prudes Creek WWTP




-
1
[
|
i

i

MUNICIPAL WATER POLLUTION PREVENTION (MWPP)

ANNUAL REPORT

SUBMITTED BY:

' TREATMENT FACILITY; Prudes Creek WWTP

NPDES #: AL0056120

MUNICIPALITY: Jefferson County Commission

COUNTY: Jefferson

CONTACT PERSON: Pavid Denard

Municipal Official

Director of Environmental Services

Title

Telephone #;_(20%) 325 - 5979

Email Address; 9enardd@jccalorg

. Fax #: (205) 325 - 5981

CHIEF OPERATOR: LynnD. Jones &

Name

Telephone #:_(205) 841 - 5939

Email Address: ionesty@jccal.org

Fax #: (205} 841 - 7698

Date: May 10,2013

REVIEWED BY:  Daniel A White, P.E., ESD Engineer

Consulting Engineer

Telephone #: (205)214 - 8610

Fax #: (205) 325 - 5981

Date: May 8, 2013

ADEM FORM 417 01/0% m2

Page 1 0of 17



MWPP Annual Report
Information Source List

The following information will be needed to complete the compliance maintenance report that

covers the calendar year of 2012 (due May 31, 2013 ).
Part1 A. The average plant influent flow for each month (million gallons per day/MGD)
during the year. .
B. The average plant influent BOD (CBOD) for each month (mg/l and lb/day) in the
year. _
C. The plant's average design flow (MGD) and design BOD loading (Ibs/day).
Part2 A. The monthly average permit and DMR effluent concentration for BOD (CBOD),
TSS, NH3-N, and/or TKN in mg/1 for the year
B. The monthly average effluent limits and DMR Ioa_lding for BOD, TSS, NH3-N,

and/or TKN in Ibs/day for the year

Part 3 The age of the treatment plant defined as the number of years since the last major
reconstruction to increase the organic or hydraulic capacity of the plant. The last
calendar year minus the year the new construction was brought on-line. '

Part 4 Bypass and overflow information. This is the number of bypass or overflow events of
untreated wastewater due to heavy rain or equipment failure whether intentional or
inadvertent from all collection systems tributary to the treatment facility.

Part 5 A.
B.

Part6 A.
B

Describe the characteristics and quantity of sludge generated.

If sludge is landspread, how many months of sludge storage does the plant have?
This should include on-site and off-site storage from the treatment plant. The
digestor capacity may be used in the calculation.

Sludge Disposal Method :
The number of approved land disposal sites for sludge available, and how many
months or years these disposal sites will these be available for use.

Part 7 The number of sewer extensions installed in the community. last year--the design
population, design flow, and design BOD for each sewer extension.

 Part 8 Operator Certification

Part 9 Financial Status

Part 10 Subjective Evaluation

Part 11 Summary Sheet

ADEM FORM 417 01/09 m2 Page 2 of 17



State of Alabama
MWPP Annual Report
Department of Environmental Management

Instructions to the Operator-in-Charge -
1. Complete all sections of the MWPP Report to the best of your ability.
2. Parts 1 through 8 contain questions for which points will be generated. These points are
intended to communicate to the Department and the governing body or owner the -

actions necessary to prevent effluent violations. Enter the point totals from Parts 1
through 8 on Part 11: Summary Sheet.

3. Add the point totals on Part 11: Summary Sheet.

4. Submit the MWPP Report to the governing body and the consulting engineer and owner
for review and approval.

5. The governing body should pass a resolution which contains the following points:

a. The resolution should acknowledge the governing body or owner has reviewed the B
MWPP Report.

b. The resolution should indicate what actions will be taken to prevent effluent
violations.

c. The resolution should provide any other information the governing body or owner
deems appropriate.

6. The MWPP Report and the resolution must be submitted by May 31™ to Municipal
Section, Water Division, ADEM, P.O. Box 301463, Montgemery, AL 36130-1463.

ADEM FORM 417 (1/09 m2 _ Page 3 of 17



Facility Name: Prudes Creek WWTP

Part 1: Influent Loading/Flows

A.  List the average monthly volumetric flows and BODs (CBOD) loadings received at your
facility during the last calendar year.

Column 1 Column 2 _ Column 3
Average Average Monthly Average
Monthly BODs (CBODs) Loading BOD;s
: Flowrate Concentration =~ (CBODs)

Month. (MGD) (mg/1) (Ibs/day**)

January 0.52 40 162

February . 0.46 | 49 ' 168

March 0.45 % 119

April - - 0.19 57 . 85

May 0.25 97 183

June 0.24 104 203

July 0.20 : 85 ' 151

August 0.32 31 78

September 0.36 14 40

October 0.24 50 77

November 0.14 72 99

December 0.46 45 138

Annual Avg. 032 57 _ 125

**As reported on NPDES Discharge Monitoring Reports (DMRs) and as required by EPA's
NPDES Self-Monitoring System, User Guide, March 1985.

B.  List the average design flow and average design BODs loading for the facility below. If you
are not aware of these design quantities, contact your consulting engineer or the Alabama
Department of Environmental Management:

: Average Design
Average Design Flow BOD;s Loading (Ibs/day)

Design Criteria 0.8 2144

90% of the Design Criteria 0.81 , 1930

ADEM FORM 417 01/09 m2 Page 4 of 17



C. . How many times did the monthly flow (Column 1) to the WWTP exceed 90% of design flow?
ot _ 0 (Check the appropriate point totaf)

0-4=0points - 5 or more=>3 points

D.  How many times did the monthly flow (Column 1) to the WWTP exceed the design flow?
0 ___ (Check the appropriate point total)
% -

0=0points 1-2=5points 3-4=10poinis 5 ormore =15 points

E.  How many times did the monthly BODs (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed 90% of the design loading? 0 ___(Check the appropriate point total)
v I~ . I
0 -1 ={ points 2 - 4= 5points 5 or more = 10 points.

F. How many times did the monthly BOD;s (or CBODs)* loading (Ibs/day) {Column 3) to the
WWTP exceed the design loading? 0 {Check the appropriate point total) '

Vo . . . o -
0=0pomts 1=10points 2=20 points 3 =30 points 4=40points 5 or more = 50 points

G.  Enter each point value marked for Cthrough F and enter the sam in the appropriate blank
below.

Cpoints= 0

L _ Dpoinis= 9

Epoinis= 0

Fpoints= 0

TOTAL POINTS VALUE OR PART 1 0
Enter this value on Part 11: Summary Sheet.

*To obtain equivalent BODs ioading for comparison with design loading for those permittees using
influent CBOD;, divide annual average CBODs, loading in Ibs/day from Part 1, A by 0.7.

ADEM FORM 417 01/09 m?2 ' Page 50of 17



Facility Name;_Prudes Creek WWTP

8 -~ i Part 2: Effluent Quality/Plant Performance

| A.  List the monthly average ﬁcrmit limits for the facility in the blanks below and the average
’ monthly effluent DMR BODs, (CBODs) TSS, NH;-N and/or TKN concentration produced by
the facility during the last calendar year.

(1) NPDES Permit Concentration

BOD;
{(CBOD:s) TSS NHi-N - TEKN
‘ Months - (mg/1) (mg/1) (mg/l) (mg/1)
Permit
Limit  Apri-October 80 30.0 , 25 50
Nov. - May 25.0 30.0 10.0 7 20.0
(2) DMR Concentration
BOD;s _
(CBODs) TSS | NH;-N TKN
Otr  Month (mg/1) (mg/1) (mg/1) {(mg/1)
1 January 0.7 0.5 0.1 0.5
February 04 0.0 0.1 _ 03
March 0.6 0.0 090 0.2
2 April 06 03 0.0 0.2
May 0.6 0.1 0.0 .02
June 1.3 06 | 0.0 0.3
3 July 05 0.6 0.0 0.2
August 03 0.3 0.0 03
September 04 02 0.1 0.4
4 October 0.8 12 0.1 0.6
November 0.7 0.0 0.0 0.3
December 10 17 0.1 0.5
Annual Avg, 07 0.45 0.04 0.34

ADEM FORM 417 01/09 m2 ' _ Page 6 of 17



B. List the monthly average permit limit and DMR loadings below.

Months
April-October

Nov. - May

(2) DMR Loading

Month

January
February
March
April

May

June

July
August
Septémber
October
November

December

(1) NPDES Permit Loading

BOD:s

{CBODs) TSS NH;3-N TKN

(Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
60.0 225 18.7 37.5
187 225 75.0 150

BOD;s

(CBODs) TSS NH;-N TKN

(Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day) .
3.4 5.2 1.0 3.0
15 0.0 .02 1.1
2.0 00 0.0 0.8
0.8 05 0.0 0.4
1.2 0.2 0.0 05
29 1.5 0.0 06
1.1 1.4 0.0 0.4
0.7 1.0 0.1 0.9
13 04 04 15
14 23 0.2 1.0
1.0 0.0 0.0 0.4
47 10.7 0.4 22

1.9 0.2 1.1

Annual Avg, 18

v

No = 0 points

!
Yes = 121 points

ADEM FORM 417 01/09 m2

During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any consecutive
quarters? {Check the appropriate point total.)

Page 7 of 17



D. During the past year did the BOD;s concentration (mg/1) and/or loading (lbé/day), exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check
) ' the appropriate point total.)

7 .
No = 0 points Yes= 121 points

E.  During the past year did the effluent TSS concentration (mg/I) or loéding (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any two
consecutive quarters? (Check the appropriate point total.)

M L1
No =0 points Yes =121 points

F.  During the past year did the TSS concentration (mg/l) and/or loading (Ibs/day) exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check the

appropriate point total.)
i [l
No =0 points Yes =121 points

G.  During the past year did the NH;-N or TKN concentration (mg/l) and/or loading (Ibs/day)
_exceed the product of 1.4 times the monthly average permit limit during two months of any
two consecutive quarters? (Check the appropriate point total.)

vl .
No = 0 points Yes = 121 points

H. During the past year did either the NH3-N or TKN concentration (mg/) and/or loading
(Ibs/day), exceed the monthly average permit limit du.rmg four months of any two consecutive
quarters? (Check the appropriate pomt total.)

v
No = 0 points Yes = 121 points

I. Enter each point value checkedfor C through H in the blanks below.

"CPoints =0
D Points =20
E Points = ©
F Points = 0
G Points =2
H Points = 9

HIGHEST INDIVIDUAL POINT VALUE FOR PART 2 (C-H)® __ (HIGHEST POINT = 121).
Enter this value on Part 11: Summary Sheet.

.ADEM FORM 417 01/09 m2 Page 8 of 17



Facility Name: Prudes Creek WWTP

} o Part 3: Age of the Wastewater Treatment Facility

A.  What year was the wastewater treatment plant constructed or last reconstructed? 2006
Subtract the above answer from the report year to determine age:
Age = (Last Calendar year) - (Answer to A)

Age® = (2012 } - (_2008 )

Enter Age in Part C below,

B. Check the type of treatment facility employed.

Factor
X Mechanical Treatment Plant 2.0
__Aerated Lagoon | _ 1.5.
_____Stabilization Pond ' 1.0
() ___ Other (Specify: ) 1.0

C.  Multiply the factor listed next to the type of the facility your community employs by the age
of your facility to determine the total point value for Part 3:

20 X 60 = 12 TOTAL POINT VALUE FOR PART 3
(Factor)  (Age)

Enter the above value on Part 11: Summary Sheet. If the total point value exceeds 40, enter
40 on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m?2 Pagé 9 of 17



Facility Name:_Prudes Cresk WWTP

 Part4: Bypassing and Overflows

A,

L

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to heavy rain? o

How many bypass or ovérﬂow events of untreated wastewater occurred in the last year prior
to the headworks of the WWTP due to heavy rain? 1

How many of the bypass or overflow events listed in Parts A and B have been corrected such
that future bypass or overflow events at the same location due to heavy rain are not
anticipated? ! o

Add together Answers A and B and subtract Answer C from that total.

A+B-Cc=0 (Check the appropriate point total. )

R NP U U R w R o
0= 0 points 1 =5 points 2 =10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points
7= 35 points 8 =40 points 9 =45 points 10 = 50 points 11 or more = 100 points

r M [ N

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to equipment failure? (This includes clogged/broken lines or manholes.) 0

How many bypass or overflow events of untreated wastewater occurred in the last year due to
equipment failure prior to the headworks of the WWTP? (This includes clogged/broken lines
or manhoies.) 5

How many of the bypass or overflow events listed in Parts E and F have been correcied such
that future bypass or overflow events at the sare location due to the same equipment failure
are not anticipated? § '

Add together Answers E and F and subtract Answer G from that tolal.
E+F-G=0 {Check the appropriate point total.)
W o I~ o - - . [
0 =0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points
7= i3§ points § = ?Q points 9= F__S points 10 = ?D points 11 or more =1 r@ points

Add point values circled in D and H and enter the total in the blank below.

TOTAL POINT VALUE FOR PART 4 0
Enter this value on Part 11: Summary Sheet.

All bypass or overflow events that have occurred in the last year (for any reason) must
be individually reported with this MWPP report.

ADEM FORM 417 01/09 m2 Page 10 of 17



Facility Name:_Prudes Creek WWTP

Part 5: Sludge Quantity and Storage

A

Please provide information concerning sludge quantity, characteristics, and storage practices
based on available data as requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

How many months of sludge storage capacity does the wastewater treatment facility have
available, either on-site or off-site? (i.e., How many months can the facility operate without

land spreading or disposing of sludge?) 4 months

(Check the appropriate point total.)
Greater than or equal to 4 months = 0 points [y]

Less than 4 months, but greater than or equal to 3 months 10 points [ ]
Less than 3 months, but greater than or equal to 2 months = 20 points | ]
Less than 2 months, but greater than or equal to 1 month =30 points | |
Less than one month =50 points | |

I

TOTAL POINT VALUE FOR PART 5 ©
Enter this value on Part 11: Summary Sheet.

Part 6: Sludge Disposal Practices and Sites

A

Please provide the sludge disposal practices and site information based on available data as

requested on the MWPP Sewage S_Iudge Survey, ADEM Form 419.

How many months or years does the facility have access to and approval for sufficient land
disposal sites to provide proper land disposal? (Check the appropriate point total.)

36 or more months = 0 points [/

24 - 35 months =10 points|
12 - 23 months = 20 points[ |
6 - 11 months =30 points| |

Less than 6 months = 50 points| |

TOTAL POINT VALUE FOR PART 6 ©
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2

Page 11 of 17



'Facility Name;_Prudes Creek WWTP

Part 7: New Develonment

Are there any major new developments (industrial, commercial, or residential) in the last
calendar year or anticipated in the next 2-3 years such that either flow or BODs loadings to
the sewage system could significantly increase? Estimate additional loadings below:

Design Design Design _
Population: Flow: MGD BODs: Ibs/day
Equivalent (PE)

List industrial and/or residential developments.

None

Will the additional loading overload the plant? (Check the appropriate point total.)

No = 0 points Yes =121 points

[/ | []
Enter the point total in the blank below.

TOTAL POINT VALUE FOR PART 7 © (highest point total = 121)

Enter this value on Part 11: Summary Sheet.

Part 8: Operator Certification
Complete the Plant and Collection System Personnel Inventory, ADEM Form 441,

Do both the plant operator and collection system staffing comply with ADEM Administrative
Code; Division 10, Operator Certification Program? (Check the appropriate point total.)

Yes =0 points No = 121 points
TOTAL POINT VALUE FOR PART 89 (highest point total = 121)

Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 12 of 17



Facility Name:_Prudes Creek WWTP

Part 9: Financial Status

A.  Are User-Charge Revenues sufficient to cover operation and maintenance expenses? If no,
how are O&M costs being financed? Include user charge rates.

Yes. User charge rates are based on a uniform volume charge per 100cu.fL. of 85% metered water CONSUMp-

tion for single family residents. User charge rate ending Dec. 31, 2012 was $7.40/100cu.ft. and is still in effect.

Residential Minimum 5200 Plus rate $9.89 /1,000 gal.
Industrial Minimum $2.00 Plus rate $9-89 /1,000 gal.

Monthly residential rate based on 6,000 gallons usage $_85045

*Please complete the above information based on vour user charee rates for the report year. You

may attach a sample water and sewer bill ior clarity.

B. What financial resources are available to pay for the wastewater improvements and/or
reconstruction needs?

Approximately $20,300,000 is currently available to fund capital improvements.

Part 10: Subjective Evaluation

A.  Describe briefly the physical and structural conditions of the wastewater treatment facility.

The physicaf and structural conditions are good.

B.  Describe the general condition of the sewer system (sewer lines, manholes, lift stations).

The general condition of the sewer system {sewer lines, manholes, iift stations} is good.

ADEM FORM 417 01/09 m2 Page 13 of 17



What sewage system improvements does the community have planned for construction in the
next 5 years?

Improvements to Adamsville pumps.

‘What is the theoretical design life of the plant, and what is the estimated remalmng useful life
of the wastewater treatment facility?

See attachment

What problems, if any, over the last year have threatened treatment or conveyance within the
system?

At least two of the six SSO events were from ROW mainlenance crews damaging force main

clean outs.

Is the community presently involved in formal planning for treatment facility upgrading?

Yes.

How many days in the last year were there residential backups at any point in the collection
system for any reason other than clogging of the lateral connection? __ ©

Does the plant have a written plan for preventive maintenance on major equipment items? If
yes, describe. '

Yes, The shop supervisor has a writien plan for preventive maintenance supported by our INFOR maintenance program.

A written service schedule is provided for each piece of equipment and has been implemented in our INFOR maintenance

program as welt.

ADEM FORM 417 01/0% m2 Page 14 of 17



Prudes Creek WWTP (MWPP 2012)

Part 10.D

EPA’s 2002 Clean Water and Drinking Water Infrastructure Gap Analysis Report estimates the useful life
of treatment plant and pump station structures at 50 years and associated mechanical and electrical
process equipment between 15 and 25 years. Calculated remaining useful life of the structure = 50 —age
of facility. Calculated remaining useful life of the equipment = 25 — age of equipment.



Does this preventive maintenance program depict frequency of intervals, types of lubrication,
and other preventive maintenance tasks necessary for each piece of equipment? (Check the
appropriate response. ) ES No

Y

Are these preventive maintenance tasks, as well as equipment problems, being recorded and
filed so future maintenance problems can be assessed properly? (Check the appropriate
Tesponse.) Yes No

Describe any major repairs or mechanical equipment replacement made in the last year and
include the approximate cost for those repairs. Do not include major treatment plant
construction or upgrading programs.

In our automation efforts at Prudes Creek WWTP we have replaced the manual valves on our R.A 8. telescopic valves

with actuators. The cost was $17,240.00

UV Repairs $11,594.60

List any additional comments. (Attach additional sheets if necessary.)

The County entered into an agreement with Hazen and Sawyer, P.C. on February 14, 2012 for the development of a

comprehensive Collection System Asset Management Program. The goal of the Program is to develop and provide

tools, technologies, and procedures that will empower and enable the County to better manage the sanitary sewer

collection system. The developed Program will establish a comprehensive asset managément system with processes

and procedures to identify and prioritize future collection system capital and operafing replacement and maintenance

requirements. The Program is an extension and improvement to the current MOM. The Program's objectives are

focused on achieving the MOM goals of continual refinernent and continuous performance improvement.

ADEM FORM 417 01/09 m2 : Page 15 0f 17



Facility Name: Prudes Creek WWTP

- } Part 11: Summary Sheet

1. Enter in the values from Parts 1 through 8 in the left column below. Add the numbers in the
left column to determine the MWPP Report point total the wastewater system generated for
the previous calendar year.

Actual Values ~ Maximum Possible
Part1 0 points 80 points
Part20 __ points 121 points
Part3 12 points | 40 points
Part4o  points 200 points
Part 50 - points 50 points
Part6 0 points 50 points
Part 70 points 121 points
;- , Part8 0 points 121 points
.‘ Total 12 points 783 points |
2. Check fhe facility type that best describes the plant's treatment and disposal of wastewater.
[V Mechanical plant with surface water discharge
[._] Aerated Lagoon or stabilization pond with surface water discharge

[ _IMechanical plant using land disposal of liquid wastes
|| Aerated Lagoon or stabilization pond using land disposal of liquid wastes

3. Check the range that describes the action needed to address problems identified in the report.

[Vie-70 pts. Actions as Appropriate*
[ 771-120pts. Departmental Recommendation Range*
T 1121783 . Municipality Action Range*

*QOther actions may be required by NPDES outside the scope of this report.

4.  Complete the Municipal Water Pollution Prevention Resolution Form, ADEM Form 418.

ADEM FORM 417 01/09 m2 Page i6of 17



fl‘ £ 5. In Question 1, do any of the actual point values in the left column equal the maximum
' i possible points in the right column? (Check the appropriate response)  Yes No

I«

If yes, provide a written explanation for this situation in the space below.

ADEM FORM 417 01/09 m2 Page 17 of 17



Prudes Creek Wastewater Treatment Plant

ATTACHMENT 2 - Raw Sewage Bypass and

SUMMARY




130 [ o8eg

‘DJGUUIULIDIAP 10U SO AUNI0L  SAION

Jostaradng
Q0WBUSIWEA] aordmmeyg yuarg
Jamsg werg panreday sury ey oN WAL 20104 adig 33217y UOSTUD A A1) sapiig P poompzey 009F  TIALT/IT 680001
sa10N T
1ostaxadng
WU uordurey )
fomag errg paromay sfepdorg Wey ON sBey joseaIn S[oqwey 081 PRGI0SQY punoicy Hao1y sapiUg oo poemssed y0Tk  TIA/G TE000L
MOuLad utvw p340f ayz paSvwnp dom fo _._.ﬁ.*.mt Bupng sman) 50N o
Yearg noues[)
TFeme JLMM  Peuuag Uy panteday aury ey ON UIEIN 22104 WE 3010, SoF PRqiosqy punor a1y saprig peoy POOAPZEH $00S  TI/LT/8 1£0001
"paopyda.s som doo mnounai) dnd mouvaps sy paSvunp maud Bunms sSpany  ISAON o
) Heazg
JoTee J1MM  HOUTSE Iy paneday our] uEy ON THEJA 9210 mones|’ 05T PoqIOsqY pUBoOIL) Yaax) sapnlg 15 550y 7 oAV SUPY  TIAT/L 6T000.L
52108 -
yeag
Iodemey JIMM  NRUERg U pomeday st ey ON TIe]y 32101 adig ST [OuBIH UOSMIA o1 sapnid PEOY POOM[IZRH P AV UOS[LL.  TT/TI/S LTO00L
183105
: wey ey
LIRUEN JIMAM  DoBuSY By - POZHBN YO, WRAoRA - SBIOPOI WOl sBregomg IoyuEN 009 PRQI0SqY PUNCI Fpar)) sepmig MNR2AVPUZ ZIT  T1/6/E PTO00.L
L Bupcoday uayuL uoyoy 3103 4 5N ao.4nog (108) uonvunSay wiasAg uonIZ[0]) HoNwIOT pariodayy ON
HoSHB B il g ntonsy

194 154

"SOTUN[0A 9BIRYDSIp [ENJOR §8 10U “A[U0 UosLRAUIND SATJR[RI IOF PSR A1 0] 2IR SAJBILIISS 5891 “IOJRISY ] "JUNOUTE paje[no[ed
3y uodn 10aJJ2 JUROITUSIS © 2ABY UED YOI PUR |0U0D §,A3UN0D 91} PUOASQ Af3efdwoo oJe Yoigm sS[qeLIBA 30 Iaquunu YIIy € 01 109{qNS SIE SOJRTISS TONS “10Asmoy ‘spoyiew Sunewmsa peydasse pue
TONBULIOI A[qBUNILSISP-2)S wodn paseq ‘duINoA SBIEYOSP 2y} JO UOHRUTULINNAP 153q §,AUN0;) SIf) OIE SSJPUINSS 8soyY, *ATNO QELVINLLSH oIe ,eum[o 1sg, UWN|0d 3t} Uf umoys sapnuend) ZION

o1 sepnid - sadxeydsyq panruzadu) jo Arewrng

T10T ‘1€ 12queod@ ysnomy 10T ‘10 Arenuef




ENVIRONMENTAL SERVICES

PLOTTED: 3-11-13

z
=
(o]
(&)
=
o]
7]
o
w
w
[
w
-

PRUDES CREEK BASIN 2012 DISCHARGES

w
=
O
-
I
U]
8
(=]
=
x
>
o
w
4
W
(@]
=
S,
o
o |
[T
4
S
o
i
o]
z

-
2
o
4
w
w
74
o
[0}
w
[a]
=
x
o
£
o
__._..._
x
(o]
o
L
4
w
=
(o}
z




Prﬁdes. Creek Wastewater Treatment Plant
ATTACHMENT 3 — MWPP Sewage Sludge
SURVEY




o : MWPP SEWAGE SLUDGE SURVEY

" Facility Background Information:

1. Facility Information Permit Number: ALQ056120
; Name: PRUDES CREEK WWTP
] Street Address: 500 WATER TRAIL GRAYSVILLE, AL 35073
* County: JEFFERSON
2. Facility Contact
Name: LYNN D. JONES
Title: ACTING PLANT MANAGER
Telephone: 205-841-8939
Permittee Name: JEFFERSON COUNTY COMMISSION
Mailing Address: SUITE A-300 716 RICHARD ARRINGTON BLVD N.

BIRMINGHAM, AL 35203 '

Facility Flow Information

1. Facility Wastewater Treatment Capacity

Avg. Daily Flow for 2012: 0.32 MGD
Facility Design Capacity: 0.9 MGD
R 2. Estimated Septage Quantity Handled {Residuals Removed from Septic Tank Systems)
{-‘,;-ﬁ_.«" Average Domestic Septage: N/A gallons per month
Average Commercial Septage: N/A gallons per month

3. Method of Septage Processing
0 Mixed with Influent Wastewater for Treatment

0 Mixed with Sewage Sludge
] ___N/A

4. Estimated Percentage Contributing Wastewater Flow

Residential: 98 %
Industrial: %
Other: 2 % Describe: COMMERCIAL

5. List type of wastewater freatment process(es) utilized at this facility:
Screening, grit removal, aeration with activated sludge, clarification, sandfiltration,

UV disinfection
6. Estimated sewage sludge wasting rate at this facility: ib/day dry weight
or 57,07 gallons per day
7. Estimated untreated sludge received from off site: Ib/day dry weight
or N/A gallons per day
oY 8. Estimated percent solids of combined sewage sludge prior to ireatment: 2.3 %

ADEM FORM 419 8/02 Page 1 of 4



9. List the sewage sludge treatment processes used in preparing sludge for final use or disposal:

Thickening

Drying Beds (air drying)

10. Estimate the total volume of sludge generated:

Sludge Disposal Methods

Sludge Quantity
_ {untreated pounds per day)

0

{dry U.S. tons per ysar)

1. Which of the foltowing describes the current method of sewage sludge disposal for this facility:
Current Practices

. # Land Application, Bulk
Shipped
1 Agriculture

1 Forest
{f Public Contact
0 Lawn/Home Garden

W

o

. [ Land Application,
Bagged/Other Container
[ Agriculture

[ Forest
I Public Contact
I Lawn/Home Garden

c¢. [0 Incineration

. [ Subtitte D Landfill
{Disposal Only)
e. [ Lined Treatment Lagoon
or Stabilization Pond
{. 0 Unlined Lagoon or
Stabilization Pond

. [ Other (Please Describe)

=%

(=]

Approved by ADEM
Yes No
0 a0
0 N
0 0
0 I
I 0
a0 0
0 0
I 0
a g
0. 0
0 a0
O a
i 0

Proposed Practices

Quantity Approved by ADEM
{dry U.S. tons/year) Yes No
0
. | I
0 0
-0 a
0 i
0 0
1 0
i 0
I 0
0 H
a0 a0
1 0
0 0
0 a

2. I "f" was selected above and sludge is stored for 2 or more years, enter the distance between the
N/A

surface disposal site and the property line:

Pollutant Concentrations

ADEM FORM 419 8/02

feet

Page 2 of 4



L ' 1. Enter the total concentrations of the following analytes using exiSting data. Do not enter TCLP results.

Concentration Sample Sample Detection Level of

Analyte {mg/kg or ppm) Type Date Analysis (mg/kg)
Arsenic <PQL Grab * 11.0
Cadmium <PQL Grab * 8.0
Chromium 37 _Grab * 8.0
Copper 210 ‘ Grab * 8.0
Lead 41 Grab * 15.0
Mercury 5.7 Grab * 0.6
Molybdenum <PQL Grab | * 50
Nickel 25 Grab * 6.0
Selenium <PQL Grab * 15.0
Zinc 1,150 . Grab * 18.0
Ammonium-
Nitrogen — N/A N/A N/A
Nitrate- '
Nitrogen | =~ weeemeeeen N/A N/A N/A
Total Kjeldahl '
Nitrogen 29,150.00 Grab . * 1.8
* = Yearly Average PQL= Practical Quantitative Limit
2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above
analysis: 54 % ' '

~ ./ Treatment Provided for Sewage Sludge at the Facility
1. Which class of pathogen reduction does the sewage sludge meet at the facility? (As defined in
40 CFR Part 503)
0 Class A
0 Alternative A1 - Time and Temperature
[ Alternative A2 - Alkaline Treatment
I Alternative A3 - Analysis and Operation
[ Alternative A4 - Analysis Only
I Alternative A5 - Processes to Further Reduce Pathogens (PFRP)

[ Heat Drying [0 Thermophilic Aerobic Digestion [ Heat Treatment
0 Pasteurization 0 Gamma Ray Irradiation 0 Beta Ray Irradiation
[l Composting 0 O

0 Alternative A6 - PFRP Equivalent

B Class B
B Alternative B1 - Fecal Coliform Count
0 Alternative B2 - Process to Significantly Reduce Pathogens (PSRP)
0 Aerobic Digestion ‘B Air Drying 0 Anaerobic Digestion
0 Composting 0 Lime Stabilization
0 Alternative B3 - PSRP Equivalent

0 Neither or Unknown

Vector Attraction Control

ADEM FORM 419 8/02 Page 3 of 4



0 Option 1 - Minimum 38% Reduction in Volatile Solids

0 Option 2 - Anaerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
0 Option 3 - Aerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
[ Option 4 - Specific Oxygen Uptake Rate (SOUR) for Aerobically Digested Sludge

[l Option 5 - Aerobic Processes plus Elevated Temperature

fl Option 6 - Raised pH to 12 and Retained at 11.5

0 Option 7 - 75% Solids with no Unstabilized Solids -

[ Option 8 - 90% Solids with Unstabilized Solids

0 Option 9 - Injection Below Land Surface

# Option 10 - Incorporation into Soil within 6 or 8 Hours

0 Option 11 Covering Active Sewage Sludge Unit Daily

[0 None of the Above

Groundwater Monitoring

1. If disposal practice is surface disposal or land application, is groundwater monitoring required or performed
at the site?
' 0 Yes (If yes, please submit a copy of the groundwater monitoring reports along with this
R No survey. Also please provide the approximate depth to groundwater and the
groundwater monitoring procedures used to obtain the data.)

Land Application of Sewage Sludge

Answer the following questions if sewage sludge is applied to land.
1. If sewage sludge is land applied in bulk form, what type of crop or other vegetation is grown on this site?

Tifton Bermuda Crass, and Rye Grass.

2. If sewage sludge is land applied in bulk form, what is the nitrogen requirement for this crop or vegetation?
The nitrogen requirement is 600lbs/acre/year.

3. If sewage sludge is land applied in bulk form, briefly describe the nature of any complaints filed from
neighbors? '

No complaints received.

Note: Permittees that submitted the "Annual Report Review Form" for sludge to the EPA
may submit a copy with the MWPP in lieu of this Attachment.

ADEM FORM 419 8/02 _ Page 4 of 4



Prudes Creek Wastewater Treatment Plant
ATTACHMENT 4 - Plant and Collection System

Personnel Inventory




A
H
K

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Prudes Creek WWTP

PLANT GRADE: 1l

PERMIT NUMBER:  AL0056120

PLANT MANAGER: Lynn Jones

SYSTEM MANAGER: David Denard

TEL. # {205) 841-5939

TEL. # {205) 325-5806

PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS| OPERATOR NO. EXP. DATE

1|PMgr  Lynn Jones Grade IV Cop3327 9/30/2014
2|PSpv  Charles King Grade IV C0p3272 3/31/2014
3|8Spv Wayne Hawkins Grade IV 005284 6/30/2013
4(SSpv  Terry Joe MaHaffey Grade IV C003135 8/31/2013
5(SSpv__ Randy Maxwell Grade IV C003078 11/30/2015
6(SSpv___ Robert Tyler Grade IV €003008 11/30/2015
7|SSpv  Tony Sutton Grade IV C002294 11/30/2015
g|Opll Mark Cruce Grade IV C001682 3/31/2015
a{Op I Adam Smith Grade IV C002236 4/30/2013

10{0p Il Daniel Tesseneer Grade IV C006050 6/30/2014

11{0Op | Ellis Brown Trainee

12|0p | . Johnny McDenough Trainee

13{Op | Sam Shears Trainee

14{0Op | Todd Smitherman Trainee

15{0p | Michael Wright Trainee

RS

OPERATOR(S):
GRADE I-C
GRADE| AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADEI START TIME
GRADE It 18T 1 7:00a.m.
GRADE iV 40 1 2ND 0 3:00p.m.
NONCERTIFIED OPERATOR I: 40 1 3RD[ O 11:00p.m.
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT
X X X X X X X
ADEM USE ONLY YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?
2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02

Revised 2/25/2013




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Prudes WWTP PLANT GRADE: v

PERMIT NUMBER: AL0026913

PLANT SUPERINTENDENT: Lynn Jones ' TEL. & (205) 841-5830
SYSTEM MANAGER:  David Denard . TEL. #  {205) 325-5806
PLANT OPERATORS:
GRADE OR i
NAME TRAINEE STATUS| OPERATOR NO. EXP. DATE

15 Garren Hubbert Trainee

16 Johnny McDonough Trainee

17 Billy Joe Poe Trainee

18 Samuel Shears Trainee

19 : Todd Smitherman Trainee

20 Daniel Tesseneer Trainee

21 Michael Wright Trainee

MAN HRS. WK NUMBER

- MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE I-C .
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE Il
GRADE HI 18T START TIME]
GRADE v 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT
18T
2ND
3RD
ADEM USE ONLY
YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 40 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION 5YSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Sewer Line Maintenance PLANT GRADE: N
PERMIT NUMBER:
PLANT SUPERINTENDENT: TEL#  (205) 540.7585
SYSTEM MANAGER: Pavid Denard TEL. #  (205) 325.5979
PLANT OPERATORS:
GRADE OR ,
NAME | _Trameestatus | operaTORNO. EXP. DATE
1.JBrian Champion icey Co0zZ094 6/30/2015
2.{Don Goodwin TS - |coosszs 6/30/2015
3.Lavon Evans hic) 004631 12/31/2014
4.|Brian Ronting i{c) C005418 6/30/2015
5.
6.
7.
8.
9.
10.
COLLECTION SYSTEM OPERATORS:
1.
2
3.
4.
MAN HRS.WK NUMBER
MANAGEMENT/SUPERVISOR
OPERATOR(S):
: GRADE LC
 GRADEI| AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE | _ .
GRADE | 18T, _ START TIME
GRADE IV , 2ND)
DESIGNATED TRAINEE(S) : 3RD,
LABORATORY
MAINTENANGCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY
SUN MON TUES WED THURS FR! SAT
18T
2ND
3RD
ADEM USE ONLY
YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?
2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WiTH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 241 802







N Municipal Water Pollution Prefrention (MWPP)
o | Annual Report Calendar Year 2012

For the

Trussville WWTP

as required by the _
Alabama Department of Environmental Management NPDES Program

Prepared by
Jefferson County Commission
Environmental Services Department

May 31, 2013



. | _ ' TONY PETELOS -
JEFFERSON COUNTY COMM'SS'ON : CHIEF EXECUTIVE OFFICER

DAVID CARRINGTQON — PRESIDENT ENVIRONMENTAL SERVICES
GEORGE F. BOWMAN :

SANDRA LITTLE BROWN — PRESIDENT PRO TEMPORE Office of

T. JOE KNIGHT .

DAVID A. DENARD

Director of Environmental Services
Suite A-300

716 Richard Arrington, Jr. Blvd. N.
Birmingham, Alabama 35203
Telephone (205) 325-5979

Fax {205) 325-5981

JAMES A, “JIMMIE” STEPHENS

May 31, 2013

Mr. Nick Caraway _

Alabama Department of Environmental Management
Water Division — Municipal Branch

P.O. Box 301463

Montgomery, AL 36130-1463

RE:  Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2012

Mr. Caraway:

The Jefferson County Environmental Services Department submits the above referenced
report for the Trussville Wastewater Treatment Facility, NPDES Permit No: AL0022934.
Included is information as required in ADEM Form 41701/06ml, bypass/overflow event
reports, MWPP Sewage Sludge Survey, and the Plant & Collection System Personnel
Inventory. : '

If you have any questions regarding this information, please contact me at 205.325.5979
or Celeste Brown at Jefferson County Barton Laboratory at 205.238.3859.

incerely,

David Denard, Director
Environmental Services Department

pe: Celeste Brown, JCESD Barton Laboratory
Daniel White, JCESD Deputy Director
David Willoughby, Trussville WWTP



RSN

MUNICIPAL WATER POLLUTION PREVENTION (I\/IWPP)

ANNUAL REPORT
SUBMITTED BY:
TREATMENT FACILITY: "rssvile WWTP NPDES #:_AL 0022934
MUNICIPALITY;_Jefferson County COUNTY: Jefierson

CONTACT PERSON: P2vid Denard
Municipal Official

Director of Environmental Services

Title

Telephone #: (205 325-5979 Fax #: (206) 325-5981

Email Address: 9enardd@iccal.org

CHIEF- OPERATOR: David Willoughby
Name

Telephone #:_(205) 655-3617 Fax #: (205) 655-9240

Email Address: wiloughbyd@jccal.org

Date: May 9,2013

REVIEWED BY:  Daniel A. White, P.E., ESD Engineer
Consulting Engineer

Telephone #; 205-214-8610 Fax #: 205-325-5981

Date: May 8, 2013

ADEM FORM 417 01/09 m2 Page 1 of 17



MWPP Annual Report
Information Source List

The following information will be needed to complete the compliance maintenance report that '

covers the calendar year of 2012 (due May 31, 2013 ).
Part1 A. The average plant influent flow for each month (million gallons per day/MGD)
during the year,
B. The average plant influent BOD (CBOD) for each month (mg/l and 1b/day) in the
year.
C. The plant's average design flow (MGD) and design BOD loading (Ibs/day).
Part2 A. The monthly. average permit and DMR effluent concentration for BOD (CBOD),
TSS, NH3-N, and/or TKN in mg/i for the year
B. The monthly average effluent limits and DMR loading for BOD, TSS NH3-N,

and/or TKN in Ibs/day for the year

Part 3 The age of the treatment plant defined as the number of years since the last major
reconstruction to increase the organic or hydraulic capacity of the plant. The last
calendar year minus the year the new construction was brought on-line.

Part 4 Bypass and overflow information. This is the number of bypass or overflow events of
untreated wastewater due to heavy rain or equipment failure whether intentional or
inadvertent from all collection systems tributary to the treatment facility.

Part5 A.
B.

Part 6 A.
B

Describe the characteristics and quantity of sludge generated.
If sludge is landspread, how many months of sludge storage does the plant have?

* This should include on-site and off-site storage from the treatment plant. The

digestor capacity may be used in the calculation,

Sludge Disposal Method
The number of approved land disposal sites for sludge available, and how many
months or years these disposal sites will these be available for use.

Part 7 The number of sewer extensions installed in the community last year--the design
population, design flow, and design BOD for each sewer extension.

Part 8 Operator Certification

Part 9 Financial Status

Part 10 Subjective Evaluation

Part 11 Summary Sheet

ADEM FORM 417 01/09 m2 Page 2 of 17



l ’ State of Alabama
MWPP Annual Report _
Department of Environmental Management

Instructions to the Operator—m—Charge

1. Complete all sections of the MWPP Report to the best of your ability.

2. Parts 1 through 8 contain questions for which points will be generated. These points are
intended to communicate to the Department and the governing body or owner the
actions necessary to prevent effluent violations. Enter the point totals from Parts 1
through 8 on Part 11: Summary Sheet.

3. Add the point totals on Part 11: Summary Sheet.

4.  Submit the MWPP Report to the governing body and the consulting engineer and owner
for review and approval.

5.  The governing body should pass a resolution which contains the following points:

a. The resolution should acknowledge the governing body or owner has reviewed the
MWPP Report.

b. The resolution should indicate what actions will be taken to prevent effluent
violations.

¢.  The resolution should provide any other information the governing body or owner
- deems appropriate.

6.  The MWPP Report and the resolution must be submitted by May 31* to Muhicipal
Section, Water Division, ADEM, P.O. Box 301463, Montgomery, AL 36130-1463.

ADEM FORM 417 01/09 m2 Page 3of 17



Facility Name: Trussville WWTP

Part 1: Influent Loading/Flows

A.  Listthe average monthly volumetric flows and BODs (CBODs) loadings received at your
facility during the last calendar year.

Column 1 Column 2 Column 3
Average Average Monthly Average
Monthly BODs (CBODs) Loading BOD:s
Flowrate Concentration (CBODs)
Month __(MGD) (mg/1) (Ibs/day**)
January 270 98 2101
February 248 100 2073
March 245 101 1942
April 164 138 1845
May 1.68 148 2063
June 147 143 1696
July 142 139 1549
August 1.99 92 1461
September 217 94 1595
October 1.67 123 1683
November 1.41 141 1653
December 218 140 2463
Annual Avg. 1.94 120.4 1831.8

**As reported on NPDES Discharge Monitoring Reports (DMRs) and as required by EPA's
NPDES Self-Monitoring System, User Guide, March 1985.

B.  List the average design flow and average design BODs loading for the facility below. If you
are not aware of these design quantities, contact your consulting engineer or the Alabama
Department of Environmental Management.

Average Design
Average Design Flow BOD:; Loading (Ibs/day)

Design Criteria 4.0 10014

90% of the Design Criteria 36 9012

ADEM FORM 417 01/09 m2 Page 40f 17



'C.  How many times did the monthly flow (Column 1) to the WWTP exceed 90% of design flow?

0 {Check the appropriate point total)
0-4=0points 5 ormore=5 points

D.  How many times did the monthly flow (Column 1) to the WWTP exceed the design flow?
0 (Check the appropriate point total)

O0=Opoints 1-2=5points 3-4=10points 5 ormore = 13 points

E.  How many times did the monthly BOD; (or CBODs)* loading (Ibs/day) (Column 3) to.thc
WWTP exceed 90% of the design loading? 0 ___ (Check the appropriate point total)
V. - ~ .
0-1 =0 points 2 - 4 =15 points 5 or more = 10 points

F.  How many times did the monthly BODs {or CBOD:)* loading {Ibs/day) (Column 3) to the
WWTP exceed the design loading? 0 (Check the appropriate poini total)

Vv [ [ o G L
0=0Opoints 1=10points 2=20points 3 =30 points 4=40points 5 or more = 50 points

G.  Enter each point value marked for Cthrough F and enter the sum in the appropriate blank
below.

C points = 0

D points = 0

E points = 0

F points = 0

TOTAL POINTS VALUE OR PART 1 _ 0
Enter this value on Part 11: Summary Sheet.

*To obtain equivalent BOD; loading for comparison with design loading for those permittees using
influent CBOD:, divide annual average CBOD:;, loading in Ibs/day from Part 1, A by 0.7.

ADEM FORM 417 01/0% m2 Page 50of 17



Facility Name:_Trussvile WWTP_

: x} Part 2: Effluent Quality/Plant Performance

A.  List the monthly average permit limits for the facility in the blanks below and the average
monthly effluent DMR BODs, (CBODs) TSS, NHs-N and/or TKN concentration produced by
the facility during the last calendar year.

(1) NPDES Permit Concentration

BODs
(CBODs) TSS NH;-N TKN
Months (mg/1) (mg/l) (mg/l) (mg/l)
Permit
Limit May-Nov 3.0 30.0 1.0 20
Dec-Apr 10.0 30.0 10 3.0
(2) DMR Concentration
BOD;s ‘ 7 _
(CBODs) TSS NHa:-N TKN
Qtr  Month (mg/) (mg/l) (mg/1) (mg/])
‘ 1 January 0.8 o 0.95 0.08 0.55
February 0.6 035 . 0.03 - 058
March 0.5 0.19 0.00 ' 0.37
2 April 07 . 0.54 0.00 053
May ' 0.8 0.62 0.23 0.70
June 0.9 0.28 0.00 0.39
3 July 03 0.45 0.03 0.45
August 0.3 0.00 0.02 0.29
September 0.3 0.13 0.01 0.28
4 October 03 0.07 0.00 0.25
November 05 0.00 0.00 0.30
December 0.3 0.32 0.00 _ 0.23
Annual Avg, 0.52 0.32 ' 0.03 0.41

ADEM FORM 417 01/09 m2 - _ Page 6 of 17



B. List the monthly average permit limit and DMR loadings below.

(1) NPDES Permit Loading

BODs _
(CBODs) TSS NH;-N TKN
Months (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
Permit .
Limit  May-Nov 1000 . 1000.0 - 33.3 - 66.7
Dec-Apr 333.0 1000.0 33.3 100.0
(2) DMR Loading
BODs
(CBODs) TSS NH;-N TKN
Qtr  Month (Ibs/day) . (Ibs/day) (Ibs/day) - (Ibs/day)
I January 286 434 445 : 16.9
February 13.0 71 0.80 _ 12.3
March 9.9 4.1 000 7.1
2 April 9.2 6.6 | 0.00 7.1
May _ 1.3 6.6 3.08 9.9
June _ 10.2 3.2 0.00 46
3 July ' 3.9 5.8 0.47 53
August 54 0.0 0.40 48
September 56 33 0.38 54
4 October . 36 0.9 0.00 34
Novémber 53 0.0 0.00 36
December 5.8 59 0.00 ' 39
Annual Avg. 9.3 7.2 0.80 7.0

C.  During the past year did the BOD;s concentration (mg/l) and/or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any consecutive
quarters? (Check the appropriate point total.)

7

No = 0 points Yes = 121 points

ADEM FORM 417 01709 m2 Page 7 of 17



D.. During the past year did the BOD;s concentration (mg/l) and/or loadilig (Ibs/day), exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check
. the appropriate point total.)

o A [J
No = 0 points Yes = 121 points

E.  During the past year did the effluent TSS conccntratidn (mg/1) or loading (Ibs/day) exceed the
- product of 1.4 times the monthly average permit: limit during two months of any two
consecutive quarters? (Check the appropriate point total.)

. Ll .
No =0 points Yes = 121 points

F.  During the past year did the TSS concentration (mg/l) and/or loading (lbs/day) exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check the
appropriate point total.)

[vi i
No = 0 points Yes = 121 points

|
| G.  During the past year did the NH3-N or TKN concentration (mg/1) and/or loading (lbs/day)
' exceed the product of 1.4 times the monthly average permit limit during two months-of any
- two consecutive quarters? (Check the appropriate point total.)

[v]

: I
No = 0 points Yes = 121 points

- H.  Durning the past year did either the NH3-N or TKN concentration (mg/l) and/or loading
(Ibs/day), exceed the monthly average permit limit during four months of any two consecutive
quarters? (Checkthe appropnate point total.) :

' M [
: : No = 0 points Yes = 121 points

I Enter each point value checkedfor C through H in the blanks below.

C Points = a
D Points = 0
E Points = 0
F Points = 0
G Points=_ 0
HPoints=__ 0

Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 8 of 17



Facility Name: Trussville WWTP

Part 3: Age of the Wastewater Treatment Facility

B.

- A, What year was the wastewater treatment plant constructed or last reconstructed? _ 1998

Subtract the above answer from the report year to determine age:
Age = (Last Calendar year) - (Answer to A)

Age M = ( 2 )-(_1me )

Enter Age in Part C below.

Check the type of treatment facility employed.

Factor
__ % Mechanical Treatment Plant 2.0
—__Aerated Lagoon . 1.5
_____Stabilization Pond 1.0
__ Other (Specify: ) 1.0

Multiply the factor listed next to the type of the facility your community employs by the ége
of your facility to determine the total point value for Part 3:

20 X _ 4 = _28  TOTAL POINT VALUE FOR PART 3
(Factor) (Age)

Enter the above value on Part 11: Suminary Sheet. If the total point value exceeds 40, enter
40 on Part 11: Summary Sheet.

ADEM FORM 417 Q1/0% m2 Page 9 of 17



Facility Name:_Trussvile WWTP

Part 4: Bypassing and Overflows

A,

L.

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to heavyrain? __ 0

How many bypass or overflow events of untreated wastewater occurred in the last year prior
to the headworks of the WWTP due to heavy rain? __0

How many of the bypass or overflow events listed in Parts A and B have been corrected such
that future bypass or overflow events at the same location due to heavy rain are not

anticipated? __90

Add together Answers A and B and subtract Answer C from that total,
A+B-C=0 {Check the appropriate point total.}
v ‘ r . i - N
0 =0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points
7=35 points 8 =40 points 9 =45 points 10 = 50 points 1] or more = 100 points
5 I a B B

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to equipment failure? (This includes clogged/broken lines or manholes) 0

How many bypass or overflow events of untreated wastewater occurred in the last year due to
equipment failure prior to the headworks of the WWTP? (This includes clogged/broken lines
or manholes.) _ 3

How many of the bypass or overflow events listed in Parts E and F have been corrected such
that future bypass or overflow events at the same location due to the same equipment failure
are not anticipated? _ 3

Add together Answers E and F and subtract Answer G from that total.
E+F-G=20 {Check the appropriate point total.)

Vo i . . I [ . [ i
0 =0 points | = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30.points
7= {3_§ points 8= ?{(_) points 9= [5_5 points 10 = 15'9 points 11 ormore =1 ]QO points

Add point values circled in D and H and enter the total in the blank below.

TOTAL POINT VALUE FOR PART 4 __ ©
Enter this value on Part 11: Summary Sheet.

All bypass or overflow events that have occurred in the last year (for any reason) must
be individually reported with this MWPP report.

ADEM FORM 417 01/09 m2 . Page 10 0f 17



 Facility Name:_Trussville WWTP

‘ Part 5: Sludge Quantity and Storage

A.  Please provide information concerning sludge quantity, characteristics, and storage practices
based on available data as requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

B. How many months of sludge storage capacity does the wastewater treatment facility have
available, either on-site or off-site? - (i.e., How many months can the facility operate without
land spreading or disposing of sludge?)

(Check the appropriate point total,)

Greater than or equal to 4 months = O points [/]
Less than 4 months, but greater than or equal to 3 months = 10 points [ |

Less than 3 months, but greater than or equal to 2 months =20 points [ |
Less than 2 months, but greater than or equal to 1 month = 30 points | |
Less than one month =50 points [ |

TOTAL POINT VALUE FOR PART 5 0
Enter this value on Part 11: Summary Sheet.

Part 6: Sludge Disposal Practices and Sites

A Please provide the sludge disposal practices and site information based on available data as
requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

B. How many months or years does the facility have access to and approval for sufficient land
disposal sites to provide proper land disposal? (Check the appropriate point total.)

36 or more months =0 points [/]

© 24 - 35 months = 10 points[ |
12 - 23 months =20 points[
6 - 11 months "~ =30 points[ |

Less than 6 months = 50 points|[ |

TOTAL POINT VALUE FOR PART 6 __©
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 11 of 17



Facility Name:_Trussvile WWTP

Part 7: New Development

Are there any major new developments (industrial, commercial, or residential) in the last
calendar year or anticipated in the next 2-3 years such that either flow or BODs loadings to
the sewage system could significantly increase? Estimate additional loadings below. '

Design : Design Design .
Population: Flow: MGD BODs: Ibs/day
Equivalent (PE)

List industrial and/or residential developments.

No major new development

Will the additional loading overload the plant? (Check the appropriate point total.)

No = 0 points Yes =121 points

V] []

Enter the point total in the blank below.

TOTAL POINT VALUE FORPART 7 __ 9 __(highest point total = 121)
Enter this value on Part 11: Summary Sheet.

" Part 8: Operator Certification

Complete the Plant and Collection System Personnel Inventory, ADEM Form 441.

Do both the plant operator and collection system staffing comply with ADEM Administrative
Code; Division 10, Operator Certification Program? (Check the appropriate point total.)

Yes = 0 points No = 121 points

TOTAL POINT VALUE FOR PART § 0 (highest point total = 121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 120f 17



Facility Name;_Trussvile WATP

" Part 9: Financial Status

A.  Are User-Charge Revenues sufficient to cover operation and maintenance cxpenses‘? If no,
how are O&M costs being financed? Include user charge rates.

Yes. User charge rates are based on a uniform volume charge per 100 cubic feet of 85% of metered water

conisumption. Charge rate was $7.40/100 ft3 ending 12/31/2012.

Residential Minimum $2.00 Plus rate $989 /1,000 gal.
Industrial Minimum $2.00 Plus rate 989 /1,000 gal.

Monthly residential rate based on 6,000 gallons usage $__ 5045

*Please complete the above information based on vour user charge rates for the report year. You
may attach a sample water and sewer bill tor clarity.

B. What financial resources are available to pay for the Wastewatcr improvements and/or
reconstruction needs?

Approximately $20,300,000 is cumrently available to fund capital impmveménts.

Part 10: Subjective Evaluation

A. " Describe briefly the physical and structural conditions of the wastewater treatment facility.

All structures are physically sound and in good working condition.

B.  Describe the general condition of the sewer system (sewer lines, manholes, lift stations).

The general condition of the system is good.

ADEM FORM 417 01/09 m2 . Page 13 0of 17



C.  What sewage system improvements does the community have planned for construction in the
~ next 5 years?

Collection system repairs and replacement are continual activities. Trussville WWTP Phase | and il

TMDL improvements; replacement of the current SCADA sofiware with Citect, improvemenis to

Wisteria trace pump station and vfd improvements at Cedar Creek town homes.

D.  What is the theoretical design life of the plant, and what is the estimated remaining useful Ilfe
of the wastewater treatment facility?

See attachment

L , E.  What problems, if any, over the last year bave threatened treatment or conveyance within the
1 system?

None

F.  Isthe community presently involved in formal planning for treatment facility upgrading?

Yes

G. How many days in the last year were there residential backups at any point in the collection
system for any reason other than clogging of the lateral connection? 0 :

H.  Does the plant have a written plan for preventive maintenance on major equipment items? If
yes, describe.

Yes. O&M manuals are on sie.

ADEM FORM 417 01/09 m2 - Page 14 of 17



Trussville WWTP (MWPP 2012)
Part 10.D

EPA’s 2002 Clean Water and Drinking Water Infrastructure Gap Analysis Report estimates the useful life
of treatment plant and pump station structures at 50 years and associated mechanical and electrical
process equipment between 15 and 25 years. Calculated remaining useful life of the structures = 50 —
age of facility. Calculated remaining useful life of the equipment = 25 — age of equipment.



Does this preventive maintenance program depict frequéncy of intervals, types of lubrication,
and other preventive maintenance tasks necessary for each piece of equipment? (Check the
appropriate response.) Yes No '

Iv]

Are these preventive maintenance tasks, as well as equipment problems, being recorded and
filed so future maintenance problems can be assessed properly? (Check the appropriate
response.) Yes No

_t

Describe any major repairs or mechanical equipment replacement made in the last year and
include the approximate cost for those repairs. Do not include major treatment plant
construction or upgrading programs.

Three new mixers were replaced in the aeration basins at a cost of about $70,000.00

Replaced grit hopper, classifier and pump assembly at a cost of $18,000.00

Replace three RAS pump assemblies at a cost of $17,000.00

Repaired digester gear box and replace coupling at a cost of $13,000.00

List any additional comments. (Attach additional sheets if necessary.)

The County entered into an agreement with Hazen and Sawyer, P.C. on February 14, 2012 for the development of a

comprehensive Collection System Asset Management Program {Program). The goal of the Program is to develop and

provide tools, technologies, and procedures that will empower and enable the Cotnty 1o better manage the sanitary

sewer collection system. The developed Program will establish a comprehensive asset management system with

processes and procedures to identify and prioritize future collection system capital and operating replacement and

maintenance requirements. The Program is an extension and improvement to the current MOM. The Program'’s

objectives are focused on achieving the MOM goals of continual refinement and continuous performance improvement.

ADEM FORM 417 01/09 m2 Page 150f 17



Facility Name; Trussville WWTP

] Part 11: Sumimary Sheet

1. Enter in the values from Parts 1 through 8 in the left column below. Add the numbers in the
left column to determine the MWPP Repoﬁ point total the wastewater system generated for
the previous calendar year.

Actual Values Maximum Possible
Part1 _ 0 points 80 points
Part2_ 0 points 121 points
Part 3 _ 28 points - 40 points
Part4 __o__points 200 I;Oints
Part5 _ 0 points 50 points
Part 6 _ 0 points 50 points
Part 7 __ 0 _points 121 points
Part 8 _ 0 points 121 poiﬁts _
Total _28 points 783 points

2. Check the facility type that best describes the plant's treatment and disposal of wastewater.

[ ¥ | Mechanical plant with surface water discharge

[ Aerated Lagoon or stabilization pond with surface water discharge

[ ]Mechanical plant using land disposal of liquid wastes

[ 1Aerated Lagoon or stabilization pond using land disposal of liquid wastes

3. Check the range that describes the action needed to address problems identified in the report.

|_ 0-70 pts. Actions as Appropriate*
1 71-120pts. Departmental Recommendation Range*
|_ 121 -783 Municipality Action Range*

*QOther actions may be required by NPDES outside the scope of this report.

4. Complete the Municipal Water Pollution Prevention Resolution Form, ADEM Form 418.

ADEM FORM 417 01/09 m2 Page 16 of 17



5. In Question 1, do ény of the actual point values in the left column equal the maximum
possible points in the right column? (Check the appropriate response)  Yes N|:O[
v

If yes, provide a written explanation for this situation in the space below.

P
i
el

ADEM FORM 417 01/09 m2 Page 17 of 17



Trussville Wé.stewater Treatment Pl.ant
ATTACHMENT 2 — Raw Sewage Bypass and
SUMMARY




[30 19384

IS310N
T051A730N0g
OUBTNUIE A uorduregy
JamM3g wenyg pasowmry oFjoolg urey oN 5004 MOWES[) § PRQI0SqY PUMOIL) [tAssNI], g welnoW €08 TLALICL 00001
- $5310N
I0s1A1xing .
Q0UBUSFETRA gordure) sEuy
Mg werIg PpaAomIy aFexo0rE WO ON /5100y /550010y mowedy  TENDT PRqI08G PUROID S[IrAsSAI], oAy poomuelg [0 ZI/S/S  9TO0OL
ISFION
Jos1arxdng
SDURTAULEIA uordueg)
RMag oLy Paaomay afeoorg ey oN asealLn) JnowBT 8F . el uioty [tassni], ISWEN Sle  CUALIT vOTHON
L Buuoday Uy wonoy ADYID3M asnm) 20.410% (103) uoynUnSaq wBSAg uORIBI0]) uonIOT parioday ON
uosia g 104 15 aputin g juang

*BOWIN[0A SZIRYDSIP [BTYOR SE JOU ‘ATUO NOSLIRAWOD 2ATIE[2] JOJ PASN 2q 0} 818 SRS 380y} “DIOJOISYL, “JUNOWE PAJR[NI[ED
atp) uodn 3039y RO IUS(S B SATY URD YOIYM PR [0JUOD 5,4Uncy) o puokaq Aeiedwoo 212 yorjm so[qeiea Jo Jaqumu YSTY B 0} j03gns aI2 SajRUmSs Yans ‘Iassmoy] ‘spoweur Supewmse paydecoe pus
TONRULIOIUL S[RUIULSISP-a)IS Uodn paseq ‘Bwnjoa S5IRY2SIP J1f} JO UOLBUILLINGOP 183q §,A1UN00) ST 9I8 S3IBUNIS? 55901 "X TNQ UHLVINLLSH &1e ,2Wn[oA I5g,, WHN[0D 91} UI UMOYS SAUNUENY) HION

~ TIOT *1€ 39quiL0ay ySnomy 10T ‘10 Arenuef
QI[IASSOLY, - saFreyosy(q panruuadup) Jo Aremumng




NOTE: OVERFLOWS SHOWN ARE OVER 10,000 GALLONS

TRUSSVILLE BASIN 2012 DISCHARGES

JEFFERSON COUNTY
ENVIRONMENTAL SERVICES
PLOTTED: 3-11-13




Trussville Wastewater Treatment Plant
ATTACHMENT 3 — MWPP Sewage Sludge
- SURVEY




MWPP S_EWAGE SLUDGE SURVEY

Facility Background Information:

1. Facility Information - Permit Number: AL0022934
Name: Trussville WWTP
Street Address: 325 City Hall Drive
County: Jefféréon

2. Facility Contact

Name: David Willoughby

Title: Plant Superintendent

Telephone: {205) 655-3617

Permittee Name: Jefferson County Commission- Trussville WWTP
Mailing Address: Suite A-300, 716 Richard Arrington JR. Blvd. N.

Birmingham AL 35203

Facility Flow Information

1. Facility Wastewater Treatment Capacity :
- Avg. Daily Flow for 2012 1.9 MGD

Facility Design Capacity: 4.0 MGD

2. Estimated Septage Quantity Handled (Residuals Removed from Septic Tank Systems)'
Average Domestic Septage: N/A gallons per month
Average Commercial Septage: N/A gallons per month

3. Method of Septage Processing
0 Mixed with Influent Wastewater for Treatment

I Mixed with Sewage Sludge

N/A
4. Estimated Percentage Contributing Wastewater Flow
Residential: 90 - %
Industrial: 2 %
Other: 8 % ' Describe: Commercial

5. List type of wastewater treatment process{es) utilized at this facility:
Bar Screening, Grit Removal, Extended Aeration with Activated Sludge,
Clarification, UV Disinfection, Step Aeration

6. Estimated sewage sludge wasting rate at this facility: tb/day dry weight
or 21,178 gallons per day
7. Estimated untreated sludge received from off site: N/A Ib/day dry weight
: or gallons per day
8. Estimated percent solids of combined sewage situdge prior to treatment: 2.1 %

ADEM FORM 419 8/02 ' Page 1 of 4



{3

9. List the sewage sludge treatment processes used in preparing sludge for final use or disposal:

Aerobic Digestion

Thicker

Drying Beds (AirDrying) - - -

10. Estimate the total volume of sludge generated:

Sludge Disposal Methods

Sludge Quantity
(untreated pounds per day)

531

(dry U.S. tons per year)

1. Which of the following describes the current method of sewage siudge disposal for this facility:
Current Practices

Approved by ADEM

a.[MLand Apptication, Bulk
Shipped

Agriculture

0 Forest

0 Public Contact

0 Lawn/Home Garden

b. 0 Land Application,
Bagged/Other Container
[ Agriculture

0 Forest
0 Public Contact
0 Lawn/Home Garden

c. [ Incineration

d. [ Subtitle D Landfill
(Disposal Only)

e. [ Lined Treatment Lagoon
or Stabilization Pond

f. B Unlined Lagoon or
Stabilization Pond

g. [ Other (Please Describe)

Yes

[ X 1]

i

No

O a0 =3

R e S e O i

Quantity

531

Proposed Practices
Approved by ADEM

(dry U.S. tons/year) Yes

st R s [ s Y e |

O 2 O O

2. If "f" was selected above and sludge is stored for 2 or more years, enter the distance between the
N/A ]

surface disposal site and the property line:

ADEM FORM 419 8/02

feet

No

a0 0 a3

[ o I e Y s Y e |

Page 2 of 4



P

Pollutant Con

centrations

1. Enter the total concentrations of the following analytes using existing data. Do not enter TCLP resuilts.

. Concentration Sample Sample Detection Level of
Analyte {mg/kg or ppm) Type Date Analysis
Arsenic <PQL Grab * 11.0
Cadmium <PQL Grah * 8.0
|Chromium 266 - Grab * -8.0
Copper 1,370 Grab * 8.0
Lead 24 Grab * 15.0
Mercury 2 Grab * 0.6
Molybdenum 19 Grab * 5.0
Nickel 126 Grab * 6.0
Selenium <PQL Grab * 15.0
Zinc 1,270 Grab * 18.0
Ammonium-
Nitrogen N/A N/A N/A
Nitrate-
Nitrogen N/A N/A N/A
Total Kjeldahl
Nitrogen 25,000 _Grab * 1.8

analysis:

PQL=Practical Quantitative Limit
2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above

58 %

Treatment Provided for Sewage Sludge at the Facility

*= Yearly Average

1.- Which class of pathogen reduction does the sewage sludge meet at the facility? (As defined in
40 CFR Part 503)
0 Class A
B Alternative A1 - Time and Temperature
0 Alternative A2 - Alkaline Treatment
0 Alternative A3 - Analysis and Operation
[ Alternative A4 - Analysis Only
[ Alternative A5 - Processes to Further Reduce Pathogens (PFRP)
[ Heat Drying 0 Thermophilic Aerobic Digestion 0 Heat Treatment
[ Pasteurization [l Gamma Ray Irradiation il Beta Ray Irradiation
0 Composting 0 g
[ Alternative A6 - PFRP Equivalent

Class B _
Alternative B1 - Fecal Coliform Count

Alternative B2 - Process to Significantly Reduce Pathogens (PSRP)
Aerohic Digestion @Air Drying
Composting Lime Stabilization
0 Atternative B3 - PSRP Equivalent

{i Anaerobic Digestion

I Neither or Unknown

ADEM FORM 419 8/02 Page 30f 4



R Vector Attraction Control
s 0 Option 1 - Minimum 38% Reduction in Volatile Solids
0 Option 2 - Anaerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
[l Option 3 - Aerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
I} Option 4 - Specific Oxygen Uptake Rate (SOUR) for Aerobically Digested Sludge
il Option 5 - Aerobic Processes plus Elevated Temperature
00 Option 6 - Raised pH to 12 and Retained at 11.5
[0 Option 7 - 75% Solids with no Unstabilized Solids
1 Option 8 - 90% Solids with Unstabilized Solids
0 Option 9 - Injection Below Land Surface
@Option 10 - Incorporation into Soil within 6 or 8 Hours
Option 11 Covering Active Sewage Sludge Unit Daily
0 None of the Above

Groundwater Monitoring

1. If disposal practice is surface disposal or land application, is groundwater menitoring required or performed

at the site?
O Yes (i yes, please submit a copy of the groundwater monitoring reports along with this
ENO survey. Also please provide the approximate depth to groundwater and the
" groundwater monitoring procedures used to obtain the data.)
Land Application of Sewage Sludge _ .

. Answer the following questions if sewage sludge is applied to land.
({ ) 1. If sewage sludge is land applied in bulk form, what type of crop or other vegetation is grown on this site?

Tifton Bermuda Grass, Ryegrass

2. If sewage sludge is land applied in bulk form, what is the nitrogen requirement for this crop or vegetation?
600Ib/acre/year (Reclamation Site)

3. If sewage sludge is land applied in bulk form, briefly describe the nature of any complaints filed from
neighbors?

No complaints have been received

Note: Permittees that submitted the "Annual Report Review Form™ for sludge to the EPA
may submit a copy with the MWPP in lieu of this Attachment.

ADEM FORM 419 8/02 _ Page 4 of 4



Trussville Wastewater Treatment Plant
ATTACHMENT 4 - Plant and Collection System

Personnel Inventory




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Trussville WWTP PLANT GRADE: 1]
PERMIT NUMBER: ALQ022034
PLANT SUPERINTENDENT: David Willoughby TEL.# (205) 8565-3617
SYSTEM MANAGER: David Denard TEL. # (205) 325-5806
PLANT OPERATORS:
' GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
1. David Willoughby v C002616 11/30/2015
2. Brian Key [\ €003285 1/1/2014
3. Ladenna Coalburn [\ C002043 12/31/2014
- 4. Rosemary Sparks v C002168 12/31/2014
5. Ronald Johnson Il C005501 22812014
6.
7.
8.
9.
10.
COLLECTION SYSTEM OPERATORS:
1.
2,
3.
4,
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR 120 3
OPERATOR(S):
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE It 40 1 :
GRADE 1ll 18T 3 START TIME 700
GRADE IV 40 1 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS 40 1
OPERATOR SHIFTS NCRMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT
18T X X X X X X X
2ND
3RD
ADEM USE ONLY

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

YES

NO

ADEM FORM 441 &/02




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Sewer Line Maintenance .

PLANT GRADE: 1%
PERMIT NUMBER:
PLANT SUPERINTENDENT: ‘ TEL.#  (205) 540-7585
SYSTEM MANAGER: David Denard TEL #  (205) 3955979
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
1.[Brian Champion ' i(c) C002094 6/30/2015
2 §Don Goodwin I{c) C005423 83012015
3_|Lavon Evans Pic) COD4631 1231/2014
4.[Brian Rohling I{c) C005418 6/30/2015
5
6.
7
8
g
10,
COLLECTION SYSTEM OPERATORS:
1.
2
3.
4,
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE I-C,
GRADE I| AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE If
GRADE Il 18T START TIME
GRADE 2ND|
DESIGNATED TRAINEE(S) 3RDJ
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
: SUN MON TUES WED THURS FRI SAT
18T
2ND
3RD
ADEM USE ONLY
YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DAISION 10 OF ADEM ADMINISTRATIVE CODE?
2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 B2




B kS

| Turkey Creek WWTP




f‘ig —~ Municipal Water Pollution Preve'ntion (MWPP)
L Annual Report Calendar Year 2012

For the

Turkey Creek WWTP

as required by the
Alabama Department of Environmental Management NPDES Program

.

Prepared by
Jefferson County Commission
Environmental Services Department

May 31, 2013



| ' TONY PETELOS -
JEFFERSON COUNTY COMMISSION CHIEF EXECUTIVE OFFICER

DAVID CARRINGTON — PRESIDENT ENVIRONMENTAL SERVICES
GEORGE F. BOWMAN
( R SANDRA LITTLE BROWN — PRESIDENT PRQ TEMPORE Office of
e AN : " DAVID A. DENARD

JAMES A. “JIMMIE” STEPHENS Director of Environmental Services

Suite A-300

716 Richard Arrington, Jr. Bivd. N.
Birmingham, Alabama 35203
Telephone (205) 325-5979

Fax (205) 325-5081

May 31, 2013

Mr. Nick Caraway

Alabama Department of Environmental Management
Water Division — Municipal Branch

P.O. Box 301463

Montgomery, AL 36130-1463

RE:  Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2012

Mr. Caraway:

The Jefferson County Environmental Services Department submits the above referenced
report for the Turkey Creek Wastewater Treatment Facility, NPDES Permit No.
AL0022926.  Included is information as required in ADEM Form 41701/06ml,
bypass/overflow event reports, MWPP Sewage Sludge Survey, and the Plant &
Collection System Personnel Inventory. '

P

If you have any questions regarding this information, please contact me at 205.325.5979
or Celeste Brown at Jefferson County Barton Laboratory at 205.238.3859.

Sincerely,

Sid

David Denard, Director
Environmental Services Department

pc:  Celeste Brown, JCESD Barton Laboratory
Daniel White, JCESD Deputy Director
Chad Quick, Turkey Creek WWTP



MUNICIPAL WATER POLLUTION PREVENTION (MWPP)

ANNUAL REPORT
SUBMITTED BY:
TREATMENT FACILITY: Ty Oreck wiTe NPDES #:_AL 0022026
MUNICI_P ALITY: Jefferson County COUNTY: Jefferson

CONTACT PERSON; David Denard
Municipal Official

Director of Environmental Services

Title

Telephone # (205)325-5806 Fax #: (205)325-5981

Email Address: denardd @jccal.org

CHIEF OPERATOR: Chad Quick
Name

Telephone #:_(205)681-7971 Fax #: (205)680-8139

Email Address; quicke@jccal.org

Date: May 10,2013

REVIEWED BY: Daniel A, White, P.E., ESD Engineer
Consulting Engineer

Telephone #; (205)214-8610 Fax #; (205) 325-5981

Date: May 8, 2013

ADEM FORM 417 01/09 m2 , Page 1 of 17



MWPP Annual Report
Informaﬁon Source List

The following information will be needed to complete the compliance maintenance report that
covers the calendar year of 2012 (due May 31, 2013 ).

Part1 A.

B.

C
- Part2 A.
B

The average plant influent flow for each month (million gallons per day/MGD)
during the year. '

The average plant influent BOD (CBOD) for each month (mg/l and Ib/day) in the
year.

The plant's average design flow (MGD) and design BOD loading (Ibs/day).

The monthly average permit and DMR effluent concentration for BOD (CBOD),

TSS, NH3-N, and/or TKN in mg/1 for the year
The monthly average effluent limits and DMR loading for BOD, TSS, NH3-N,
and/or TKN in lbs/day for the year

Part3 The age of the freatment plant defined as the number of years since the last major
reconstruction to increase the organic or hydraulic capacity of the plant. The last
calendar year minus the year the new construction was brought on-line.

Part4 Bypass and overflow information. This is the number of bypass or overflow events of
untreated wastewater due to heavy rain or equipment failure whether intentional or
inadvertent from all collection systems tributary to the treatment facility.

Part5 A.
B.

Part6 A.
B

Describe the characteristics and quantity of sludge generated. _
If sludge is landspread, how many months of sludge storage does the plant have?
This should include on-site and off-site storage from the treatment plant. The
digestor capacity may be used in the calculation. :

Sludge Disposal Method
The number of approved land disposal sites for sludge available, and how many -
months or years these disposal sites will these be available for use.

Part 7 The number of sewer extensions installed in the community last year--the design
population, design flow, and design BOD for each sewer extension, '

Part 8 Operator Certification

Part 9 Financial Status

- Part 10 Subjective Evaluation

Part 11 Summary Sheet

ADEM FORM 417 01/09 m2 Page 20of 17



State of Alabama
MWPP Annual Report
Department of Environmental Management

Instructions to the Operator-in-Charge

1. Complete all sections of the MWPP Report to the best of your ability.

2. Parts 1 through 8 contain questions for which points will be generated. These points are
intended to communicate to the Department and the governing body or owner the
actions necessary to prevent effluent violations. Enter the point totals from Parts 1
through 8 on Part 11: Summary Sheet.

3. Add the point totals on Part 11: Summary Sheet.

4. Submit the MWPP Report to the governing body and the consulting engineer and owner
for review and approval.

5. The governing body should pass a resolution which contains the following points:

a.  The resolution should acknowledge the governing body or owner has reviewed the
MWPP Report.

b..  The resolution should indicate what actions will be taken to prevent effluent
violations.

¢.  The resolution should provide any other information the governing body or owner
deems appropriate.

6.  The MWPP Report and the resolution must be submitted by May 31* to Municipal
Section, Water Division, ADEM, P.O. Box 301463, Montgomery, AL 36130-1463.

ADEM FORM 417 01/0% m2 Page 3of 17



Facility Name; Tkey Creek

Part 1; Influent Loading/Flows

A.  List the average monthly volumetnc flows and BOD; (CBODs) Ioadmgs received at your
facility during the last calendar vear.

Column 1 Column 2 Column 3
Average Average Monthly Average
Monthly BODs (CBODs) Loading BOD;
_ Flowrate Concentration (CBODs)
Month (MGD) (mg/1) (Ibs/day**)
January 59 51.4 2421
February 5.4 406 | : 1744
March 53 487 ' 2045
April 41 68.9 2420
May 43 631 2160
June 35 69.3 2103
July 37 102.1 3202
August 42 616 2158
September 46 58.8 2252
October = 35 80.4 _ 2318
November 35 775 2299
'December 53 49.1 2231
Annual Avg. 444 64.3 2279

**As reported on NPDES Discharge Monitoring Reports (DMRs) and as required by EPA's
NPDES Self-Monitoring System, User Guide, March 1985. '

B.  List the average design flow and average design BOD;s loading for the facility below. If you
are not aware of these design quantities, contact your consulting engineer or the Alabama
Department of Environmental Management.

Average Design
Average Design Flow BOD:s Loading (lbs/day)

Design Criteria 5.0 7506

90% of the Design Criteria 4.5 : 6755

ADEM FORM 417 01/09 m2 Page 4 of 17



C.  How many times did the monthly flow (Column 1) to the WWTP exceed 90% of design flow?

5 {Check the appropriate point total)
0 - 4 =0 points 5 or more = 5 points

D.  How many times did the monthly flow (Column 1) to the WWTP exceed the design flow?
10 (Check the appropriate point total)

0=0points 1-2=5points 3-4=10points 5 or more = 15 points

E.  How many times did the monthly BOD; (or CBOD:s)* loading (1bs/day) (Column 3) to the
WWTP exceed 90% of the design loading? 0___ (Check the appropriate point total)

g ‘
0- 1 =0 points 2 - 4 =5 points 5 or more = 10 points

F.  How many times did the monthly BODs (or CBOD:)* loading (Ibs/day) (Column 3) fo the
WWTP exceed the design loading? 0 (Check the appropriate point total)

V. [ [ L. [ -
0=0points 1=10points 2=20points 3 =30points 4=40points 5 or more = 50 points

G.  Enter each point value marked for Cthrough F and enter the sum in the appropriate blank

below.
Cpoints= &
D points= 10
Epoints= o
Fpoints= 0

TOTAL POINTS VALUE OR PART 1 15
Enter this value on Part 11: Summary Sheet.

*To obtain equivalent BODs loading for comparison with design loading for those permittees using
influent CBOD:;, divide annual average CBODs, loading in 1bs/day from Part 1, A by 0.7.

ADEM FORM 417 01/09 m2 ' Page 50f 17



Facility Name:_TWkey Creek WWTP .

Part 2: Effluent Quality/Plant Performance

~ A. List the monthly average permit limits for the facility in the blanks below and the average
monthly effluent DMR BODs, (CBOD;s) TSS, NH;-N and/or TKN concentration produced by
the facility during the last calendar year.

(1) NPDES Permit Concentration

BOD;
(CBODs) TSS NH3-N ‘ TKN
- Months (mg/1) (mg/T) (mg/1) {mg/ly .
Permit ' _
Limit  Apri-Oct. 20.0 24.0 25 Report
Nov-March 20.0 240 50 Report
(2) DMR Concentration
BODs
: (CBOD:s) 7SS NH;-N TKN
Otr  Month (mg/l) (mg/f) (mg/l) (mg/)
1 January 1.45 8.2 0.0 061
February 1.07 55 00 038
March 085 42 00 0.30
2 April 1.14 42 0.0 : 0.79
May 1.33 66 0.0 0.69
June 1.35 6.8 0.0 0.65
3 July 1.34 5.8 00 0.45
August 1.19 ‘ 52 0.0 0.00
September 0.82 6.3 0.0 . 050
4 October 0.92 55 0.0 042
November 0.69 59 ' 0.0 0.48
December 1.08 7.7 0.0 ‘ 048
Annual Avg, 110 5.97 0.0 0.48

ADEM FORM 417 01/09 m2 Page 6 of 17



B. List the monthly average permit limit and DMR loadings below.

(1) NPDES Permit Loading

BODs
(CBODs) TSS } NH;3;-N TKN
Months (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
Permit
Limit  April-Oct 834 1000 104 Report
Nov-March 834 1000 208 ) Report
(2) DMR Loading
BODs _
(CBODs) TSS NHs-N TKN
Otr  Month (Ibs/day) (Ibs/day) (Ibs/day) (lbs/day)
1 January 715 391 0.0 25
February 41.7 240 0.0 14
March 374 . 181 0.0 10
2 April 40.9 149 0.0 37
May 46.0 235 0.0 - 31
June 403 205 0.0 18
3 July 41.9 182 0.0 14
August 43.2 202 0.18 0
September 37.4 289 0.0 31
4 October 27.0 170 0.0 11
November 207 180 023 16
December 50.6 370 0.0 22
Annual Avg, 421 232.9 0.03 19.2

C.  During the past year did. the BOD;s concentration (mg/I) and/or loading (Ibs/day) exceed the

product of 1.4 times the monthly average permit limit during two months of any consecutive
quarters? (Check the appropriate point total.)

No =0 points Yes = 121 points

ADEM FORM 417 01/09 m2 Page 7 of 17



During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day), exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check
the appropriate point total.)

7 L)
No = 0 points Yes = 121 points

During the past year did the effluent TSS concentration (mg/1) or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any two
consecutive quarters? (Check the appropriate point total.)

Vi

. [J
No = 0 pomts Yes = 121 points

- During the past year did the TSS concentration (mg/l) and/or loading (lbs/day) exceed the

monthly average permit limit during four months of any two consecutive quartcrs‘? (Check the
appropnate point total.)

No = 5points Yes = 121 points

During the past year did the NH3-N or TKN concentration (mg/l) and/or loading (Ibs/day)
exceed the product of 1.4 times the monthly average permit limit during two months of any
two consecutive quarters? (Check the appropriate point total.)

[vi o
No = 0 points Yes = 121 points

During the past year did either the NHs-N or TKN concentration (mg/l) and/or loading
p

(Ibs/day), exceed the monthly average permit limit during four months of any two consecutive

quarters? - (Check the appropriate point total.) ‘

7 []
No = 0 points Yes = 121 points

Enter each point value checkedfor C through H in the blanks below.

C Points = 0
D Points = ¢
E Points =0
F Points = ¢
G Points = 0
H Points = 0

HIGHEST INDIVIDUAL POINT VALUE FOR PART 2 (C-H)9____ (HIGHEST POINT = 121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 8 of 17



Facility Name: Turkey Creek WWTP

Part 3: Age of the Wastewater Treatment F acility

A.  What year was the wastewater treatment plant constructed or last reconstructed? 2004
Subtract the above answer from the report year to determine age:
Age = (Last Calendar year) - (Answer to A)

Age® = (2012 ) - ( _2004 )

Enter Age in Part C below.

B. Check the type of treatment facility employed.

Factor
X ____Mechanical Treatment Plant 2.0
—__Aecrated Lagoon 1.5
___ Stabilization Pond 1.0
_____ Other (Specify: ) 1.0

C.  Multiply the factor listed next to the type of the facility your community employs by the age
of your facility to determine the total point value for Part 3:

2.0 X 80 = 16 TOTAL POINT VALUE FOR PART 3
(Factor) (Age) '

Enter the above value on Part 11: Summary Sheet. If the total point value exceeds 40, enter
40 on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page ¢ of 17



Facility Name:_Turkey Creek WWTP

Part 4: Bypassing and Qverflows

A

L

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to heavy rain? 0

How many bypass or overflow events of untreated wastewater occurred in the last year prior
to the headworks of the WWTP due to heavy rain? 0 :

How many of the bypass or overflow events listed in Parts A and B have been corrected such
that' future bypass or overflow events at the same location due to heavy rain are not
anticipated? © '

Add together Answers A and B and subtract Answer C from that total.
A+B-C=0 (Check the appropriate point total.)

W . i . . L .
0= 0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points
7= 35 points 8 =40 points 9 =45 points 10 = 50 points 11 or more = 100 points :

[ - . [~ r

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to equipment failure? (This includes clogged/broken lines or manholes.) 0

How many bypass or overflow events of untreated wastewater occurred in the last year due to
equipment failure prior to the headworks of the WWTP? (This includes clogged/broken lines

- or manholes.) 3

How many of the bypass or overflow events listed in Parts E and F have been corrected such
that future bypass or overflow events at the same location due to the same equipment failure
are not anticipated? 3

Add together Answers E and F and subtract Answer G from that total.
E+F-G=20 {Check the appropriate point total.)
Mo L [ i L. o .
0= 0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points

7= ;E’é points 8 = 4i_0 points 9= [f_l_S points 10= ?_@ points 11 or more = 1[QQ points

Add point values circled in D and H and enter the total in the blank below.

TOTAL POINT VALUE FOR PART 4 ¢
Enter this value on Part 11: Summary Sheet.

All bypass or overflow events that have occurred in the last year (for any reason) must
be individually reported with this MWPP report.

ADEM FORM 417 01/09 m2 Page 10 of 17



Facility Name:_Turkey Creek WWTP

f ; Part 5. Sludge Ouantity and Storage

A.  Please provide information coﬁcérning sludge quantity, characteristics, and storage practices
based on available data.as requested on the MWWPP Sewage Sludge Survey, ADEM Form 419,

B. How many months of sludge storage capacity does the wastewater treatment facility have
available, either on-site or off-site? (i.e., How many months can the facility operate without
land spreading or disposing of studge?) 4 months ‘

(Check the appropriate point total.)
Greater than or equal to 4 months = 0 points [/]

Less than 4 months, but greater than or equal to 3 months = 10 points | |

Less than 3 months, but greater than or equal to 2 months = 20 points | ]

Less than 2 months, but greater than or equal to 1 month = 30 points D
Less than one month =50 points | |

TOTAL POINT VALUE FOR PART 5 0
Enter this value on Part 11: Summary Sheet.

Part 6: Sludge Disposal Practices and Sites

A, Please provide the sludge disposal practices and site information based on available data as
requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

B. How many months or years does the facility have access to and approval for sufficient land
disposal sites to provide proper land disposal? (Check the appropriate point total.)

36 or more months = 0 points [7]

24 - 35 months = 10 points[ ]
12 - 23 months =20 points| |
6 - 11 months =30 points| |

Less than 6 months = 50 points| |

TOTAL POINT VALUE FOR PART 6 ©
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2- : Page 11 of 17



N
|
i
|
|
i
i
;

Facility Name; Turkey Creek WWTR

Part 7. New Development

Are there any major new developments (industrial, commercial, or residential) in the last.
calendar year or anticipated in the next 2-3 years such that either flow or BODs loadings to
the sewage system could significantly increase? Estimate additional loadings below.

Design Design Design
Population: Flow: MGD BODs: Ibs/day
Equivalent (PE)

List industrial and/or residential developments.

No new developments are planned.

Will the additional loading overload the plant? (Check the appropriate point total.)

No = 0 points Yes = 121 points

[v] []

Enter the point total in the blank below.

TOTAL POINT VALUE FOR PART 7 © (highest point total = 121)
Enter this value on Part 11: Summary Sheet.

Part 8: Operator Certification

Complete the Plant and Collection System Personnel Inventory, ADEM Form 441,

Do both the plant operator and collection system staffing comply with ADEM Administrative
Code; Division 10, Operator Certification Program? (Check the appropriate point total.)

Yes = Q points No = 121 points
TOTAL POINT VALUE FOR PART 80 (highest point total = 121)

Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 12 of 17 _



Facility Name:_Turkey Creek WWTP

Part 9: Financial Status

| A, Are User-Charge Revenues sufficient to cover operation and maintenance expenses? If no,
how are O&M costs being financed? Include user charge rates.

Yes, user charge rates are based on a uniform volume charge per 100 cubic feet of 85% of meter

consumption for single family residence.

Residential Minimum $2.00 Plus rate $9.89 /1,000 gal.
Industrial Minimum $2-00 Plus rate $9.89 /1,000 gal.

Monthly residential rate based on 6,000 gallons usage §_5045

*Please complete the above information based on your user charge rates for the report year. You

may attach a sample water and sewer bill for clarity.

B. What financial resources are available to pay for the wastewater improvements and/or
reconstruction needs?

|
|
1
a

Approximately $20,300,000 is currently available to fund capital improvements.

Part 10: Subjective Evaluation

A.  Describe briefly the physical and structural conditions of the wastewater treatment facility.

The physical and structural conditions at the plant are in excellent shape.

B.  Describe the general condition of the sewer system (sewer lines, manholes, lift stations).

Sewer lines are good.

Manholes are good

Lift stations are good

ADEM FORM 417 01/09 m2 Page 13 of 17



1
b
|
|
|

i
|
4
|
i

What sewage system improvements does the community have planned for construction in the
next 5 years? '

Sewer line repair and replacement are continued activities planned for the collection system.

Replacement of the current SCADA software with Cﬁeét.

What is the theoretical design life of the plant, and what is the estimated remaining useful life
of the wastewater treatment facility? '

See attachment

What problems, if any, over the last year have threatened treatment or conveyance within the
system? .

None

Is the community presently involved in formal planning for treatment facility upgrading?

Yes

How many days in the last year were there residential backups at any pdint in the collection
system for any reason other than clogging of the lateral connection? 1

Does the plant have a written plan for preventive maintenance on major equipment items? If
yes, describe.

Yes, O&M manuals for all equipment are on site. We record lubrication and repairs on all equipment into the plants

computer maintenance program.

ADEM FORM 417 01/09 m2 Page 14 of 17



Turkey Creek WWTP (MWPP 2012)

Part 10.D

EPA’s 2002 Clean Water and Drinking Water Infrastructure Gap Analysis Report estimates the useful life
of treatment plant and pump station structures at 50 years and associated mechanical and electrical
process equipment between 15 and 25 years. Calculated remaining useful life of the structures = 50 —
age of facility. Calculated remaining useful life of the equipment = 25 — age of equipment.




| o I. . Does this preventive maintenance program depict frequency of intervals, types of lubrication,
and other preventive maintenance tasks necessary for each piece of equipment? (Check the
appropriate response.) Yes No

[

L. Are these preventive maintenance tasks, as well as equipment problems, being recorded and
filed so future maintenance problems can be assessed properly? (Check the appropriate
response.) Yes No

Vi

K. Describe any major repairs or mechanical equipment replacement made in the last year and
include the approximate cost for those repairs. Do not include major treatment plant
construction or upgrading programs.

Mechanical seal for the peak flow pump, cost = $ 8512.06

UV repairs at a cost of $ 12965.32

L. List any additional comments. (Attach additional sheets if necessary.)

The County entered into an agreement with Hazen and Sawyer, P.C. on February 14, 2012for the development of a

comprehensive Collection System Asset Management Program. The goal of the Program is to develop and provide

tools, technologies, and procedures that will empower and enable the County to better manage the sanitary sewer

collecticn system. The developed program will establish a comprehensive asset management system with processes

and procedures to identify and prioritize future collection system capital and operating replacement and maintenance

requirements. The Program is an extension and improvement to the current MOM. The Program's objectives are

focused on achieving the MOM goals of continual refinement and continuous performance improvemeant.

ADEM FORM 417 01/09 m2 Page 15 of 17



Facility Name: Turkey Creek WWTP

oy Part 11: Summary Sheet

1. Enter in the values from Parts 1 through 8 in the left column below. Add the numbers in the
left column to determine the MWPP Report point total the wastewater system generated for
the previous calendar year.

Actual Values Maximum Possible
Part1 15 points 80 points
Part20 __ points 121 points
_Part3 16 __points 40 points
) Part49 _ points 200 points
g Part 50  points 50 points
| Part6 0 points | 50 points
| Part 70___ points 121 points
Part80_ - points 121 points
{3

Total 31 points 783 points

2. Check the facility type that best describes the plant's treatment and disposal of wastewater.

[/ Mechanical plant with surface water discharge

[ Aerated Lagoon or stabilization pond with surface water discharge
[_IMechanical plant using land disposal of liquid wastes

|1 Aerated Lagoon or stabilization pond using land disposal of liquid wastes

3. __Check the range that describes the action needed to address problems identified in the report.

[vio-70 pts. Actions as Appropriate*
[ 171-120pts. Departmental Recommendation Range*
[]121-783 ~ Municipality Action Range*

*Other actions may be required by NPDES outside the scope of this report

4. Complete the Municipal Water Pollution Prevention Resolution Form, ADEM Form 418.

ADEM FORM 417 01/09 m2 Page 16 of 17



‘5. In Question 1, do any of the actual point values in the left column equal the maximum
possible points in the right column? (Check the appropriate response)  Yes No

[v]

If yes; provide a written explanation for this situation in the space below.

ADEM FORM 417 01/09 m2 - , Page 17 of 17



" Turkey Creek Wastewater Treatment Plant
ATTACHMENT 2 - Raw Sewage Bypass and
SUMMARY




130 | 38eq

ISHON
1ostaradng
2OUBUSYIIEIA uordoregy ]
Tamag weng Dosowisy aeyoopg  wley o sjeoy oYy £8 rRI(] VoIS ypary Aoxmy Iq OISULIES 008 TI/STAOL  SEO00L
et e N B
1ostaradng
DTN vordurer )
omag ueng Ppaaomay ddeysoy urey oN 95BAD) Sjoque 0050 qon sdenterqy ¥aa1) A, SR uSD SEPNS SS6F  TU/EM SZO00.L
N - - - O oy
10SIAT2ANG
Q0URUSJUIBA] ordure) . ) ,
Jomeg ueLg peAomy afes0lg ey oON o5END ajoyuey 05¥'c TEK] Wog ooy Aoy, 1] 15syIsaM, 10T TIALTT £2000L
amr Bunoday UIYBT HOHOY A3Ya Y Elilg ) Bo4nog (13) uoyDUISAF WBISAT UONIDIOD) uonnIoT poriodsy . oN
uossB g 404 T EX T Tg] g mang

. 'SAUMOA aEIRYOSIP {BNJ0E SE JOU *ATuo UosTedWon SATIE[SI 10 Pash g 0) Ik SHIBUNSS 355U} ‘010J2I0Y], JUNOWE Paje[nsfed
sy uodn 302350 JEOYTUBIS © 2ATY UED YOTM PUE [OHU0D §4Tme)) o) puokaq Ap19]diios axe YoM $o]qeLIeA JO JSqUmu YSIY € 0f 102[qAS 2L SoIRIINSS YONS “IaAGMOY -Spoipew Suneumss peydaooe pue
UOHEWLIOJL S[GRUITLISISP-3)Is Todn pastq Bm|OA STIEYISIP SU; JO UCHBUIMIINAP 1834 §,AJUN0)) SY} 818 S3JRWNSe 2594 L "ATNO QALVINILSH 218 ,2Um[OA IS, HUM{O 31} Ul UAOUS SSUNUENY) ‘HLON

10T ‘1€ 1oquiecaq y3nomy T[0T ‘10 Arenuef

}O31)) Aajan ], - sadreyosy(] panturadun) jo Arewrming




——

NOTE: OVERFLOWS SHOWN ARE OVER 10,000 GALLONS

TURKEY CREEK BASIN 2012 DISCHARGES

JEFFERSON COUNTY
ENVIRONMENTAL SERVICES
PLOTTED: 3-11-13




Turkey Creek Wastewater Treatment Plant
ATTACHMENT 3 — MWPP Sewage Sludge
SURVEY




S MWPP SEWAGE SLUDGE SURVEY

Facility Background Information:

1. Facility Information Permit Number: - AL0022926
Name: Turkey Creek WWTP '
Street Address: 7137 Disposal Plant Road
County: Jefferson

2. Facility Contact

Name: Chad Quick

Titfe: Plant Supervisor

Telephone: (205) 681-7971

Permittee Name: Jefferson County Commission- Turkey Creek WWTP
~ Mailing Address: Suite A-300, 716 Richard Arrington JR. Blvd. N.

Birmingham AL 35203

Facility Flow tnformation

1. Facility Wastewater Treatment Capacity

Avg. Daily Fiow for 2012: 4.44 MGD
Facility Design Capacity: 5.0 MGD
{ ; 2. Estimated Septage Quantity Handled (Residuals Removed from Septic Tank Systems)
St Average Domestic Septage: N/A gallons per month
Average Commercial Septage: N/A gallons per month

3. Method of Septage Processing
0 Mixed with Influent Wastewater for Treatment

0 Mixed with Sewage Sludge

N/A
4. Estimated Percentage Contributing Wastewater Flow
Residential: 95 %
Industriat: 0 %
Other: 5 % Describe: Commercial

5. List type of wastewater treatment process(es) utilized at this facility:
Bar Screening, Grit Removal, Extended Aeration with Activated Siudge,
Clarification, UV Disinfection, Step Aeration

6. Estimated sewage sludge wasting rate at this facility: . | Ib/day dry weight
' or - 4995 gallons per day
7. Estimated untreated sludge received from off site: N/A Ib/day dry weight
' or gallons per day
[ : '
8. Estimated percent solids of combined sewage sludge prior to treatment: 2.2 %

ADEM FORM 419 8/02 Page 1 of 4



T

Aerobic Digestion, Drying Beds (Air Drying)

10. Estimate the total volume of sludge generated:

Sludge Disposal Methods

1. Which of the following describes the current method of sewage sludge disposal for this facility:
Current Practices

Approved by ADEM

Yes

a.[X]Land Application, Bulk
Shipped
EAgriculture
[ Forest
0 Public Contact

J 0 Lawn/Home Garden

b. O Land Application,
Bagged/Other Container
0 Agriculture

0 Forest
0 Public Contact
0 Lawn/Home Garden

¢. D Incineration

d. 1 Subtitle D Landfilt
{Disposal Only)

e. [I Lined Treatment Lagoon
or Stabilization Pond

f. [ Unlined Lagoon or
Stabilization Pond

g. il Other (Please Describe)

]

a

=

e R v ) s Y s |

No

R e Y e Y e

o R e Y e Y e

9. List the sewage sludge treatment processes used in preparing sludge for final use or disposal:

Sludge Quantity
{untreated pounds per day)

2194

Quantity
{dry U.S. tons/year)

219.4

2. If "f" was selected above and sludge is stored for 2 or more years, enter the distance between the
N/A

surface disposal site and the property line:

ADEM FORM 419 8/02

{dry U.S. tons per year)

£BO OO

e Y e S s ) |

Proposed Practices
Approved by ADEM

Yes No

| Y s Y s [ e |

i Y e S e e |

Page 2 of 4



Pollutant Concentrations

1. Enter the total concentrations of the fdllowing analytes using existing data. Do not enter TCLP results.

Concentration ‘Sample Sample Detection Level of

Analyte (mg/kg or ppm) Type Date Analysis
Arsenic <PQL Grab * 11.0
Cadmium <PQL Grab * 8.0
Chromium 61 Grab * 8.0
Copper 342 Grab * 8.0
Lead 15 Grab * 15.0
Mercury 2 Grab * 0.6
Molybdenum <PQL Grab * 5.0
Nickel 30 Grabh * 6.0
Selenium <PQL Grab ¥ 15.0
Zinc 892 Grab * 18.0
Ammonium-
Nitrogen N/A N/A N/A
Nitrate-
Nitrogen N/A N/A N/A
Total Kjeldahl
Nitrogen 25,167 Grab * 1.8

PQL=Practical Quantitative Limit *= Yearly Average
o 2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above
L } analysis: 87.5 % '

Treatment Provided for Sewage Sludge at the Facility
1. Which class of pathogen reduction does the sewage sludge meet at the facility? (As defined in
40 CFR Part 503)
' il Class A
[ Alternative A1 - Time and Temperature
0 Alternative A2 - Alkaline Treatment
I Alternative A3 - Analysis and Operation
0 Alternative A4 - Analysis Only
0 Alternative A5 - Processes o Further Reduce Pathogens (PFRP)
0 Heat Drying [ Thermophitic Aerobic Digestion 0 Heat Treatment
{1 Pasteurization 0 Gamma Ray Irradiation U Beta Ray Irradiation
0 Composting 0 1}
0 Alternative A6 - PFRP Equivalent

Class B
Alternative B1 - Fecal Coliform Count
0 Aiternative B2 - Process to Significantly Reduce Pathogens (PSRP)
B Aerobic Digestion 0 Air Drying
B Composting 0 Lime Stabilization
0 Aiternative B3 - PSRP Equivalent

I Anaerobic Digestion

0 Neither or Unknown

ADEM FORM 419 8/02 Page 3 of 4



Vector Attraction Control _
 Option 1 - Minimum 38% Reduction in Volatile Solids
0 Option 2 - Anaerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
[ Option 3 - Aerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
[0 Option 4 - Specific Oxygen Uptake Rate (SOURY) for Aerobically Digested Sludge
[0 Option 5 - Aerobic Processes plus Elevated Temperature
0 Option 6 - Raised pH to 12 and Retained at 11.5
{1 Option 7 - 75% Solids with no Unstabilized Solids
{1 Option 8 - 90% Solids with Unstabilized Solids
0 Option 9 - Injection Below Land Surface
Option 10 - Incorporation into Soil within 6 or 8 Hours
0 Option 11 Covering Active Sewage Siudge Unit Daily
[0 None of the Above

Groundwater Monitoring

1. If disposal practice is surface disposal or land application, is groundwater monitoring required or performed
at the site? '
0 Yes (i yes, please submit a copy of the groundwater monitoring reports along with this
ENO survey. Also please provide the approximate depth to groundwater and the
groundwater monitoring procedures used to obtain the data.)

Land Application of Sewage Sludge

. Answer the following questions if sewage sludge is applied to land.
(e 1 1. If sewage sludge is land applied in bulk form, what type of crop or other vegetation is grown on this site?

Tifton Bermuda Grass, Ryegrass

2. if sewage sludge is land applied in bulk form, what is the nitrogen requirement for this crop or vegetation?
800lb/acrefyear (Reclamation Site)

3. H sewage sludge is land applied in bulk form, briefly describe the nature of any complaints filed from
neighbors?

No complaints have been received

Note: Permittees that submitted the "Annual Report Review Form" for sludge to the EPA
may submit a copy with the MWPP in lieu of this Attachment.

ADEM FORM 419 8/02 - Page 4 of 4



Turkey Creek Wastewater Treatment Plant
ATTACHMENT 4 — Plant and Collection System

Personnel Inventory




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Turkey Creek WWTP PLANT GRADE: HI
PERMIT NUMBER: AL 0022926
. PLANT SUPERINTENDENT: Chad Quick TEL.# (205)681-7971
SYSTEM MANAGER: David Denard TEL.# (205)326-8232
PLANT OPERATORS:
7 GRADE OR _
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
1. Eric Pond v C003706 2/28/2016
2. Mark Lee v C000389 8/31/2013
3. Chad Quick v 003616 2/28/2015
4. Pat McCarty v C003224 8/31/2014
5. Jefferey Gillian v C000447 11/30/2015
6. Adam Moore v C006513 11/11/2014
7.
8.
9.
10.

COLLECTION SYSTEM OPERATORS:

MAN HRS./WK NUMBER

MANAGEMENT/SUPERVISOR 120 3
~ OPERATOR(S):

GRADE i-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:

GRADE i
GRADE Il 18T 1 START TIME| 7:00 AM
GRADE IV 120 3 2ND

DESIGNATED TRAINEE(S) ' 3RD

LABORATORY

MAINTENANCE

OTHER PLANT WORKERS

OPERATOR SHIFTS NCRMALLY WORKED EACH DAY:

SUN MON TUES WED THURS FRI SAT
18T X X X X X X X
2ND
3RD
ADEMUSE ONLY
YES NO
1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE? X

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

l,/\ ) FACILITY NAME: Sewer Line Maintenance ' PLANT GRADE: v
o PERMIT NUMBER:
PLANT SUPERINTENDENT: TEL#  (205) 540.7585
SYSTEM MANAGER: David Denard TEL # 325-5979
PLANT OPERATORS:
GRADE OR
NAME TRAINEESTATUS |  oPERATORNO. EXP. DATE

[Brian Champion 1(c} fcoozoos 6/30/2015

Don Goodwin i(c) Coos423 6/30/2015

Lavon Evans H{c) CO04631 12/31/2014

Brian Rohling tc) Co05418 5/30/2015

GOLLECTION SYSTEM OPERATORS:

1,
2.
3.
4
MAN HRS.WK NUMBER
L MANAGEMENT/SUPERVISOR
i OPERATOR(S):
R GRADE IC
P GRADE I AVERAGE NUMBER OF EMPLOYEES PER SHIET:
GRADE I
: GRADE It 18T START TIME
GRADE IV e 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE .
OTHER PLANT WORKERS '

OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
: SUN MON TUES WED THURS FRI SAT

15¥
2ND
3RD

ADEM USE ONLY

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATWVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 341 802




Valley Creek WWTP




P

e

Municipal Water Pollution Prevention (MWPP)

- Annual Report Calendar Year 2012

For the

Valley Creek WWTP

as required bj the
Alabama Department of Environmental Management NPDES Program

Prepared by
Jefferson County Commission
Environmental Services Department

May 31, 2013



g ; . ' - ONY PETELOS —
| JEFFERSQN COUNTY COMMISSION EHIEF EXECUTIVE OFFICER

DAVID CARRINGTCON — PRESIDENT : C ENVIRONMENTAL SERVICES
GEORGE F. BOWMAN
i SANDRA LITTLE BROWN — PRESIDENT PRO TEMPORE Office of
T. JOE KNIGHT :
“ n DAVID A. DENARD
JAMES A. JIMMIE” STEPHENS Director of Environmental Services
Suite A-300

716 Richard Arrington, Jr. Blvd. N.
Birmingham, Alabama 35203
Telephone (205} 325-5979

Fax (205) 325-5981

May 31, 2013

Mr, Nick Caraway

Alabama Department of Environmental Management
Water Division — Municipal Branch

P.O. Box 301463

Montgomery, AL 36130-1463

RE: - Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2012

Mr. Caraway:

The Jefferson County Environmental Services Department submits the above referenced
report for the Valley Creek Wastewater Treatment Facility, NPDES Permit No.
AL0023655. Included is information as required in ADEM Form 41701/06ml,
bypass/overflow event reports, MWPP Sewage Sludge Survey, and the Plant &
Collection System Personnel Inventory.

If you have any questions regarding this information, please contact me at 205.325.5979
or Celeste Brown at Jefferson County Barton Laboratory at 205.238.3859.

Sinéerely,

Aol

David Denard, Director
Environmental Services Department

pc: Celeste Brown, JCESD Barton Laboratory
Daniel White, JCESD Deputy Director
Robby Bennett, Valley Creck WWTP



MUNICIPAL WATER POLLUTION PREVENTION (MWPP)

ANNUAL REPORT
SUBMITTED BY:
TREATMENT FACILITY: Yalley Creek wwip NPDES #;_A+0023655
MUNICIPALITY:_Jefferson County COUNTY: Jefferson

CONTACT PERSON; D2vid Denard |
Municipal Official

Director of Environmental Services

Title

Telephone #: 205 327-6232 Fax #: (205) 325-5981

FEmail Address: denardd@jecal.org

CHIEF OPERATOR: Robby Bennett ‘ .
Name '

Telephone #:_(205) 428-2614 Fax #: (205) 426-3274

Email Addréss: bennettr@jccal.org

Date: May 9, 2013

REVIEWED BY: Daniel A. White, P.E., ESD Engineer
Consulting Engineer

Telephone #; 205-214-8610 Fax #: 205-325-5981

Date: May 8, 2013

ADEM FORM 417 01/09 m?2 Page t of 17



MWPP Annual Report
Information Source List

The following information will be needed to complete the compliance maintenance report that

covers the calendar year of 2012 (due May 31, 2013 ).
Part1 A. The average plant influent flow for each month (million gallons per day/MGD)
during the year.
B. The average plant influent BOD (CBOD) for each month (mg/1 and Ib/day) in the
year.
C. The plant's average design flow (MGD) and design BOD loading (Ibs/day).
Part2 A. The monthly average permit and DMR effluent concentration for BOD {(CBOD),
TSS, NH3-N, and/or TKN in mg/l for the year
B. The monthly average effluent limits and DMR loading for BOD, TSS NH3-N,

and/or TKN in Ibs/day for the year

Part3 The age of the treatment plant defined as the number of years since the last major
reconstruction to increase the organic or hydraulic capacity of the plant. The last
‘calendar year minus the year the new construction was brought on-line.

Part 4 Bypass and overflow information. This is the number of bypass or overflow events of

untreated wastewater due to heavy rain or equipment failure whether intentional or
inadvertent from all collection systems tributary to the treatment facility.

Part5 A.
. B.

Part6 A.
B

Describe the characteristics and quantity of sludge generated.

If sludge is landspread, how many months of sludge storage does the plant have?
This should include on-site and off-site storage from the treatment plant. The
digestor capacity may be used in the calculation.

Sludge Disposal Method
The number of approved land disposal sites for sludge available, and how many
months or years these disposal sites will these be available for use.: '

Part7 The number of sewer extensions installed in the community last year—-ﬂie design
population, design flow, and design BOD for each sewer extension.

Part 8 Operator Certification

Part 9 Financial Status

Part 10 Subjective Evaluation

Part 11 Summary Sheet

ADEM FORM 417 01/09 m2 Pdge 20f 17



State of Alabama
MWPP Annual Report
Department of Environmental Management

Instructions to the Operator-in-Charge

1. Complete all sections of the MWPP Report to the best of your ability.

2. Parts 1 through 8 contain questions for which points will be generated. These points are
intended to communicate to the Department and the governing body or owner the
actions necessary to prevent effluent violations. Enter the point totals from Parts 1
through 8 on Part 11: Summary Sheet.

3.  Add the point totals on Part 11: Summary Sheet.

4.  Submit the MWPP Report to the governing body and the consuiting engineer and owner
for review and approval.

5. The governing body should pass a resolution which contains the following points:

a. The resolution should acknowledge the governing body or owner has reviewed the .
MWPP Report.

b. The resolution should indicate what actions will be taken to prevent effluent
violations.

¢. The resolution should provide any other information the governing body or owner
. deems appropriate. '

6. The MWPP Report and the resolution must be submitted by May 31* to Municipal
Section, Water Division, ADEM, P.O. Box 301463, Montgemery, AL 36130-1463.

ADEM FORM 417 01/09 m2 Page 3of 17



FaciIity Name: Valley Creek WWTP

‘i Part 1: Influent I oading/Flows

A.  List the average monthly volumetric flows and BODs (CBOD:s) loadings received at your
' facility during the last calendar year.

Column 1 Column 2 Column 3
Average Average Monthly Average
Monthly BODs (CBODs) Loading BOD;
. Flowrate Concentration (CBODs)
Month (MGD) ~_ (mg/D . . (Ibs/day**)
January 546 74.0 30,614.4
February 47.1 705 ' 26,315.8
March 45.8 745 26,169.7
April 336 103.1 28,017.3
May “ 285 1110 _ 26,623.0
June 252 137.4 29,387.8
July 217 136.2 | 25,467.2
- August '36.1 ‘ 81.7 22,596.6
- September 321 88.9 | 24,337.9
October 336 80.8 21,899.2
November 22.0 128.9 24,230.9
December 52.1 - 79.2 28,218.4
Annual Avg. 360 97.2 26,157.0

**As reported on NPDES Discharge Monitoring Reports (DMRs) and as required by EPA's
NPDES Self-Monitoring System, User Guide, March 1985.

B.  List the average design flow and average design BOD;s loading for the facility below. If you
are not aware of these design quantities, contact your consulting engmeer or the Alabama
Department of Environmental Management.

Average Design
Average Design Flow BOD;s Loading (Ibs/day)

Design Criteria 85.0 141,780

90% of the Design Criteria 765 127,602

ADEM FORM 417 01/09 m2 Page 4 of 17



{ C.  How many times did the monthly flow (Column 1) to the WWTP exceed 90% of design flow?
N 0 the appropriate point total)

0 -4 =0 points 5 or more = 5 points

D.  How many times did the monthly flow (Column 1) to the WWTP exceed the design flow?
0 the appropriate point total) '

, 0. . oo
0=0points 1-2=5points 3-4=1I0points 5 ormore= i3 points

E.  How many times did the monthly BODs (or CBOD;)* Ioading (Ibs/day) (Column 3) to the

WWTP exceed 90% of the design loading? 0 the appropriate point total)
@ o o .
0 - 1 =0 points 2 -4 =75 points 5 or more = 10 points

F.  How many times did the monthly BOD;s (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed the design loading? 0 the appropriate point total)

_ ] L] . J o o
0=0points 1=10points 2=20points 3 =30 points 4 =40 points 5 or more = 50 points
G.  Enter each point value marked for Cthrough F and enter the sum in the appropriate blank

below.

Cpoints= 0

.
e

Dpoints= @
Epoints= o
F points= 0

TOTAL POINTS VALUE OR PART 1 ¢
Enter this value on Part 11: Summary Sheet.

*To obtain equivalent BOD; loading for comparison with design loading for those permittees using
influent CBOD:;, divide annual average CBODs, loading in lbs/day from Part 1, A by 0.7.

ADEM FORM 417 01/09 m2 Page 5of 17



Facility Name: Valley Creek WWTP

' Part 2: Effluent Quality/Plant Performance

A. List the monthly average permit limits for the facility in the blanks below and the average
monthly effluent DMR BODs, (CBODs) TSS, NH;z-N and/or TKN concentration produced by
the facility during the last calendar year.

(1) NPDES Permit Concentration

"BODs . :
(CBODs) TSS NH;-N TKN
Months (mg/T) (mg/l) (mg/) (mg/)
Permit
Limit  May-Nov 8.0 24.0 1.0 3.0
Dec - Apr 8.0 24.0 1.0 4.0
(2) DMR Concentration
BODs
: {CBOD:s) TSS NHi-N TKN
Qtr  Month (mg/l) (mng/1) (mg/l) (mg/l)
1 January 1.6 3.3 0.0 0.9
February 1.4 3.2 0.1 0.8
March 14 2.9 0.0 0.8
2 April 1.4 35 0.0 1.0
May 1.9 44 0.0 1.1
June 14 85 0.0 10
3 July 12 3.2 0.1 0.9
August 1.0 3.0 0.1 0.8
September 14 4.5 0.1 1.1
4 October 1.7 55 0.1 1.1
November 17 4.5 0.1 1.2
December 2.3 6.4 0.3 14
Annual Avg, 153 42 0.08 0.99
ADEM FORM 417 01/09 m2 Page é of 17



B. List the monthly average permit limit and DMR loadings below.

(1) NPDES Permit Loading

Permit
Limit

(2) DMR Loading

BOD;
(CBODs) TSS NH;-N TKN

Months (Ibs/day) (Ibs/day) (lbs/day) (Ibs/day)
May - Nov 5671 17013 708 2126

Dec - Apr 5671 17013 708 2835

BOD;
(CBOD:s) TSS NH;-N TKN

Month (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
January 762.3 1570.6 40. 406.4
February 540.9 1277.6 21.3 317.9
March 526.0 1088.1 122 285.1

April 415.8 9815 44 | 271.3

May 485.9 1122.7 4.1 279.3

June 3143 1531.3 7.3 210.5

July 219.9 606.2 22 174.5
August 308.9 954.5 16.4 219.2
September 4480 1378.5 28.2 300.0
October 490.5 1614.7 31.9 318.0
November 328.0 863.6 114 2208 .
December 966.0 2052.9 73. 490.0

1329 20 291

Annual Avg. 48387

quarters? (Check the appropriate point total.)

7

Vi
No = 0 points

Yes = 121 points

ADEM FORM 417 01/09 m2

-During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any consecutive’

Page 7 of 17



D.  During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day), exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check
Lo the appropriate point total.)

7 .
No = 0 points Yes = 121 points

E.  During the past year did the effluent TSS concentration (mg/l) or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any two
consecutive quarters? (Check the appropriate point total.)

vl []
No =0 points Yes = 121 points

F.  During the past year did the TSS concentration (mg/l) and/or loading (Ibs/day) exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check the
appropriate point total.) : '

] .

No = 0 point Yes = 121 points -
‘G. During the past year did the NH3-N or TKN concentration (mg/l) and/or loading (lbs/day)
exceed the product of 1.4 times the monthly average permit limit during two months of any
two consecutive quarters? (Check the appropriate point total,) o :

vl [
No = 0 points Yes = 121 points
H.  During the past year did either the NHs-N or TKN concentration (mg/) and/or loading
( J (Ibs/day), exceed the monthly average permit limit during four months of any two consecutive
quarters? (Check the appropriate point total.)
7] []
No = 0 points Yes =121 points

I Enter each point value checkedfor C through H in the blanks below.

C Points = 0
D Points = 0
E Points = ©
F Points = 0
G Points = ©
H Points = 0

HIGHEST INDIVIDUAL POINT VALUE FOR PART 2 (C-H) 0 (HIGHEST POINT = 121) .

Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 8 of 17



1 . P
| _ ] Facﬂlt_y Name: Valley Creek WWT

Part 3: Age of the Wastewater Treatment Facility

A.  What year was the wastewater treatment plant constructed or last reconstructed? 2005

Subtract the above answer from the report year to determine age:

Age = (Last Calendar year) - (Answer to A)

Age 2012 = ( 2005_ )-(7 )

Enter Age in Part C below.

B. Check the type of treatment facility employed.

Factor
X Mechani.cal Treatment Plant 2.0
__ Aerated Lagoon L5
__ Stabilization Pond 1 .0.
(. ____ Other (Specify: ) 1.0

C.  Muitiply the factor listed next to the type of the facility your community employs by the age
of your facility to determine the total point value for Part 3: :

20 x 7 - 14 TOTAL POINT VALUE FOR PART 3
(Factor) (Age)

Enter the above value on Part 11: Summary Sheet. If the total point value exceeds 40, enter
40 on Part 11: Summary Sheet.

ADEM FORM 417 01/0% m2 - Page 9 of 17



Part 4: Bypassing and Overflows

A.

L

How many bypass or overflow events of untreated wastewater occurred in the last vear at the
WWTP due to heavy rain? 0 '

How many bypass or overflow events of untreated wastewater occurred in the last year prior
to the headworks of the WWTP due to heavy rain? 18

How many of the bypass or overflow events listed in Parts A and B have been corrected such
that future bypass or overflow events at the same location due to heavy rain are not
anticipated? & _

Add together Answers A and B and subtract Answer C from that total.
A+B-C=13 {Check the appropriate point total.)

8 o N o N o I = N o R o B
0 = 0 points 1 =5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 33 points 6 = 30 points
7=35 points 8 =40 points 9 =45 points 10 = 50 points 11 or more = 100 points

[ O O O

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to equipment failure? (This includes clogged/broken lines or manholes.) 0

How many bypass or overflow events of untreated wastewater occurred in the last year due to
equipment failure prior to the headworks of the WWTP? (This includes clogged/broken lines
or manholes.) 140

How many of the bypass or overflow events listed in Parts E and F have been corrected such
that future bypass or overflow events at the same location due to the same equipment failure

are not anticipated? 140

Add together Answers E and F and subtract Answer G from that total.
E+F-G=0 (Check the appropriate point total.)

¥ 0 £ o 1 Ll ol
0 =0 points 1 =5 points 2 = 10 points 3 = I5 points 4 = 20 points 5 = 25 points 6 = 30 points

7 =35 points & =40 points 9 =45 points 10 = 50 points 11 or more = 100 points
o £ [l [ (.

Add point values circled in D and H and enter the total in the blank below.

TOTAL PGINT VALUE FOR PART 4 100
Enter this value on Part 11: Summary Sheet.

All bypass or overflow events that have occurred in the last year (for ANy reason) must
be individually reported with this MWPP report.

ADEM FORM 417 01/09 m2 Page 10 of 17



Facility Name: Valley Creek WWTP

w Part 5: Sludge Quantity and Storage

A.  Please provide information concerning sludge quantity, characteristics, and storage practices
based on available data as requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

'B.  How many months of sludge storage capacity does the wastewater treatment facility have
available, either on-site or off-site? (i.e., How many months can the facility operate without
land spreading or disposing of sludge?) 4

{Check the appropriate point total.)
Greater than or equal to 4 months = O points [v]

Less than 4 months, but greater than or equal to 3 months = 10 points (]
Less than 3 months, but greater than or equal to 2 months = 20 points [T
Less than 2 months, but greater than or equal to 1 month =30 points [ ]
Less than one month = 50 points | |

TOTAL POINT VALUE FOR PART 5 ©
Enter this value on Part 11: Summary Sheet.

Part 6: Sludge Disposal Practices and Sites

A. Please provide the sludge disposal practices and site information based on available data as
requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

B. How many months or years does the facility have access to and approval for sufficient land
disposal sites to provide proper land disposal? (Check the appropriate point total.)

36 or more months = 0 points [/]

24 - 35 months =10 points[]
12 - 23 months = 20 points| |
6 - 11 months = 30 points| |

Less than 6 months = 50 points]

TOTAL POINT VALUE FOR PART 6 ©
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 11 of 17



Facility Name:_Valley Creek WWTP

Part 7: New Development

Are there any major new developments (industrial, commercial, or residential) in the last
calendar year or anticipated in the next 2-3 years such that either flow or BOD; loadings to
the sewage system could significantly increase? Estimate additional loadings below.

Design Design "~ Design _
Population: Flow: MGD BODs: Ibs/day
Equivalent (PE)

List industrial and/or residential developments,

The Environmental Services Depariment has not received any applicable sewer

avaitability requests that would significantly impact the sewer system,

Will the additional loading overload the plant? (Check the appropriate point total.)
No = 0 points Yes =121 points
i [

Enter the pdfnt total in the blank below.

TOTAL POINT VALUE FOR PART 7 © (highest point total = 121)

* Enter this value on Part 11: Summary Sheet.

Part 8: erator Certification
Complete the Plant and Collection System Personnel Inventory, ADEM Form 441.

Do both the plant operator and collection system staffing comply with ADEM Administrative
Code; Division 10, Operator Certification Program? (Check the appropriate point total.)

Yes =0 points No = 121 points
v/ []

TOTAL POINT VALUE FOR PART 8§ 9 (highest point total = 121)
Enter this value on Part 11: Summary Sheet. :

ADEM FORM 417 01/09 m2 Page 120f 17



P
i

Faciiity Name; Valley Creek WWTP .

" Part 9: Financial Status

A.  Are User-Charge Revenues sufficient to cover operation and maintenance expenses? If no,
how are O&M costs being financed? Include user charge rates.

Yes. User rates are based on a uniform volume charge per 100 cubic feet of 5% of metered water

consumption.
Residential Minimum $2.00 Plus rate $9.89 /1,000 gal.
Industrial Minimum $2.00 Plus rate $9.89 /1,000 gal.

Monthly residential rate based on 6,000 gallons usage $_5045

iPlease complete the above information based on your user charge vates for the report year. You
may attach a sample water and sewer bill for clarity.

B. What financial resources are available to pay for the wastewater improvements and/or
reconstruction needs?

Approximately $20,300,000 is currently available to fund capital improvements.

Part 10: Subjective Evaluation

A.  Describe briefly the physical and structural conditions of the wastewater treatment facility.

Mostiy new or recently renovated and in good condition.

B.  Describe the general condition of the sewer system (sewer lines, manholes, lift stations).

Assets are generally considered to be in good to fair condition.

ADEM FORM 417 01/09 m2 Page 13 of 17



What sewage system improvements does the community have planned for construction in the
next 5 years? : ' '

See attachment

What is the theoretical design life of the plant, and what is the estimated remaining useful life
of the wastewater treatment facility?

See attachment

What probiems, if any, over the last year have threatened treatment or conveyance within the
system?

See attachment

Is the community presently involved in formal planning for treatment facility upgrading?

Yes

How many days in the last year were there residential backups at any point in the collection
system for any reason other than clogging of the lateral connection? 24 :

Does the plant have a written plan for preventive maintenance on major equipment items? If
yes, describe. '

Yes. We have a comprehensive maintenance plan that schedules all preventive

maintenance per manufacturers recommendations or better.

ADEM FORM 417 01/09 m2 Page 14 of 17



Valley Creek WWTP (MWPP 2012)
Part 10.C

Dewatering control improvements, Digester mixing system replacement, headworks screen
refurbishment, multiple pump station improvements and sewer line repairs and replacement are
continual activities planned for the collection system. Valley Trunk to Glenn Oaks sewer repairs and
replacements, Tin Mill Road sewer improvements, collection system condition assessment and repair,
replacement and renewal projects, Valley Creek WWTP energy and process optimization improvements.
Cahaba River WWTP to Valley solids transfer force main; replacement of the current SCADA software
with Citect, improvements to 15 pump stations, Eastern Valley Road force main elimination, Valley
Creek collection system hydraulic model.

Part 10.D

EPA’s 2002 Clean Water and Drinking Water Infrastructure Gap Analysis Report estimates the useful life
of treatment plant and pump station structures at 50 years and associated mechanical and electrical
process equipment between 15 and 25 years. Calculated remaining useful life of the structures = 50 —
age of facility. Calculated remaining useful life of the equipment = 25 — age of equipment.

Part 10.E

Fully saturated antecedent ground conditions coupled with 2.34 inches of rainfall on January 26, 2012
caused twelve I/l related SSOs in the Valley Creek collection system. The day's rainfall was not unusual
with hourly totals approaching 1-year 2-hour and 1-year 6-hour return period frequencies, but the
impact to the sewer system and resulting S50s was much more severe than from significantly higher
intensity and many times higher total precipitation storms encountered prior to and following this
event. Prolonged weather patterns producing saturated ground conditions prior to a storm have been
identified as the primary cause of most I/l related SSOs observed in the last few years. The mini-system
areas that have repeat overflows attributed to excessive I/l have been included in a SSES project that
includes television inspection (TV1}, manhole inspections, and smoke testing of all sewers. The SSES
project commenced on February 21, 2013 and will be complete August 21, 2013, Defects and/or
deficiencies identified will be remedied. Several collapsed sections of sewer discovered through the TVi
have already been repaired. Engineering capacity analysis of the sewers will also be performed.

While very small in volume, the Eastern Valley Road force main broke six times in 2012 contributing to
six separate 550 events. The department has an engineering design plan prepared to eliminate the
deteriorated portion of sewer and is acquiring Right-of-Way to complete the construction effort. The
Right-of-Way acquisition is expected to be complete by July 1, 2013, and the construction work is
scheduled to be complete by December 1, 2013. '



Does this preventive maintenance program depict frequency of intervals, types of lubrication,
and other preventive maintenance tasks necessary for each piece of equipment? (Check the
appropriate response.) Yes No

[
Are these preventive maintenance tasks, as well as equipment problems, being recorded and
filed so future maintenance problems can be assessed properly? (Check the appropriate
response.) Yes No
¥

L]

Describe any major repairs or mechanical equipment replacement made in the last year and
include the approximate cost for those repairs. Do not include major treatment plant
construction or upgrading programs.

Netzsch Pump Rebuilds - $33,020

Polymer Flow Meter Replacements - $20,400

Rebuild Flygt Pump - $17,108

UV PLC Paris - $14,509

Anaerobic digester clean-out project - $924,240

Final clarifier rebuild - § 654,000

List any additional comments. (Attach additional sheets if necessary.)

The County entered into an agreement with Hazen and Sawvyer, P.C. on February 14, 2012 for the development of a

comprehensive Collection System Asset Management Program (Program). The goal of the Program is te develop and

provide tools, technologies and procedures that will empower and enable the County to better manage the sanitary

sewer collection system. The developed Program will establish a comprehensive asset management system with

processes and procedures fo identify and prioritize future collection systemn capital and operating replacement and

maintenance requirements. The Program is an extension and improvement to the current MOM. The Program's

objectives are focused on achieving the MOM goals of continual refinement and continuous performance improvement.

ADEM FORM 417 01/09 m2 Page 150f 17



/,r-\_‘_\
{ '

Facility Name: Valiey Creek WWTP

Part 11: Summary Sheet

1. Enter in the values from Parts 1 through 8 in the left column below. Add the numbers in the
left column to determine the MWPP Report point total the wastewater system generated for
the previous calendar year.

Actual Values Maximum Possible
Part 1 0_4;0ints_ 80 points
Part20__ points 121 points
" Part3 uoints ‘ 40 points
Part 4 mmnts 200 points
Part50  points 50 points
Part 6 0 points ' 50 points
Part 70 points 121 points
Part 80 points : 121 points
Total MOmts 783 points

2. Check the facility type that best describes the plant's treatment and disposal of wastewater.

[ ¥ IMechanical plant with surface water discharge

. |__1Mechanical plant using land dispbsal of liquid wastes
[} Aerated Lagoon or stabilization pond using land disposal of liquid wastes

3. _ Check the range that describes the action needed to address problems identified in the report.

[~ 10-70pts. Actions as Appropriate* _

[v]71-120pts. Departmental Recommendation Range*
112] — 783 Municipality Action Range*

,,,,,,,, i ty

*Other actions may be required by NPDES outside the scope of this report.

4. Complete the Municipal Water Pollution Prevention Resolution Form, ADEM Form 418.

ADEM FORM 417 01/09 m2 Page 16 of 17



L ~ 5. In Question 1, do any of the actual point values in the left column equal the maximum
( possible points in the right column? (Check the appropriate response)  Yes No

V]

If yes, provide a written explanation for this situation in the spac.e below.

!
!
i

ADEM FORM 417 01/09 m2 _ Page 17 of 17



Valley Creek Wastewater Treatment Plant
ATTACHMENT 2 — Raw Sewage Bypass and
SUMMARY




0T Jo [ 98ed

034D MOYAINO U WIDL Wi BUpoOLy SN

J0s1ATANG
SOTEUSIUIETA uordurey?) ey uey
Jamag eLrg PRIOUCIA SBI] Aazay woy sdregomg Sjoquel 005°sS Paqiosqy punois Loqrep SRAYISIT €TOT - TI/9T/1 £6600D
DALY MOYIINO UP wIDL Wodf SUIPOOLT ISAON
JosiaTadng
souRUAURl  worduwey) ey uEy pisse ESN
pMag uerg( PRIONTOTA U] s | woxy o3reaIng S[oyme ccm.vw /9o SeureI AafeA MsIgquodumr) 109 ZL/9%/1 966000
02D MOYIBNO WP UIDL WO BUIpooLT  IS2I0N
1osiaradng
SOURTIEIN uordoreg) mey mey NIy AoTjep
1amag uerrg PRIONUOIA 2ul'] Aaeoyy woy odIegomg  S[OYUE 008°91C'0 jurRI(] g Aoep ME AV My o0e  T1/9T/1 $66000
‘Supyng dumd au1 wo4f a5.0y2sip 07 28vMas SUISRDD ‘204G [1MISM 2] O} Y30 SUIDAP IDY] 2L A0 DSDAAL AID FYT  ISAION
amfre,| : (Sd z# poomusaryy
WHO JLMM  Weuuag ooy paredoyuopmgdumg  mrnjoN wemdmbygd  wopmgdumdg  pol PoqI08qy pUnOIn fAafrep weBI0) peod dONH 969 TLZLT #6600
MOLANO UB fO BOUBPINSG SOM ALIY] ING [DALLD MB35 UOHN FUIMOILIFAC 101 SDA AOYUDEY  SHION
Iosiardng N1
SOURTAWIE A uordureq)y dn poumal)) SLga(] mey iy Ao[lep 01 30p33]
Iomag L /pasomsY sBEo0lg fawoy  woyoSmmomg  SjoqERH A MR SBemreIq Aerrep MSUAVIP0E  TI/IWT  €66000
‘U] 4O YI0q UORDS BuLq 0F 19524 SUM JdYDRAG 2Y ] 5135 dumd Wioq diy 01 Saaynaq oyr Susnoo Jas dund Ti wo pannf sorou dumd ayy  SaloN
smre] oI aeuren (84 Ti poomuzaIn
LEem dLMM  Wemmsgusy  paedoyuopmgdwmg  weyoN  momdmby g wepmgdmng 06 /POGIOSQY PuUROID) Aarep, WRIOW) peo dONIEH 969€  TUEWT  T6600D
510N o
. yearg .
wIWN ILAAL  Houusg 1o panedsy smy e ON e 22104 adtg 052 POQIOSqy punoIn) AolieA peoy ASf[BA WINSTH Q00§ TLAVT 066000
2y Buniodayy uaABL HOHOY ABYID M asnu) oy (108) :o.aa:.ﬁmQ wpIsAg UonaL0D) UouwIOT parioday ON
HOSUDT 404 IS ey a1y JusAy

*SUN[OA SZIEYISIP [ENjOn s 10U “A[uo uosuedwrod sAnE[a1 10] PAsh 2q 0} 212 SOJRITISS 5591} AI0JAISY ], “WNOWE pajemores
ay) uodn j0agge JUEDSYIUSIS B 0ARY UED YO PUB [OIU0D 5,AuUn0) 9yt puokaq Ajejeditos ore Yoy So[qELIEA JO Jaquunu YSIy € 03 103[qNS SIE SAIRWI)SS Yons *oAsmop] ‘spotjour Surpeumsa paydaooe pus
UOHBULIOIUT S|qRUTELISISP-0)1S Uodh paseq ‘SWR[oA SZIBUOSIP ST JO UOHRUTULIIP 153( 5,AJUN0)) ST T8 SOYBTIES 883}, * A TNQ JILVINLLSH &2 ,SWN[OA '1SH,, UIN[0D oY) Ul UMOTS SSUBuend) ' LON

TI0T ‘1€ Iequreda( ydnormyy 10z ‘10 Arenuer

N931)) A3[[RA - S9S1edsi(] pamuadun) Jo Arewing




0730 7 98eg

) IS2I0N
IosIATing
SOUBUSIRA uoidmreg)y
1oMIg ueLigy pescmy sfeyoory way oN asBAID aporuey 000°9 PoqQIOSqy PUnoI) AapreA 1S PeMOl AMqsy 00F  Z1/91/L 10100
SHON
Josiazxing
S0URUTR uordwen)y eaig
Tameg ueng poxeday sur] ey oN UIRJA] 32104 adig ST PRQIOsqy punoln KopeA PEOY A3jjeA WINSEH pEOS  ZL/IYS 01010D
...332.
Jostatadng
QOUCUIUIETA uordarg)) : MO YA SFeurRI(]
) uelg paAowmy sdeyoolg uwy ON 5L RoquRp LI9LL /P3GICSqY punoig AogeA peoy qn[) Anumo) 6£5¢ LB LA 800100
oy ul Arvaado o7 jou sdwmd ayy Fursnps jlamam a7 ul PASOIDP SOM IQUD JOIHOTY  ISAON
armyre g ‘
oBeurN dLMM  meUOIg UIY © panedsyuonegdmny  meyon  Jwwdmbgogd  ofoqmely 036 eI Wiolg AafreA 90BIL SPOOML §STT T/ 900100
LSRN .
ey fealg
FeURY JIMM  NPUURE DAY parreday aury Anesyy UTBAL 3210, adig SLT] Pa(103Qy punoif) LI LT peoy AsfjeA wialsey $005  TL/E/E F0OT0D
ISION
Josiazadng
ITBUSIUIRIA] nordmey)
Jomag el paAomy SFWI0[g Wy ON  SHG(] /osedl) noweay Y1 THExd wHols Aaep a3e[[LA pooMNOOI] H19 TI/I/E £0010D
‘240 SpUncus Aq paSouinp som INOUvaLy 520N
TIRIA0I0]
ToBeweI ALMM,  BOTTSE Uy panedoy mousa|) wey ON UO noues[ MOmes[D 009 Paglosqy punoIs Kaqrep, Nweng Mgl ST Iz ZWLIT 200100
SRON
ey Heaxg :
Idenepy JLMM  BRUTRE USY - pareday aury BIPOI WA 23104 adig 529 PRqI05qy punorn ATreA peoy] Aol WINSEY 505 TI/LYT 100100
L Suziodzy uayn [ oIy “424iva asnu’y F24n0g (1v8) UOPDULISA(T wialsAs HOHO]0) | uOWUIOT pajioday ON
, eI 104 ST avtatiin) g Juzazy

*SOUMIOA SBIRUDSIP JRIMOR S€ JOU ‘A[UO UOSLIBAUIOD SATIR[AI I0] PASN ¢ 0) 918 SSIBUINSS 550U} ‘9I0JRIRY [, "JUNOUIE PAYR[MO[Ed
3y} uodn 10819 JUROYIUSES B SABY UED UDIM PUR [OIU0D 5,AUN00) 8Y) puakaq Ais[duos a5e YoM sojqeriea Jo Jaquimu Y81y & o} J0algns aIe sajRiss Yons “RAsmo] "spoyem Surewnss paideoor pue
UOHEIIOJIT S]QEUTULINOP-a3ts Bodn Paseq ‘swnjos sEIeyostp oU) JO UCHEUIULINSP 182 $,AEn0D) 91} 918 SRWNss 289y [ X INO (AL VINILSH o8 ,SUHHOA IS, ULIN[00 9U) UL UAOYS SSRRUend) HION




0ZJo goBeg.

ISHION
1osta1adng
SOURTIITRIA uordurey)
Rasg TELEe] poaowmaY 2FeNo0[d ey oN s100y Qjotuey 1 PagIOsqy pURoOID) Kapep, S[omYoane LT TL/E/T £60F0N
ZINZ-£2-2] WO paitndal Som 2ury Sa10N
Jerg
DT JIMM  HouuSg U porteday sury wey oN UFBJA] 3010, adrg 009°T PRaIOSqY punoly hm=w> Py Aofles wsEY 0505 TULTTL ZEOI0D
ISOION
SInjIe )
iR dLMM  BeUwRguey  pagedsyuopmgdumg  weygoN  wewdmby-gd  vonmgdumd  Opb'T PAQIOSqY PUTLOID Lamep pudoLIH 0695 Z1/ZZZTI  L£OLOD
ISAION
ey agemQ
ToSeue JLMM  BAUUSY Uy PAIOISTY Jamod Wiy Jomod "8d wonyg dumd  (99'91 o217y sopEyg Aoyep Aeajreg sUD[MeH GQO[ S8 TIALZL  0£010D
[AB] L3IDM MO[Bq SIM .,u.u.wga 2dtd s 2jqUUIIINGD 10U SO JWNJG,] " POOMSUIOE fo A1 241 Jof yiom Sutuiiofiad Maio togorasuod dq paSowsp som aupy  1Ss100
Jostazedng :
SOTBUIUTRIA uordureq)y adeue(g aa1D) sopeys
1amag weng pormday aul] WEgON  UOMINOSHO) adig 013901 10pa3y Aotren MR POOMIWON 0ST  TI/SIT  LTOTOD
ISFION
Healg ’
Jofenep JLMM  MoUIRY Uy paredsy smr] ey oN ey 9010, adig 880°C PaqIOSqy PUnoIf) Aolep  peoy] Aajlep wosey 9 PROY HYD  TIONOI  £2010D
ISPION
J0STAXGRG edey,
SDTBEIUTEIA uordureq) SIQUUR] /SYO0H :
Tomag e peaomy sFwoolg ey oN /s8eg jaspalny QoA 00F el Tog Aarep SeAV W STI  Z1/9/6 120100
21N
e Heole]
JoTUUBI JLMM  TPUURE UM pereday sury ey oN WIRAL 9240,] adig 08¢ PQI0SqY punols) LU Peoy AS[[BA WASEH 0005  TIHL/R 10100
iSa10N
Jostazodng Noa1D As|[RA
SUUBUNUTEN wodmery ey ey /PN S8earel( :
Bmag neny DAIOHTO ] Armay  woys3mgomg  3joyuB 000°97 /P3GI0Sq PUNOIL . LEHTY MSAVIFI0E TR STOT0D
g Butjioday " UYB] UOYIY 34103 44 asny) 204108 (105) uopvUlSag wasds uoi22110)) HONVIOT poyiodoy o
Hosi2J ’ 104 189 EXati ] g jusas

*S9TIN[OA 9B1edsIp [enyor S8 10U “A[u0 uosLedwon SANR[AI JO] Pasn aq OF 24 SSIBUISD 9521 DI0J2ISY ], “JUNCWE paje|nojes
a1 uodn 309)ge JuedlTUSIS B 3ABY UED YONfA PUE [ONU0D SANNC) o) PUo4aq A[93o[dWwioo ore Yorya S3[qeLIBA JO Joquumy yBi ¢ 0) 108fqns oIe SaleumIss yons “easmol spotpatu Sumeumss paydesoe pue
UONBULIOHU S[YEUNLISIOP-)Is uodn paseq ‘oumpoa aSIeyosip oy} JO HONRUIULINOP 15aq §,4UN0;) Y} oIk SAJRWISS 250U ], * A INO QALVINILET 818 Sumjoa ‘155, UWM[OD 9Y) U UMOYS Sannuend) ‘JILON




0T 30 p ofieg

saroN
105188d0g
| SOUBTSTE uordoreg) urey sey
Temag weng peaotmay sFeyoolg W5y /SHqR( /258310 NOEEIT (443 UTBI(E LO)S AapeA ISAplY Z0T  TUE/T SO0
. *appuado o3 ou sdiund oyg Sursnnz uonprs dumd 211 10 pajIpf o400 j200] i SAION
mey anpiey
RfemW dIMM  wewusg usy  pamedaymoneigdmng  sewpoly  wemdmbygd ojoquepy 00¢ QN sBeureig . AerEA PEOY PUQAR] 29 2AY PRAOH  TIZI/T  ZOTHOW
Juswaand YT WO 2OUIPIAD SDM 243YF NG .M_EA.E.E.;}PG wodn ME.::QEN.S jol ajoyubpy  ISNON
Josiatedng .
SoTRUsUIe uordunay) wey urey ¥oa1) AdeA
IBMIG ey POIOIIIOIA SUL Splspoly WO SFWYoInG S[oyuEp L JUreXJ welg AaTBA 1R2UGIS|T %9 AV SOIRYD IS TI/TI/T 10THON
530N
Josiaradng ]
SOTPTANUTRIA uotdmen) mey
Jamog ueng PaAOmY S5EN00[ SRIIPON 9583 S[oqueEp 00Z'6Z Haau) Aares Laqrep, SAY WOPUARD 98CE  ZI/TL/I OOTHOW
153M0N
Jostazedng
ORGSR uordomg )y ey uey Hooxy Aofen
Iamag ey P3IONUOTA SuI] SIBISPOJY  TUIOT 2TRYOING QpouER 0s5's AUrel( wolg AsqeA MV UM GIIT CU/IET  660V0IN
ISaON
Jostatedng -
someuurEly  woidmEr) mey ey _ #31) AeTleA
12438 weng PRIOHUOJA JUE] alelpoly  woy ofregomg SoqueIy 055't1 fuel worg ]| I MSISTLT 8791 LTI/ 860PON
5810
Iostaradng
SOUBUSUTEIA uoidureyg) ey .
Jamag TRl peacmayg sfexsog W3 95BAID ORI 000167 wreigq owiolg Aayrea, . peod me[oumo 008 TI/6/1 G600
I8N
Jostaradng
DTRENWRIA uordumeq)
uuk.um meung peaotmay afeyaorg wey ON s3ey sfoqme  0ST'S RN wog Kaqrep PEOY I0OWXO 00LT  TLA/L POOTOIN
P Buyioday UL wooy Y4 25007y 204n0g (105) UOYBURSI(T uia1sAs uoysfio)) HORBIOT parioday oN
UOSIB ] 194 155 EX g AT JusATy

"SSWM[OA 93IEYDISIP [enioe s J0u “ATue ucsuedwos sAlE[RI JOJ PIsn 2q 0] &I2 SSJETI)ISS 95513 ‘AI0JaI0Y L JUNOLIE PajRTNaED
uﬁ uodn 109)Je JURoTUSIS B 9ARY WEO YOTM PUR 000D §,LUne)) au) vnQGa Afa10[diwod a1e YoIm SS[qELIEA JO IqUINU Y1y © 0) 102fgns 278 SNBWNSD YONs JSAMO] “spoyew Junewmss pajdasse pus
TOYRULION S[qeuiuLIRlap-a)ls uodn paseq ‘own[oa oFIBYoSIp o1} JO GONBURIIGP 159 S,AUN0Y) 5U 258 SSIBUMLSS 859y L *ATNO (HIVINILSH 218 ,SWA[0A 755, UIIN[0D ST UI UAOYS SSHIUENY) ‘HLON




0Z 30 § 958

DD MOYABNG U7 UIDL WOL BUIPOOLT 520N

Tosiazadng .
SOUBTRUTE] uordwey) ey ey Foa1) Aalep
1BMag ueng PRICHUOIA U] - Kavag] woy s3reqomg Sjorue 0SL°0Ty JUTRI(] WO Aoqrep MSISIITTEr  TI/TT STIPOW
‘DBAY MOYABND UP WIDL Wiof BIIPOOLT SBION
Jos1a1xdng
20TeTS) TR uordweq) urey a1 AofeA :
T2mag weng panoway afexoolg Aavayg 58D oy 000°18 MeNQ SSeurer( Komep, ME AV IRID 0T61  TLOTT FITFON
DD MOJBAC UP UIDA WO TUIPOOLT  SAION
Jostaradng
SOURUUTE[Y uordmer) ey ey
IoMog ueprgy PRICIUOIN 2Ul] Anpol woy S3reqomg S[oqmER] 005'18 NI 23eurei Aarea N2AV 01T CTIRTT STIROIN
DALY MOPLIAN0 Ut WD wiodf Buipoony  (SA0N
10stazadng
SOUBUWIETA worduey;) ey ey
1oMag ueLigq PRIOIOTN Uy Asgoy  wmoj 93mgomg S[oqueEp] 000'TIT'9 Y21 A[e A, LofeA MBISHIT R LAY saeYD IS TIBTT  TITPOW
“B24D MOLLIBAD Ul UIDL WOLf BUIpoo)L IS2I0N
1081A100g
somsmurey wordwmey) wmey umy noues) Na217) Aaf[eA
TaMag uenyg PaI0NTOTAL ST Aawol woyy sfregomg fAIOYURLy SIS'91L'T fUTRI(] U0l Aaqrep MSISPUTT B AV UG OTT  TTOTT  TLIFON
153900
JostArxdng Y31
IOTAETRIN uoidureny afe[ip 01 3opaa]
famag uelg paAowIaY S3eoold wey ON SHqa( /5009 aoquep] 00§'L fYou sdearei Aoqpen IS UOBRIN WAV WL TT/STT  OLIPOW
_ ISHON
Jostazadng
SOUBUIATEIA woiduegy .
1aM35 ueng PRAomy S3exo0]g ey ON sdeyl aoyuER 00L'T P3GI0Sqy PunoIsy Asqpep MSISWTT O CTIAET/L SOTVON
iSa10N
Iostazxdng
SOUEUSIEN uordarey) ey
oMoy weRg Posowiay AFed0TH AnesH  smgag jasesIn mouea[)y 091°t qauq s3eutel( Aamep IIeMAg 0ES  T/IZ/L LOTFOW
L Bunioday u2yB | UOHOY 210 o5nu) BO4NCY (03) HOUDUNSHT WRISAS uOHID]I0)) UORDOOT parioday ON
UHOSIDF ’ 104 159 AT T : g Az

"SOUWN|0A SBIBYISIP [BRIOR SB JOU “AJUO UOSLIEAWOD SALBISI JOF PASN 8q 0} SI SHIRILNSS S5O ‘SICJRJaY], JUNOWE PaJB[nafes
at]) uodn 1091y JUESLIUSIS ¥ ALY WD YOTYM PUE [OXU0D §5,£UN0)) oY) puokoq AJejaduros ae yorgm sofqeLres Jo Joquiny 4SIy & 0} 100[qns 218 SOTRTINSS Yons “I0A3MO]] "Spoipow Funenmss pejdeooe pue
UOITRULICIUT S[QRUTUEIIOP-0)IS Uod Ppastq dwmloa 93 Ieydsip otf; JO UOHRUIILISIEP 159( 5,AUN0.) o1} oJe $2jeUIss 283y ], ‘A TNO JHLVINILSH 918 ,SWnjo ISH,, WIN[0d 57} Ul TMOYS SSURURNY) SLLON




0zJo 9 afieg

. 53106
Jostaredag
OTRUIITRIA uoidnreq)y
Rasg ueng pasomy ofeyoolg  weyoN  sdeg pseard s[ofuey 000°CL urel(] wuolg Aamre A, SISW6I 005 TIATI  PTIVON
D240 MO0 Wl upa wodf Buipooy] SaoN
Jostasadng Foa1D
0TI mordwen) urey meyg Ao[[eA 03 19paD,]
Rt el PRI0JFUOA] SmL'Y Anesy woy aBregamg nouEILy 01 /N SRRy Aaqrep, P PERISAOLAL SOF  TLOT/1 ETIVOW
"DoD MOYUA0 W] Ui oLl Buipooy,) 190N
10s1AT3dNg Y921
[uRTLIEY uordurery) : ey ey AoTIEA 0) 19pa3q
1amag ueErg PIOIHOA 2ur'] Aaeoy woy sFregomg SToquER 005'sy /PAQIOSTY PUNOID) Kaqrep, Haon X 16T T1/9UE TEIPON
SION
Jos1azadng
SOTRUAWETA noyduoey;) . ey urey ¥ AsleA
MG ueLrg PRACITOY 2ur| Axeoy woy o3 reoms Sjoque 008'sp JUIRI(] UH0Ng Aaqep SAY TIROINME( RIS WPET  TLOT/1 IZIF0N
8BION
Jostaradng
OUBUIWETN uordnreg ey
Iamag R Ppeaomy aFexqaorg Aavol SHgR(] /osEaED) mouEs[y 0%6 PRQIOSqY pumol Rafep peoy euelqumyo’y 90¢  TLOUT  OCTIVON
"D34L MOYaen0 up uind wodf Buipoopd  :saj0N
10s1A13dNG
SDTREANWEI uogdorer) e ey
oMoy werrg PRIONTOIN HUF] Aavay woy s3reyomg SroquRy 006°€T P2qlosqy punor AoeA 1S AIMPIOL 2@ MS AV WL C19¢1T 6110
‘DAL MOYAFAO Up tity woLf SUIpoOLS  SAION
T0sIAJdANg . .
oowemoywepy  wordmmey wey
Mg wenyg -paaomy oFmpsolg Aaeay msepmR A soruely 086°6 PaGI0sqY puncis L1 L7 MSTdWLI 6001 TIATIT  STIFOW
DT MOYUBAC UP Wil WO BUIPOOLT  1SPION
1051AIXING
SOUETIUIRIA uordoren) ey wey Foar)) AsieA
BMIG weng PAIONTIOIN UL Aseayy woyy SEregams joquey 05T°90¢ JHRBI(] WI0Lg LarpeA MY UORdIUL PRI TIAT/T 910N
pL Bunodsy uayrj uonoy A3YI2 M asnuy) 2208 (10%) UONDULISI(T WAISAS UODR[}0)) UoupIOT poysoday ON
uosaJ 104 IS oLty g Jusazy

“sownjoA 9FIBYDSIP [ENJOR S8 10U ‘AJUO UOSLIEAIWIOD SATIR[AL I0) Pasn 5 O) 21¢ S3JEWISO 9591} ‘9I0JRI0Y] "JUNOWE PAIB[Ro[Bo
oy} uedn 10932 JUEOITUSIS B SARY UED (I4\ PUE [00UO0D 8,AUN07) 51 puodaq Afeio]diwiod aIe Yl S3[GRLBA JO IGUING Y1y € 0} 105(QNs 218 $3)BIISO 4ons Joasmo}] "Spotpam Surewyss pajdsose pue
TOHRULIONI S[qEUILILISGSP-2J1s uodn paseq ‘SWwnfos oFTeosIp oY JO UOHRUIILINSP 1534 $,AUN0)) 31} 518 SHIRN)Sa 3s9L * A INO GALVINLLSH 218 ,SUM[OA 155, VN0 SY) U UMOYS SSOHUend) g LON




0T 30 L 98ed

'sa10N
J0s1aradng
SOUBLIEIA] vordureny ‘
1amog weng pasommay sFeoorg megoN  sBey foseasn Sloqwely 05Ty TreIq wIolg Ao IGSBpro ASTIeA ST6  TL/ZIZ  OFTFOW
sapoN
Josiaradng
QOUBTUIRIA] uordurey)
Mg ukng pasowy 33exjoorg meioN  sSey esearn s[oque 0SL'E TRI(] TH0Ig 1)1 L7Y IASBPY ABA §16  ZIZLT  GETPON
- saropN
10s1Amdng
SOUEEEIRIA nordureny :
Jfamag el Ppaaomay aFwpdog wrey oN sBey josea1ny mouea[’ [4 PeqIOsqy pUNoIs Aoyren AemyBiy sadng 1omasseq $01  T1/8/2 LETPON
810N
10s1ATad0g
OUBTSUIBIA uordureny . :
1omag UeLIf] Pparomay adexoolg ey ON SHqQR(] 5100 jnouea|? T09°5 Paqiosqy punoisy Aoqea I MSIA MEDE FTOS  TT/LT SETVON
‘pafoIsty som dund juawsovidad y 2ANNDf 101U D POy S SAON
ampie,|
oFewe JLMM  Wwoumoguey  pamedoyuonmgduwmg  wreyoN  wewdimbg g uwopmgdumg 00 POQI0SqGY prnoLL AopeA (Sd ouer| ssOpy) 2we TSSO Q0EL  ZTLAVZ  PELPOW
sajoN
1osiarxing
JOUBUEERA uordureg)y '
JoMag wEng Paaowmry sFejoorg Ureg ON  SHqa(] jeseally Hoquey 00£°C PRQIOSq Y PUMOIL) . farep, W IWRMOPPI9  TI/C/T CETPON
Sat0N
1osatadng
FOUBUNUTE uordureq) :
IBmag uerg paaomay SFeolg ey ON 35EAIL) Sjoquepy 001 PRQI0SAY PUNOI Aajrea Mg eaymosayar J7iT T FETPON
SNoN
10s1aredng
SOUPTNUTEIA] uordmeq)) .
Tomag weng paAoTmay SFH[30[g WEION siey mooy IoquEN 09¢ PRIOSqy punQILy Aapep P oI0qQsmuIm 100T  TI/IE/T LTIPON
2L Bupsodayy uynf Hopdy S ] asnuy) 20N0% (03) HORDUISHT waIsAg uoY2}0) UONBIOT pajioday ON
HOSUBJ 104 1857 gy a7 Jusngy

"saumjoA sE1essip fenjoe se 10U “ATU0 HOSLIRAMIO) SALRIL IOf POST 3¢ 0 2J2 SAJEUINSS 8501 ‘0I0JOISY ], "JUNOUIE Paje[nofes
a1y uodn joa)3e eI SIS B SALY UED YO PUE [OLUOO 8,AuUn0D) oy puokaq Ajaja[dilios aJe Ysiysm SS[qBLIEA JO IaqUIn YSM € o} 105iqNs 218 $3)LWNSs Yons “JoAsmo]] 'spoysw Supeumse poydacoe pue
UOHBULIOJUT S[REIULISIP-aHS BOdR poseq ‘swnfoa a31eyasIp oY) JO UOTRUTULINOP 1894 §,A1UNCO SY) 218 SIRNsd 959U "ATNO QILVINLLST 518 ,SWn[0A ISH,, UWN[00 9Y) UI UMOYS SONNUEND) :HION




0T Jo § 98ed

"BUY APMIS D) UC PAIDHO] RDA HDLOUOD D S FOYUDPY  SBION

10s1azedng
aduRuIIEY uordarey) :
domag el Ppaaotmay s8eyo0Ig ey oN SHQacy aroyuEy 000°c qon(t oFeatexq] AoTleA NoAY WmEL ZTTCL  TI/9/E PSIPO
SDIONT
10s1AIadng
SOUBUR)IRIY vordmeyy MNoues[) o(] Iemei]
Tomag ueLrey paaomay sfexaoly ey ON s3ey /mo0y fAloquey TIL'SS © /PRQIOSqY PUmoIf) Kaqep S[AND I9AR SUOIS COTh  TIA/E £STFON
SITON
1081A50d0g
SOUCHIUIBA worduregy .
Jamag uepg poacmmry oFENo0ld  TIEY ON asBID) SjoyueTA 00T'¥ wreKJ wieis A3freA Anp sdnpdg usatn €18 TI/6ZT  OSTHOW
SSIION
Jostazedng
0UBUIJUTR[A] uordumer)
TaMag ueLg paaomay sFexooyg e oN 9583LD aoquep 0089 PaQIOsqy punoIy Aappep SAY BSOO[ROSN]L, TIOT  TI/8T/T  6FIVON
. sHoN
10s1a1dng
SOUBENUIRLY ucrdureg)y yearg
3§ merg- paneday sury urey oN Rl ANARID edig 086°1T ou( S3euren] AageA Py wosiwdf WAy 06+ TU/TL/T  LYTVOIN
8308
10sIATSADG
SOUBTTIRIA] uotdueg) ' s3ey
Tomag ueLg paacTy S30p0lg WEYON /5100 /A583ID) neuea[’y 11 P2QI0sqY punoily Asfrea WAV 9165  TIAOTCT  SPIYON
‘OINY i 21p43d0 03 Jou sdumd 3y pasnvd 1ol 0.0 (AT ISAION
ey omfre]
JoBeueN dLmM  WeumegEsY  panedsyuonwmg dumg  elmepopy  wewddmbygd  Spogmep| 0£9 yn( SBemrenq LELTY PeOY pRgker 20 oAY PRMOH  TIEIT  $HIFON
183100
Tostazadng
SOTBUUTEIN uolduiety
2435 trelg pasomay aFeysog WY ON  SHHa(] fsealn) S[oyuep] 000'c P3GI0SqY panolsy Lofrep SISWLI100T TUET  PIPON
L Buyaodayy HAYDL UOHOY A2 M asnuy annog (vS) HOPDUNSICS tusds uoyosfio) HONDIOT pajioday ON
oS J 104 189 N ot Jaasy

"SAUINJOA FIEYISIP [ENIOT SE J0U *AJU0 UOSLIRAWIOD SANR[SI J0] PISTL 2q 0] SIB SIIRTINSS 9S9Y} ‘AI0JAIY ] “JUROWE PAJRINOTED
oy uodn 309152 JUOYTUSS B 2ABY URD YOTUM PUR [01T0D §,4Un0y) sy puodeq Ljejeidurod e yogm sajqeirea Jo Iqunu Y31y » o) 10ofns a7e SSIPNISS YoNs “TOADMO)] 'SPOTouI Sunewnss pajdosoe pue
GOHBULIONW S[qeuiLIasp-a)is uodn paseq ‘awnfos ofeqosip ol JO UOHEBUIULINGP 159G $,A1UN0.) 9YF oJe SOIRUINS? 3891 *AING GHLVINLLSH 218 ,2WN0A 1S, UWIN[0D 3Y3 Ul UMOYS SANDUENd) HION




0T )0 6 95eq

50N
rosiaradng
SOUBUUBIA uordune)
Teaog weng poaomay afeoolg WEY ON  SHQa( /A58arD) oW 68F'Y PoqIOSqy PUMOLL) Larea S12n8 Ml 0ce  TIAT/E  POTVON
isaloN
Iostaradng
aomeuurel uordueys) qon( sFeures]
By weug Py 2301 megoN  sBey oseoIn afouey 000°8 paqrosqy pumern AdlreA SALE IOWUD YTLT  TLTLE  EDIPON
ISPI0N
Jostaxadng
SOURIHTRIN nordwen)
Jamag - Uelig paAomay aFeyoorg Ty ON 53y jsearn SoquEN 00€'ST PaQIOsqy punoIsn Aaprep BangMEE TEE  TITLE  THTPON
I$3ION
1ostaradng
S0URUSIUTRI worduren)
IDM3§ weug poacway aFeoolq mey oN sfuy josearn oYU 005°vZ UIEN(] DHeg Aapep, aAy ASTBA 00L  TU/IWE  I9THOW
‘0524 SAdYvILE UORDIS W0 poddLyy SIFYDILT  ISIION
ey Sanye
Biemen dimm Teumg ULy  pomedayuoneig dumg  slesspoly  juswdmby gg afoquely 009 QNI s3emrer] Aalrea PeOd puqdey pue sAy pEMOH  TI/G6/E  091H0IL
‘FIQOUNLIANID J0U FDM JUIRIOA  [SBION
Jostaradng
QOWRUDIUTEIA uordarey) ’ yearg
) weLg poneday sur] wegoN  wep Anaein adig PRQIOSQY PUNOID Aamep . pecd se[dnod 8FSE  TL/R/E  6SIHOWN
EoHY
Jostatxdag
SOUBUAIUTCTA wordume ) moues|y
Loy Teug Ppasoway aBeyoorg ey oN sgey frouey 9TT6 UrRI(] WI0}S Aaprep MoeAYuowAmD 6OIT  TI/8/E  LSTPOW
1S3I0N
IostATdng
Rl il | uorduren)
Raag ‘weHg Paaomay oFex0]d meygoN  sSuy aswaln mowest) LOL'TT paqrosqy pumoIsy Laqep proy epooyys Smpmads 6441 T1A/E SSTHON
oML Buyiodsy uayt [ ooy 434103 Y L) d24n0g (113) uORBUYSHT WBISAG HOYIBIIG)) HONDIOT payiodayr ON
UOSADT 104 159 iyl (T jusag

"SOTUN[0A 2TIRYISIP [ENIOE SB JOU ‘ATUO HOSHIEAWIOD DAIE[DI 10T PASN 2 O} 818 SNBSS 3591 ‘SI0JRIAY ], JUNOWE PAJE[NI[es
s wodn 30a1J0 1UedIUSIS B 9ARY URD TOIA. PUR [OLUOS § bn:oo 2} puodsq Ajajepdurod 2B YoIym so[qeLIeA Jo Jequmu Y3y € 0} 100[qns Ak SRS Yons “ISASMOH ‘Spoyjew Funewnsa pajdosoe pue
UOTBTLICKU] S[qeuruiiatep-a)is uodn paseq ‘swmjoa oF reyosIp o) JO UOHBUILLISSP 199 §,AUN0D) 21 918 SaIRUmsa 359y ], A INO QHLVINILSH 2Ie ,SWnjoA "S5, WIHN[00 1) Ul UMOYS SSUNUEN)) ‘FLON




0z30 01 998d

SaON
J051A1XINg
SOUEUSFREEJA vowdmey)
uag ueng poAcy AFed0Ig UIRY ON SO /esEalDy noue[ £ PRQIOsqY punoIn Aafep WS WILPTE  TUOTE  FLIVOW
830N
1081A300g
Eleli bl b1 12 0| uordureny :
Jamag weng poaomayg sFeqoolg ey oN SI00Y /aseaID) sjotuely 009°c PaQI0sqY punois, Larep SALICE PIBUOXTIRIN $b]  CI/ALT/E  ELTFOW
satop
‘Iosjatadng ’ SHo0Y TOUBIL SULIeM
SOUBIUTEIA uondmeyy /836y suged fareI(] twIo)g
WMIF e PpeAowy aFexoolyg WEY ON 51007 f35E1Dy Hoque 000°09 AP 2BeTreI ' Aaep PEOY OffRASIUCIN £597  TIAT/E  TLIPOW
ISAFONT
Iosiazxdng .
Ele i S uordurey) adrg 3o ase1g
MG TRLIE] pasomdy JFea0g urey ON /s3ey foseanny oque 00£%1 ulel(] o AoreA 2AHg Smasdieqs [08F  ZLAOTE  OLIVOW
"AJGUUIULIZIAP JOU SDM. FWRIO{ "tiT] 43MBS JO o1 U0 [Jom SutuipaL ping J0ID4GH07  ISIION
lostaradng
ST uordmey)) Neaig
oMag TLIg paneday sur] urey ON TR ANARID) adig PAQIOSqy punoIL) faen MS SALJ sa1oqs mpry 1057 TIANTE 69TH0N
. - SatoN
Tostaradng
SOUBTIHIEI wordumer’) 395 saperg
Jomag e paaouay S8wioolg Uy oN  sBey jesearn SoquEN . 000'4L /I 2Feuresg Asrep SN UAD ISAOA FZ6E  TINTE  BITHON
“Saton
Jostazedng
IoUBUAUTBIA] uordureq.)
Mg ueny paavway S8eoolg Wi ON  SHQ3( /eseslD sjoquepy 0s0°c P3QIOSqY punoin Aafres I 98pRg AOlA S16  TI/SLE  99THOIN
SSIION
Jostazadng
BTN uordurey) )
it werrq paAouiay SB[y ey ON sTey fosea1ny STOYEE 00L'S el wos Laep PO O[[eANBOIN Q08¢ TI/SI/E  SOTPOIN
E/ITA .W:HH kQQ@MW Uy J Hooy ADYJO3B 4 asney 20.nog Q Q.W\v UOTDUISH(T ENWMSNW UONIFIO) UopvIGT ot L.Qhwmm oN
HOSABL 104 15 Byl ]y g juaag

*SaUINoA SFIRYISIP [eMIOr S JOU “‘A[U0 UOSLIRAWOD SATJE[A] JO] PASN oq O] SIE SHBUINSI 9591 ‘DI0J2ISY] JUNOWE Paje[nojed
oy uodn joa]ya JUESIISLS € SARY UED YONM PUR [0U0D S,4uno)) o) puokaq A[23ediios s yotym $3[qeres Jo Jequinu yaiy & 0) 10alqns sI8 sojeum)ss gans ‘wasmol ‘spoour Sunewmse paidoooe pue
UONBULIOJUT S[qRUINLISNOD-ONS uodn paseq ‘awm]oa 93Iey2sIp 2y} JO TONEIIILINGP 153 §,AUN07) A1) AIB $3JPWTIS 989U, A INO (I LVIWLLSH o8 ,SWN[0A ISH,, ULIN[0S SY) Ul UMOYS SSUNWEND) Z1ON




0zJo 119824

ISAION
10s1aTadng
20UREIRA] uordumen) .
Jomag ey Ppaaomy sFeoolg ey oN s100Y s[oquey 00+'s WeK TH01g AaEp HINMEPAM 9111 TIRTH  LBIFOW
1SDIGNT
J0staTadng
SOURHIUIEA uordareg)
Tomag uengq paaomay a0y ey oN osBalfy motear 656'6T eI uuolg Laqep, peoy epaue 1051 Ci/eAh 98IPON
..uSmQ.Z.
losiasadng
ADUEUWRI wordureqy ey yoa1)) AaffRA
Iomog ueLIg poaomy edwaoly  Mewpoy  sSey fesERIn Sjoquepy ££6°9 /PRQI0SQY PUROID Aa[EA Am[ Jodng 1owassaf 676 TP PRTFON
DIGUUIULDIBP JOU SOM JWNI0]  ISPION
10s1A1xd0g
ADURTSIUTEIA wordmey) wexq uLoig
Jaadg wEng POADIBNY SFEYI0]d  TIEYON  SHQA( /ASEOID adrg OV FBemreI Aafrep 1wang Q9o 808 T/ILF  TRIVOW
. RN
Josiasadng
SUBUNTIEIA] worduredy
dMag ey paaomay aFeyooyg ey ON asealn) s|oquey 005°¢ UIBI(] w0y Lamep any AofIeA oM 1T TU/ILAF  OSTHOW
sa10p
Iostaradng Jaar)) sapegs
SOUBUIRI uordurey ) /ARl HHOLS _
oMy ey paromsy sBmoolg mey oN s3ey josearn oA 00£'%1 /9PN S8eure1 Ao PeOy O[[eANUOIN (0ET  TT/6/H BLIYONW
“SAFON
1osiatadng
SOURTSIMLIN oy wWen] uLmg
Mg ueng paaomay 23uyoolg ey oN 25LALD INOUES 010%T [PRGI0SQY pIMOIL) Aafep PECH [IFRS=10) 1691 TTAON LLIFON
sapoN
Jostaradng
oUW uorduna)
Tomag el pasoway SFmpoolg meyd oN ooy aoue 01 PRQIOSqY PUROIL) Aomep, Peoy O[feAsIUOIN LISE  TI/SH SLIYON
anr Bugodoy uayn ] UoOy 43itoa M 2517 ao4hog (103) uoONDUNSAF wiasAY uonao;) uonvICT poriodsy ‘ON
HosAa g 104 157 B liiT]e] (g juaATy

"SIWN[OA HSILISIP [enyor S8 10U “A[u0 UosLeduIod SATIE[DI JOJ PIsn & O} 212 SRIBUINSD 3531 DI0JRIAY] “JUNOIWE PS)R[naes
oy uodn 10ae RO TUSIS € SARY URS YOTM PUB [0XU0D 5,AUN0Y 5T puoLaq Ajele(duioo a1e yoigm ss[qeLea Jo Joqumu ySiy ¢ 0) 103|ns ore S9JEWNss Yons “1AsmOf] "spotjoul Supewnss pajdoooe pue
UOHEBULIOJUT 3jqeuluLIa)ap-o)s uodn paseq ‘SumpeA oF1egostp ot} JO TOHBUTULIOP 153q §,AUNG)) ST 218 SOYRWNS2 355U A TINO (IILVINILST 218 ,SWn[oA 157, UWRJ0D Sy} U UMOTS SSRHUENY) (HLON




0T Jo T 98eg

ISHION
Jostaradng
OWEUSHE moidumeq)
lomag usug pasomay a8e0[g ey ON a5E3IDy SoYquey 008 Paqiosqy punol Aoqrep oL 93pry AAIA S16 TLAT/S  TOTHO
180N
Josiaradng
A0URUIIWEA uordme)
Tomag ueng paaowmay aex0ld ey ON SSE3LD MOTEL) 08Z'sE paqIosqy punoig) “AanEA SAL o2N0IYD 0059 TIAT/E  66IFOIN
SOION
J0s1ATMING
UL uordureq) :
Tomag ey Pasomsy sfeyoorg ey ON s3ey jeseRIn) Sforquey 06 PagIOSQY pUNOID AaeA Naav L eTLl  TIHAT/S 861VON
1Sa0N
10s1atadng
AOTRTINWEA wordmme)
10M3g uerrg PIAOTSY 238207 uey oN sfey seo1D  ofoquelq pdld €76 PAGIOSqY PUnoln Aarres SISBLILET  TULS  vOIVPOW
ISAI0N
Jos1a10dng
SOUBLSJUIBIA] uordurey) J21)) sopeqs
] Terg Poaomy aFexo0ig ey ON ISEAG SpoTuE SLE'ST 013321 19p3d ] Aarep suBTIeuE[ 9IS TL/S/S  £6LPON
SaON
10staTsdng
QORI nopdurey) el U0k MS 8AY BpaWelY
3ox0g el pasomay SFEYI0l  WEYON 5310 adig 96L°1 AN SFemeI] ASTA  BPSI % OAY UOSINO[ 6p81 ‘9E8T  TLTS  O6LHON
N SSAION
J0staTadng
OUBUINIERIA uordareg ) .
1paog weRg PIACWOY OTIOIT  WEYON  §)00Y /esBaID MOwE[) LES'TT PaQIosqy puncin AalreA AeaqBry wodng wwmassod 64F  TOEH  681H0W
ISRON
108TATNG
SOUBTNTIRIA uordurey) s¥ooy /S8ey
Tomag weug pasotay afeyoo[g WedON  /SHGR(] /oSBa1y SpoqueE 00s°LL Hearn Por] AofeA AV IBAFZL  TIATY 8810
aiL Bun.oday uB] UOLOY BY10B 44 5Ny 20.4n0g (105) UOHDURSIC wAIsAL UoH}10) UOHBIOT pojioday ON
OS] 104 15 Erialilislg] ’ g e

. "S8UNJ0A STIRYISIP [ETIIT ST JOU “AU0 UOSLEAWOD SATIE]ST 10} PISTL 8q O} 218 SHJRTINISS 5557} SI0J2ISY ], "JUNOUR Pate[nojes
2y} uodn 190319 JukoyuSEs B SATY UBD YOIYM PUE [OIUOD §,A1UN00) o) puoiaq Ajajejdiros are gonys ss[qemieA JO Jaquimu Y81y € 0} 10algns aIe sajewnse [ons ‘asmof] "spoyew Suneuwmss paydesoe pue
UOBULIOJUT 3]qeUIULINSP-a11s uodn paseq ‘owm[oa 95IeYdSIp U} JO UCHRUILISIOP 155G §,AUN00) U} oI soeuniss 9soy], "ATNO QALVINLLSH oI ,SWnjoA ISH, Um0 o} Ut UMOYS ssunuend) 'HILON




0Z 30 g1 odeq

ISIION
10s1ATNG .
20URTONIIRIY wordureg stqag
domag TeLrey Pponomay sFeNI0lE ey ON /s3ey 00y AjoquRR 058 UrBI(] wioyg foqres PATEl SHIOI 70T TLAL/L  OTTYON
safoN
Josiarxing
S0UBTIRY wordmey) ey )
IoMag werrg PoaomIy aFuxooyg wary STIGR(] /o5Ea1) oquep 00111 WeI} oy L 1R WD purBIH 91T TI/ILL  61THON
. sa10p
Iostazadng SPIOS
SOTRESUIRIA norduregy Jadeg jsBey
1aMag L paaomy afexolg WeY ON  /SHq3( /esearsy ajoruen] 000°¥1 mEL] g AoEA oAy AO[BA 109 TI/6/L B1ZFON
satop
1051ATXING .
snonerdo ULMPOOD)
CIPIA Iomag wod Parouly aBeyooig ey ON S100Y /asEaIny Spoquey 00Z°01 PAQICSqy punoLy Lamea PRng W IO TI/81S  1ITHON
530N
Iosiasadng
OUCTAWER A uordureqy
BMIG gLy paromay] adexooy mey oN 9SEAD oruRy 059% PIqIosqy punolsy fameA PROY PE[AS OFS  TIHM 60TFOIN
. 310N
Josiaredng
SOTPTEANTRIA uorduen)
Jamog uenigy paaomy S3e0ld urey ON 100y meues[y 9LLLT PaQIOSqy PHNCI) Kaqrep PeCy wosImar 1aqoy 00s  TI/ST/S LOTRPOIN
BIFVUILLIBIZY J0U SOM WIS, 4OV 1Y A7 pauDdad SoM 2UFT 2UI] ANAT ALORUDS PRIDIUDE PUD YN0y paloq 0oseSory SAI0N
Jostazedng
SOUREINUIBIA uordumg )y afeure(y
IBsaag wendg panoway 28eo0rg UWEHON .  HORONESuO] adig Hoar) soperg AeA 19008 Aempeodd Iy TS EOTHOW
ISPON
Jostaradng
FOUBEANTLIN nordurey,) , ,
1amag umLIg] peaoTy 2FeNo0IH urey ON s3ey /osealy SoqueERy 006'y P3GI05QY Punory Lafrep, oAU OBpURT LIS TUALLS  TOTHOW
2L Sugaodsy UYLy uoHoy 42YIVB 4 5D 204108 (v3) uoyrUNSIq wialsdg HoyoBl10)  uonwooT parioday ‘ON
: UHOSIDT Jo4 185 gy (T Juanyy

“SOUIN[oA 9ZIRTDSIP [RNIoe §€ 10U “A[Uo UosUEdWIOD JALR[2I IO} PASH 9 O} OIF SHIEUIIED 989Y) DI0JOISY ], JUNOUIE PIRNO[ED
2y} uodn 109335 JUBOLIUSIS & SARY LD YOT4 PUE [ONUCD §,AUN0) ) puoksq Ajoje[dunos ore yorys so[qeLEA Jo Isquinu y3n] € 01 103[qNs SIE SARTISS NS “IAsMO}] 'spoyjour Suemse paydasoe pue
UOHBULIOIUI SjqeUTILIS)OP-a)1s Uodh paseq ‘oWN[0A STEISIP ST JO UCHBUTULISISP 1530 §,AJUN0)) S1f) S8 SOJETILSO 88311, * L INO (HLVINILSH 27¢ ,SWn[oA ISH,, W00 Y} Ul UAOTS SSUHUeny) :HLON




0z 30 1 9884

1Sa0N
Jostazadng
suonessdy ULMPOOD)
O3IPIA Iemag uoq Parowy 2FeR00[d ey oN S5BAIY S[otueA 08T°S PRIOSY punoln Karrep MS AL IAWOL L16T  TUST/S  TETHOW
IS2I0N
rosiazadng
suenexxdp WHPOOD) :
. D3PIA Jomeg ueq POy 201 ey oN aseaIry mouea|’y zeo'ol PRGIOSQY punoln Aorep RS ARG 60L  TL/9/8 0ETHON
ISAON
291 A9
1051a13d0g pasney) yralg
somensqmely  uoidwen) poneday ey IRl ANARID
] Bl oﬁq /pRacmay aFEI0Id  WEHT [SHGB(] /OSBRIy adig - 0oF'LE PRQIOSQY PUnoLD AoreA SISISTE oLl TI/e/8 GTTPON
IENON
J0statadng
SIUREUIRIA uordureg wEy s3uy
fomag mere] Pasowy dBexa0[g SRIOPC  /SLIR(] joSBALL) mowear) 9LE'E PRQI0SqY PUNOID Aaqrep MSTIWOE9EL  TI/S/8 8TTHON
180N
Josiatadng
Ealh i vordureg)
Jamag UBLIE] PaAORY odexo0rg ey ON R SO 00Z'6 B wamg Aaqrep ME AL SO MM [OST Z1/L8 LTTHON

payvdas Butoq aiom sdund spym jlavaae dumd 0] Pazim a4e0 SYony wnnon 1o o1 sdumd yiog pasnva spyy, “paucyaunfiow sdund oy fo aue usym siaucditos oLy sy paSownp pup aamm yum pajyf fam Lip uonms dund YL ISBION

ey amyre, )
Diemep dimm  Neuuguey  paneday uopeg dumg favopp  mewdmbyeg'q wonmgdumg  QI8'ST Hoy (] SRy Aoqrep (Sd welip) onuaay W LO¥S  TI/IE/L  STTHOW
180N
Tos1aradng
SOURTUILIA uordureq)
Jomog weLE Pporomsy sFeya0g urey ON osEAID) moues ¢4 PadIosqy punois AqreA SAY MNOTNR 00LT  TIAYL  TTIPON
ISPION
Josiarxing
SOUBUSIUTBIA] wordureq)
M35 werrg Ppanouay a3uxooyg wrey oN s3] josenn Houmep 0526 Paqiosqy pumoiny farep NOAY WIS 8005 TLST/L  1TTHOI
apLr Buniodsy uayn J HOHOY A2YII2 1 asnpy) 2N0Y (73) uoupunSAq WBISAS UOLIB}0 HONBIOT pagioday oN
uosia g 104 ST A a0 jusag

"SOMNOA STIBOSIP (B3O8 S 10U “AJU0 UOSLIBdUIOD SATIR[OI 10) PASN 8q 0) 21k SSJRIINSS S9Y) 210210y L "JUNOUIE PATR[IOED
ay) uodn 10350 JEIYIUSIS € SABY ULO YIIYM PUE [0XU0 §,L1UN0)) a1y puokaq A[R1o[diuos ole ToTYM SS[qeLEA JO Joqunu YSiy e 0} 10a(qns oIe So1BImse Yons “Jaasmol] spowsw Surjeunss paxdaooe pue
UONEBULIOIT S[QRUTULISOP-0J1s Uodn paseq ‘aurmoa S3reqosip 54} JO UORBUILLIP 189q S,A1UN0)) o1 Ik S2)RINSS 3891, A TNO QALVINILSH 278 ,WnoA 75H,, U0 31} UL UMOUS SSRHUEN) GLON




0z Jo 51 afey

52100
10s1A19d0g
SOUBUNWERTA] wordwregy .
Raag uehg Ppaaomay aFepdolg UWEYON  sHga(] /esBoIn) Sjeque ¥18°5 el wiors Aarrep papg sepestied 7oy TIkl/6 6FTVON
‘PAUIASIOP DG OF B]GD JOU SUM DUNION JIf) PUD 19415 DY Ul DIUAPIAS (U0 SDM 2UBY ] "JHILID MAUD HOdN FuInolIa40 T01 SOM JJOYUDRY  ISBION
10s1A1dN0g
SOUEUIUFEIA uordumen) , ST
2amag e paaomsy oFexoolg urey oN /SI00°Y josEaIy SoYuR UERI(] Wioyg L1 AN o] spea PIG 606 TL/ET/6 8FEHOIN
SION
Jostaradng ¥oa1)
SOUBIISIUTRIA] uordurey)) mey Sapeys 03 1P
Iomag Bl Ppaaomay afejoorg SIBISPOIN  S100Y /esealny QoquEn 69 fareI(] oy Aaqrep unon :NAWRYD TELT  TiNV6  PYTPOIN
sajoN
Josgaredng .
SOUBTSITLIA uordurzy ey urey ¥9a1) A3[peA
JoMOg uerg] PaICIBOIN SUr[ SBISPOTY WOy S3reromg SjoTquRpA 8¢1 fareI(] oy Aafep AV UM TTTT  Ti/tle TYTPOIN
ISFON
Josiatodng
SOUBCINUIRLY uordomeg )y uey ¥oo1D)
Iamag uenyg PpaAoIY SFe20[g Wy s|00y fasvary  C sjoquEly 0S¥°S6 qouele uiyLn Aaqen SAL(JJUOWPOOM #01  TI/0Z/8  9ETHON
53100
J0s1ArdRg
suoneradoy TLAPOOD .
O3PLA Jamag uag paAomy SFeNo0L WY ON sBey joswoigy S[oquE 00F'y PaqIosqy punoify Aaqep vosiey Ny 1saMm 8ZTLL  TLOI/8 . SETHOW
SaoN
Josiazedng
" smogered() WMPOOD)
03I, Jomag wog POAOTIYY 0Fe300]g] urey oN s3ey ajoruey 008'T Ulel] wuolg Aaqres Aesuly s8ondg wooID 00F  ZIHYB  FETHOW
IS30N
Iostazxing :
suoneid(y ULMPOODy
O3PIA, Iamag uo(q poaotmsy 2Feyoo]g mey oN sdvy /osealIn AoYuE 000°¢ PRQIOsqy punoIn) AJTeA peoy oueg AUOW 01LS  TLEL/Z  CETHOW
apLL Buniodsy uaynf onsy 310D H B5NL) 204108 (v3) UOUDURSI(T WIISAG 4OUD2]IG)) UOHVIOT parsoday oN
UOSAB T . 104 155 Uiy} g JusAg

"SomN[oA SFIEYISIP [ENIOR S8 10U ‘ATU0 UOSLIEdUIOD SANR[SY I0) PIST 8¢ 0} SIE SHEWINISD 959Y) GI0JRISY [, 'JUNOWIE PAJE[NO[ED
a1y uodn j0a1ya JIESTIUSS ¥ 0ATY UBD YOIUM PUR [01jT00 §,4Unoy) o) puoksq Aajs(duios s1e yorym so[qeLEA Jo Iqumu ySiy e 0) 10alqns 218 SHeUIss yons “asmel] “Spoiew Sunewmss pajdesor pue
UONERIIIONIT S[qeuuralap-a)is nodn paseq “awm[oa s8IeYdsIp aU; JO BONBTTLISNSP 159q §,AUn0)) 34} 218 $OTRIWNSS 98941 " AINO AIIVNILSH 21¢ SWN[0A 4S5, TWn0s 31) Ul TAMOYS SSUNTeny) ‘SI0N




QTJo 91 adug

‘TUBWAADA BY] UO 2OUBPIAZ ST 2DYT ING “IDALLD MBA3 Hodn SWIMOLIBAC 10U BIOWUDIY ‘F1GDUNLIAIAN JOU SOM JUNJ0,  ISPI0N

Josiazadng
SOURTIUIEIN wodureq)
Meg meng | PRAOWIY S5Eyoo[g urey oN IFe21L sporue PaqIOSqy punolL) AorreA § oAV PUR[SIH 0522 TL/TIAOT  09THOW
a SAON
Jostaredag
SOMRLISINTETA . uoidwey)y SSOMWISTIE :
1amag uerg paromay s8eyo0[g UTEY ON o5ealD) jowmergioold ¥ PoqIOsqy PUNoLD Aapep peoy wuwessed TI6T TI/II/GT  6STPON
BIGDUMLIDIRY JOU SOM BUNJO4 "padd0Is YD} 2t PUD pastpeas SO LOAUE JYL  ISHON
1ostazdng - )
SOUBHHTEIA uordongy om] nedayeserday FEETNG) ¥9317) sapeyg
Iamag e ©} pauueld 1aforg WY ON  JJoquejy usyorg] a[oruE fUTRA(] Tl Aqpep PEOY QISIPED) §06C CTI/IL/OT  8STHOW
5210N
Jostazadng
LU UTEN uerdureg))y )
BMag epgy paaomy adeao]g urey ON sey /osen SjoquEN 9L ey WIolg . AsreA MSAVYLL 80T  TI/E/01  LSTROW
SHON
10siatadng
SOURLITEIY uorduren) wey Hoar) As[reA
Temog ueLrg parouray s8moo]g STRPON 5L Aoruep ose /PRGIOSqY punoLn Aopep MSIdPPT 10VD TI/A01 95TRON
SFON
J0s1AI0NEG
SOUBENUTBIA uworduwen) wey Naa1)y AaT[eA
1435 ueng poAomay a3wyoo]g Areay asBal S[oqUey yov fETRI UlIog Aaqep oAV AoppIog S0PT  TI/1A0T SSTPOIN
. Y2240
Y1 paYIPa4 2Z4DYISIP AN} JOYT FPTIL SOA LUORAURSSD 1Y Yaa4)) Sapoys 01 Apuuxo.d ay1 pun aIuapiaz oF IN(T "PIUILLITISP 3G 01 3QR 101 SOM URIOA 37 PUD 29245 SIft 1] 20UPING AJUO SOM LBYT "JDALLID Ma.d0 tiodn SUIMOILIIN0 10U SUM foyuDpy  :S3i0N
r0s1ArXNgG '
SOUBUSIETRIA uoidumgy
1aMag weng parouay aBmpso[g urey ON SHq( /51009 S[OqUELN Hpar)y sopeys AreA PROY 10AMS pOgE  TU/1Z/6 IS0
5210
10s1ATdNG )
SOUBEHUTEA uerdureq) . ures(q wIols
1sMag el paroay aBeyd0[g ey ON s3ey joseaIsy Sjonuep 81 /PRQIOSqY punolsy . Aaren MS PHHred WROS [Z8 TL/SL/6  0STHOW
apLL Suyiodoy UV, UOHIY 42024 asnu;) 224108 v uoyvULSHT waIsAs uoyIAI0} HONBIOT pajioday ON
uossa 104 189 2w EXiclg g Juaasg

*SOUIM[OA SSTeYOSIP fenjor se JoU “ATuo uosLediios SARR[SI 10J POSh 94 0] I SIS 95aY) “2J0J2ISY ] JUNOUTE PaIR[No[Ed
o) rodn 103332 JUESHIUSIS B SARL URD YOWA PUE [0DUCD 5,AUN07 o proiaq A1e3e[dmios are yorym saqeneA JO Iqunu gETY © 0] 102{GNs SI8 SNBSS Yons “ISAMOY ‘spoyiewt Sunewinss poidasoe pue
- UOTJBUIIOJUT S[CBUIULI)P-o)S uodn paseq ‘sumpos s3IBYasIP 5y} JO HONBUIGLIZGD 1534 5,A1UN0T) 1) 9T8 SSIBUMISS 95911, A INQ I LVINILST 218 ,SWn[0A 18T, UWN[0s Sy} UL LA0YS SaNuend) ‘S LON




0T Jo L1 38eg

810N
J0s1a13dng
OURTIRIA wordmen)
L] uRLg pasomay sdeyoolg  mmoN sy psean sfoqwel 9% UIBA(] W0Lg Aofren IS PUZS B PE RO TUEATL PLERON
1SFION
Iostaradng
SOUCUSTUTETA uordurey)
IM3g weug pescey sdeyooly ey ON s100yg mowes|y 951°T You¢] 25 eureI(] Aafep peoy epooyus[-Swppeds 64bT UL ELTPON
. SPI0N
zostaradng
SoTEUUEN uodurer?)
Jomag usLg paromy aFexoolg mey oN aseaIy SRy SLS'T WeAJ RHOIg Aafrep QU0 TOLY  TIAOEOT  TLTPOW
Isa10N
Jostatadng
SOURUIIRA wordmegy QOURA MAN
Tamag ueng 108 sem 2OTUBIY wWeyoN  edugg aar) dumgsseddg og6 PaqIoOsqy punorn Aafmp §2eUa] S S0CT TIAT/OT  OLTPON
ISPION
10s1A13dng
SOURHINTE uordwey)
damag il PRAOTIZY 2300 mey oN 2sLOILY ajoyuE 081 PagIOsqy punroI) AqpeA § AV PURIYSIY 06TT  TL/ETOT  LOTHOW
] ISION
Iostazsdng 2017} ASF[RA
someusuiely  woduren) 0) o217 Japaag
lamag ueng paaomzy S3e0[g ey ON LA S[oYuEH sTI'T Mg ofeueg Kamrep SISWOL 919 TI/STAOL  E9THON
SAI0N
10staradng
SOTBTIUIRIA uordurey) :
Tamag ueny pasomsy sFeyo0lg UIBH ON . SHQ3(] /o583l SjoquER 786°¢ URI(] WIS AR NISPMZRNAVRIT THZIOL  29THON
ISHON
Iostazadng
IDMOAULE[A] uorduren;)
12MI8 ety paaomy 2Fexaorg ey ON S1007y feseD) Iloquep 0p8'c PIQIOSqY punoisy fae A QAL(] aa0IY]) 8TLE  TI/TIAOL  192FON
A M&.EQQNMN YD HOLIY A2102 41 2517 204n08 QB.Mb oSy E_N_mhaﬁm« UHoRIBII0) ooy Emwkcnmmm “ON
Hosiag 904 ST EXAT i1y a7 Juaasg

*SUINJOA SBIRYOSIP [RMOR S 30U ‘AJU0 VOSHRdWOd SANRDI IO Past 8( ) S8 SSJBLUNSD 9531} “010J2IaY ], “JUNCWE Pajeno|ed
oy} uodn 125)30 JWROYIUSIS B OABY TR0 YOTU PUR [0NU0D 5,A1Un07) o) puoiaq Lpia[dures o yorjm sa[qeiiea Jo Jaquinu yFng & 03 102[qns a1e so)pwmse yons IoAamoy -spoyew Sunewnss paidsooe pue
UOIBULIONU SjqEUIIIaIap-o11s Uodn paseq ‘aumjoA oSIeyosp ay) JO UOHRUTULISNIOP 152q §,A1UN0Y) 2] 518 S2)BWNSS 9507 ], * A INO (ELLVINILSH 218 ,SWno A “1SH,, UWM[OO 27} UT UMOYS Saunuend) ‘gILON




0Z 3o 81 98eq

"Paddo)s 254pYss1p padoia.l Sbi 250G BIUC) PAIVIO) B 10U PINGD I0MOS FZATYISIP ST JjGUUIMLISIEP JOU SDN BI04 SIION

Jostazadng
20UBUDIERY uordmeq) SWULISIS(]
Jomeg g " pasoway adexoolg mey ON SHQa(T /100y 10N PINCD UrEI(] Wog Aares AV U $Tol  TI/8I/AT P8THON
: 1SRION
Jostazadng
OUBUSIWEA uopdureg
Iaamag uerg PoacwSy aFeqo0[g wWey ON sdey /suqacl nowes[n Ly P4I05qY punorn Aaep aue] aal] ould SOZL TI/BL/IT  €8THOIN
‘PUNOLT 2Y] UO FIUIPIAZ SDM 2L NG [PALLD MaLD todh SUIMOLIIAG 10U ]OYUDJY BIGUUIULIBIZP JOU SDM DUNIO4  (SIION
Jostazadng :
aURUNUIEY ucrdurey) :
Tomag uerrgy Paromy JFeR0d wey oON S)00Y /58Iy INGUE]T) P3qIosqy punor Aaep PHHeIUo 1081 CT/LE/IT  T8THPON
SSApoN
J0staTadng
SOTRURIMEIA uordurey)
] el paromN STI0I e ON 5100y el S[OYUERY 91z PaqIosqy punoln AarreA Amp] AmORUOW PIO SLT  TUSVIT  OSTHOM
IS0N
Iostarxdng
SoUBUSIITE A uordruey) .
12M35 waLeey poAowaY 83uo0[d wey oN sBey joseaIny Soquey 00€°5Z UrRI(] WIolg L] TN SISUMCEIL TI/SI/T 6LTPON
U KN D Ul SDM MOLLBA0 2L} PaSHDD J0y) a8000)q ‘B10ated 24oM SajoyD Stmolfiongy SHON
10s1AT2dNG
0UEUSNHEA worduren)
1My weng poacmay 2Feyo0lg wey oN s3ey jeseoIny SOTURIA; 0re eI WOl Ao SAV IS| FIS MMPIOD - TIAL/IT  BLTHON
‘BPGUUIULIIIAP JOU SOM PNI0,( aBpyo0]q Bns v Bunva.d auyf opde 4eqy v ynm adid ayz yBno.og paioq JWIY S310N
rostaradng
OURTIJUTE N wordurey) pameday sgey efeum(y
Rusg ueLIg] SUF] /paaowey sFeoo[g wEy ON UONINDSIOT) adig UEI(] TLOLY AareA A LD [EIPI SPOT  TL/G/TL SLTPON
5810/
J0s1ATdNG
SOVRUTTEA uordwey) .
Jamag weLrg poAomy a8eo0lsl ey ON sdey /Mooy mowes[) ¥79 PoqIosqy punorn Aamep NISW6T 068  ZI/8/11  SLZVOW
M Bupaoday uaNnf w0y HoYI0a 4 asne) a24nog (03) UOUBUYSHT walshs uey2aI10) UOUBIOT parioday ‘oN
Uosiaf 104 9157 FFoWYIY : g uang

"s3WN|0A SFIRYISIP [ENIOR S 10U ‘ATU0 TOSLIEAIIOD SANE[AI IOT PISN 8 O} SI8 SHIRILSS 859U ‘SI0JAI0Y], JUNOWE PIJE[NI[ED
a1 uodn 10a1ys JrROTTUSIS © 0ARY UED YOIM pUe [0QU0S §,Auno;) oY) puoisq Afeduios aie yoIgm sojqeLrea Jo aqumu ySiy e o) 100fqns oIe S2jeTnss Yons IoAsmol] ‘spoysw Sunrwmsa paidosor pur
TONRULIOIUT S[qRIIISIop-0}Is Uodn paseq ‘OWi[oA S3IRUDSSIP S JO LONBUIIULINSD 1594 $,AJUN0)) 91} 218 S91BWINSR 959U L, A TINO GILVINILILSH I ,SUWRjoA "5, TWN[od a1 Ul UMOYS SAHHUEND HION




0T Jo 61 23eg

VAP MOYING UF UIDA WO SUIPOOLS  [SHON

1087A72dNG
SOUBLIPUEBTA uordmwen) urey aswalnyurey Hoa10) AB[IRAMNI
Tomeg el peaomay adexoorg WAy WoJJ 23Ieoms aroyuEy 8T oFenreIg AoeA P PENSYOIM, GOy TI/OT/TT S6TVON
IS0N
Jos1atdng aury nedoy/ece[day o1
QOUBUIITEA] uodmey)  pauue)] 3oolorgposcmay qearg .
1oMag ueirg sdeoolg gy oN WER AJ1ABID S[oyuEy (A TR WO LEILTN A PACD PNOY I TBE  TI/E/CT TOTROW
] I5RON
Iostatadng
S0UROIJUTRIA uoidmeq)y - s3my :
Tamag ueng paAomy sFejoalg WeyoN  /SHqe( /esealfy ApoyueIy 001°11 UFBI(Y U0l AoreA P MIesseI) 9 115230 TTA0E/TT T6TH0N
UOHIFUUOD Y PaIDLOdDS J01IDAIUOL) “FIOWUDUL WAOTS D YBNROMG Siund Som aut) aamas Cvypvs FquuiuilaIap jou Som w0,  1SaoN
Iosiataxing i
DOUBISJUTE A uordureyy
EEEEN weug pamreday sury ey oN o adig TR WI01S AaeA 2AY TRGR[RPIRGS(] WIS PUZY  TU/ALT/IT  06THOW
1SRN
Jostaradng
2OTRUINTTRIA wordurer ) )
Tomag ueLIgy PRACTIY 2Fm20ld WeY ON ASLAIL) S[oqueN 1§ el uo)g AaeA S Y RIS PPEIOTONOISIAUL  TIHTIT  68TFON
1S90N
I051ATdNg
20UeusJuIR Iy uordurey)
Tamag wely PaAOoY 9Fe30[d WY ON  sHqa( /esedln) Sroquely 019 TR UHOXS Aaqrep, §oAY RIS PrEJouonoasImt  ZTUZL/IT LYTHOW
UORIIUUOD 21l PAIDDADS AOLIDAUOT) “FOYUDIL ULIOIS D YENO.N2 BUINL SPM. DUT] 43NS (IDIIUDS “FGUUINLIDIZP TOU SDM JIURIOL  [SOION
1ostaradng :
JOWEUIUIRIA uoidumey) panedayj , anse]d .
oMy welg SUI /PIACYY SFEIOIT  WERYON  /SHQA( /oSERND adig ULBI(] ULOKS Aoyrep SAY WaQospreqad 2 1S PRZy  TIATAT  98TFON
.N.WB&QO&Q aip o hmuaﬁw..:wrcu uﬂ{u NNQ{EUE AYJ W} SYINS prYy j0yuUDU 1LYT ﬁNquQ«NL MLy JFAION
1osiatadng
FOURUNWEA uordomen) wsIepR, /530y
Ioamag oeug poAomY 3Fed0g WEYON  /SHGH] /58310 SToYUEy 8S6°TL UreI(] WHolg AaMeA MSISVIST B 1S aImpey  TT/ART/IT S8THON
iy Supioday UayD I uoyIy A3YID3 4 asnw) 224108 ) HOUDUYSIT waIsAs 10021107 HOHDIOT pajiodsy ‘oN
oS J Jo4 IS5 Uy g fuaAg

*SaUIN]OA STIEYOSTP [ENJOR SB 30U *AJU0 UosLedwos SANE[SI JO] PISh 8¢ O) SI8 SHIETNSS 591 ‘BI0JRJIY L JUNOWE PIJE[NO[ED
a1 uodn 103119 JUROYIUSTS © 0ARY TR0 YOIYM PUR [OQUOD §,Auno,) ay) puoiaq Leeduod aie Yorym sa]qeLiea Jo aquinu ySiy & o) J0oiqns ofe S2)RTNSs Yons “ISAsmol] ‘spoysw Suppwimss paidosor pur
UOHRUHOJUI S[qeUTULap-o)1s uodn paseq “owWnjoA S3IBYISIP 27 JO UOHBUILLNSP 153q §,AUN0)) Y} 211 SATPWINISS 259U L, A INO JALVINLLSH o1 SWRjoA '8, TWN[0d oY) Ul UMOYS SAHHUEND ‘JLON




0% 30 07 23ed

isaton
zostaradng
OTRUIIUFEIN uordumeysy wmey
R ueirg posowIy a5eAR0[g Wary PUASHGa S[ouue 09 DP2q105qQY pUnOIL) AoreA UIRAC) TRNOG TI8E  TI/BC/TT  8OEVON
ISHON
Jos1A10dNG .
Ellihi Sl uordumg) ey o)) £o[eA .
Tomag weng Pasomay a8e01g SJRIPON  SUQI(J/e58iED) Qroquey 005°1 0 a1 Iapaay] AoTreA NISWrI oIS TIAZ/ZT  EOEPON
ISHON
rostaradng
OURTTTCIA uordureyy syo0y/sS . .
Rasg el paaomy aFe0[g WP ON  2Y/sHqa(]/esealsy adig 1 PRgI0sqy punorn Aaren NaAY RS 79T TIMI1ZT TOSVON
sa1oN
Jostaradag
OURTAIUTRTA nordureq) . 55
MR et pasomsy aFmy0rg WY ON  BY/STR3(]/58a1D S[oquey €1l WTeI(] W0l Aaqres NAISIILSI9 TI/61/2Z1 T0EV0N
530N
Jostazadng
SOURHIMIRIA nordmvg )
MG neiig poaomayg oFepoold ey oN s3uy/asealn) soquely - 011 PaQIoSqy PAROID | L7 MS A2 WL 918 TULLZE  O0EPOW
ISAION
Iostaradng
SOUREUTEIN uoriuey) s8
1RBaag aertg POy S3e00Td WERION  EY/SHg3(/A5ea1D) Joque £81 PI0SqY pUNOIL) Aaqres IS SPEUS 97 TIAEL/CL  36TFON
28210N
. Jospaxadng
. SOURUUTRIN uoidumg )
1aMa5 uelg paaomay 28eo0[g Wey ON 5100y S[oruer ¥ PaqI0Sqy punoify A3reA PHUOSTIA AT06C TIART/CL  L6TPOW
3fr Suniodsy usYD I UOHOY A0 4 SSHDY BAHOS %) uoyDUISAT waisdy woyoafio UouBIOT pariodsy oN
OS2 J Jo4 15 el g g juang

*SOTUN[OA SZIeYISTp Temor se Jou “AJuo uosLeduiod sARRA1 10 Pash aq 0] I8 SOJBWINSS 9521 “2J0J2ISY] JUNOWE paje]nojed
sy uodn 109))2 JueoHIUSIS B SARY UED YOTYM PUB [01U0D S,AUMO)) ot puodeq Ajejsiduros oM golgm s3[qeLiea Jo Iquunt Y5y # o) 1oalqns aIe sapuunss yons IsAemoy ‘spoigour Suewnse paidoooe pue
UONEULIOJUT S[RUILLINSD-3)1S uodn paseq “ownjoa a3JeydsIp oY) JO UONBUTULIZGD 153q §,AUNC) U] B SAJRWINIS? 35341 ‘A ING I LVINLLST 218 ,SWN[0A "85, UG AY) Ul UACYS SAULUENDY 5T LON




VALLEY CREEK BASIN 2012 DISCHARGES

NOTE: OVERFLOWS SHOWN ARE OVER 10,000 GALLONS

JEFFERSON COUNTY
ENVIRONMENTAL SERVICES
PLOTTED: 3-13-13




Valley Creek Wastewater Treatment Plant
ATTACHMENT 3 - MWPP Sewage Sludge
SURVEY




L,

MWPP SEWAGE SLUDGE SURVEY

Facility Background Information:

1. Facility Information : Permit Number: AL0023655
Name: Valley Creek WWTP
Street Address: 3923 Clear Water Drive Bessemer, AL 35023
County: Jefferson
2. Facility Contact
Name: Robby Bennett
Title: Plant Manager
Telephone: 205-428-2614
Permittee Name: Jefferson County Commission
Mailing Address: - Suite A-300, 716 Richard Arrington JR. Bivd. N.

Birmingham AL 35203

Facility Flow information

1. Facility Wastewater Treatment Capacity

Avg. Daily Flow for 2012 36.0 MGD
Facility Design Capacity: 85.0 MGD

2. Estimated Septage Quantity Handled {Residuals Removed from Septic Tank Systems)
Average Domestic Septage: 347,917 gallons per m
Average Commercial Septage: N/A gallons.per m

3. Method of Septage Processing
I Mixed with Influent Wastewater for Treatment

0 Mixed with Sewage Sludge

onth
onth

| Mixed with influent wastewater for treatment

4. Estimated Percentage Contributing Wastewater Flow

Residential: 85 %
Industrial: 7 %
Other: 8 % Describe: Commercial

5. List type of wastewater treatment process(es) utilized at this facility:
Screening, Grit Removal, Settling, Aeration with Activated Sludge,

Clarification & UV Disinfection

6. Estimated sewage sludge wasting rate at this facility:

or 139,363

7. Estimated unireated sludge received from off site:

or

8. Estimated percent solids of combined sewage sludge prior to treatment:

ADEM FORM 419 8/02

Ib/day dry weight
gallons per day

Ib/day dry weight
gallons per day

0.1 %

Page 1 of 4



g 9. List the sewage sludge treatment processes used in preparing sludge for final use or disposal:

Sludge Quantity
(untreated pounds per day)

Thickening
Anerobic Digestion
Mechanical Dewatering (Belt Filter Presses)
Lime Stabilization

10. Estimate the total volume of sludge generated: : 4196
(dry U.S, tons per year)

Sludge Disposal Methods
1. Which of the following describes the current method of sewage sludge disposal for this facility:

a ‘ _ Current Practices Proposed Practices
g : ' Approved by ADEM Quantity Approved by ADEM
; Yes No {dry U.S. tons/year) Yes No
a.ELand Application, Bulk
{ Shipped 4196
? EAgricuIture m 0 a 0
0 Forest 0 : 0 1} 0
[ Public Contact 1 1] I f
(--"1' ’ 0 Lawn/Home Garden ] 1] 1] 0
) b. Il Land Application,
Bagged/Other Container _
[ Agriculture 0 1 1} 1}
[ Forest 1 0 i 1}
0 Public Contact 0 1} 0 0
_ [l Lawn/Home Garden 0 0 1 0
c. [ Incineration i | 0 Q
d d. 0 Subtitle D Landfil
(Disposal Only) I} 1] 0 0
| e. [l Lined Treatment Lagoon
or Stabilization Pond 0 ' 0 0 i
f. 0 Unlined Lagoon or
Stabilization Pond 1 0 1 0

g. [ Other (Please Describe) a0 0 0 0

2. If "f" was selected above and sludge is stored for 2 or more years, enter the distance between the
surface disposal site and the property line: N/A  feet

ADEM FORM 419 8/02 Page 2 of 4



. Pollutant Concentrations

1. Enter the total concentrations of the following analytes using existing data. Do not enter TCLP results.

Concentration Sample Sample Detection Level of

Analyie {mg/kg or ppm) Type Date Analysis
Arsenic <PQL Grab yearly average 11.0
Cadmium <PQL Grab yearly average 8.0
Chromium 3 Grab yearly average 8.0
Copper 330 Grab yearly average 8.0
Lead 23 Grab yearly average 15.0
Mercury 1.2 Grab yearly average 0.6
Molybdenum 9.1 Grab yearly average 5.0
Nickel 25 Grab yearly average 6.0
Selenium <PQL Grab yearly average 15.0
Zinc 996 Grab yearly average 18.0
Ammonium-
Nitrogen
Nitrate-
Nitrogen
Total Kjeldahl
Nitrogen 21,308 Grab

PQL=Practical Quantitative Limit *= Yearly Average
2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above
analysis: . 244 % :

Treatment Provided for Sewage Sludge at the Facility
1. Which class of pathogen reduction does the sewage siudge meet at the facility? (As defined in
40 CFR Part 503)
0 Class A
0 Alternative A1 - Time and Temperature
[ Alternative A2 - Alkaline Treatment
0 Alternative A3 - Analysis and Operation
0 Alternative A4 - Analysis Only
[ Alternative A5 - Processes to Further Reduce Pathogens (PFRP)
0 Heat Drying 0 Thermophilic Aerobic Digestion [ Heat Treatment
0 Pasteurization [l Gamma Ray Irradiation 0 Beta Ray Irradiation
[ Composting 0 I
[0 Alternative A6 - PFRP Equivalent

Class B
Alternative B1 - Fecal Coliform Count

Alternative B2 - Process to Significantly Reduce Pathogens (PSRP)
Air Drying
Lime Stabilization

Aerobic Digestion I Anaerobic Digestion
Composting

1 Alternaive B3 - PSRP Equivalent

0 Neither or Unknown

ADEM FORM 419 8/02 Page 3 of 4



Vector Attraction Control
0 Option 1 - Minimum 38% Reduction in Volatile Solids
[ Option 2 - Anaerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
0 Option 3 - Aerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
{1 Option 4 - Specific Oxygen Uptake Rate (SOURY) for Aerobically Digested Sludge
[ Option 5 - Aerobic Processes plus Elevated Temperature
@Option 6 - Raised pH to 12 and Retained at 11.5
Option 7 - 75% Solids with no Unstabilized Scolids
[ Option 8 - 90% Solids with Unstabilized Solids
0 Option 9@ - Injection Below Land Surface
Option 10 - Incorporation into Soil within 6 or 8 Hours
0 Option 11 Covering Active Sewage Sludge Unit Daily
[l None of the Above

Groundwater Monitoring

1. If disposal practice is surface disposal or land application, is groundwater monitoring required or performed

at the site? ‘

I Yes (If yes, please submit a copy of the groundwater monitoring reports along with this

ENO survey. Also please provide the approximate depth to groundwater and the
groundwater monitoring procedures used to obtain the data.)

Land Application of Sewage Sludge

Answer the following questibns if sewage sludge is applied to land.
1. If sewage sludge is land applied in bulk form, what type of crop or other vegetation is grown on this site?

Tifton Bermuda Grass, Ryegrass

2. If sewage sludge is land applied in bulk form, what is the nitrogen requirement for this crop or vegetation?
600lb/acrefyear {Reclamation Site)

3. If sewage sludge is Jand applied in bulk form, briefly describe the nature of any complaints filed from
neighbors? '

No complaints have been received

Note: Permittees that submitted the "Annual Report Review Form” for sludge to the EPA
may submit a copy with the MWPP in lieu of this Attachment.

ADEM FORM 419 8/02 _ | Page 4 of 4



Valley Creek Wastewater Treatment Plant

- ATTACHMENT 4 - Plant and Collection System

Personnel Inventory




I T - T N

10.

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Valley Creek WWTP PLANT GRADE: 1%

PERMIT NUMBER: AL0023655

FLANT SUPERINTENDENT: = Robby Bennett . TEL.#  (205)428-2614
SYSTEM MANAGER: David Denard ' ' TEL # (205) 325-5879
PLANT OPERATORS: '
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
Robby Bennett v ' C001594 : 9130/2015
David Humphryes v C000819 12131/2014
Luelliot Maneice A\ C000819 - 18/31/2015
_Kevin Waters v - 1C002962 11/30/2015.
Warren Gooden \Y; C000519 3/31/2015
Glenda Waldrop v " |C003017 11/30/2015
Brigitte Akins v C001557 11/30/2015
Jason Bates ' v C006032 11/30/2014
Warren Burns v C006163 5/31/2014
Larry Cleckler : v _ C002038 ' 11/30/2015
COLLECTION SYSTEM OPERATORS:
MAN HRS.AVK NUMBER
MANAGEMENT/SUPERVISOR 240 6
OPERATOR(S).
GRADE |-G| 160 4
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:

GRADE Il . '

GRADE I } 18T{4 START TIME] 0

GRADE V{720 18 . 2ND] 27 ‘ 800
DESIGNATED TRAINEE(S) 760 19 3RO|5 _ 1600
LABORATORY 40 1
MAINTENANCE 320 8
OTHER PLANT WORKERS 40 1

OPERATOR SHIFTS NORMALLY WORKED EACH DAY:

SUN MON TUES WED THURS FRI SAT
187 X X X X X X X
2ND X X X X X X b4
3RD X X X X X X X
ADEM USE ONLY

YES NG

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES CGOLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 444 802

L Y AUy O PO e T et




|
|
|

|
|

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Valley Creek WWTP PLANT GRADE: 1%

PERMIT NUMBER: AL0023655

PLANT SUPERINTENDENT: Robby Benneit : TEL.#  (205)428-2614

SYSTEM MANAGER: David Denard TEL.# (205)325-5979
PLANT OPERATORS:
GRADE CR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
William Doss v ' C005868 5/30!201‘3
Michael Gaines v cooo72s 11/30/2015
Mary Hardisty WV C000374 - 18/31/2013
Heath Hinch v _ C001149 8/31/2013
Robert Myers v C005721 9/30/2014
Neal Poole v © |C006958 713112014
James Rogers - A C002364 11/30/2015
Joel Waldrop ‘ v C003020 11/30/2015
Mike Bauer Trainee -
_ Kenneth Bush ‘ Trainee
COLLECTION SYSTEM OPERATORS:
MAN HRS. /WK NUMBER
MANAGEMENT/SUPERVISOR 240 6
OPERATOR(S).
GRADE 1-C] 160 4
GRADE [ AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE 11 i )
GRADE [H] _ 15T|4 START TIME|C
GRADE Iv|720 18 . 2ND] 27 800
DESIGNATED TRAINEE(S) 760 19 3RD|5 . 1600
LABORATORY 40 1
MAINTENANGE 320 8
OTHER PLANT WORKERS 40 1

OPERATOR SHIFTS NORMALLY WORKED EACH DAY:

SUN MON TUES WED THURS FRI SAT
18T X X X X X X X
2ND X X X X X X X
3RD X X X X X X X

ADEM USE ONLY

YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02

N L e A e 8 e AR et A B e ek b e ok S A = D P




A

1
2
3
4
5
6
7
8

-8

10

A owow

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Valley Creek WWTP

PLANT GRADE: v

PERMIT NUMBER: AL0023655

PLANT SUPERINTENDENT: Robby Bennett

TEL.# (205)428-2614

SYSTEM MANAGER: David Denard TEL.# (205) 325-5979
PLANT OPERATORS:
GRADE CR
NAME TRAINEE STATUS OPERATOR NOQ, EXP. DATE

_ Doug Carter Trainee s
. Ed Crumley Trainee
" John Eilard Trainee
_Keith Frederick Trainee
Malcolm Glass Trainee
. Earl Harper - Trainee
. Jeff Hili Trainee
. Danny Hill Trainee
. Joshua Hughes Trainee
. Donald Kelly Trainee

COLLECTION SYSTEM OPERATORS:

MAN HRS./MWK  NUMBER
MANAGEMENT/SUPERVISOR 240 6
OPERATOR(S).
GRADE -] 180 4
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE Il
GRADE i 18T|4 START TIME| 0
GRADE V{720 18 2ND|27 800

DESIGNATED TRAINEE(S) 760 19 3RD|5 1600

LABORATORY 40 1

MAINTENANCE 320 8

OTHER PLANT WORKERS 40 1

OPERATOR SHIFTS NORMALLY WORKED EACH DAY:

SUN MON TUES WED THURS FRI BAT

18T X X X X X X X

2ND X X X X X X iX

3RD  |X X X X X X X

ADE Y

YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?
2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 802

s B e A s S S F A At T B WAt B ok B S T B Tt LS




i
|
i
|
|
|
|
|
A

T

Y

® M N B ;R W N

=
bad

[T

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME:; Valtey Creek WWTP PLANT GRADE: v

PERMIT NUMBER: AL0023655

PLANT SUPERINTENDENT: Raobby Bennett . TEL.#  (205) 428-2614

SYSTEM MANAGER: David Denard. ‘ TEL.# (205)325-5979
PLANT OPERATORS: '
GRADE OR .

NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
Vince Leroy Trainee '
Herman McClain Trainee
Percy Mims ) . Trainee
Emma Pleasant Trainee
John Rockett Trainee
Belinda Sexton Trainee
Jason Sims Trainee

COLLECTION SYSTEM OPERATORS:

. Brian Champion 1(c) ,' C002094 _ 6/30/2015

.Don Goodwin |1 {c) €005423 6/30/2015
Lavon Evans : 1{c) C004631 12/31/2014
. Brian Rohling - I(c) C005418 6/30/2015

MAN HRS./WK NUMBER

MANAGEMENT/SUPERVISOR | 240 6
OPERATOR(S):
GRADE I-C] 160 4
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE I _ '
GRADE Il 18T|4 START TIME|0
GRADE Iv[720 18 _ ' 2ND|27 800
DESIGNATED TRAINEE(S) 760 19 arp|5 . 1600
LABORATORY 40
MAINTENANCE 320 8
OTHER PLANT WORKERS 40 1

OPERATOR SHIFTS NORMALLY WORKED EAGH DAY:

SUN MON TUES WED THURS FRI SAT
18T X X X X X X X
2ND X X X X X X X
3RD X X X X X X X

ADEM USE ONLY
YES NO

+. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8R)2

E Ak A B e o e R ey e e L P A RS 7 T TP e e, -
¥




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FAGILITY NAME: Sewer Line Maintenance PLANT GRADE: W
PERMIT NUMBER:
PLANT SUPERINTENDENT: TEL # [205) 540-7585
SYSTEM MANAGER: David Denard TEL #  (205) 3255979
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
. 1.[Brian Champion 1{c) C002094 6130/2015
2.|Don Goodwin hie) 005423 613012015
3.{Lavon Evans i(c) Jconssar 12/31/2014
4_|Brian Rohling i(c) C005418 6/30/2015
5.
6.
7.
8.
9.
10,
COLLEGTION SYSTEM OPERATORS:
1.
2,
3.
4,
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR
OPERATOR(S):
' GRADE IC,
GRADEI| AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADENI|
GRADE Hi 18T START TIME
GRADE 1V 2ND
DESIGNATED TRAINEE(S) 3RD
L ABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFFS NORMAELY WORKED EACH DAY:
SUN MON TUES WED THURS  FRI SAT
18T
© 2ND
3RD
ADEM USE ONLY
YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRA'ITVE CODE?

ADEM FORM 441 52







Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2012 |

For the

Village Creek WWTP

as required by the
Alabama Department of Environmental Management NPDES Program

Prepared by _
Jefferson County Commission
Environmental Sexrvices Department

May 31, 2013



Eaae

' MV ‘ © TONY PETELOS -
JEF.FERSON COUNTY COMMISSION CHIEF EXECUTIVE OFFICER

DAVID CARRINGTON - PRESIDENT . ENVIRONMENTAL SERVICES
GEORGE F. BOWMAN :
SANDRA, LITTLE BROWN — PRESIDENT PRO TEMPORE . Office of
T. JOE KNIGHT
. DAVID A. DENARD
JAMES A. “JIMMIE” STEPHENS Director of Environmental Sennces
Suite A-300

716 Richard Arrington, Jr. Blvd. N. .
Birmingham, Alabama 35203
Telephone {205) 325-5979

Fax (205) 325-5081

May 31, 2013

Mr. Nick Caraway

Alabama Department of Environmental Management
Water Division ~ Municipal Branch

P.O. Box 301463

Montgomery, AL 36130-1463

RE:  Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2012

Mr. Caraway:

The Jefferson County Environmental Services Department submits the above referenced
report for the Village Creek Wastewater Treatment Facility, NPDES Permit No.
AL0023647. Included is information as required in ADEM Form 41701/06ml,
bypass/overflow event reports, MWPP Sewage Sludge Survey, and the Plant &
Collection System Personnel Inventory.

If you have any questions regarding this information, please contact me at 205.325.5979

or Celeste Brown at Jefferson County Barton Laboratory at 205.238.3859.

Sincerely,

David Denard, Director
Environmental Services Department

pe: Celeste Brown, JCESD Barton Laboratory
Daniel White, JCESD Deputy Director
Greg James, Village Creek WWTP



- MUNICIPAL WATER POLLUTION PREVENTION (MWPP)

ANNUAL REPORT
SUBMITTED BY:
TREATMENT FACILITY: Wlage Creek WWTP NPDES #:_AL0023647
MUNICIPALITY:_Jefferson County COUNTY:_Jeflerson

CONTACT PERSQN: David Denard
Municipal Official

Director, Environmental Services Department |

Title

Telephone #: 205-327-8232 Fax #: 205-325-5981

Email Address; enerdd@iccatorg

CHIEF OPERATQOR: CregJames
Name

Telephone #: 2057916405 Fax #: 205-791-3030

Email Address: lamesgr@ijccal.org

Date: May 10, 2013

REVIEWED BY: Daniel A. White, P.E.
Consulting Engineer

Telephone #; 205-214-8610 Fax #: 205-325-5981

Date: May 8, 2013

ADEM FORM 417 01/09 m2 Page 1 of 17



MWPP Annual Report
Information Source List

The following information will be needed to complete the compliance maintenance report that

covers the calendar year of 2012 (due May 31, 2013 ).
Partl A. The average plant influent flow for each month (million gallons per day/MGD)
during the year, _
B. The average plant influent BOD (CBOD) for each month (mg/l and Ib/day) in the - -
year. :
C. The plant's average design flow (MGD) and design BOD loading (Ibs/day).
Part2 A. The monthly average permit and DMR effluent concentration for BOD (CBOD),
TSS, NH3-N, and/or TKN in mg/! for the year
B. The monthly average effluent limits and DMR loading for BOD, TSS, NH3-N,

and/or TKN in Ibs/day for the year

Part3 The age of the treatment plant defined as the number of years since the last major
reconstruction to increase the organic or hydraulic capacity of the plant. The last
calendar year minus the year the new construction was brought on-line. :

Part 4 Bypass and overflow information. This is the number of bypass or overflow events of
untreated wastewater due to heavy rain or equipment failure whether intentional or
inadvertent from all collection systems tributary to the treatment facility.

Part5 A.
B.

Part 6 A.
B

Describe the characteristics and quantity of sludge generated.
If sludge is landspread, how many months of sludge storage does the plant have? -
This should include on-site and off-site storage from the treatment plant. The
digestor capacity may be used in the calculation.

Slﬁdge Disposal Method
The number of approved land disposal sites for sludge available, and how many
months or years these disposal sites will these be available for use.

Part 7 The number of sewer extensions installed in the. community last year--the design
population, design flow, and design BOD for each sewer extension.

Part 8 Operator Certification

Part 9 Financial Status

Part 10 Subjective Evaluation

Part 11 Summary Sheet

ADEM FORM 417 01/09 m2 | Page 2 of 17



State of Alabama
MWPP Annual Report
Department of Environmental Management

Instructions to the Operator-in-Charge

1. Complete all sections of the MWPP Report to the best of your ability.

2, Parts 1 through 8 contain questions for which points will be generated. These points are
intended to communicate to the Department and the governing body or owner the
actions necessary to prevent effluent violations. Enter the point totals from Parts 1
through 8 on Part 11: Summary Sheet.

3. Add the point totals on Part 11: Summary Sheet.

4. Submit the MWPP Report to the governing body and the consulting engineer and owner
for review and approval.

5. The governing body should pass a resolution which contains the following points:

a.  The resolution should acknowledge the governing body or owner has reviewed the
MWPP Report.

b. The resolution should indicate what actions will be taken to prevent effluent’
violations.

¢. The resolution should provide any other information the govermng body or owner
deems approprlate

6.  The MWPP Report and the resolution must be submitted by May 31 to Municipal
Section, Water Division, ADEM, P.O. Box 301463, Montgomery, AL 36130—14637

ADEM FORM 417 01/09 m2 Page 3 of 17



. FaCility Namc: Virlage Creek WWTP

(5 Part 1:_Influent Loading/Flows

A. Listthe éverage monthly volumetric flows and BODs (CBODs) loadings received at your
facility during the last calendar year. -

- Column 1 Column 2 Column 3
] _ Average Average Monthly Average
! Monthly BOD;s (CBODs) Loading BODs
Flowrate Concentration (CBOD:s)
Month 001 MGD)DD2 00} (mgn 002, OO\ (bs/day**) 002
January 28.1 25,6 60 35.7 13480 6669
February 27.7 19.1 54 33 12142 5259
March 254 20.3 64.9 429 12687 6566
April | 13.4 17.0 854 53.4 7543 7665
May 15.3 19.0 90.9 70.6 11977 11134
June 18.1 1.3 110.5 63.2 17782 6123
July 18.6 8.1 87.9 50.4 13385 4259
(,_m---._; August 29.0 14.2 55.4 37.5 12361 4598
K September 29.1 11.9 69.3 215 16638 3198
October 208 15.5 774 44.3 12962 5737
November 15.1 122 1068 - 75.1 12863 7815
December 222 17.8 67.4 57.9 11336 9066
Annual Avg, 219 16.0 75.8 496 12930 6507

**As reported on NPDES Dischatge Monitoring Reports (DMRs) and as required by EPA’s
NPDES Self-Monitoring System, User Guide, March 1985.

B.  List the average design flow and average design BOD; loading for the facility below. If you
are not aware of these design quantities, contact your consulting engineer or the Alabama
Department of Environmental Management.

Average Design
Average Design Flow BOD; Loading (lbs/day)

Design Cﬁteﬁa 60.0 60.0 70056 70056

90% of the Design Criteria 54.0 54.0 63050 63050

ADEM FORM 417 01/09 m2 , Page 4 of 17



C.  How many times did the monthly flow (Column 1) to the WWTP exceed 90% of design flow?
0 {Check the appropriate point total)

Vi : !
0 - 4 =0 points 5 or more = 5 points

D.  How many times did the monthly flow (Column 1) to the WWTP exceed the design flow?
- 0__ (Checkthe appropriate point total)

0=0points 1-2=5points 3 -4 =10 points 5. or more = 15 points

E.  How many times did the monthly BOD; (or CBOD;)* loading (Ibs/day) (Column 3) to the
WWTP exceed 90% of the design loading? 0 __ (Check the appropriate point total)

W

0-1=0 points 2 - 4 =5 points ‘5 or more = 10 points

F. How many times did the monthly BOD;s (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed the design loading? 0 (Check the appropriate point total)

A N N s =
0=0points 1=10points 2=20points 3 =30 points 4 =40 points 5 or more = 50 points

G.  Enter each point value marked for Cthrough F and enter the sum in thé appropriate blank

below.
Cpoints= &
 Dpoints= 9
E pbints = 0
Fpoints= 0

TOTAL POINTS VALUE OR PART 1 0
Enter this value on Part 11: Summary Sheet.

*To obtain equivalent BOD; loading for comparison with design loading for those permittees using
influent CBOD, divide annual average CBOD:, loading in Jbs/day from Part 1, A by 0.7.

ADEM FORM 417 01/09 m2 Page 5ot 17



J—

Facility Name: Vilage Creek WWTP

Part 2: Effluent Quality/Plant Performance

A.  List the monthly average permit limits for the facility in the blanks below and the average
monthly effluent DMR BODs, (CBODs) TSS, NH;-N and/or TKN concentration produced by
the facility during the last calendar year.

(1) NPDES Permit Concentration

BODs :
{CBODs) - TSS NH;-N TKN
_ Months (mg/) (mg/l)y (mg/l) (mg/1)
Permit _ :
Limit  May-Nov 4 24.0 1.0 Report
Dec-Apr 8 240 ‘ 1.0 ‘ Report
(2) DMR Concentration
BODs

(CBODs) TSS NH;-N

- TKN
Otr  Month QO! (mg/H)002. 0O\ (mg/H00Z O (mg/HODL DO\ (mg/1) OO

1 January 082 - 084 13 020 001 000 045 0.37
February 0.65 085 17 000  0.00 0.00 052 027
March 0.66 063 07 010  0.04 0.04 - 071 0.30

2 April 1.00 075 12 0.1 0.02 0.16  1.50 0.71
May 0.88 061 18 0.1 0.01 000 062 0.19
Fune 1.13 075 29 01 001 002 044 0.57

3 July 0.75 060 24 060 000 000 029 0.49
August 0.63 039 19 0.3 0.02 0.00 045 0.73
September 068 045 16 0.1 0.02 002 077 0.61

4 October 0.64 0.40 16 010  0.00 001 061 0.28
November 0.76 0.58 1.0 000 003 000 075 0.54
December 0.93 063 14 0.3 0.02 003 075 0.40
Annual Avg, 07¢ 081 164 016 0015 0024 066 0.46

ADEM FORM 417 01/09 m2 Page 6 of 17



P
b i

B. List the monthly average permit limit and DMR loadings below.

(1) NPDES Permit Loading

- BOD:s : _
(CBOD:s) TSS NH;-N TKN
Months (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
Permit : S
Limit May-Nov 2001 12009 500 Report
Dec-Apr 3002 12009 500 Report
(2) DMR Loading
BODs; 7 ,
(CBOD:s) TSS NH;-N TKN
Otr  Month (Ibs/day) (Ibs/day) (lbs/day) "~ (Ibs/day)
1 January 335 369 21 184
February 305 414 0.0 124
March 229 160 17.3 141
2 April 234 149 26.2 377
May 215 . 286 ' 14 188
June 244 443 2.4 118
3 July 180 424 0.7 71
August 268 531 4.6 189
September 265 435 9.8 420
4  October 177 343 12 130
November 154 137 38 _ 144
December 288 362 99 182
Annual Avg. 239 | awm 66 189

C.  During the past year did the BOD;s concentration (mg/l) and/or loading (Ibs/day) exceed the
- product of 1.4 times the monthly average permit limit during two months of any consecutive
quarters? (Check the appropriate point total.)

v [
No =0 points Yes = 121 points

ADEM FORM 417 01/0% m2 Page 7 of 17



D. During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day), exceed the
: monthly average permit limit during four months of any two consecutive quarters? (Check
{) the appropriate point total.) -

_ N
No = 0 points - Yes = 121 points

E.  During the past year did the effluent TSS concentration (mg/l) or loading (ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any two
consecutive quarters? (Check the appropriate point total.)

7% [
No =0 points Yes = 121 points

F. thg the past year did the TSS concentration (mg/l) and/or loading (Ibs/day) exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check the
appropriate point total.)

[

No = U’points Yes = 121 points

G.  During the past year did the NH3-N or TKN concentration (mg/l) and/or loading (Ibs/day)
exceed the product of 1.4 times the monthly average permit limit during two months of any
two consecutive quarters? (Check the appropriate point total.)

[v]

v 0
No = ( points Yes = 121 points

H Duriﬁg the past year did either the NH;-N or TKN concentration (mg/) and/or loading
- (Ibs/day), exceed the monthly average permit limit during four months of any two consecutive
quarters? (Check the appropriate point total.)

v}

No = 0 points Yes = 121 points

-~ -

L Enter each point value checkedfor C through H in the blanks below.

C Points = 0
D Points =9
E Points = 9
F Points = ¢
G Points = 0
H Points = 0

HIGHEST INDIVIDUAL POINT VALUE FOR PART 2 (C-H)o (HIGHEST POINT = 121)
Enter this value on Part 11;: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 8of 17



Facility Name: Village Creek WWTP

Part 3: Age of the Wastewater Treatment Facility

A.

B.

What year was the wastewater treatment plant constructed or last reconstructed? 2004
Subtract the above answer from the report year to determine age:
Age = (Last Calendar year) - (Answer to A)

Age8 = (2012 } - (2004 )

Enter Age in Part C below.

Check the type of treatment facility employed.

Factor
X____Mechanical Treatment Plant 2.0
_Aérated Lagoon L5
____Stabilization Pond 1.0
___ Other (Specify: ) 1.0

Multiply the factor listed next to the type of the facility your community employs by the age
of your facility to determine the total point value for Part 3:

20 X 8 = 16 TOTAL POINT VALUE FOR PART 3
(Factor)  (Age)

Enter the above value on Part 11: Summary Sheet. If the total point value exceeds 40, enter
40 on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page ? of 17 -



Facil 1ty WName: Vilflage Creek WWTP

Part 4: Bypassing and Overflows

A,

L

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to heavy rain? ©

How many bypass or overflow events of untreated wastewater occurred in the last year prior
to the headworks of the WWTP due to heavy rain? 0

How many of the bypass or overflow events listed in Parts A and B have been corrected such
that future bypass or overflow events at the same location due 1o heavy rain are not
anticipated? 0 :

Add together Answers A and B and subtract Answer C from that total.
A+B-Cc=0 {Check the appropriate point total.)
N ALY - L poinee 6 wbs oo b
0 =0 points 1 = 5 points 2 = 10 points 3 =.15 points 4 = 20 points 5 = 25 points 6 = 30 points
7 =35 points 8 =40 points 9 =45 points 10 = 50 points 11 or more = 100 points
[ [ [ I r

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to equipment failure? (This includes clogged/broken lines or manholes.) ©0

How many bypass or overflow events of untreated wastewater occurred in the last year due to
equipment failure prior to the headworks of the WWTP? (This includes clogged/broken lines
or manholes.)4® _

How many of the bypass or overflow events listed in Parts E and F have been corrected such
that future bypass or overflow events at the same location due to the same equipment failure
are not anticipated? 48 '

Add together Answers E and F and subtract Answer G from that total.

- E+F-G=0 (Check the appropriate point total.)

Vo L. (o - : .
0 =0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points

7= |§§ points 8 = ;1_() points 9= '_4_5 points 10= [59 points 11 or more = ] !QO points

Add point values circled in D and H and enter the total in the blank below.

TOTAL POINT VALUE FOR PART 4 ¢
Enter this value on Part 11: Summary Sheet.

All bypass or overflow events that have occurred in the last year (for any reason) must
be individually reperted with this MWPP report.

ADEM FORM 417 01/09 m2 Page 100of 17



Facility Name: Vilage Creek WWTP

Part 5: Sludge Quantity and Storage

A.  Please provide information concerning sludge quantity, characteristics, and storage practices
based on available data as requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

‘B.  How many months of sludge storage capacity does the wastewater treatment facility have
available, either on-site or off-site? (i.e., How many months can the facility operate without
land spreading or disposing of sludge?) >4 '

(Check the appropriate point total.)
Greater than or equal to 4 months = 0 points [/]
Less than 4 months, but greater than or equal to 3 months 10 points [ ]
Less than 3 months, but greater than or equal to 2 months = 20 points (]
Less than 2 months, but greater than or equal to 1 month = 30 points []

Less than one month = 50 points D .

TOTAL POINT VALUE FOR PART 5 ©
Enter this value on Part 11: Summary Sheet.

Part 6: Sludge Disposal Practices and Sites

A Please provide the sludge disposal practices and site information based on available data as
requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

B. How many months or years does the facility have access to and approval for sufficient land
disposal sites to provide proper land disposal? (Check the appropriate point total )

36 or more months =0 points [7]

24 - 35 months =10 points [}
12 - 23 months = 20 points| |
6 - 11 months =30 points| |

Less than 6 months = 50 points [~

TOTAL POINT VALUE FOR PART 6 0
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 11 of 17



Facility Name; Village Cresk WWTP

Part 7. New Development

Are there any major new developments (industrial, commercial, or residential) in the last
calendar year or anticipated in the next 2-3 years such that either flow or BOD:s loadings to
the sewage system could significantly increase? Estimate additional loadings below.

Design Design Design e
Population: ; Flow: MGD BOD:s: Ibs/day
Equivalent (PE)

List industrial and/or residential developments.

n/a

Will the additional loading overload the plant? (Check the appropriate point total.)

No = 0 points Yes = 121 points

Iv]
Enter the point total in the blank below.

TOTAL POINT VALUE FOR PART 7 0 (highest point total = 121)
Enter this value on Part 11: Summary Sheet.

Part 8: Operator Certification

Complete the Plant and Collection System Personnel Inventory, ADEM Form 441.

Do both the plant operator and collection system staffing comply with ADEM Administrative
Code; Division 10, Operator Certification Program? (Check the appropriate point total.)

Yes = 0 points No = 121 points
TOTAL POINT VALUE FOR PART § 0 (highest point total = 121)

Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 : _ Page 12 of 17



Facﬂity Name; Village Creek WWTP

Part 9: Financial Status

A.  Are User-Charge Revenues sufficient to cover operation and maintenance expenses? If no,
how are O&M costs being financed? Include user charge rates.

Yes,user charge rates are based on a uniform volume charge/100 cubic ft of 85% of metered water consumed

for single family. User rate ending 12/31/2012 is $6.87/100 cubic ft of 85% of metered water consumption,

Residential Minimum $2.00 - Plus rate $2:89 /1,000 gal.

Industrial Minimum _$2-00 | Plus rate $989 - /1,000 gal.

Monthly residential rate based on 6,000 gallons usage $ 5945

*Please complete the above information based on your user charge rates for the report year. You
may attach a sample water and sewer bill for clarity.

B. What financial resources are available to pay for the wastewater improvements and/or
reconstruction needs?

Approximately $20,300,000 is currently available to fund capital improvements.

Part 10: Subjective Evaluation

A.  Describe briefly the physical and structural conditions of the wastewater treatment facility.

Physical and structural conditions are acceptable.

B. = Describe the general condition of the sewer system (sewer lines, manholes, lift stations).

General condition of the sewer system is fair.

ADEM FORM 417 01/09 m2 Page 13 of 17



2
I
s
‘
|
i
i
|
H
,

What sewage system improvements does the community have planned for construction in the
next 5 years?

See aftachment

What is the theoretical design life of the plant, and what is the estimated remaining useful 11fe
of the wastewater treatment facility?

See attachment

‘What problems, if any, over the last year have threatened treatment or conveyance within the
system?

The primary cause of SSOs was blockages from grease. These occurred in residential areas.

Is the community presently involved in formal planning for treatment facility upgrading?

Yes

How many days in the last year were there residential backups at any point in the collection
system for any reason other than clogging of the lateral connection? 7

Does the plant have a written plan for preventive maintenance on major equipment items? If
yes, describe.

We use Infor asset management system for preventive maintenance and regular maintenance.

ADEM FORM 417 01/0% m2 Page 14 of 17



Village Creek WWTP (MWPP 2012)
Part 10.C

Collection system condition assessment and repair, replacement and renewal projects. Village Creek
WWTP waste gas energy recovery and process optimization. Replacement of the current SCADA .
software with Citect. Village Creek WWTP immediate needs: Fairmont and Harrimon pump station
improvements. Collegeville pump station pump and vfd replacements. Minor Parkway pump station
vfd replacement. '

Part 10.D

EPA’s 2002 Clean Water and Drinking Water Infrastructure Gap Analysis Report estimates the useful life
of treatment plant and pump station structures at 50 years and associated mechanical and electrical
process equipment between 15 and 25 years. Calculated remaining useful life of the structures = 50 —
age of facility. Calculated remaining useful life of the equipment = 25 — age of equipment.



e L Does this preventive maintenance program depict frequency of intervals, types of lubrication,
(. and other preventive maintenance tasks necessary for each piece of equipment? (Check the
o appropriate response.) Yes No

| Mo [
1. Are these preventive maintenance tasks, as well as equipment problems, being recorded and

filed so future maintenance problems can be assessed properly? (Check the appropriate
response.) Yes  No '
¥ O | - o
K.  Describe any major repairs or mechanical equipment replacement made in the last year and
include the approximate cost for those repairs. Do not include major treatment plant
construction or upgrading programs.

De-watering centrifuge rebuild $108,000

Replaced four (4) Primary sludge pumps  $160,000

L.  List any additional comments. (Attach additional sheets if necessary.)

The County entered into an agreement with Hazen and Sawyer, P.C. on February 14, 2012 for the development of a

comprehensive Collection System Asset Management Program (Program). The goal of the Program is to develop and

provide tools, technologies, and procedures that will empower and enable the County to better manage the sanitary

sewer collection system. The developed Program will establish a comprehensive asset management system with

processes and procedures to identify and prioritize future collection system capital and'operating replacement and

maintenance requirements. The Program is an extension and improvement o the current MOM. The Program's

objeclives are focused on achieving the MOM goals of continual refinement and oont_inuoué performance improvement.

ADEM FORM 417 01/09 m2 Page 150f17



Facility Name: Village Creek WWTP

Part 11: Summary Sheet

L Enter in the values from Parts 1 through 8 in the left column below. Add the numbers in the _
left column to determine the MWPP Report point total the wastewater system generated for
the previous calendar year.

Actual Values Maximum Possible
Part1 0 __ points 80 points

Part20 _ points 121 points

Part3 14 points 40 points

Part4o0 _ points 200 points

Part 50 points 50 points

Part6 0 points 50 points

Part 70 points 121 pbints

Part8 0 points 121 points

Total 14 points 783 points

2. Check the facility type that best describes the plant's treatment and disposal of wastewater.

[ |Mechanical plant with surface water discharge

[ ] Aerated Lagoon or stabilization pond with surface water discharge

[ Mechanical plant using land disposal of liquid wastes

[ Aerated Lagoon or stabilization pond using land disposal of liquid wastes

3. __Check the range that describes the action needed to address problems identified in the report.

[v10-70 pts. Actions as Appropriate*®
~ 171-120pts. Departmental Recommendation Range*
1121 - 783 Municipality Action Range*

*Qther actions may be required by NPDES outside the scope of this report.

4.  Complete the Municipal Water Pollution Prevention Resolution Form, ADEM Form 418,

ADEM FORM 417 01/09 m2 Page 16 of 17



5. In Question 1, do any of the actual point values in the left column equal the maximum
possible points in the right column? (Check the appropriate response) Yes - I\gﬁ
: ! v

If yes, provide a written explanation for this situation in the space below.

ADEM FORM 417 01/09 m2 . Page 17 of 17



Village Creek Wastewater Treatment Plant
ATTACHMENT 2 — Raw Sewage Bypass and
SUMMARY




LJo | s%eg

. SNON
Josiayadng
SOEETDUIRIA uordoreny dLMM
lamag uerg PaacuIy 28e300[q ey ON 98BI mouea ) 7800 Pagiosqy punols 3o 1584 - oBemA N2aAV ISP LIEY  TLEEA 6TTHON
ISaj0N
Jostaradng
SDUBUSJHEIN uopdurey;) earg dLMM
MG uenyg pameday oury ey oN TR AARID S[oquep 0sL HERI(J ML0Ig Joseg - S8eIA  I(1 Red [eoIpRIN ¥ AMH BOPSPRD  TI/STT 60THON
LsRoN
Josiazxing
souuauey  uoidureg) dlmm
L ueg DPaaomay SFEo0[g wmeyoN  sBey esealn MO 1e¥'y P3QI0SqY PUNOID Joaseq - s3eIA NoAY MyF 0508 TU/RT/L SOTHON
ISIION -
sBey /suqeq
10s1AIMING jesealny Bewre(
SIUBUNUIRIN uordureny UopaNnswOD yea1] adeia dLMM
13433 e paromay 23eqaolg urey ON USTEPTE A Sjoquepy 000°¢E /PRQIOSAY [EMOID Joiseg - sfepA Ay AoquI gET  ZIMT  T6OPOW
ISITON
Josiatxing iy (wAs4g Jo
ADURTWELJAL vordureyy ey aoy WIG/PAAIosqY  IPURWR) JLMM
Tomag eLg panowmsy Feo0lg war SseAD) mEAnOHRA)  66Y'] punoi) 30350 - SBHIA wy ST ZIL % A BPWMPN LSOZ  TIOL/CT 620100
h isajoN
J0siaradng
SOUBUJULETA] uordurer) dLMM
Tbameg ueng poacmay 3FETI0IG mey ON asEIn) aroquely ~000°S1T Hoar) SBEIIA Joiseq - 28e[IIA [reR] TN S2€1 T1/6/1 166000
apir Bunioday uzfvj, uoyIy 34034 a5nn)) 224n08 (v3) UOLBUGSH(T WRISAS UOYI2}{0)) uoNRI0T pariodayr ON
HoS4a ] 104 185 i g U4y

!

*SOUIOA SZIRYDISIP [BT1OR SE 10U *ATUO UoSLIRdIo SA1R]9X J0] PIsN 94 0] 2I8 SJRUINSS 9801} 0I0JSI0Y], JUNOWE Paje[nofes
a1 uodn 1933y JuRSTHIUSIS B SARY UED YSIA PUE [OQUOD §4un07) oy puoleq As1eidwos are yorym sajqeriea Jo Jaqumu gSiy 8 0] 10alqns s1e SaJRWTse Uons “1A0MOH ‘spoylews Supeuryss padasoe pue
UOHEULIOJUT S]qEUIULIS)Op-a)1s uodn Paseq ‘ownjoa 25Ieyosip oY) JO UORUIULLISNEP 1894 5,AIUN0.) SU S8 SIS 8831, X TNO JALVINILSH 218 ,Sum[oy 155, UHIA[0D SY} U umoys saniuend) :HLON

}991)) 9BB[[IA - S931eyosy(] panruLadun) yo Arewrung

Z10T ‘1€ Joqueeoacy YSnompy Z10T ‘10 Arenuer




L30 g oBeg

50N
1081A150NG
compooju  worden) wey dLMMm
IBpaf uepg PRroway SFmjoog Wary siny jsmaz) soquey 8 PAGI0SQY PENOID Joseq - odeip QAL IsIO0IY CTT6  TI/S SLIPON
SaIoN
Josiazadng
SIUBIMITEI wordwmeny : dLAM
13835 wenyg pasotay sBeyso[g ey ON sgey joseaIn soyue 0sg's Yo s3eueig Josug - a3e[A SAUJuUONEQ TEE  TU/ITE LLTHOW
ISPION
IosTAIRdNg
SOUBLUTBIN uordurey)) dLMM
Tomag ueng pasowiy sRmpoig TIey ON s3ey FFLAID s[oquey 006'€ U] WIS Jogseq - aBefpA N9AY W6T 000€  TLOLE  LOTVOW
. ISON
1051A1A0NSG
SOURTEBTA woydureyy o dLMm
Tomag LLisk: | pasomy 2Feoofd urey oN sTey josealn) INOWBA) 90T'L gL S8eurei] Jo3seq - SFefIA ARIIMRII 97 TI/R/E  8STHOIN
ISAION
1ostatdng {uasAg Jo
souvnomep  uowdeey) Japuemad) d1MM
TBMag Bl paa0uy 23epa0lg ey oN SHQa(] fosEAll) dqorquen] 000°¢ urey(] wios Joisopm - oFeiA AmHVeId 061  TL/L/E LST¥ON
SArON
Jostaradng
ADWRTSIITRIA wordurey) dLMM
MY ueng Poaomy sfexoog Wey ON  SLGR(J /SeRlD sporuey 050’01 sonuey Joisey - oBefA NaAY Wpb OP0E  TL/TTT  OPIFON
IS2I0N
I0s1ATadNG
SoUBURIIRI wowdme) il ey dLAM -
M uelg pasomy afeoolg ANBISPOA s3ey /SS9 Sjoyueiy 00£°L [N SBemeI] Jo 1587 - ABEA pAlgISOM 109 TL61/T TR0
SSION
I0s1A1XING
SJVEUNUTEI] wodureT) pareday earg oar)) a3eIA dLmm
Tomog ueLg Sup] /POACWY SGBYOOTE WY ON W AlARID adig £P6TPI OTEI TI0NS Josed - ofeIA MISMOL 00T TL/RT - 9ETHOW
oHLL Supoday U] UOHIY L2102 44 asnu?) 324008 (1v8) nonvULSA wapSAs o210 uoHvIOY - pajioday ON
UOSDF 104 157 e i) g jusasg

"SOWN[oA oFIRYOSIP [BENJOR S¥ JOU “AJU0 UOSLIRAUIOS SATJE[3I I0] POSN 9 O) SI7 SAJRTUTISS 9551 ‘SI0J9IRY], JUNOWE PTB[NO[ED

a3 uodn 109119 UESIUSIS € 2ABY UED OIYM PUR [OUOD §,AJUN0) ST PUCAD) A[2)S(dIcs 212 YOIYAL SI[CRLIEA JO JAQUENT YSIY & 0} 125[gNS 218 SABILHSS Yons WAsMOY "spoys Suneuinss paydeaos pus
HOLRULIGHI S[(EUIIIISP-a11s todn paseq ‘aum]oa aSIeTosIp a1 JO UOHBUIELRSD 1584 5,AUn0)) oY) SI8 SAJRTse 050y A INO JILVINLLSH ofe SWnjo *I8H,, UWNjos o) Ul umoys sannuend) 'JILON




130 g ofeg

ISFION
Jostaredng
OUTUAUTEIA mordmer) dlmm
I3Mmag g paaomey s3mpoolg e ON $00 JouE 058°¢ P2qI0sqy pumorny Jo3sed - aFeIA SALI( ISHWOCHT CTT6  TI/IE/S  SOTHPOW
183100
Iostarxing
SOUBTSIUTRIY uordarer)y dLAA
I35 weng panowsy ofeyoorg WeYON  SHQ3( /asealn sjoquep{ 052718 ¥oa3D) 2HIA Joiseq - ade[IIA N2AY MOT 12TT  TIHATS  90THON
“IQUUILLIZIAP JOU SDM UM,  'SSION
lostarxing
QomBTIITRIA uordureg) 1NOUBS[) dLAM
Jomag el pasomay sFexolg ey oN 5100y floqTE PaqIosqy punoIs Jo1sed - 2BR[NA SeAYMSYObr  TIAT/S  SOTHOIN
SAION
Tostaradng
somensyurely | wordwiey) dLmMm
Jomag uerg posomay sdeoolg meyd ON slo0y SoqERH 00T PaqIOSqy pumoIs) Jojsug - 3FR[NA SOAVUIC L09F TL/ET/S  POTPOIN
IS3ION
Josiatadng (msig jo
somenspurely  wordmeq) Bpurmsg) JLMAM ,
Tomag weLg panouiy o800y ey ON asea1n) MOWB ) 1 PRqIOSqY punorn Josapm - oBeqa (1#1WV) M2AV ET  TISIS  OOTHOI
ISFION
Josiazdng
SORUSIUTENY uordwery ey s3ey dLmm
Iamag ey pasomay s3exo0d W3y /SI00Y jaseaIny nowes[]) Al PaQIOsqy ponolny Jo3seq - oFeIA SISWMEB60L  TIAOWS  96THOW
1Sa10M
Jostatadng {wmaisig Jo
AU uordwreq) 9SNOY 19pup) wpuremg) LM M
Iamog ey praomsy a0y ey ON a58211) nouE[) 0eL1T /P3QI0SqY pImalny Joisap - adeia AS[SUHIS WET 091 TI/SIHF  ERIFOW
520N
Jostaradng (wasig yo
SOUBTANITBIA vordweq) JopulRway) LAMM
Tamag ey Ppasomay oBexs0jgy ey oN aseaIn) spoyquep 0or'y PRqIOSqy pImoIsy Jo 150 - aTeiA Rang projperd $291  TL6Y  6LIFOIN
L Bugsodayy uaNu [ Uooy 4203 asno) a24m08 (108) HONDUISHT wizsAg uoyIAfIo) HORBIOT pajioday ON
UOSABF 104 187 iy g Juang

*S3UM{OA H3TYOSIP FENjOR s 10U “AJuo uosuedmod sAnR[RI 10] PISH 9 01 28 SOJBIIISS 95aY) ‘a10J2JR1], JUNOWIE PABNI[ES

ot} modn 103332 JURIHUTIS § JARY WED YOR]A PUE [0QUCO 5,AUN07 a1 puoiaq Aj21e[dumos aIe yorgm sajqeLiea JO Iaquinu g3 & 0} 193[qns 218 SIBUMSS YoNs “1oAsmoy] "spoyisw Suneumss paydasoe pue
UOTJRULOFUT SqeuIuLINap-a)1s Hodn paseq ‘swnjoA sFFyosip oy JO UOIBUTULIRISP 1584 §,A1UN07) ) I8 SABUINSS 858U A INO QA LVINLISH 218 SWN[OA IS5, WWA[OD ST} U UAOYS Sanmuend) ‘g LON




Loy o%eg

KON
10s1Ad2dN0G
OMBENUIB vordureg) . dLam
Jamog ueiig poromay S8m{0Ig ey oN 95BALD jnoaesy) £L9°61 P2QI0sqy punoi Jo 158Y - 3TE[IIA Amg podry Jossol 7500 TL/TTR  LETPOW
ISHON
Josiazedng )
BRlnci o uordmey) dIlMM
Jomag eng posomay AFE{001g mey 0N sBey jasearn STOqUE 0556 YN ademer Joised - oGe[IIA SoAV WO 8TSL  TU/LS 9ZTHOIN
ISAION
1ostaradng
souensjuiely  uoidurey) dLMM
Tamog ey peaoway SFeoold WBYON  S00Y psealn S[onueA 0sL eI uriory Joysey - oBe[[IA SeAV I 61€8  CZIA0L/L  VITYOW
1SHON
Josiaradng
STRIANWIRY wodurey)y B woly dLAM
12403 . ey DaAOINY] SFENS0IE UBy ON  SHQ3(] /eseal) JoquEy 009'LI /PRQI0SqY PUNOID Joiseq - ademA NoAy 20050 Q9% TI//L  LITPOW
530N
Jostazadng
SOUBURNIIEA] wordomegy . dLMM
Mg weng pasomay a3eoolg ey oN EeLEy) afoueyy 050°C UIBI(] U0}y Joiseq - aTeA MISBLEMMAVIIGL  TLE/L 91T
IS3JON
Tosparadng . . (was4g Jo
suoneado WAPOOD) IpumENY) JTAM
03PIA 19Mag uoq paromay s3ejoold urey ON BELEY) SpoquEA 008°1 ey wag Josap - 08e[A peo ol Le61  TI/STH YITHOW
820N
losiaradng
suoneiad( WAPOOD dlmm
O3PIA JaMag ued pasomiay e8exo0ld e oN S5EAILy [oTuey 00S°€T eI uolg Joased - 9BE[IA peogsei) wai 0011 TLELY  EITHON
ISAION
~ Jostaradng
suopeadQ WAMpoosy ey dLMM
O3PIA 1035 wog paaowiay 9desipold  Aaws SRIID S[oquR 0861 oI BUOLS Joyseq - oFE[[IA 0B d WY E1ET  TLTLY  OIZPON
2] Bupuodsy UYL [, UOHDF ABYII2 4] a5n07) 204n0g (03) UOBUYSI(T WRISAS HOYIB]O)) UovIOT parioday oN
=g 104 157 FDULT) g Juang

"saunjoa o31eTosIp Tenjoe se 1ou ‘Ao uostredmos o.\ﬁﬂe 10] Pash 2 0} I8 SAIETUIISS 5L “2J0JAISY], "JUNOUIE PAIB|NO[ED
atp uodn j9a5]s JROIIUSIS B SARY ULD YDIY4 PUE UGS §,AUN0Y) 2T} PU0Asq A[3je[dmos a1 yoIqa SejqeLIEA Jo Jequunu Y3y e 0) 102[qNSs o8 SAJBILTISD YONS “1Admop "spoyiewr Sunewmse paydasor pue
TCTJRULIOJUI S[GRTTULINOP-a)1S Uodn paseq ‘amnjoa sSIRYISIP U3 JO UOIBUIUEIIEP 15aq §5,A1UM07) 91 218 SIBUINS? 883U L A TNO JALVINLISH 278 ,SWN[OA I15H, UWMO2 2} Ul UMOYS Sannwend) FLON




L30 ¢o8eyg

S0N
1081ATdNng
someusyupuly  wodmwgy sBey dLmMMm
Tamsg uenig Ppaaomay 28eo0[g Ry oN  /SHGR( /selD Spoyuen 005'T1 - PaqIosqy punoi Josey - oFeqIp sat(qIesung 00F  TL/LT6  ESTHOW
ISIION
Ws1Alxing
sougusiely  uordwer) dLAM
Jomag eI peacmy eFeNs0lg WRION  SHQI(] PseD S[OYUBIA 6 PAGIOSqY PUmoIsy Joseq - aBe[IA NHne) PR 8106 TIMT6  TSTYOW
ISII0N
iostaradng
A0WETIeI wordurenyy dLMM
By wenyg pasoway aFejoorq U ON  SHQI(] /358315 SToquRIy 901 gop(] adeurei(] Joyseq - a5e[[ip AL UONB( ZEE  TU/ITH6  LPTROIN
1S2I0N
Jostalxing (masig Jo
someudjurely  uoldumeq) RN WIS BprEmay} JLMM
Iamag ueng Ppasoway 28ejo0rg W ON  SHGa(] /o5eaID) a[oquEy] ¥9T'9 /PQI0sqy pUINOID Josapm - oFeA AMHURId9T  TL8/6  9PTHON
ISRI0N
JostATedng
SOUBEANWIEIA uopdwer) TERI(] Tlg dLMM
Iamag - meng pRAomY 2Feo0lg ey ON Sj00Y fosERlny  JUITY AVARS 19¢ fPIGIOSAY PUNOED) Jogsey - sfepp PAId TSR S09T  T1/6/6 SYEPON
..u.m~0_2.
Jo81A1ING
- SOWRTSIUTEA] nordureq) ey sEey dLMAM .
IOMOT ety Paaomay s3eijoolg W3y /SHq3(] /a58310) MOuRS[ T PAQI0sqy pumoIn Joyssy - aseqLA §OAY RMOTSRID SOLO  TIH6  EFTRON
. 520N
J05181I0g
sousnapmely  wordmw) dLMM
oMag werrg paromy edefaold ey oN sBey /suga(] SouueA 98 PAI0SYY pEmoIL) Joised - aFe[IIA owegdogsig £Z€  ZI/8T/8  6EZFOW
50N
10s1A¥adNg
b CY i T O vordureyy : dLAMM .
1oM08 teng pasomy sBexoold ey oN, 9SBIZD) SOy g9 TR TG Jo 1589 - 23R[IIA Sunon s 058 TI/LT/8  SETVON
L Bunoday uayn ] UoHIY ABYIDA asnry " aaumog (03) UOPDUNSIT wRIsAg o210,y UORVIOT pajioday ON
uosia s 104 189 st Ny juaag

"SoUmM|oA o IEYISIP TeNjoL St jou “AJuo uosLeduros SANE[SI J0] Pash 8q 0} 518 SSIEULLSS 9591) ‘SI0JRISY ], JUNOWE Paje[noes
ay) uodn 199132 JURDIJIUSIS © SARY UED YOIM PUR [OXU0D 5,AUN0)) 8Y) puoieq Aja3a[durod aIe Yo So[qelIeA JO IaqUNH Y317 € 0 102fqns oIk Sa]eUI)ss Yoans “I1aasmol ‘spotiowm Surenss pajdaose pue
HOHBULIOJUE 2[(BUTULIAISP-1IS Hodn paseq ‘aun[oa aBIRYDSIP a1 JO UONBUTUIIIED 153q S,AJUNOY) ST} I8 S2)BWTSe 853, ‘A TNO qdIVNILST 21 ,SWnjoA IS, UWN[ed 21 Ul UMOYS sannuend) 'HI1ON




LJogadeg

“BUi} 3IIAAFS PaYODAD T WSHOLY) WiaISAS a1 PajTxa aZPaMaS 1] up 4aul] POy WIBR 4IMIS BJGDUILIAISE JOU SHM WKL ISAION

Jostaredag
SAURUUTR wordureq ) mey s3 dLMM
oMoy TeLig poAcINY 23m20]g WA egsHqaERTeID adig UTBI(] TIOLS Joseq - 23eIA NoAY PUZ TILS TH/SLZL  66THON
1SN
IostATdng
SOUBIMNUETY uoduren’y dLAM
lamog ueLrg] paaomay a3eyoorg urey oN asualI) sjoquep £1s PaqQlosqy puncy Jo3sey - aFe[IA NIAYISITO0ET  T1/6/21 C6TRON
IS30N
Josiaradng
SOETANTE wordmeg) dEMM
oMoy uelg poacuIzy sFexoolg U ON  SHqa(] /o5ealD aoyrEp LT6'E o 2Beurer( Joiseq - oFe[IIA aaquUoNe TEe TI/LTLI 88THON
ISaON
10s1A1xI0g (wsAg Jo
QOUEUSTEER]A vordwrey) Dpuemay) JLMM
Jomog ueLg Poaomsy aFexdorg urey oN OSBRI Spoquey Sr LRI WOy Jo 350/ - 3TeMIA SAV RPN 00k TIAL/1L LLTPOW
ISATON
Jostazadng
SOUEENUTRIA uordoreyy 531y dimm
Tomag ey pasomay afexoorg Wey oN  /SHQ3(] /esually S[oqEEW 08% PRqlosqy punol Jo1seq - o3e[IA peOy SN 9AId 6T6  CI/TE/0T BOTHON
1Sa10N
1081a19dng
. SouenAUIey Tojduren) dlmM
TaMag weng peaomy sFeNR0Id WY ON a/eIIH MWLy 00¥'s PaQIOsqy pUnoIL) Joysey - aSe[A NRAYIOT #OIS TL/6LA01  99TFON
1EHON
Jostazadng s320Y
SOUBUMETEIN uordurey)) JSUGa(] [oSBAID) JLMM
213§ uerg panomay 2Fexs0rg urey oN [WSIEPUBA s[oquep LS P2qI0sqy pmolL) Joysed - afe[A N 2AY 0L 000€  ZI/81/0T  S9TROIN
ISAION
10s1A30dNG
coueucymeyy  worduren) dLMM
MIG BLIg] pasomay aBeoolg ey oN s3uy josealn ajoyueiy 90¢ Yoy 23erelq Jo1sed - oA PALE POOMISND) 1065 CI/LT/6  PSTHON
apLL mﬁhﬁtﬁmmm uANO L HOoy A3 4 sy, P4NOT Q G.M\v uoPUNSAq E_mwhﬁm. HORIBIIO) UuopIoT pai kbhwmx. oN
uosi2 104 157 it g jusagy

*S3TWIN[OA STFEUOSIP [BNIOR SB JOU *AJU0 UOSLIRAIOD SATIE[AI JO] PASK 8q Of AIT SRS 3537) “DI0JRIYL JUNOWR PAJRMOIED
oy} uodn 302535 JUROYIUSIS B SARY UED YOIYA PUE [ONHU0S §,ATN007) SU) PUOAaq A21e1dumos axe [oIA SIqRIIRA JO Jaqunu Y3y B o) 102(qns o8 S3IBWISS Yons “1oismoy -spoyiow Suewnss padeose pue
UOIBULIONIT 3[qRUITLI2ISP-0)1S odin paseq ‘eumjoa aSIeyosip a1 JO UOHBUINLIAIAP 155G, §,£1UNO0Y) oYl 5I8 S2]eWNIsS 259, “ATNO QALVIWILSH 97 ,2Wn[OA ISH,, UUIN[OD 21} Ul UMoys saunuend) 'JLON




L30 1, 98eg ;

ISHON
JostaTsdng
soueusuiely - uordureq) ) . uEy s8 dLMM
Iamag ey pasomay sFepoory WA eY/suqa(T/esEaIL) SoquE 98 TR WUg Joiseq - aderA NHDQIjE 891 T1/9T/T1  LOEPON
SAION
ros1Aa1adng
SOUETUAWE wordmey dIMM
1omag UBLIg] paomay 38exo0(g mey oN |TLAD S[oqwRy j24} PagIosqy punoisy Joiseq - 33e[IA §oay eddof 7059 TI/TTTT  SOEHON
ISAION
Josiazadng
U IA] uordureq dlmm D
ORI g poaomy ofexaorg urey oN a5LDID S[oqwRpy 09 POQIOSqY PUNoIn joiseg-osdema  eddop g oay eddop useadeg ASIV  TL/ZLZI POSHON
g Bupiodsy UIAD [, UOHIY 421034 asHY) 224N08 (03) UONDURSIHCT washg Hoy100 uoPLRCY pariodayf ON
uosag 104 157 EX Mk ]y g mang

‘sommnyo o5IRyssIp [2roe st j0U ‘A[uo uostedwos sAIJR[SI I0] PIst 8q O) oIt SAIBRINSS 9591} ‘2I0J2Jal [ JUNOWE PIIR[NO[ED
a1 wodn 103[J2 TUBOIIUSTS € DABY UED YoIUM PUR [ONUO0d S,Aumo)) oy puoiaq Ajpa]dinos sIe YoTm sajqeLie Jo oqun Y3y & o) 100(ns ole Sa)RTILSe Uons ‘IaAsmOf] "spoyjsul Buneumss pajdoooe pue
ToneULIOUI S[qutIuLap-o1s uodn paseq ‘owinjoA sBIeUOSIp 811 JO UONBUIULINSP 1594 5,AUN0Y) ST)) a1 SHIBWINSD 9531 "A/INO (HLVYNLLSH 218 ,2wnjoA I8, UNM{OD 1 Bl umoys sanpuwen)) gLON




BN+ o i) e T

VILLAGE CREEK BASIN 2012 DISCHARGES

il
i e

<
;
e T z 3
o i
sl P
&£ A 4 o
5 S %) &
> it e i J ”
nd 3y & !
iy ¥ e s o3y 5
5 : e e ;
2 . (i 4 3
4 yooa b .
o y e
e S [
bi-‘.‘ Phsl x
;o ? g o)
i
6 ) 7
e ¥
o M ¢ = ] #
el 3 ] & -
A \ L. 4
4 i)
4 - LN 7
) i
) o/ Y T
W Be K =
\W \ : v
5 \ NGHANE = =Y P by, > ¢ 4
- SR . !
28 T4 -
\ - ¥
- ; 3
B
( - = 0 3,
. T
'l -" 1 : \
- o
2 7 4, V 2
4 [- -
B -’Jl TN | -
' ~F
o= - i
.
\ - X -
-
e, 4
.

JEFFERSON COUNTY
ENVIRONMENTAL SERVICES

NOTE: OVERFLOWS SHOWN ARE OVER 10,000 GALLONS PLOTTED: 3-14-13




Village Creek Wastewater Tr'ea.t'ment Plant
ATTACHMENT 3 — MWPP Sewage Sludge
SURVEY




Pt

MWPP SEWAGE SLUDGE SURVEY

Facility Background Information: _ .
1. Facility Information : Permit Number: AL0023647

Name: Village Creek WWTP
Street Address: 1440 Pleasant Hill Road
County: Jefférson :

2. Facility Contact

Name: Greg James

Title: Plani Manager

Telephone: - 205-791-6405

Permittee Name: Jefferson County Commission

Mailing Address: Suite A-300 716 Richard Arrington Jr. Blvd N.

Birmingham, Al 35203

Facitity Flow Information

1. Facility Wastewater Treatment Capacity

Avg. Daily Flow for 2000: 001-21.9/002-16.0 MGD
Facility Design Capacity: 001-60/002-60 /Peak, Both-400 MGD
. Estimated Septage Quantity Handled (Residuals Removed from Septic Tank Systems)
Average Domestic Septage: 214905 gallons per month _
Average Commercial Septage: 390869 gallons per month (GREASE)

. Method of Septage Processing

X Mixed with Influent Wastewater for Treatment

0 Mixed with Sewage Sludge

0

4. Estimated Percentage Contributing Wastewater Flow

Residential:
Industrial:
Other:

%
%

% Describe: Commercial

. 5. List type of wastewater treatment process(es} utilized at this facility:
Screening, Grit Removal, Activated Sludge, Clarification

Chlorination, Dechlorination, Sand filtration, Uv Disinfection

6. Estimated sewage sludge wasting rate at this facility:

or 144000

T. Estimated untreated sludge received from off site: N/A

or

8. Estimated percent solids of combined sewage sludge prior to treatment:

ADEM FORM 419 8/02

Ib/day dry weight
gallons per day

Ib/day dry weight
gallons per day

3 %

Page 1 0of 8



AT
!

9. List the sewage sludge treatment processes used in preparing sludge for final use or disposal:

Sludge Quantity
(untreated pounds per day)

Gravity Thickening
Mesophyllic Anaerobic Digestion
Mechanical Dewatering (Centrifuge) and Lime Stabilization

10. Estimate the total volume of sludge generated: 3268
(dry U.S. tons per year)

Sludge Disposal Methods

1. Which of the following describes the current method of sewage siudge disposal for this facility:

Current Practices Proposed Practices
Approved by ADEM Quantity Approved by ADEM
Yes No {dry U.S. tons/year) Yes No

a. X Land Application, Bulk

Shipped 3268

0 Agriculture a0 0 0 0

0 Forest a0 0 0 0

0 Public Contact 0 1 0 1

fl Lawn/Home Garden 1] I 1 0
b. 0 Land Application,

Bagged/Other Container

0 Agriculture g I ] 1]

0 Forest ] 1] H| ]

0 Public Contact 0 K} a |

0 Lawn/Home Garden 0 3] 0 I
¢. O Incineration 0 ] a0 0
d. O Subtitle D Landfill

(Disposal Only) 1 0 0o 1}
e. [ Lined Treatment Lagoon '

or Stabilization Pond 0 0 a0 1
f. 0 Unlined Lagoon or

Stabilization Pond 1 I a0 0
g. O Other (Please Describe) 0 1 I 1

2. ¥ "f" was selected above and sludge is stored for 2 or more years, enter the distance between the
surface disposal site and the property line: N/A feet

Pollutant Concentrations

ADEM FORM 419 8/02 Page 2 of 8



1 1. Enter the total concentrations of the following analytes using existing data. Do not enter TCLP results.

Concentration Sample - Sample Detection Level of-
Analyte {mg/kg or ppm) Type Date Analysis

Arsenic <PQL Grab Yearly Average 11
Cadmium <PQL Grab Yearly Average 8
Chromium 48 Grab Yearly Average 8

Copper 430 Grab Yearly Average 8

A - |Lead ' 65 Grab Yearily Average |- 15
Mercury - 2.0 Grab _Yearly Average 0.6
Molybdenum 11 . Grab Yearly Average 5
Nickel 38 Grab Yearly Average 6
Selenium <PQL Grab Yearly Average 15
Zinc 1,069 Grab Yearly Average 18
Ammonium- : :
Nitrogen N/A N/A N/A N/A
Nifrate- _ .
Nitrogen N/A N/A N/A N/A
Total Kjeldahl :
Nitrogen : 24,200 N/A N/A 1.8
2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above
analysis: 28 . %

Pt Treatment Provided for Sewage Sludge af the Facility
i 1. Which class of pathogen reduction does the sewage sludge meet at the facility? (As defined in
40 CFR Part 503)
O Class A

0 Alternative A1 - Time and Temperature

0 Alternative A2 - Alkaline Treatment

0 Alternative A3 - Analysis and Operation

0 Alternative A4 - Analysis Only .

0 Alternative A5 - Processes to Further Reduce Pathogens (PFRP) '
[l Heat Drying _ [l Thermophitic Aerobic Digestion 0 Heat Treatment

0 Pasteurization 0 Gamma Ray Irradiation 0 Beta Ray Irradiation
0 Composting a0 0

0 Alternative A6 - PFRP Equivalent

XClass B
0 Alternative B1 - Fecal Coliform Count
0 Alternative B2 - Process to Significantty Reduce Pathogens (PSRP)
0 Aerobic Digestion il Air Drying I Anaerobic Digestion
[l Composting f Lime Stabilization
[ Aliernative B3 - PSRP Equivalent

0 Neither or Unknown

Vector Aftraction Control
B Option 1 -~ Minimum 38% Reduction in Volatile Solids

ADEM FORM 419 8/02 Page 3 of 8



[ Option 2 - Anaerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
0 Option 3 - Aerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
[ Option 4 - Specific Oxygen Uptake Rate (SOUR) for Aerobically Digested Sludge
0 Option 5 - Aerobic Processes plus Elevated Temperature
X Option 6 - Raised pH to 12 and Retained at 11.5
0 Option 7 - 75% Solids with no Unstabilized Solids
[1 Option 8 - 90% Solids with Unstabilized Solids
[l Option 9 - Injection Below Land Surface
" 0 Option 10 - Incorporation into Soil within 6 or 8 Hours
[ Option 11 Covering Active Sewage Sludge Unit Daily
[0 None of the Above

Groundwater Monitoring

1. If disposal practice is surface disposal or land application, is groundwater monitoring required or performed
at the site?
0 Yes {If yes, please submit a copy of the groundwater monitoring reports along with this
X No survey. Also please provide the approximate depth to groundwater and the
groundwater monitoring procedures used to obtain the data.)

Land Application of Sewage Sludge

Answer the following questions if sewage sludge is applied to land.
1. If sewage sludge is land applied in bulk form, what type of crop or other vegetation is grown on this site?

Tifton Bermuda Grass, Ryegrass

2. If sewage sludge is land applied in bulk form, what is the nitrogen requirement for this crop or vegetation?
600 lbsfacre/year (Reclamation Site)

3. If sewage sludge is land applied in bulk form, briefly describe the nature of any complaints fited from
neighbors?

None

Note: Permitiees that submitted the "Annual Report Review Form" for sludge to the EPA
may submit a copy with the MWPP in lieu of this Attachment.

ADEM FORM 419 8/02 ' Page 4 0of 8



Village Creek Wastewater Treatment Plant
ATTACHMENT 4 - Plant and Collection System

Personnel Inventory




PLANT PERSONNEL INVENTORY
. ACILITY NAME Village Creek WWTP PLANT GRADE IV
"+ PERMIT NUMBER ALO023647
PLANT MANAGER Greg James TEL# 205-791-6405
DEPARTMENT DIRECTOR David Denard TEL# 205-327-8232
PLANT OPERATORS:
NAME GRADE OPERATOR NO. EXP. DATE
1 Gregory James \Y €000989 3/31/2015
2 Terrence Lane ] v C003437 3/31/2015
3 Frederick Deamues v C001885 3/31/2015
4 Paul Hardisty v C001001 2/28/2015
5 Linda Jackson ‘ v C000952 12/31/2014
6 Ryan Tyler B \Y; €002923 6/30/2015
7 Tim Gilliland v €004866 9/30/2014
8 Corey Bates v : €001583 2/28/2013
9 Rickie Hogeland v €000855 11/30/2015
10 Orlando Walker v 000536 11/30/2015
11 Brenda Scott v €002569 6/30/2015
12 Fred Cooper v C001744 11/30/2015
13 Kim Hudson v C005368 8/31/2013
0 COLLECTION SYSTEM OPERATORS:
N . | I
MAN HRS/WK NUMBER
MANAGEMENT/SUPERVISOR 320 8 AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
OPERATORS: ST 31|START TIME 8:00 AM|
| GRADE IV 200] 5 ND 4 2:00PM
MAINTENANCE 200 5 3RD 4 12:00 AM
OTHER PLANT WORKERS 960 24 4th 4 12:00 AM
OPERATOR SHIFTS NORMALLY WORKED EACH DAY: 5gh 4 12:00 pml
[snift fHours . 5
1st 12 amto8am
2nd S8amto 4 pm
3rd 4 pmto 12 am
4th ~ J12 am to 12 pm
[5th §12 pmto 12 am I | | x X
: YES NO
1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?
E 2. DOES COLLECTION SYSTEM OPERATCR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

Lo " FACIITY NAME: Sewer Line Maintenance PLANT GRADE: v
e PERMIT NUMBER: :
PLANT SUPERINTENDENT- TEL#  (205) 540-7585
SYSTEM MANAGER: David Denard TEL # (205 3255970
PLANT OPERATORS:
. GRADE OR
NAME | TrameEstatus |- oPERATORNO. EXP. DATE
1.|Brian Champion | T lcooznes 6/30/2015
2.|Don Goodwin i) C005423 6/30/2015
3.|Lavon Evans ' i) COM4631 12312014
4.£Brian Rohling ‘ - ey C005418 6/30/2015
5.
6.
7.
8
9.
10.
COLLECTION SYSTEM OPERATORS:
1 .
2.
3
4
MAN HRS/WK NUMBER
_ MANAGEMENT/SUPERVISOR
‘ { OPERATOR(S):
n GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE |
GRADE 18T START TIME
GRADE IV , 2ND :
DESIGNATED TRAINEE(S) 3RD
LABORATORY '
MAINTENANCE
OTHER PLANT WORKERS

OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT

187
2ND
3RD

ADEM USE ONLY

1. DOES PLANT OPERATOR STAFFING GOMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?
2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 802




Warrior WWTP




Municipal Water Pollution Prevention (MWPP)
- Annual Report Calendar Year 2012

For the

Warrior WWTP

as required by the
Alabama Department of Environmental Management NPDES Program

Prepared by
Jefferson County Commission
- Environmental Services Department

May 31, 2013



JEFFERSON COUNTY COMMISSION

DAVID CARRINGTON — PRESIDENT

GEORGE F. BOWMAN -

SANDRA LITTLE BROWN - PRESIDENT PRO TEMPORE
T. JOE KNIGHT

JAMES A. “JIMMIE™ STEPHENS

May 31, 2013

Mr. Nick Caraway

‘Alabama Department of Environmental Management
Water Division — Municipal Branch

P.O. Box 301463

Montgomery, AL 36130-1463

RE: " Municipal Water Pollution Prevention (MWPP)
' Annual Report Calendar Year 2012

Mr. Caraway:

Inventory.

TONY PETELOS -
CHIEF EXECUTIVE OFFICER

ENVIRONMENTAL SERVICES -
Office of

DAVID A. DENARD

Director of Environmental Services
Sulte A-300

716 Richard Arrington, Jr. Blvd. N.
Birmingham, Alabama 35203
Telephone (205) 325-5979

Fax {205) 325-5081

The Jefferson County Environmental Services Department submits the above referenced

) report for the Warrior Wastewater Treatment Facility, NPDES Permit No. AL0050881.
{0 Included is information as required in ADEM Form 41701/06ml, bypass/overflow event
reports, MWPP Sewage Sludge Survey, and the Plant & Collection System Personnel

If ybu have any questions regarding this information, please contact me at 205.325.5979
or Celeste Brown at Jefferson County Barton Laboratory at 205.238.3859.

* Sincerely,

i/

David Denard, Director

Environmental Services Department

pc: Celeste Brown, JCESD Barton Laboratory
Daniel White, JCESD Deputy Director
Chad Quick, Warrior WWTP



MUNICIPAL WATER POLLUTION PREVENTION (MWPP)

ANNUAL REPORT

SUBMITTED BY:

TREATMENT FACILITY: “amor Wi

NPDES #: AL0050881

MUNICIPALITY: Jefferson County

COUNTY: Jefferson

CONTACT PERSON: David Denard

Municipal Official

Director of Envirormental Services

Title

Telephone #: (205)325-5808

Email Address: denardd@jccal.org

Fax #: (20513255081

CHIEF OPERATOR; _Chad Quick

Name

Telephone #:_(205)681-7971

FEmail Address: 9uicke@jecal.org

Fax #: (205)680-8139

Date: May 10,2013

REVIEWED BY:  Daniel White, P.E., ESD Engineer

Consulting Engineer

Telephone #: {205)214-8610

" Fax #: (2053255081

Date: May8,2013

ADEM FORM 417 01/09 m2

Page 1 of 17



AT

MWPP Annual Report
Information Source List

The following information will be needed to complete the compliance mamtenance report that -

covers the calendar year of 2012 {due May 31, 2013 ).
Part1 A. The average plant influent flow for each month (million ga]lons per day/MGD)

Part 2

= o 0O W

during the year.

The average plant influent BOD (CBOD) for each month (mg/l and Ib/day) in the
year.

The plant's average design flow (MGD) and design BOD loading (Ibs/day).

The monthly average permit and DMR effluent concentration for BOD (CBOD),-
TSS, NH3-N, and/or TKN in mg/1 for the year ' _
The monthly average effluent limits and DMR loading for BOD, TSS, NH3-N,

. and/or TKN in ibs/day for the year

Part3 The age of the treatment plant defined as the number of years since the last major
reconstruction to increase the organic or hydraulic capacity of the plant. The last
calendar year minus the year the new construction was brought on-line.

Part 4 Bypass and overflow information. This is the number of bypass or overflow events of
untreated wastewater due to heavy rain or equipment failure whether intentional or
inadvertent from all collection systems tributary to the treatment facility.

Part5 A.
B.

Part 6 A.
'B

Describe the characteristics and quantity of sludge generated.

If sludge is landspread, how many months of sludge storage does the plant have?
This should include on-site and off-site storage from the treatment plant The
digestor capacity may be used in the calculation.

Sludge Disposal Method :
The number of approved land disposal sites for sludge available, and how many
months or years these disposal sites will these be available for use.

Part 7 The number of sewer extensions installed in the community last year--the design
population, design flow, and design BOD for each sewer extension.

Part 8 Operator Certification

Part 9 Financial Status

Part 10 Subjective Evaluation

Part 11 Summary Sheet

ADEM FORM 417 01/09 m2 _ ' Page 2of 17



State of Alabama
MWPP Annual Report _
Department of Environmental Management -

Instructions to the Operator-in-Charge

1. Complete all sections of the MWPP Report to the best of your ability.

2. Parts 1 through 8 contain questions for which points will be generated. These points are
intended to communicate to the Department and the governing body or owner the
actions necessary to prevent effluent violations. Enter the point totals from Parts 1
through 8 on Part 11: Summary Sheet.

3. Add the point totals on Part 11: Summary Sheet.

4.  Submit the MWPP Report to the governing body and the consulting engineer and owner
for review and approval.

5. The governing body should pass a resolution which contains the following points:

. a.  The resolution should acknowledge the governing body or owner has reviewed the
MWPP Report. '

b. The resolution should indicate what actions will be taken to prevent effluent
violations.

¢. The resolution should provide any other information the governing body or owner
deems appropriate.

6.  The MWPP Report and the resolution must be submitted by May 31" to Municipal
Section, Water Division, ADEM, P.O. Box 301463, Montgomery, AL 36130-1463.

ADEM FORM 417 01/09 m2 : Page 30of 17 -



o
|

Facility Name; YVaror WWiP

Part 1: Influent Loading/Flows

A.  List the average monthly volumetric flows and BODs (CBOD:) loadings received at your
facility during the last calendar year. .

Column 1 Column 2 Column 3
Average : Average Monthly Average
Monthly BOD;s (CBODs) Loading BODs
_ Flowrate Concentration (CBODs)

Month MGD) (mg/l) - ____(bs/day**)

January 0.11 2300 211

February 0.11 173.8 156

March ‘ 0.12 2300 200

April 0.09 260.0 220

May 0.09 313.0 232

June , 0.08 358.8 | 225

July 0.06 367.8 196

August 0.09 2722 213

September 0.09 2825 233

Octéber 0.07 2364 144

November 0.06 308.8 170

December 0.09 2206 189

Annual Avg. 009 2712 _ £ 199.1

**As reported on NPDES Discharge Monitoring Reports (DMRs) and as required by EPA's
NPDES Self-Monitoring System, User Guide, March 1985.

B.  List the average design flow and average design BODs loading for the facility below. If you
are not aware of these design quantities, contact your consulting engineer or the Alabama
Department of Environmental Management.

Average Design
Average Design Flow BODs Loading (Ibs/day)

Design Criteria 20 475.0

50% of the Design Criteria 18 427.5

ADEM FORM 417 01/0% m?2 _ Page 4 of 17



C. How many times did the monthly flow (Column 1) to the WWTP exceed 90% of design flow?
0 {Check the appropriate point total) '

v '
0 - 4 =0 points 5 or more = 5 points

D.  How many times did the monthly flow (Column 1) to the WWTP exceed the design flow?
0__ (Check the appropriate point total)

Vv

v i —
0=Opoints 1-2=5points 3-4=10points 5 ormore= 15 points

E. How many times did the monthly BOD;s (or CBODs)* loading (Ibs/day) (Column 3) to the |
WWTP exceed 90% of the design loading? 0 (Check the appropriate point total)

: I
0-1=0points 2 -4 =5 points 5 or more = 10 points

F. How many times did the monthly BOD; (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed the design loading? 0 (Check the appropriate point total)

v r [ [ [

0=0points 1=10points 2=20 points 3 =230 points 4=40points 5 or more =50 points

G.  Enter each point value marked for Cthrough F and enter the sum in the appropriate blank
below.

Cpoints= 0

Dpoints= 0
Epoints= 0
Fpoints= 0

TOTAL POINTS VALUE OR PART 1 0

“Enter this value on Part 11: Summary Sheet.

*To obtain equivalent BODs loading for comparison with design loading for those peimittees using
influent CBODs, divide annual average CBODs, loading in Ibs/day from Part 1, A by 0.7,

ADEM FORM 417 01/0% m2 Page 5 of 17



Facility Name;_Warrior WWTP

Part 2: Effluent Quality/Plant Performance

A,

(1) NPDES Permit Concentration

Permit
Limit

List the monthly average permit limits for the facility in the blanks below and the average
menthly effluent DMR BODs, (CBODs) TSS, NHs-N and/or TKN concentration produced by
the facility during the last calendar year. '

BOD:s

(CBOD:g) TSS NH;-N TKN
Months (mg/l) (mg/l) (mg/l) (mg/l)
April-Oct 18 24 ' 12 Report
Nov-March 25 24 2.1 Réport

{2) DMR Concentration
BOD:s

(CBODs) TSS NH;3-N TKN
Month (mg/1) (mg/1) (mg/l) (mg/l)
January 1.37 00. 0.0 nia
February 1.50 0.0 0.0 na
March 3.14 05 0.03 nfa
April 1.53 0.0 0.0 0.77
May 2.44 0.3 0.02 0.54
June 1.75 0.7 0.01 0.74
July 1.10 1.2 0.01 0.76
August 1.10 1.8 0.0 013
September 1.21 3.1 0.02 0.90
Octobef 0.42 0.5 0.02 0.95
November 0.58 0.2 0.0 n‘a
December 0.63 1.1 0.0 nia
Annual Avg, 140 078 01 0.68

'ADEM FORM 417 01/09 m2 Page 6 of 17



B. List the monthly averagé permit limit and DMR loadings below.

(1) NPDES Permit Loading

BODs _
(CBOD:s) TSS NH;3-N TKN
Months (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
Permit -
Limit  April-Oct 15 20 1.0 Report
Nov-March 20.8 ° 20 1.7 .~ Report
(2) DMR Loading
BOD;
(CBODs) TSS NH;-N TKN
Qir  Month (Ibs/day) (lbs/day) (Ibs/day) (Ibs/day)

1 January 1.3 - 00 0.00 | n/a
February 1.3 0.0 0.00 nfa
March ) 2.7 04 0.02 n/a

2 April 13 00 0.00 0.86
May 1.8 0.2 0.01 0.43
June 1.2 0.7 0.00 ' 0.50

3 July 07 0.7 0.00 : 0.34
August 0.9 1.8 0.00 0.08
September 13 35 0.02 0.59

4 October 0.3 0.4 0.01 0.70

7 November 03 0.1 0.00 ‘ nia

December 06 12 0.00 nia
Annual Avg, 115 0.76 0.01 0.50

C.  During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any consecutive
quarters? (Check the appropriate point total.)

No =0 points Yes = 121 points

ADEM FORM 417 01/09 m2 Page 7 of 17



During the past year did the BODs concentration (mg/1) and/or loading (Ibs/day), exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check
the appropriate point total.) :

Vi [
No = 0 points Yes = 121 points

During the past year did the effluent TSS concentration (mg/l) or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any two -
consecutive quarters? (Check the appropriate point total.}

[]
No= O points Yes =121 points

During the past year did the TSS concentration (mg/1) and/or loading (Ibs/day) exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check the
appropriate point total.)

71 )
No =0 points Yes = 121 points

During the past year did the NH3-N or TKN concentration (mg/l) and/or loading (Ibs/day)
exceed the product of 1.4 times the monthly average permit limit during two months of any
two consecutive quarters? (Check the appropriate point total.)

]

: R
No =0 points Yes = 121 points

During the past year did either the NH3-N or TKN concentration (mg/l) and/or loading
(Ibs/day), exceed the monthly average permit limit during four months of any two consecutive
quarters? (Check the appropriate point total.)

4 [.]
No =0 points Yes = 121 points

Enter each point value checkedfor C through H in the blanks below.

C Points =20
D Points = ©
E Points = 9
F Points = 0
G Points =0
H Points = 0

HIGHEST INDIVIDUAL POINT VALUE FOR PART 2 {(C-H) 0 (HIGHEST POINT = 121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 | Page 8 of 17



Fa01hty Name: Warrior WWTP

Part 3: Age of the Wastewater Treatment Facility

A.  What yéar was the wastewater treatment plant constructed or last reconstructed? 2006
Subtract the above answer from the report year to determine age:
Age = (Last Calendar year) - (Answer to A)

Age® = (2 )-(s )

Enter Age in Part C below.

B. Check the type of treatment facility employed.

; Factor
| X Mechanical Treatment Plant 2.0
______Aecrated Lagoon 1.5 |
—Stabilﬁaﬁon Pond 1.0
___ Other (Specify: ) 1.0

’ C.  Multiply the factor listed next to the type of the facility your community employs by the .age
3 of your facility to determine the total point value for Part 3:

20 X 6.0 = 12 .  TOTAL POINT VALUE FOR PART 3
(Factor)  (Age)

Enter the above value on Part 11: Summary Sheet. If the total point value exceeds 40, enter
40 on Part 11: Summary Shget.

ADEM FORM 417 01/09 m2 Page 9 of 17



Facility Name;_Warmior WATP

Part 4: Bypassing and Overflows

A.

L

How many bypass or overflow events of untreated wastewater occurred in the last year at the

WWTP due to heavy rain? 0

How many bypass or overflow events of untreated wastewater occurred in the last year prior
to the headworks of the WWTP due to heavy rain? ©

How many of the bypass or overflow events listed in Parts A and B have been corrected such
that future bypass or overflow events at the same location due to heavy rain are not
anticipated? 0

Add together Answers A and B and subtract Answer C from that total.
A+B-C=0 (Check the appropriate point total.)

v . r . . . - N
0= 0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points

7= 35 points 8 =40 points 9 =43 points 10 =50 points 11 or more = 100 points
r f“ [ r r

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to equipment failare? (This includes clogged/broken lines or manholes.) ©

How many bypass or overflow events of untreated wastewater occurred in the last year due to
equipment failure prior to the headworks of the WWTP? (This includes clogged/broken liries
or marholes.} 8

How many of the bypass or overflow events listed in Parts E and F have been corrected such
that future bypass or overflow events at the same location due to the same equipment faiture
are not anticipated? 0 ‘

Add together Answers E and F and subtract Answer G from that total.
E+F-G=20 {Check the appropriate poinl total.)

¥V I~ . [ e N P
0 =0 points 1 =5 points 2 = 10 points 3 = 15 points 4 =20 points 5 = 25 points 6 = 30 points
7= [?3§ points 8 =40 points 9= ;f_l_S points 10= ?_Q points 11 ormore =1 iQ_O points
f

Add point values circled in D and H and enter the total in the blank below.

TOTAL POINT VALUE FOR PART 4 ¢
Enter this value on Part 11: Summary Sheet.

All bypass or overflow events that have occurred in the last year (for any reason) must
be individually reported with this MWPP report.

ADEM FORM 417 01/09 m2 Page 10 of 17



Facility Name: Warrior WWTP

Part 5: Sludge Quantity and Storage

A.  Please provide information concerning sludge quantity, characteristics, and storage practices
based on available data as requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

B. How many months of sludge storage capacity does the wastewater treatment facility have
available, either on-site or off-site? (i.e., How many months can the facility operate without
land spreading or disposing of sludge?) 4 months

(Check the appropriate point total.)
Greater than or equal to 4 months 0 points [v/]

Less than 4 months, but greater than or equal to 3 months = 10 points ]
Less than 3 months, but greater than or equal to 2 months = 20 points []
Less than 2 months, but greater than or equal to 1 month = 30 points [ ]
Less than one month = 50 points |_|

TOTAL POINT VALUE FOR PART 5 ©
Enter this value on Part 11; Summary Sheet.

Part 6: Sludge Disposal Practices and Sites

A Please provide the sludge disposal practices and site ihformation based on available data as’
requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

B. How many months or years does the facility have access to and approval for sufficient land
disposal sites to provide proper land disposal? (Check the appropriate point total.)

36 or more months = 0 points [7]

24 - 35 months =10 points|
12 - 23 months =20 points| |
6 - 11 months =30 points|_|

Less than 6 months = 50 points{ |

TOTAL POINT VALUE FOR PART 6 0
Enter this value on Part 11: Summary Shest.

ADEM FORM 417 01/09 m2 Page 11 of 17



Facility Name:_Warrior WATP

Part 7: New Development

Are there any majbr new developments (industrial, commercial, or residential) in the last
calendar year or anticipated in the next 2-3 years such that either flow or BOD; loadings to
the sewage system could significantly increase? Estimate additional loadings below.

Design Design Design
Population: : Flow: MGD BOD:s: _ lbs/day
~ Equivalent (PE)

List industrial and/or residential developments.

No new developments are planned.

Will the additional loadiﬂg overload the plant? (Check the appropriate point total.)

No = 0 points Yes = 121 points

Iv]

Enter the point total in the blank below.

TOTAL POINT VALUE FOR PART 7 9 (highest point total = 121)
Enter this value on Part 11: Summary Sheet.

Part 8: Operator Certification

Complete the Plant and Collection System Personnel Inventory, ADEM Form 441.

Do both the plant operator and collection system staffing comply with ADEM Administrative
Code; Division 10, Operator Certification Program? (Check the appropriate point total.)

Yes = 0 points No =121 points
TOTAL POINT VALUE FOR PART 89 (highest point total = 121)

Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 : Page 12 0f 17



Facility Name:_Warrior WWTP

Vo Part 9: Financial Status

A.  Are User-Charge Revenues sufficient to cover operétion and maintenance expenses? If no,
how are O&M costs being financed? Include user charge rates.

Yes, user charge rates are hased on a uniform volume charge per 100 cubic feet of 85% of meter

consumption for single family residence.

Residential Minimum $2.00 Plus rate $-89 /1,000 gal.

Industrial Minimum $2.00 Plus rate 3989 /1,000 gal.

Monthly residential rate based on 6,000 gallons usage $_5045

*Please complete the above information based on your user charge rates for the repart year. You
may attach a sample water and sewer bill for clarity.

B.  What financial resources are available to pay for the wastewater improvements and/or
reconstruction needs?

Approximately $20,300,000 is currently available to fund capital improvemnents.

Part 10: Subjective Evaluation

A.  Describe briefly the physical and structural conditions of the wastewater treatment facility.

The physical and structural conditions at the Warrior Piant are in excellent condition.

B.  Describe the general condition of the sewer system (sewer lines, manholes, lift stations).

The general condition of the sewer system is good.

ADEM FORM 417 01/09 m2 Page 13 0f 17



C.  What sewage system improvements does the community have planned for construction in the
e . next 5 years?

Sewer line repair and replacement are continued activities planned for the collection system,

D.  What is the theoretical design life of the plant, and what is the estimated remaining useful life
of the wastewater treatment facility?

See attachment

E.  What problems, if any, over the last year have threatened treatment or conveyance within the
system?

None.

L

F.  Isthe community presently involved in formal planning for treatment facility upgrading?

Yes

G. How many days in the last year were there residential backups at any point in the collection
system for any reason other than clogging of the lateral connection? 0

H.  Does the plant have a written plan for preventive maintenance on major equipment items? If
yes, describe. '

Yes, O&M manuals for all equipment are on site. We record all lubrication and repairs in the plants computer program for

future reference and log.

ADEM FORM 417 01/09 m2 Page 14 0f 17



POty

Warrior WWTP (MWPP 2012)
Part 10.D

EPA’s 2002 Clean Water and Drinking Water Infrastructure Gap Analysis Report estimates the useful fife
of treatment plant and pump station structures at 50 years and associated mechanical and electrical
process equipment between 15 and 25 years. Calculated remaining useful life of the structures =50 —
age of facility. Calculated remaining useful life of the equipment = 25 — age of equipment,



Does this preventive maintenance program depict frequency of intervals, types of lubrication,
and other preventive maintenance tasks necessary for each piece of equipment? (Check the
appropriate response.) Yes No ‘

Y

Are these preventive maintenance tasks, as well as equipment problems, being recorded and

filed so future maintenance problems can be assessed properly? (Check the appropriate

response. ) Yes No
]

Describe any major repairs or mechanical equipment replacement made in the last year and

include the approximate cost for those repairs. Do not include major treatment plant

construction or upgrading programs.

none

List any additional comments. (Attach additional sheets if necessary.)

The County entered into an-agreement with Hazen and Sawyer, P.C. on February 14, 2012for the development of a

vomprehensive Collection System Asset Management Program. The goal of the Program is to develop and provide

fools, technologies, and procedures that will empower and enable the County to better manage the sanitary sewer

collection system. The developed program will establish a comprehensive asset management system with processes

and procedures to identify and prioritize future collection system capital and operating replacemeit and maintenance

requirements. The Program is an extension and improvemént to the current MOM. The Program’s objectives are

focused on achieving the MOM goals of continual refinement and confinuous performance improvement.

ADEM FORM 417 01/09 m2 Page 15 of 17



Facility Name:

f L Part 11: Summary Sheet

L. Enter in the values from Parts 1 through 8 in the left column below. Add the numbers in the
left column to determine the MWPP Report point total the wastewater system generated for
the previous calendar year.

Actual Values Maximum Possible
Part 1 ¢ points 80 points
Part20 _ points 121 points
Part3 12 points 40 points
.Part4o _ points 200 points
Part 50  points 50 points
g Part6o __ points 50 points
Part 70 points 121 points
. Part 8 o_poiﬁts | 121 points
{
Total 12 points 783 points

2. Check the facility type that best describes the plant's treatment and disposal of wastewater.

| [V | Mechanical plant with surface water discharge

| . [T Aerated Lagoon or stabilization pond with surface water discharge

[ _1Mechanical plant using land disposal of liquid wastes

[ Aerated Lagoon or stabilization pond using land disposal of liquid wastes

3.  Checkthe range that describes the action needed to address problems identified in the report.

[V10-70pts. Actions as Appropriate*

p
[ 171-120pts. Departmental Recommendation Range*
[1121-783 ~ Municipality Action Range*

*Other actions may be required by NPDES outside the scope of this report.

4. Complete the Municipal Water Pollution Prevention Resolution Form, ADEM Form 418.

ADEM FORM 417 01/09 m2 ' _ Page 16 of 17



5. In Question 1, do any of the actual point values in the left column equal the maximum
possible points in the right column? (Check the appropriate response)  Yes No

[/

If yes, provide a written explanation for this situation in the space below.

ADEM FORM 417 01/09 m2 _ ' Page 17 6f 17



Warrior Wastewater Treatment Plant
ATTACHMENT 2 — Raw Sewage Bypass and
SUMMARY




130 [ ofeq

2102 10§ seS1eyosy paprunadun oN

510N

L Suyioday UaYD[ UOHOY ABYIDB 4 asnpy B04R0G (03) uouPUNSI WaISAS U007 UOUPIOT pariodsy “oN
UOSI2f : 104 959 BN el (T 247

, "Soum[oA SBIREOSIP TENJOR B J0U “ATU0 uosiediod SANEIRI 10§ PASn 2 03 SIE SAETHNISS 9831 DI0RIBY |, 'JUNOWER PAIR[IOTED
a1} wodn 309139 JIEIFIUSIS B SARY UED YDIYA PUE [0RUOS §,A4unes) a3 puckeq A[e1o(dos ale YoIM S3[qRLIEA JO I3UINU YBIY £ 0} 103[(NS 518 SOTRWINSD YOS ISASMOR] "SpOyetr Sureumss pajdssss pus
UONETICHUT J[qRUIILSlap-a4is uodn paseq “sum{oa 23 IeUDSIp ol JO UOHBUIULINLD 1594 5,A1UN00) SY) aTe S3JBWNse 850U L, A INO dALVINLLSH 278 ,SUmjoA 155, UUIM|00 o1} Ul UAOYS SSUNUeny) HLON

Z10T ‘1€ Ioquievaq ysnonpy o7 ‘10 Avenuef

Joue A\ - Sadreyosi(q panruuadun) Jo Arewrung




NOTE: OVERFLOWS SHOWN ARE OVER 10,000 GALLONS
NONE REPORTED FOR WARRIOR BASIN.

WARRIOR BASIN 2012 DISCHARGES

JEFFERSON COUNTY
ENVIRONMENTAL SERVICES
PLOTTED: 3-11-13




Warrior Creek Wastewater Treatment Plant
ATTACHMENT 3 — MWPP Sewage Sludge
SURVEY




MWPP SEWAGE SLUDGE SURVEY

Facility Background Information:

1. Facility Information  Permit Number: AL0050881
Name: Warrior WWTP
Street Address: 700 Blackburn Drive
County: Jefferson B

2. Facility Contact

Name: Chad Quick

Title: Plant Supervisor

Telephone: (205) 681-7971

Permittee Name: Jefferson County Commission- Turkey Creek WWTP -
Mailing Address: Suite A-300, 716 Richard Arrington JR. Bivd. N.

Birmingham AL 35203

Facility Flow Information

1. Facility Wastewater Treatment Capacity

Avg. Daily Flow for 2012: 0.09 MGD
Facility Design Capacity: 0.2 MGD

2. Estimated Septage Quantity Handled {Residuals Removed from Septic Tank Systems)
Average Domestic Sepfage: N/A gallons per month
Average Commercial Septage: N/A galtons per month

3. Method of Septage Processing
0 Mixed with Influent Wastewater for Treatment

0 Mixed with Sewage Sludge

K  NA

4. Estimated Percentage Coniributing Wastewater Flow

Residential: 95 %
Industrial: 0 %
Other: 5 % Describe: Commercial

5. List type of wastewater treatment process(es) utilized at this facility:

Bar Screening, Grit Removal, Extended Aeration with Activated Sludge,

Clarification, Traveling Bridge Sand Filtration, UV Disinfection, Step Aeration

6. Estimated sewage sludge wasting rate at this facility:

or 1509

7. Estimated untreated sludge received from off site: N/A

or

8. Estimated percent solids of combined sewage sludge prior to treatment:

ADEM FORM 419 8/02

Ib/day dry weight
gallons per day

Ib/day dry weight
gallons per day

1.8 %

Page1ofd -



9. List the sewage sludge treatment processes used in preparing sludge for final use or disposal:

Aerobic Digestion, Drying Beds (Air Drying)

10. Estimate the total volume of sludge generated:

Sludge Disposal Methods

1. Which of the following describes the current method of sewage sludge disposal for this facility:
Current Practices
Approved by ADEM

Yes

a

o

=8

®

f

o«

2. If "{" was selected above and sludge is stored for 2 or more vears, enter the distance between the
surface disposal site and the property line:

[HLand Application, Butk
Shipped
mAgriculture
I Forest
0 Public Contact
0 Lawn/Home Garden

. B Land Application,
Bagged/Other Container
I Agricutture

0 Forest
0 Public Contact
0 Lawn/Home Garden

. [ Incineration

. 0 Subtitle D Landfill
{Disposal Only)

. 0 Lined Treatment Lagoon
or Stabilization Pond

. [ Unlined Lagoon or
Stabilization Pond

. [ Other (Please Describe)

[ X ]

0

003 3

=

No

oo [ e [ Y e |

e Y i B s Y s

Sludge Quantity
(untreated pounds per day)

13.2

Quantity
dry U.S. tons/year

13.2

(dry U.S. tons per year)

Proposed Practices

Approved by ADEM
Yes No .
0 a
L 0
| 0 0
1 0
a0 a
1 a0
i 0
i 1
0 1]
0 0
g 0
a0 g
a0 I}

ADEM FORM 419 8/02

N/A

feet

Page 2 of 4



AT

Pollutant Concentrations

1. Enter the total concentrations of the following analytes using exist'ing data. Do not enter TCLP results.

' ADEM FORM 419 8/02

Concentration Sample Sample Detection Level of
Analyte {mg/kg or ppm) Type Date Analysis

Arsenic <PQL Grab ¥ 11.0
Cadmium <PQL Grab * 8.0
Chromium 76 Grab * 8.0..
Copper M3 Grab * 8.0
Lead 21 Grab * 15.0
Mercury 3 Grab * 0.6
Molybdenum 4.8 Grab * 5.0
Nickel 4 Grab * 6.0
Selenium <PQL Grab * 15.0
Zinc 688 Grab * 18.0
Ammonium-

|Nitrogen N/A N/A N/A
Nitrate-
Nitrogen N/A N/A N/A
Total Kjeldahl
Nitrogen 28,100 Grab * 1.8

PQL=Practical Quantitative Limit _ *= Yearly Average
2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above
analysis: 77 %

Treatment Provided for Sewage Sludge at the Facility
1. Which class of pathogen reduction does the sewage sludge meet at the facility? (As defined in
40 CFR Part 503)
0 Class A -
0 Alternative A1 - Time and Temperature
(] Alternative A2 - Alkaline Treatment
[ Alternative A3 - Analysis and Operation
0 Alternative A4 - Analysis Only .
[ Alternative A5 - Processes to Further Reduce Pathogens (PFRP)
[I Heat Drying [ Thermophilic Aerobic Digestion [ Heat Treatment
[} Pasteurization 0 Gamma Ray Irradiation [ Beta Ray Irradiation
I Composting 0 1
[I Alternative A6 - PFRP Equivalent

Class B
Alternative B1 - Fecal Coliform Count

Alternative B2 - Process to Significantly Reduce Pathogens (PSRP)
0 Aerobic Digestion
0 Composting
[ Alternative B3 - PSRP Equivalent

0 Air Drying 0 Anaerobic Digestion

0 Lime Stabilization

0 Neither or Unknown

Page 3of 4



~7~  Vector Attraction Control :
o {1 Option 1 - Minimum 38% Reduction in Volatile Solids
f Option 2 - Anaerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
0 Option 3 - Aerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
[ Option 4 - Specific Oxygen Uptake Rate (SOUR) for Aerobically Digested Sludge
0 Option 5 - Aerobic Processes plus Elevated Temperature
[ Option 6 - Raised pH to 12 and Retained at 11.5
[0 Option 7 - 75% Solids with no Unstabilized Solids
" 0 Option 8 - 90% Solids with Unstabilized Solids
[ Option 9 - Injection Below Land Surface
Option 10 - Incorporation into Soil within 6 or 8 Hours
Option 11 Covering Active Sewage Sludge Unit Daily
[0 None of the Above

Groundwater Monitoring

1. If disposal practice is surface disposal or land application, is groundwater monitoring required or performed
at the site?
0 Yes {If yes, please submit a copy of the groundwater monitoring reports along with this
ENo survey. Also please provide the approximate depth to groundwater and the
- groundwater monitoring procedures used to obtain the data.)

Land Application of Sewage Sludge

. Answer the following questions if sewage sludge is applied to land. :
(: % 1. If sewage sludge is land applied in bulk form, what type of crop or other vegetation is grown on this site?

Tifton Bermuda Grass, Ryegrass

| 2. If sewage sludge is land applied in bulk form, what is the nitrogen requirement for this crop or vegetation?
600lb/acrelyear (Reclamation Site) ‘ ' '

!
i
i
!
H
i
i
!
8
3|
-

3. If sewage sludge is land applied in bulk form, briefly describe the nature of any complaints filed from
neighbors? ,
No complaints have been received

Note: Permittees that submitted the "Annual Report Review Form" for sludge to the EPA
may submit a copy with the MWPP in lieu of this Attachment.

ADEM FORM 419 8/02 ' Page 4 of 4



Warnor Wastewater Treatment Plant
ATTACHMENT 4 - Plant and Collection System

Personnel Inventory




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY
FACILITY NAME: Warrior WWTP PLANT GRADE: ]
PERMIT NUMBER:  AL00Q50881
PLANT SUPERINTENDENT: Chad Quick TEL. # ({205)681-7971
SYSTEM MANAGER: David Denard TEL.# ({205)326-8232
PLANT OPERATORS: :
GRADE OR ,
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
1. Eric Pond v C003706 2/28/2016
2. Mark Lee v C000389 8/31/2013
3. Chad Quick v C003616 2/28/2015
4, Pat McCarty v C003224 .8/31/2014
5. Jefferey Gillian v €000447 11/30/2015 .
6. Adam Moore v C006513 1111/2014
I 7.
8,
9.
10.
COLLECTION SYSTEM OPERATORS:
1.
2.
3.
4,
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR 120 3
OPERATOR(S):
GRADE |-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE II
GRADE Ii} 18T 1 START TIME| 7:00 AM
GRADE |V . 120 4 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT
18T X X X X X X X
‘ 2ND
3RD
ADEM USE GNLY
. YES . NO
1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE? X
2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?
ADEM FORM 441 &/02




.

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME:

Sewer Line Maintenance PLANT GRADE: v
PERMIT NUMBER:
PLANT SUPERINTENDENT: TEL #  (205) 5407585
SYSTEM MANAGER: David Denard TEL# (205) 3755979
PLANT OPERATORS:
GRADE OR :
NAME | _Trameestatus | operaTORNO. EXP.DATE |
1.{Brian Champion ' hcey |coozoas 6/30/2015]
2 {Don Goodwin li(ey Coo5423 613012015
3.[Lavon Evans fite) COD4631 1213112014
4_{Brian Rohling lice) C005418 8/30/2015
5.
6.
7.
8.
9.
10.

COLLECTION SYSTEM OPERATORS:

1.
2.
3,
4,
_ MAN HRS.AWK NUMBER
MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE LC
GRADE } AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE i
GRADE il 18T START TIME
GRADE IV ND

DESIGNATED TRAINEE(S) 3RrD]

LABORATORY

MAINTENANCE

OTHER PLANT WORKERS

OPERATOR SHIFTS NORMALLY WORKED EAGH DAY:

SUN MON TUES WED THURS  FRI SAT

1ST

2ND

3RD

ADEM USE ONLY

YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WATH DMSION 10 OF ADEM ADMINISTRATIVE CODE?
2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 302




yoday
Sprjosorg enuuy 710z




JEFFERSON COUNTY COMMISSION
ENVIRONMENTAL SERVICES DEPARTMENT

JEFFERSON COUNTY, ALABAMA

BIOSOLIDS MANAGEMENT PROGRAM

Jefferson County Land Reclamation Program

2012 ANNUAL BIOSOLIDS REPORT

REPORT PREPARED By:

JEFFERSON COUNTY ENVIRONMENTAL SERVICES DEPARTMENT



2012 Annual
Biosolids Report

Certification Statement

Executive Summary

Project Information
Jefferson County WWTPs
Flat Top/Bessie Mines Land
Reclamation Site
Beltona Land Reclamation Site

Biosolids Analysis
Test Methodology
Analysis Results
Sample Specimen Collection Sheets

Agronomic Rate Calculations
Design Considerations
Calculations

Appendix A
Agronomic Rate Justification Lefter
“Worksheet for Calculating Biosolids
Application Rates in Agriculture”

Appendix B _
Flat Top/Bessie Mine VAR Summary
Beltona VAR Summary

Appendix C
1 - Jefferson County Map
2 — Flat Top/Bessie Mines Land
Reclamation Site
3 — Beltona Land Reclamation Site



2012 EPA ANNUAL BIOSOLIDS REPORT

JEFFERSON COUNTY ENVIRONMENTAL SERVICES DEPARTMENT
BIRMINGHAM, ALABAMA

Enclosed is the 2012 Annual Biosolids Monitoring Report for the Jefferson County
Environmental Services’ Biosolids Land Reclamation Program. This report is respectfully
submitted to the Environmental Protection Agency (EPA) Region IV in accordance with the
requirements of 40 CFR Part 503.

Information provided in this report includes:

1. Certification Statement for management practices, site restrictions, pathogen requiremént,
- and vector attraction reduction requirements.

2 Executive Summary.

3. Project information for the Biosolids Management Program, including Jefferson County
Wastewater Treatment Facility information and land application site data.

4, Biosolids testing methodoloéy and analysis results, inpluding sample collection forms;

5. Agronomic calculations, rate justification letter and sample worksheet for calculating |
agronomic rates.

6. Ve.ctor Attraction Reduction Statistics.

7. Land application site maps.

2011 EPA Annual Biosolids Report 1 ' Biosolids Land Reclamation Program



SECTION 1

CERTIFICATION STATEMENT

2012 EPA Annuaj Biosolids Report _ 2 Biosolids Land Reclamation Program



CERTIFICATION STATEMENT FOR THE PREPARER
and APPLIER OF BULK SEWAGE BIOSOLIDS

I certify, under penalty of law, that the information that will be used to determine compliance
with the management practices in §503.14, the site restrictions in §503.32 (b)(5), the Class B
pathogen requirements in §503.32(b), and the vector attraction reduction requirements in

§503.33(b)(6) or (10)(i) was prepared for each site on which bulk sewage sludge is applied under’ ~ -

my direction and supervision in accordance with the system designed to ensure that qualified
personnel properly gather and evaluate this information. - I am aware that there are significant
penalties for false certification including the possibility of fine and imprisonment,

Signature Date

David Denard ~ Director, Jefferson County Environmental Services Department
Printed Name and Position

"2012 EPA Annual Biosolids Report - 3 Biosolids Land Reclamation Program



SECTION 2

EXECUTIVE SUMMARY

2012 EPA Annual Biosolids Report 4 Biosolids Land Reclamation Program



EXECUTIVE SUMMARY

The Jefferson County Environmental Services Department utilizes land application as the
method of disposal for the biosolids currently produced by its wastewater treatment facilities.
There are currently nine (9) wastewater treatment facilities operated by the Environmental
Services Department. During 2012, these facilities treated an average daily flow of 104 MGD of
wastewater and produced 11,340 dry tons of biosolids that were sent for land application. Seven
(7) of the County’s wastewater treatment facilities are Class I Publicly-Owned Treatment Works
(POTWs), and therefore subject to the 40 CFR Part 503 reporting regulations.

- Throughout 2012, the biosolids produced by Jefferson County’s wastewater treatment facilities

were land applied at two (2) former strip mine sites. Jefferson County is assisting the property
ownet, the United Land Corporation, in the reclamation of both sites through the land application

of biosolids.

The Flat Top/Bessie Mines Land Reclamation Site (Flat Top) is located in northwestern
Jefferson County and is approximately 4,670 acres total in size, with approximately 2,700 acres
being disturbed through previous mining activities. Biosolids from eight (8) wastewater -

treatment facilities were applied at this site during 2012.

The Beltona Land Reclamation Site, located in northern Jefferson County, is approximately
1,000 acres in size, with about one-third of the site being previously disturbed through mining
activities. Biosolids from two (2) wastewater treatment facilities were applied at Beltona during

2012.

Applicable site restrictions, general requirements, and management practices have been met at
both Land Reclamation Sites. Biosolids were applied to both sites using the “Pollutant
Concentration” (PC) option. Pathogen and vector attraction reduction requirements and all

required site restrictions for Class “B” biosolids were also met.

2012 EPA Annual Biosolids Report 5 Biosolids Land Reclamation Program



SECTION 3

- PROJECT INFORMATION

2012 EPA Annual Biosolids Report . 6 Biosolids Land Reclamation Program



System:

JEFFERSON COUNTY

WASTEWATER TREATMENT FACILITIES

Birmingham, AL 35203

Summary: .
The Jefferson County Environmental Services Department currently operates nine (9)
wastewater treatment facilities. During 2012, these facilities treated an average daily flow
of 104 MGD of wastewater and produced 11,340 dry (English) tons of biosolids that
were land applied. Seven (7) of the County’s wastewater treatment facilities are Class I
POTWs, and therefore subject to the 40 CFR Part 503 reporting regulations.

Class I POTWs:

L.

Cahaba River Wastewater Treatment Plant
NPDES Permit No. AL0023027

Five Mile Creek Wastewater Treatment Plant

NPDES Permit No. AL0026913

Leeds Wastewater Treatment Plant
NPDES Permit No. AL0022297

Trussville Wastewater Treatment Plant
NPDES Permit No. AL0022934

Turkey Creek Wastewater Treatment Plant
NPDES Permit No. AL0022936

Valley Creek Wastewater Treatment Plant
NPDES Permit No. AL0023655

Village Creek Wastewater Treatment Plant
NPDES Permit No. AL0023647

Non-Class I POTWs (<1.0 MGD):

1.

2.

Prudes Creck Wastewater Treatment Plant
NPDES Permit No. AL0056120

Warrior Wastewater Treatment Plant
NPDES Permit No. AL(050881

Reporting Requirements:
Based on the quantity of biosolids land applied during 2012, the required frequency of
monitoring was six (6) times per year. However, Jefferson County typically performs
biosolids monitoring on a monthly basis (twelve times per year).

2012 EPA Annual Biosolids Report 7

Jefferson County Commission/Environmental Services Department
716 Richard Arrington, Jr. Boulevard North

Dry Tons of Biosolids I.and Applied

1,336
1,522
255
531
219
4,196

3,268

13

[TOTAL:

11,340 Dry Tons|

Biosolids Land Reclamation Program



Pathogen Requirements:
Class “B” pathogen requirements were met through Alternative 1: The Monitoring of

Fecal Coliform [503.32(b)(2)]. The geometric mean fecal coliform density per gram of
dry biosolids was less than 2 million colony-forming units for each sampling event (see
Biosolids Analysis Results).

Vector Attraction Reduction Summary: ,
The Valley Creek and Village Creek wastewater treatment facilities primarily utilize lime
stabilization for vector attraction reduction of their biosolids. During 2012, approximately
57% of the County’s land applied biosolids were stabilized as described in Option 6: -
Addition of Alkaline Material [503.33(b)(6)]. When biosolids from these treatment
facilities are land applied at the Flat Top/Bessie Mines apphcatlon site, they are
incorporated into the soil within six (6) hours of application.

The biosolids from the remaining wastewater treatment facilities are land applied and
incorporated into the soil within six (6) hours of application as described in Option 10:
Incorporation of Biosolids into the Soil [503.33(b){(10)(i)]. This method of vector
attraction reduction applied to approximately 43% of the County’s total biosolids durmg

2012

2012 EPA Annual Biosolids Report 8 : Biosolids Land Reclamation Program



et

FLAT TOP/BESSIE MINES
"LAND RECLAMATION SITE

System: Jefferson County Commission/Environmental Services Department
716 Richard Arrington, Jr. Boulevard North
Birmingham, Al 35203

Reporting Period:
- January 1, 2012 to December 31, 2012

Site Address:
5201 Flat Top Road, Graysville, AL 35073

Site Description: : _

The Flat Top Land Reclamation Site is a former strip mine site, 4,670 acres total
in size, with approximately 2,700 acres being previously disturbed through
mining activities. Jefferson County is assisting the property owner in the
reclamation of this site through the land application of biosolids.

There is currently no significant soil mass present at this site for growing
vegetation and, in order to build soil mass, biosolids are being applied at a rate of
600 Ib Nitrogen/Ac/year. When soil mass becomes adequate to sustain crop
growth, Tifton Bermuda and Rye grass will be planted for nitrogen uptake.

"~ Source of Biosolids:

During 2012, biosolids from eight wastewater treatment facilities were land
applied at this site with no biosolids being hauled from the Prudes wastewater

treatment facility.
Quantity: :
A total of 8,319 dry (English) tons of biosolids were applied at the Flat Top Land
Reclamation Site during 2012. Biosolids were applied to Plot 3 of the site (see
Figure 2). Ofthe 8,319 total dry tons applied, 4,855 tons were not lime stabilized.
" Pollutant Limits:

Biosolids were applied to this site using the “Pollutant Concentration” (PC)
option (see 2012 Biosolids Analysis Results). In order to be representative of in-
situ conditions, monthly biosolids samples were taken from each treatment
facility and then blended according to each facility’s disposal ratio. Biosolids
testing was then performed on this “blended” sample.

Pathogen Requirements: _
Class “B” pathogen requirements were met through Alternative 1: The
Monitoring of Fecal Coliform [503.32(b)(2)]. The geometric mean fecal coliform

2012 EPA Annual Biosolids Report 9 Biosolids Land Reclamation Program



density per gram of dry biosolids was less than 2 million colony-formmg units for
each sampling event (see 2012 Biosolids Analysis Results).

Vector Attraction Reduction Requirements:

Throughout 2012, the Valley Creek and Village Creek wastewater treatment
facilities utilized lime stabilization for vector attraction reduction in the majority
of their biosolids, as described in Option 6: Addition of Alkaline Material
[503.33(b)(6)]. To satisfy the requirements of Option 6, sufficient lime was
added to the biosolids to raise the pH to at least 12 for 2 hours and at least 11.5 for
an additional 22 hours, without the addition of more lime. When biosolids from
these treatment facilities are land applied at the Flat Top/Bessie Mines
Reclamation Site, they are typically incorporated into the soil within six (6) hours
of application as well. . ‘

For biosolids received at the Land Reclamation Site from the remaining treatment
plants and the portion of biosolids from Valley and Village wastewater treatment
facilities that did not receive lime stabilization, the method of vector attraction
reduction used was Option 10: Incorporation of Biosolids into the Soil
[503.33(b)(10)()]. These biosolids were land applied and incorporated into the
soil within six (6) hours of application on the land.

Management Practices and Site Restrictions:
All apphcable management practices stated in 503.14 were met at the site,
including a minimum 100 ft. buffer zone around waters of the United States.

All applicable site restrictions stated in 503.32(b)(5) for Class “B” biosolids were
also met. The Flat Top/Bessie Mines Land Reclamation site is in a remote area of
Jefferson County and is located on private property; therefore there is no public
access to the site. '

2012 EPA Annual Biosolids Report 10 Biosolids Land Reclamation Program



Site Address:

T

Quantity:

BELTONA LAND RECLAMATION SITE

Jefferson County Commission/Environmental Services Department
716 Richard Arrington, Jr. Boulevard North
Birmingham, AL 35203

Reporting Period:

January 1, 2012 to December 31, 2012

401-B Beltona Road, Warrior, AL 35180

Site Description:

The Beltona Land Reclamation Site, which is approximately 1,000 acres in size,
is a former strip mine site located in northern Jefferson County. About one-third:
of the site has been utilized for biosolids land application, with plot sizes ranging
from 3.0 acres to 20 acres. Jefferson County is assisting the property owner in the
reclamation of this sit¢ through the land application of biosolids. Presently, .
Tifton Bermuda and Winter Rye grasses are grown at Beltona and are harvested
several times a year as hay.

Source of Biosolids:

During 2012, biosolids from the Valley Creek and Village Creek wastewater
treatment facilities were land applied at this site.

3,021 dry (English) tons of biosolids were land applied at the Beltona Land
Reclamation Site during 2012.

Pollutant Limits:

Biosolids from two (2) of the County’s wastewater treatment facilities were
applied to this site using the “Pollutant Concentration” (PC) option. Biosolids
testing was performed on samples from these facilities at a frequency that meets
or exceeds the minimum monitoring frequency requirement for each facility (see
2012 Biosolids Analysis Results).

Pathogen Requirements: o

Class “B” pathogen requirements were met through Alternative 1: The
Monitoring of Fecal Coliform [503.32(b)(2)]. The geometric mean fecal coliform
density per gram of dry biosolids was less than 2 million colony-forming units for
each sampling event (see 2012 Biosolids Analysis Results).

2012 EPA Annual Biosolids Report 11 Biosolids Land Reclamation Program



Vector Attraction Reduction Requirements:

(! _ Throughout 2012, the Valley Creek and Village Creek wastewater treatment
" facilities wutilized lime stabilization for vector attraction reduction of their
biosolids, as described in Option 6: Addition of Alkaline Material [503.33(b)(6)].
To satisfy the requirements of Option 6, sufficient lime was added to the biosolids
to raise the pH to at least 12 for 2 hours and at least 11.5 for an additional 22
hours, without the addition of more lime. Lime stabilized biosolids were then
surface-applied at the Beltona Land Reclamation Site.

Management Practlces and Site Restrlctlons
All apphcable management practices stated in 503.14 were met at the site,
including a minimum 100 ft. buffer zone around waters of the United States.

All applicable site restﬁctions stated in 503.32(b)(5) for Class “B” biosolids were
also met. The Beltona Land Reclamation Site is in a remote area of Jefferson
County and is located on private property; therefore there is no public access to
the site.

{K“"’\.‘
i
N - .

2012 EPA Annual Biosolids Report 12 Biosolids Land Reclamation Program



2012 EPA Annual Biosolids Report

SECTION4

BIOSOLIDS ANALYSIS

13 . Biosolids Land Reclamation Program



.

TEST METHODS FOR BIOSOLIDS ANALYSIS

Based on the quantity of biosolids land applied at the Flat Top/Bessie Mine Land Reclamation
Site during 2012, the required frequency of monitoring was six (6) times per year; however,
Jefferson County typically performs biosolids monitoring on a monthly basis (see 2012 Biosolids
Analysis Results). Each month, samples were collected from each treatment facility and blended
according to each facility’s disposal ratio in order to be representative of in-situ conditions.
Biosolids testing was then performed on this “blended” sample.

For the Beltona Land Reclamation Site, biosolids samples from the two (2) contributing
treatment facilities were collected at a frequency that meets or exceeds the minimum monitoring
frequency requirement for each facility (see 2012 Biosolids Analysis Results). :

METALS ANALYSIS: .
Following is a list of the biosolids sample preparation and test methods used when performing -

metals testing:

METHODS FOR EVALUATING SOLID WASTE, SW846 METHODS:

Arsenic 3050B, 7060A
Cadmium 3050B, 7130
Chromium 3050B, 7190
Copper 30508, 7210
Lead : 3050B, 7420
Mercury 7471B
Molybdenum 3050B, 7481
Nickel 30508, 7520
Selenium 3050B, 7740
Zinc 30508, 7950
FECAL COLIFORM TESTING:

For each sampling event, seven (7) samples were collected and tested according to the procedure
outlined in Part 9222D, Standard Methods for the Examination of Water and Wastewater, and
Appendix F of EPA’s Environmental Regulations and Technology, Control of Pathogens and
Vector Attraction in Sewage Sludge. The geometric mean fecal coliform density per gram of dry
biosolids was less than 2 million colony-forming units for each sampling event (see 2012
Biosolids Analysis Results). Serial dilutions were prepared in the range of 10' through 10° and
on some occasions 107, thus enabling coliform colony counts of greater than 20 million.

2012 EPA Annual Biosolids Report 14 Biosolids Land Reclamation Program .



w301 UOHRIRIHFY pue SpHOSOI : yoday sprjosorg [enuwy ydd 7107

Aysuap auomm_ou.ﬁmoum UROWI OLAUI0SD) "

€0S ed °I 9jqe] WO U W] uonEnuaouo) Sume)) T wonEInuend) feonoerd = 04
€1°€0€ VBd ‘¢ S[qe], WOL UaYe) ST T0Nenuaduo)) wengjog | . stseq 1BTem-AIp € U0 WaAIS suonenuasuos jueingjod [y
b e e | oot | ozy SSL s | ovs o oogy | - §8 | s, | pmmr]Seme)
R I R 008T | oor | ozy | - L1 .00 | 00S°1 - 6¢ v | 3w Dd/0H
81 S1 09 oS 9'0 1 08 08 08 It T0d

0087 | Ll | vl st Tz s | 0oLt | 00T | TO&> | TOd> WRIXE]]

006 | TO&>| 05 | I | §1 | w 076 | 69 | 104> | T0d>| 98esoay

0 %ES 00¥'T | 104> | LS €1 9] LS 066 69 | 704> | 104> | TI0TH/TT
000°ST %9 008°T | 91 178 LT 1T $9 1 00C1 | L6 | TOd>| 104> | z10T/9/11
s %SS 000 | TOd>| 8% 91 91 8¢ 10001 | ¥9 | TO&> | 104> TioTZ/OT
S %SS 00€T | TO&> | €9 91 L1 0S 068 9L | 104> | TOd> | TIOZ/1V/6
0S1 %¥S 0007 | 104> | T§ vl 91 Y 0+8 oL [ 108 | IO | zloz/uss

0 %8¢ 00r'T | T0d>| T9 81 €1 129 086 ¥8 | T0d> | TOd> | TIOT/OT/L

0 %S 001°C | zI LS ST ST Ly | 066 L8 | 104> | TOd> | <T10T/S/9
00Z°C %8S 001°T | £1 09 L1 81 gy | 00L°T [ 001 | TO& | TOd>| THOZ/8/S
1]3 %<S 001°T | 104> | 61 6 Tl PC 00T | € | 104> | 104> | TI0TEN
0 %16 00r'T | TO>| 6 | 104> TT 13 06€ IS | 104> | 104> | T102/9/€

0 %S9 028 | T0d>| €T | 104> | +1 LE 09¢ 9¢ | 104> | 108> | T10T1Te

0 %09 009°T | TOQ>| oOF | TI0d>| ST LE OLY LS | 10&> | TO> | C10THT/1

TR oy/om BW/owm | Sy/owl | S/oW | Supwm | SnAm | Baw | SBm | Bpw | Hiaw | e areq
ULION[0D) §BI3] | JAMSIO 9, | uZz g IN o S qd o) 1D PO Sy

. (sopioe) [1e woxy opduies papuospg)
HLIS NOLLVIAVIOTY ANV'T SINIIN FISSAS/dOL LV1A
SLINSHA SISATVNY SAI'T0SOId 7102

i et




Eﬂmo.& UOLEUIR[ISY PURT SPIOSOKT N . . | Hoday spijosolg fenuuy vJg Z10Z

ANSTOP ULIOITIO0 (OS] UBOUT OLISWIOSD) 4

€05 ¥ed °[ 21qEL WO uaYe) spur uopENusOuo) Sume) , - WwrT uopepueng) feonoeld = 04

-€T°€0S Med ‘¢ 9[qR], WOy UaYe) s)Ium-| UORENUSOUOT) Jue[[Og | SISBq JFM-AIP B TIO USALS SUONENUISU0D yaegjod v

oo L ooste [ oot ] oz oSz ] L§ ovs | ooty - - 68 SL . | pnmry Sume)

R . - - | o08T | oo1 ozv | - | Lt ] 00g | 00sT - 6€ Iy | AT D4/0d
81. St 09 oS 90 |- I 08 0'8 08 I 10d

S 006 | D | ev | 6 C&T | sy 09 | 65 TOd> | TOd> [ wimmmxep
96 | 1O | sz | 16 T | € € | 1€ | TOL> | TOdL> |  9Semay

000°0Z1 %%0L 098 | TOd>| T €L 6670 61 00€ 0T | 10d> | 104> | Z10T/v/et
0 %18 006°T | TOd>| 6F 91 [ £v 029 65 | 104> | 10a> | TI0Z/9/1E
0 %99 096 | TOd>] 0T z1 €L°0 ¢l 062 12 | 10d> | TOd> | T102/2/01
0 %69 001 | 10&| €T 61 L6°0 Lz 0LE | LT | TOd>| TOd> | CTIOT/IL/6
0 %69 066 | TOd>| 0T 91 01 61 01¢ T | TOd> | 10> | TI0T/L/8
0 %0L 0r8 | 104> | 61 €1 06'0 61 08¢ £ | TOd> | 10d> | TI0T/OT/L
0 %8L 00T°1 | 104> | S¢ £l 01 T4 0Tv 6€ | 10> | TO&> | TI0T/S/9
0 %9L 068 | 10Od>| ¥T ¥L 1 LT 00¢ LT | T0d> | TOd> | T10T/8/8
0 %CL 0ZL | 104> 1t 9'G ¥l 1T 0LZ 0t | 104> | TOd> | TloT/Eh
0 %TL 09 | 10d>| 61 | T04>) TOd>| 0T 072 9T | 70d> | 104> | T10T/9/€
0 %LL 08L | TOd>| v | 10Od>| 0T 81 0LT e | 104> | TOd> | TIOTWIT/T
L %6L 0L6 | TOL>| 1T | 104> 91 8T 0Z¢ 9% | TOd> | 10> | T10THT/T
“B/0D Dipu Tisw | Sw/owl | Sypw | Syawm | Sypw | SUAW | iAW | Sim | ShEa | Snam Aeq

ULION[0)) 1833, | 2IMISIOIN % | UZ s IN o SH | ad n) 1D PD sy

(dLMM ¥921D LopeA)
ALIS NOLLVIVIDTY ANV'T VNOL 1A
SLINSTA SISATVNYV SAI'T0SOId Z10Z




weifoyd UOLBWIR[YY PUE SPHOSOIG _ . | noday sprjosolg [PIUTY Vdd 7107

A)ISUSP ULICJI[0D [€99) TESW DMJSWOSL) ,

€0S 18 ‘T SJqR]. WO Uy siwr] Honenuooue) Supe) , _ m ] vonelnueny) [eanoeld = O

€10 Hed °¢ 91qR], WOK UE) SHUWIT UOHBRUIIUO,) JURII[O] | s18eq 1YS1em-AIp £ U0 USAIS suoTienuasuos juemyod [fy
- T eoste ] oo1 | ozy | s | LS | ovs | 00Ew - ] 58 SL | Ay Sume)
- R 008°CT | 001 - ozy- |- | Lr 00€ | 00S°T - 6€ Ty | pmrod|

81 €1 09 (1Y 90 §1 0’8 o8 o8 11 704

00FT [10d> | S5 | T | sv | 18 008 | L9 | IDd> [ 104> | wmwmeny
OL0T | 104> | 1w | .1t | 6T | s9 0cy | 8 | TOd> | TOd> | 98eway

0 %TL 000°T | 104> | s¥ ¥'6 91 09 01f 0F | 10d> | TOd> | C10ZA/TI
89 %EL 001°T | TOd>| 6F 01 T | 99 (1734 v | 104> | TOd> | TI0T/9/TT
000°0ZT %EL 00Z'1T | 104> | € 4 L1 L9 06¥ 1S | T0d> | 104> | T10T/T/0T
000°8S %L 00Z°1 | 104> | SS 91 TT L 00§ 0§ [ 104> | 104> | Tl0CT/11/6
00F'L %9L 001°T | 10d> | LY 4! 61 1L 0S¥ Ly | 704> | 10d> | TI0T/LAS
0  %TL 056 | 10d> | 6¢ T 81 09 08¢ Ir | 10d> | TOd> | TI0T/OL/L
8 %TL 096 | 104> | LE €1 91 8¢ 06€ & | T0d> | I0d> |  T10T/S/9
000°009°1 %bL 0011 | TOd> | 6¢ €1 T 69 0L vS | T0d> | TOd> |  T10T/8/S
¥ %0L ovL | 10> | €T 0'6 Sy 6t 01¢ 8¢ | 104> { TOd> | TI0T/EH
006°L %01 001°T | 104> | ¢€¢ €1 $'1 59 0S¥ ¢ | 104> | 10> | TroT/9/E
€ %0L 086 | 10d>] 8 |10d> | 1Dd>| 8§ 06¢ ¢ | 704> | 10d> | TI0T/1T/T
R %$9 00’1 | 108> T LT L1 18 06¥ L9 | 104> | TOd> | TI0TAT/T
«3/01D Dy/Bm 38w | Sy/Sur | Sy/dw | Syewm | Dyaw | Spow | Snawm | Biew | Bew | onsw e

WLION0D) [69] | 9IMSIOI %, | WZ | 9§ IN oW | 35 | @@ | 03 | 13 | P> | sv

(dLMM >pox) 3BemA)
ALIS NOLLVINV' IO NV'T VNOLTAY
SLTNSTA SISX'TVNY SAITOSOIE Z107




Prudes Creek Jefferson County Commission Environmental Services Department-Barton Laboratory
WWTP ‘Sample Collection / Chain of Custody / Request for Analysis
SampleID: Voo, Comel “Broseicde Primary Measuring Device;
Saraple Set-up Date: Time: Sampler Type:
First/Start Samipie Date: Time: Flow Meter Type:
Last Sample Date: Time: Sample Interval:
cem__|Collection Date: §7-13~i1 Time: (313 Sample Type: Grab  Composite O
Sample Split? _ YesO  No {TVVC/TCVC/TCVV}
Q / , CHAIN OF CUS ODY,
njm AA/ 12-i3-41 il Lo /i 1243~ J348
Sampte Colleef! _Date Time Relinquishad by Date P
L e retf, sw | S setsty D45
GCRIVE / Date Time Relinquished by Date Time i
N S5 07
. IReceived by "7 Daté Time Relinquished by Date
O Received by Date Time Relinguished by Pate
MUST BE COMELETED! - Presgtyafion Method: jA 'QB':QC DO byWWIPX /by BartonLablT.  Time;
(\/\ - 7 REQUEST FOR AN.ALYSIS. I-’M = PRESERVATIONVETHOD:
B  Anaiyte Valug | Units [PM{ Analyst Name e e
1 oo mg/L LabQ Field 0 g:ﬁg’dﬁ SHe
(\) Conductivity yrmhos Lsb 3 Field Q C~HNO, fopHi<2
o S.U. LabQ Field D D eOR g1l
— BOD; mg/L Xl | Anaiyte | Value | Units pm| Analyst Name
CBOD; mefl. Arsenic
~—1 frss mg/L Cadmivm
¥ lcop mg/L Chrormium
TKN mg/LJ Copper
NH;-N A mg/L Lead
Total-P mg/L Mercury
ortho-P mg/L Molybdenym
TOC mg/L Nickel
WNitrate+ Nitrite mg/L Selenjium
Turbidity NT.U| Silver
Hardness mg/L, Zinc
Oil & Grease mg/L Cyanide
Fecal Colforn & o, A{Coltigegt| | 7 Sulfate
[Econ Acorigimi| | TRC mg/L.

B, 7740); Silver, 3030,E, 3111,B,

ANALYTICAL METHODS: R2=EP4-600/479-030; R3
4500-0 C; Conductivity, 2510-B; pH, 4500-H* -B; BOD,

5210-B; CBODs, 5210-B; TS$, 2540-D; COD

~EP4 Method 1664; BR4~EPA SH846; all olters ref. Standard Methods, 215t E. o later, DO,
, S200X TEN, R2 351.2; NH;-N, 4500-NH,-G: Total-

3050 B, 7190); Copper, 3030,, 3111,B, 3113 B (BR4 3050 B, 7210);
Molybdeoum, 3030.E, 3111.B, 3113 B (BR4 3050 B, 7431); Nickel, 3
3113 B; Zine, 3030.F, 31118, 3113 B
Organios, 6410 B; Sulfite, 4500-SO,™ E; FC, 9272 D; TRC, 4500-CI'G.

030.E, 3111,B, 3113 B (BR4 3050 B, 7520); Selenium, 3030,E, 3111B,

P, 4300-P F; orthe -P, 4300-P F; TOC, 5310 B; Nitrate, 4500-NO3 I: Nitsite, 4500-NO, H; Turbidity, 2130 B; Hardpess, 2340 C; Qil & Grease, R3, 1664;
Arsenic, 3030,E, 3111,B, 3113 B (BR4 3030 B, 7060 A); Cadmium, 3030,E, 3111,B, 3113 B (BR4 3050 B, 7130); Chromium, 3030, 3111.B, 3113 B (BR4
Lead, 3030,E, 3111,B, 3113 B (BR4 3050 B, 7420); Mexcury, 3112,B (8R4 7471 B);

3113 B (BR4 3050
(BR4 3050 B, 7950); Cyanide 4300-CN" E; Volatile Organics, 6210 D; Semi-Volatile

20110502 AH, H:\Barton Forms\Sample Collection, Chain of Custody




{ Prudes Creek Jefferson County Commission Environmental Services Department-Bartan Laboratory
ﬁ WwWTP Sample Collection / Chain of Custody / Rerquest for Analysis
f Sample ID:; TRisuss. ComeV, JB&&LE - Primary Measuring Device:
Sampie Set-up Date: Time: Sampler Type:
[ First/Start Sample Date: Time: Flow Meter Type:
l Last Sample Date; Time: Sample Intervai:
“eae__|Collection Date: 12-13~1 Time: 33 Sample Type: Grab  Composite O
Sample Sphit?  YesQ N {TVVC/TCVC / TCVV)
f 2 . CHAIN GF CUS ODY, _
Q fjrin //}/ 12-i5-1 3A13 /Do / :}/2 ] 2341 JB4E
. Sample C Date Time Relinquished by Date ~ Time P
[ ’ 2 K/ . A ,g?, £2/73/ 84 S
] Date Time __ - [Relinquished by Date Time
| (et 05 | |
g : 0 “TReceived by ‘974, Daté Time Relinquished by Date Time
O Received by Date Time Relinquished by Date Time
{ MUST BE COMPLETED! - Presqnafonieliorl [ LIB-L]0 Ly DL oy Wi s Bartoniab[l Time: jga”
o : T REQUEST FOR ANALYSIS PH1 = RRESERVATION METHOD:
B Anaiyte | value | Units PM!  Analyst Name s ? :
— - A-leed, 4°C,
[ DO — Lib D Field O B0, o g2
‘ {\} Conductivity pmhes Lsb O Field 0 C-HINO, jopH<2
e S.U, L0 Field O D OH g
‘-; { T e— BOD; mg/L Kl | Analyte | Vaive | Units |pM| Analyst Name
R CBOD; mg/L Arsenic
; e B mg/L Cadmium
i 1 lcop me/L Chrosaium
TKN mg/L, Copper
' NH;-N mg/L [Lead
n Total-p mgfl Mercury
) artho-P . mg/l Molybdenum
TOC mg/L Nickel
! Nitrate+ Nitrite my/L Selenium
| Turbidity N.T.UJ Sibver
: Hardness mg/L Zinc
Oil & Grease mg/l Cyanide
Fecal Collomn_[7,09p'{Cotgonee| | 7 % ﬁ& g Sulfate
" [E. Col Covigmt| |~ S mg/L

ANALYTICAL METHODS: R2=EPA-600/4-75-020; R3-EPA Mediod 1667 BRA=EPA SHB46; all others ref,
4500-0 C; Conductivity, 2510-B; pH, 4500-H" -B; BOD, 5210-B; CEOD,, 5210-B; TSS, 2540-D; COD, 5220-D;
P\ 4500-P F; ortha-P, 4500-P F; TOC, 5310 B; Nitrate, 4500-NO3 H: Nitrre, 4500-N0,
Arsenic, 3030, 3111,B, 3113 B (BR4 3050 B, 7060 A); Caclmiun, 3030 F, 3111,B, 3113 B (BR4 3050 B, 7130);
3050 1, 7190); Copper, 3630,E, 3111,B, 3113 B (BR4 3050 B, 7210); Lead, 3030,E, 3111,B, 3113 B (BR4 3050 B,
Molybdequm, 3030.E, 31118, 3113 B (BR4 3050 B, 7481); Nickel, 3030.5, 3111,B, 3113 B (BR4 3050 B, 7520);
B, 7740); Silver, 3030,, 31118, 3113 B; Zinc, 3030.5, 3111,B, 3113 B (BR4 3050 B, 7950);
Organics, 6410 B; Sulfate, 4500-SO,* E; FC, 9222 I, TRC, 4500-CI'G.

H; Turbidity, 2130 B; Hardaess, 2340 C; Ol & Grease, 3, 1664;

Cyanide 4500-CN" E; Volatile Organics, 6210 D; Semi-Volatile

Standard Methods, 21st Ed. or later. DO,
TEN, B2 351.2; NHy-N, 4500-NH,-G; Total.

Chromiim, 30308, 3111,B, 3113 B (RR4
, 7420); Mercary, 3112,B (BR4 7471 B);
Selenium, 3030.E, 3111,B, 3113 B (BR4 3050

20110502 AH: H-\Barton Forms\Sample Collection, Chain of Custody



Prudes Creek Jefferson County Commission Environmental Services Department-Barton Labaratory
wwTp Sample Collection / Chain of Custody / Request for Analysis
Sample ID:  “Ppyenws, (ol * Broselsdn ™ Primary Measufing Device:
Sample Set-up Date: Time: Sampler Type:
. First/Start Sample Date: Time: Flow Meter Type: -
: Last Sample Date: Time: Sample interval: ‘
~e__|Collection Date: 12-13~11 Time: 4313 Sample Type: Grab  Composite O
Sample Split? ~ YesQ  No {IVVC /TCVC/TCVV}
® _ _ CHAIN OF CI:TSTODX_{;
jﬂ /Z 12-13-11 813 Bz »/ 12434 0848
3 l Sampl cyid by _Date Time R‘_aﬁqufg,by Date Time P
i ;:fgy@f}y 7 ] : ?/;Djé” ) g"::{igje — R;%;lished%y £ 2/;3,33/” Tiug q as .
£ 0\,&0%—1%}4{ 07'5 —— .
i . IReceivedby =N___ T Daté Time Relinquished by Date Time
[ 7
O Received by Date Time Relinquished by Date Time
E MUST BE COMPLETED! -. Preseivaiontdetiod:  JA LIB-L]CG Ly D 01 by WWIPX /by Batton{abl]. Time: e
N ' .y RBAURST FOR ANALYSIS PR =RRESERVATIONMETHOD:
El[  Analyte Value | Units |PM| Analyst Name i e AR
i ¥ o me/l, Lab( Field O & ~loed, #°C.
i B —EG80, to pH<2
: /\) Conductivity pmhos Labd Field O q—mﬁos fO-l?H‘Q
, pH S.U. LabQ Field O D -TOH tapib11
i (\ — BOD; mg/L Analyts | Value | Units [pm| Analyst Name
L ICBOD; mg/L Arsenic
, ~—1 s mg/L Cedminm
[ ] Jeop mg/L Chrominm
TEN mg/L Copper
; NH;-N mg/L {Lead
Total-P mg/L Mercury
{ ortho-P mg/L Molybdenum
TOC mg/L Nickel
‘ Nitrate+ Nitrite me/L Selenium
Turbidity N.T.U) Silver
Hardness mg/L Zinc
Qil & Grease mgfL Cyanide
Fecal Coliform Coliiodt| | 47 o7/ ﬁ d Sulfate
" [E. Cor Corglim] | TRC mg/L

ANALYTICAL METHODS: R2=EP4-600/4-79-020- R3=EP4 Method
4500-0 C; Conductivity, 2510-B; pH, 4500-H" B; BOD,, 5210-B; CBOD;,
P, 4500-P ¥; ortho-P, 4500-P F; TOC, 5310 B; Nitrate, 4500-NO3 H; Nitrite, 4500-N0, H; Turbidity, 2130 B:
Arsenic, 3030,E, 3111,B, 3113 B (BR4 3050 B, 7060
3050 B, 7190); Copper, 3030,5, 31118,
Molybdesuem, 3030,E, 311] B,
B, 7740); Silver, 3030,E, 3111,B, 3113 B; Zine, 3030.E, 311

1664; BRA=EPA SWE46; 21l others ref, Stemdard Methods, 215t Ed . or later. DO,
5210-B; TSS, 2540-D; COD, 5220-D; TKN, 2 351.2; NH,-N, 4500-NH;-G; Total-
Hardaess, 2340 C; Oil & Grease, R3, 1654;

A); Cadmium, 3030.E, 3111,8, 3113 B (BR4 3050 B, 7130); Chrominm, 3030,E, 3111,8, 3113 B (BR4
3113 B (BR4 3050 B, 7210); Lead, 3030,E, 3111,B, 3113 B (BR4 3050 B, 7420); Mercwry, 31128 (BR4 7471 B);
Nickel, 3030,E, 3111,B, 3113 B (BR4 3050 B, 7520); Selenium, 3030,E, 3111,B, 3113 B (BR4 3050
LB, 3113 B (BR4 3050 B, 7950); Cyanide 4500-CN" E; Volatile Organics, 6210 D; Semi-Volatile

3113 B (BR4 3050 B, 7481);

Organics, 6410 B; Sulfate, 4500-80,* E; FC, 9222 D; TRC, 4500-CTG.

20110502 AH, H-\Barton Forms \Sample Collection, Chain of Custody



P

P

Prudes Creek Jefferson County Commission Environmentat Services Depariment—Barton Laboratory
WWTP Sample Collection / Chain of Custody / Request for Analysis .
Sample ) Trisenes Coel “Brosateda ™ Primary Measufing Device:
Sarple Set-up Date: Time: Sampler Type:
First/Start Sample Date: Time: Flow Meter Type:
Last Sample Date: Time: Sample Interval:
~ae__{Collection Date: i2-13-11 Time: a3 Sample Type: Grab  Composite O
Sample Spht?  YesO N {TVVC/TCVC/TCVV)
_ CHAIN OF CUs ODYJ
® ﬂﬁu Kg 12"13—” d!d)“% ; 2§ gl 1243~} o848
Sampie Collgefid by Date Time REfinquished by Date Time P
' I Za. /4@,,‘ . 15730 4 Byy /g—/%i L2730 0 gﬁ 55
?(ei ef:l—rf}y " Dgie Time . |Relinquished by Date Time
0 ST 05
é\\ Recejved by &?‘ Daté Time Relinquished by Date Time
: 0 Received by Date Time Relinquished by Date Time )
MUST BE COMPLETED! - Pressnaonetiod ' JA LIBLIG L] D (1 by WWIE /by Baon bl Time: g
(\/\ ‘ REQUEST FOR AMALYSIS e — ' -
) ] Anaiyte Value | Units |PM| Analyst Name PH PRE-S_ERVATION METHOD:
“F oo me/L LabO Field O A
ElgtJy 10D
{\) Conductivity umhos 1abQ Feld O C -0, jopH<2
pH S.U. LabQ Fed O D RO o1
{ o BOD; mg/L Analyte Value | Units [pa! Anatyst Name
CBOD; ‘mglL Arsenic
1 s mg/L Cadmium
- CoD mg/L Chromium
TKN mg/L Copper
NH;-N mg/L Lead
Total-P mgf/L Mercury
ortho-P mg/L Molybdenum
TOC mg/L Nickel
Nitrate+ Nitrite mg/L Selenitm
Turbidity N.T.U. Silver
Hardncss mg/L Zinc
Ofl & Grease mg/L Cyanide
Fecal Golfom |/, ¢xygicoksoagt] | 7 2/ ﬁi d Sulfate
e Col Covtgml{ | TRC mg/L

P, 4500-P F, ortho

Molybdenum, 3030, 31111,
B, 7740);_ Silver, 3030,5, 3111,B, 3113 B; Zinc, 3030,E,
Organics, 6410 B; Sulfate, 4500-S0,% B; FC, 9222 D; TRC, 4500-CI'G.

ANALYTICAL METHODS: R2=EPA-600/4-79-020 R3
4300-0 C; Conductivity, 2510-B; pH, 4500-H" -B; BOD;,
P, 4500-P F; TOC, 5310 B; Nitrate, 4500-NO3 H; Nitrite, 4500-NO; H; Terbidity, 2130 B; Hardness, 2340 C; O & Grease, R3, 1664;

Arsenic, 3030,E, 3111, 3113 B (BR4 3050 B, 7060 A); Cadminm, 3030,E, 3111,B, 3113 B (BR4 3050 B, 7130); Chromium, 3030,E, 311 1B, 3113 B (BR4
3050 B, 7150%; Copper, 3030,, 3114,8, 3113 B (BR4 3050 B, 7210);
3113 B (BR4 3050 B, 7481); Nickel, 3630,5, 3111,B, 3113 B
3111,B, 3113 B (BR4 3050 B, 7950);

5210-B;

=EPA Method 1664; BRA=EPA SWE46; all others 1ef. Stamdard Methods, 215t Ed. or iater. DO,

CBODy, 5210-B; TSS, 2540-D; COD, 3220-10; TKN, 82 351.2; NH;N, 4500-NH;-G; Total-

3113 B (BR4 3050 B, 7420); Meroury, 31 12,B (BR4 7471 BY;
(BR4 3050 B, 7520); Selenium, 3030,E, 3111,B, 3113 B (BR4 3050
Cyenide 4500-CN E; Volatile Organics, 6210 D; Semi-Volatile

Lead, 3030.E, 3111,B,

20110502 AH, H:\Barton Forms \Sample Collection, Chain of Custody



Prudes Creek Jefferson County Commission Environmental Seivices Department—Barion Laboratory
WWTP Sample Collection / Chain of Custody / Reguest for Analysis
Sample ID: Tﬂi&'m\z& (ol “Brosaiede ™ Primary Measufing Device:
Saraple Set-up Date: ‘ Time: Sampler Type:
First/Start Samuple Date; Time: Flow Meter Type:
Last Sample Date: Time: Sample Interval:
 Collection Date: iZ-13~11 Time:  a%y3 Sample Type: Grab  Composite O
Sample Sphi? | Yes No , {TVVC/TCVC/TCVV)
. i‘//f . CHAIN OF CUS O% : :
older—tns LA ny o
Y 1
- / ?/;'3[1; Byy .g—/g;, 22/73/u Gﬁ BS/
Dgte Time Relinquished by Date Time
A 075
Received by “"71, Daté Time - {Relinquished by Date Time
Received by Date Time Relinquished by Date Time
MUST BE COMRLETED! - PresenvafionMethod ™ [A LIB LIC L| D G~ my WWTP X /by Baton LabLT. Time: gy
REQUEST FOR ANALYSIS -
Analyte | Value | Units [pPp| AnalystName L =ARRE-SFR‘UMIOMMETHBDEI
DO  mgl Lsb 3 Field O g:ﬁOTE <
Conductivity pmhos] Leb O Field O C—HNO, fopH<2
pH S.U. _ LabQ Field O D-NaOltopi>11
BOD; mg/L . Analyte Value | Units [pas] Analyst Name
CBOD; mg/L Arsenic
TSS | mg/L Cadmium
CCD me/L Chromium
TN mg/L Copper
NH;-N mg/T. Lead
Total-P mg/L Mercury
ortha-P mg/l Molybdenum
TOC “mg/L Nickel
Nitrate+ Nitrite mg/l Selenium
Turbidity N.TU. Silver
Hardness mg/L Zinc
Oil & Grease mg/L Cyanjde
X Fecal Coliform 22X {CoN 08T Sulfate
" [E. Col CovighmL] 7 TRC mg/L

ANALYTICAL METHODS: R2~EPA-500/4-79-020; R3=EPA Method 1659, BRA-EPL SHEIE- ol others ref. Standard Methods, 21st Ed. o later. DO,
4500-0 & Conductivity, 2510-8; pH, 4500-H' -B; BOD, 5210-B; CBODy, 5210-B; TS, 2540-D; COD, 5220-D; TKN, B2 351.2; NH;-N, 4500-NH,-G; Total-
£, 4500-P F; ortho -P, 4500-P F; TOC, 5310 B; Nitrate, 43500-NO3 H; Nitrite, 4300-NO, F: Terbidt 2 2130 B; Hardness, 2340 C; Oil & Grease, R3, 1664;
Arsenic, 3030,E, 3111,B, 3113 B (BR4 3050 B, 7060 A); Cadmiu, 3030.E, 31113, 3113 B (BR4 3050 B, 7130); Chromium, 3030,F, 3111,8, 3113 B (BR4
3050 B, 7190); Copper, 3030,E, 31118, 3113 B (BR4 3050 B, 7210); Lead, 3030., 3L11B, 3113 B (BR4 3050 B, 7420); Mercury, 3112,B (BR4 7471 B);
Melybdeuas, 3030,E, 3111,B, 3113 B (BR4 3050 B, 7481); Nickel, 3030., 31115, 3113 B (BR4 3050 B, 7520); Selenium, 3030,E, 31118, 3113 B (BR4 3050
B, 7740); Sitver, 3030,E, 3111,8, 3113 B; Zin, 3030,E, 3111,5, 3113 B (BR4 3050 B, 7950y, Cyanide 4500-CN' E; Volatile Organics, 6210 D: Seui-Volatile

Organics, 6410 B; Sulfate, 4500—5041' E; FC, 9222 D; TRC, 4500-CI'G,

20110302 AH, H-\Barton Forms \Sample Collection, Chain of Custody




{
|
i

amstons

Prudes Creek Jefferson County Commission Environmental Services Department-Barton Laboratory
WwTp Sample Collection / Chain of Custody / Request for Analysis
Sample ID: R, Cone¥h_“Brosaledn ™ Primary Measufing Device:
Sample Set-up Dae: Time: Sampler Type:
First/Start Sample Date: Time: Flow Meter Type:
Last Sample Date: Time: Sample Interval:
| Collection Date: 172-13-11 Time: G313 Sample Type: Grab  Composite 1
Sample Split?  Yes{l N {TVVC/TCVC/TCVV}
@ 42 ' CHAIN OF CIEJS OD};
mﬁﬁ /72&‘Z [2-13-1 ol oz yﬁ J243-0 0848
mpie Collge Date Time R"Eﬁﬁquilsyy Date Time P
f Lo A PR S, t2/73/y 04
bate Time . Relinquished by Date Time
[:\ | 27 3//( ( O T'5
} Daté Time Relinquished by Date Time
Or Received by Date Time Relinguished by Pate Time
- MUST BE COMPLETED! Presenyafonetiod:  JA EIBT[C T DG by W TP % /by Bapon LablT - Time: fara
(\/\ . . REQUEST FOR AMALYSIS PM = BRESERVATION METHOD:
Analyte Value | Units | PM|  Analyst Name e "
1 o mg/L LabQ Fidd O : ‘;'_'frfg’ff e
/\) Conductivity pmhos LabQ Field O C-HNO; fopH<2
e S.U. LabQ Field 0O D -OH o P11
LT BOD; mg/L Analyte Value | Units :'gf_ﬁ Analyst Narme
g CBOD; melL Arsenic
1 irss mg/L Cadmium
¥ cop mg/L Chromium
TEN mg/L Copper
INH,-N mg/L Lead
Total-P mg/L Mercury
oriho-P mg/L, Molybdenum
TOC me/L Nicket
Nitrate+ Nitrite mgfL Selenium
Turbidity N.TU.J Silver
Hardness mg/L Zinc
Oil & Grease mg/L Cyanide
Fooal Coltom {7 pesyacorsongt| | o7 2/ ﬁ .!T Sulfate
e coi Coliglimt.| TRC mgL,

ANALYTICAL METHODS: R2=EPA-600/4-79-020; R3~EPA Method 1664; BRA=EPA SHB46; all others ref. Standard Methods, 21st Ed . o later, DO,

4300-0 C; Condnctivity, 2510-B; pH, 4500-H" .B; BOD,,

5210-B; CBOD;,

5210-B; TSS, 2540-I); COD, 5220-I>

; TKN, B2 351.2; NH;-N, 4500-NH,-G: Total-

Arsenic, 3030,E, 3111,8, 3113 B (BR4 3050 B, 7060 A); Cadminm, 3030, 3111,B, 3113 B (BR4 3

P, 4500-F F; ortha -P, 4500-P F; TOC, 5310 B; Nitrate, 4500-1N03 H: Nitrite, 4500-NO, H: Turbidity, 2130 B; Hardness, 2340 C: Ofl & Grease, R3, 1664;

050 B, 7130); Chromium, 3030,E, 31 11,8, 3113 B (BR4

B, 7740); Silver, 3030,E, 3111,B, 3113 B; Zinc, 30305, 311 1,B,3113B
Organics, 6410 B; Suifate, 4500-50,% E; FC, 9222 D; IRC, 4500-CIG.

3030 B, 7190); Copper, 3030.E, 3111,B, 3113 B (BR4 3050 B, 7210); Lead, 3030.E, 31118, 3113 B (BR4 3050 B, 7420); Merowy, 3112.B {BR4 7471 B);
Molybdenum, 3030E, 3111,8, 3113 B (BR4 3050 B, 7481); Nickel, 3030.F, 31118, 3113 B (BRA4 3050 B, 7520); Selenfum, 3030,E, 31118, 3113 B (BR4 3050

(BR4 3050 B, 7550); Cyanide 4500-CN" E; Volatile Organics, 6210 D; Semi-Volatile

20110502 AH, H-\Barton Forns \Sample Collection, Chain of Custody



P

Prudes Creck Jetferson County Commission Environmental Services Depariment-Barion Laboratory
WWTP Sample Collection / Chain of Custody / Request for Analysis
Sample ID:  Vauows, Coenh © Prossida ™ Primary Measufing Device:
Sample Set-up Date: Time: Sampler Type:
First/Start Sample Date: Time: Flow Meter Type:
Last Sample Date: Time: Sample Interval:
~se._|Collection Date: 1Z2-i3~11 Time: a3 Sample Type: Grab  Composite O
Sample Spfit?  YesO nNp {TVVC/TCVC/TCVV}
O j // . CHAIN OF CUS 01?7
Aot Lals ’l?'/B‘” ﬁ?%'& 29 -/1-1 I2-3-4 o4
Sampile Colleeitd by Date Time Refinquished by Date Time
| hpu_ sy |G sy 04
2 . T3 1y e £2/73/4
Wé}y g// Y Dgte Time __  [Refinquished by Daie Time
-y
28 AL 0915 |
. iReceived by "”% Daté Time Relinquished by Date Time
O Received by Date Time Relinquished by Date Time
MUST BE COMPLETED! Presenvaiontdetiod A LIBL{C Ly D O by WD x /by Baton LabLT‘Time: iy
(\/\ REQUEST FOR ANALYSIS - TATORET
1| Analyte Value | Units [pM| Analyst Name PHE = PRESERVATION METHOD:
— - A-Teed, 47C.
DO mg/L. Labd Field Q3 B ~EESO, to pH<2
/’\} Conductivity pmhos Lab O Feld Q C-BNO, fopH<2
D —NaOH to.pH>11
PH S.U. Lab0 Field O HeOR toph>
— BOD; - ' mg/L. Analyte | Value | Units [pM| Analyst Name
CBOD; mg/L Arsenic
Tt |rss mg/l. Cadmium
COD mg/L Chromium
TKN mg/l. Copper
NH,-N mg/L Lead
Total-P mg/L Mercury
ortho-P mg/L Molybdenum
TCC mg/L Nickel
Nitrate+ Nitrite mg/L. Selenium
Turbidity NTU| Silver
Hardness mg/L Zinc
Qil & Grease mg/L Cyanide
Fecal Colforn |92, Wolaet| | 7 7/ Sulfate
"{E. Coli " leongmt] [ e mg/L.
ANALYTICAL MEYHODS: R2=EPA-600/4-79-020: R3~EPA Method 1659 DRA=EPA SWBA6, all others ref. Standard Methods, 21st B4, ot later, DO,
4300-0.C; Conductivity, 2510-B; oH, 4500-H" -B; BODs, 5210-B; CBOD, 5210-B; T3, 2540-D; COD, 5220-; TKN, R2 351.2; NHy-N, 4500-NH,-G; Totzl-
P, 4500-P F, oriho-P, 4500-P F; TOC, 5310 B; Nitrate, 4500-NO3 H: Nitrite, 4500-NO, H; Turbidity, 2130 B; Hardness, 2340 C; Ol & Grease, B3, 1664;
Arsesic, 3030, 3111,B, 3113 B (BR 3050 B, 7060 A); Cadmium, 3030,F, 31118, 3113 B (BR4 300 B, 7130); Chromiumm, 30305, 31118, 3113 B (BR4
3050 B, 7150); Capper, 3030,8, 3111,B, 3113 B (BR4 3050 B, 7210); Lead, 3030.5, 311 LB, 3113 B (BR4 3050 B, 7420); Mercury, 3112,B (BR4 7471 B);
Molybdenum, 3030,E, 3111,B, 3113 B (BR4 3050 B, 7421); Nickel, 3030E, 3111,B, 3113 B (BR4 3050 B, 7520); Selenium, 3030,, 3111,8, 3113 B (BR4 3050 -
B, 7140); Silver, 3030,E, 3111,B, 3113 B; Zinc, 3030,E, 3111,B, 3113 B (BR4 3050 B, 7930); Cyanide 4500-CN' E; Volatile Organics, 6210 D; Semi-Volatile
Organics, 6410 B; Sulfate, 4500-S0. E; FC, 9222 D; TRC, 4500-CI'G.

20110502 AH, H:\Barton Forms\Sample Collection, Chain of Custody



e

Prudes Creek Jefferson County Commission Environmental Services Department-Barton Laboratory
WWTP Sample Collection / Chain of Custody / Request for Analysis
Sample ID:  Vayows Coeslh “Brosded ™ Primary Measufing Device:
Sample Set-up Date; Time: Sampler Type:
First/Start Sample Date: Time: Flow Meter Type:
Last Sample Date: Time: Sample Interval:
~~w._iCollection Date: _ {7-j3~)i Time: _a313 Sample Type: Grab  Composite
Sample Spli? __ Yes(F No {TVVC/TCVC/ TCVYV)
) . CHAIN OF CUSTOD
@ oﬁ” /5/ 12-f3-11 513 /ém / /7/ 12431 o348
Sampiz Co by Date Time Refinquished by Date Time P
l Zn jﬁi 1 By Ex,gi £2/23/u 09.%5
?ﬁ( / ' * Date Time __ 7Rclinquishad by Date Time
INBY /R
Z__\ “Received by y Daté Time Relinquished by Date Time
O Received by Date Time 7 Relinquished by - Date Time
MUST BE COMPLETED! -,Pres.éivépf-@h-h&e_mg:'f]z& Oe:HegDpn . syWwIpx /by BagonLablT- Time: fgs
" _ R REQUEST FOR ANALYSIS P =PRESERVATION METHOD:
=] Analyte Value | Units |PrE[ Analyst Name i i :
R\ B AR P V% X R i
[\} " |conductivity “pmhos] | LabQ Field O C-HNO, fopH<2
pH S.U. Lab0 Field 0 D —eOHtopk>11
5T BOD; mg/L X | Analyte Vaiue | Units [P Apalyst Name
CBOD; me/L Arsenic O Imally Vanie
1 s me/L Cadmium D) Y ’
1 |cop | men Chomivm | 257 |/ /
TKN 00kt | o Comer 133D | / A
NH;-N CGhg Lead A5 |/ l
Total-P mg/L Mercury O \ 5‘ erae {/
ortho-P . mg/L Motybdenum O \ }V P i_ é_
T0C mg/L Nickel X5 1) Y
Nitrate+ Nitrite mg/L Sefenium {) / /
Turbidity NT.U.| Silver / (
Hardness mg/L Zine /KRDO [ \
Oil & Grease mg/L Cyanide
& A AXC |Fecat Colorm 7¢p0 (Clgart| 17 g i {fsute
N Coltglimt| TRC mg/L

ANALYTICAL METHODS: R2=EP4-600/4-79-020- R3=EPA Method 1664: BRA=ERA SH246; all others ref. Standard Methods, 21s¢ Ed, or later. DO,
4500-0 C; Conductivity, 2510-B; pH, 4500-1" -B; BOD;, 52[0-B; CBOD;, 5210-3; T8S, 2540-D; COD, 5220-D; TEN, k2 351.2; NHy-N, 4500-NH,-G; Total-
P, 4500-P F; ortho-P, 4500-P F; TCC, 5310 B; Nitrate, 4500-NO3 H; Nitrite, 4500-NO;, H; Turbidity, 2130 B; Hardness, 2340 C; Oil & Grease, R3, 1664;

Arsenic, 3030.E, 3111,B, 3113 B (BR4 3050 B, 7060 A}; Cadmium, 3030.E, 31

3030 B, 7190); Copper, 3030,E, 31118, 3113 B (BR4 3050 B, 7210); Lead. 3030.E, 31 11.B, 3113 B (BR4 3050 B, 7420); Mercury, 3112, (BR4 7471 B);

L1.B, 3113 B (BR4 3050 B, 7130); Chronrium, 3030,, 51118, 3113 B (BR4

3113 B (BR4 3050 B, 7520); Selenfum, 3030.E, 3111,B, 3113 B (BR4 3050

Molybdenum, 30308, 3111,B, 3113 B (BR4 3050 B, 7481); Nickel, 30305, 311 LB,
B, 7740); Silver, 3030,E, 3111,8, 3113 B; Zinc, 3030.E, 3111,B, 3113 B (BR4 3050 B, 7950); Cyanide 4300-CN E; Volatile Orgenies, 6210 D; Semi-Volatile

[Orgam'cs, 6410 B; Sulfate, 4500-50, F; ¥C, 9222 D; TRC, 4500-CI'G.

20116502 AH, H-\Barton Forms \Sample Collection, Chain of Custody



n/n/// (m(v..s

Barton Laboratory

BIOSOLIDS BACTERIAL ANALY.-S]S

Analysis Date

| 12//9/ /

- ﬁ“g/as

Sample]D
Samiple |
Date/TlmeIn /z//& - /2 000 Date / Time: /ﬁ/é{ //
* Date/ Time ﬁ '
Read: (d/ | [ (2457 Lab  Analyst: C;/S/m.
7

Heeal Goiifom

TEST(S) F’ERFORMED

K _Fecal Strep[] .
Total Coliform [ ]~ - Other [T -
Summary of Geomemc Mean Caiculatmns :
6’ /5(“/ [BO0  co Jo e, gZer 5’@*"— "'F Q’@
fg/{ 07/9, o .
Dﬂuﬁon | '
"1 Used or S B ~Colonies Counted X 100
mL of | Colonies % Dry mL SampleX % Dry Solid
Sample | Counted | Solids pH '
) ' ~ s
P oryy| U 5% WY it B2
£B O ,
@ | .00lj | 5 | ¢F A w?.a?xfaq Y22
. & "
olewd | g |4y e Lagxat | v
Ll ol g ez | | o 3 306
o |38 |47 BES = S2207 | 3,97
N lo ,
| oou | 6 |56 T = 97%%0% 3,99
B |00l | 27 432 i = 7x/0 % % -
: NN T -
o Wiy | ol |43.%] | .
0|, Jﬁ/% | Mg, 29% Gl J390 oo
Bank| O ([ O ‘ ] oy

DI02I84H Fiserver/Barton F orms

Sample Collertinn Farm Remt dvnpns. Dienttd o




—iy

" 3 2
, L SEPLIE IS P
R AR S Y AL T

| Bartqn Labbr_ator%?; 3
BIOSOLIDS -
quiform Colpnies Counted

Sample ID: %U %&5

Sample "
. Date / Time: /Z//?/// -. /. oL

Date / Time

Counted: Z//% 4 Z%"’ Lab Analyst: C—E/S‘/b\/
COLIFORM COLONIES COUNTED

%.ScKds

Sample
Number

Zoz 0.00 @00)0) -1 0.00001 :~f -0.000001

nit. Filtration { m1, Biliration | wl, Filtration mL Filtiation  mI, Filiration

e |/ 1,

AT el

2
[
o
2

g.
o
2| 5
5

/

el v ¢

ARRE SRR
N

pe]

Blanik @

0102224, fiserveriBarion Forms

Samvle Collanting Farms Reet Annhinie Bian

AT A Bt



SECTION 5

AGRONOMIC RATE INFORMATION
AND CALCULATIONS

- 2012 BEPA Annual Biosolids Report 28 Biosolids Land Reclamation Program



AGRONOMIC RATE
BELTONA LAND RECLAMATION SITE

Summary: _
The Beltona Land Reclamation Site is a former strip mine site located in northwestern Jefferson
County. The Environmental Services Department is assisting the property owner in the
reclamation of this site through the land application of biosolids. In the areas that have not
received any biosolids applications, no vegetation other than “scrub” vegetation is present and
growing. In the areas that have received biosolids applications, Tifton Bermuda and Rye grass

~ has been planted for nitrogen uptake.

The local Agricultural Cooperative Extension Service has recommended a fertilizer rate of 600
Ib Nitrogen/Ac/year for the mine reclamation site. These calculations are based on six cuttings
of hay each year (four harvests of Bermuda grass and two harvests of Rye grass each year), with
100 Ib Nitrogen per acre needed for each cutting.

Agronomic Rate Considerations:

1) . The Agronomic Calculations presented in this report are based on an extension bulletin
worksheet entitled “Calculating Biosolids Application Rates in Agriculture” (1998),
developed by Craig Cogger and Dan Sullivan for the Pacific Northwest. This bulletin
uses widely accepted procedures for nitrogen budgeting which are applicable across the
United States. ' :

2) During analysis, NH;" -N is often converted to NH;-N and analytical results are then
reported as NH3-N. Both forms are plant available and this combined analysis does not
diminish the quality of the result.

3) There is no additional nitrogen applied to the reclamation site by Jefferson County (no
fertilizer or irrigation water).

4) Biosolids from the Valley and Village WWTP’s are applied to each plot on an annual
basis throughout the winter months. These biosolids are anaerobically digested,

mechanically dewatered, and lime stabilized, and are not incorporated into the soil
following land application. -

5) Biosolids are applied at a rate of 21 dry' tons/acre. -

2012 EPA Annual Biosolids Report 29 Biosolids Land Reclamation Program



AGRONOMIC RATE CALCULATIONS —
BELTONA LAND RECLAMATION SITE

FORMULA:

Plant Available Nitrogen (PAN) = Available Organic Nitrogen + Inorganic Nitrogen
= [(Organic Nitrogen)(Organic Mineralization Rate)] + [(NH4)(%NH, Retained) + N1trate]

GIVEN:

e During analysis, NH;" -N is converted to NH;-N and analytical results are then reported

as NH3-N. This combined analysis does not diminish the quality of the result.

. The TKN, NH; and NO; results are averages of data available during 2012. All results
are reported on a dry-weight basis. '

TKN@verage) = 32,417 mg/Kg x 0.002 (converts mg/Kg to Ib/dry ton) = 64.8 Ib/dry ton
NH3average) = 1,076 mg/Kg x 0.002 = 2.2 Ib/dry ton

NO3averagey = 160 mg/Kg x 0.002 = 0.3 1b/dry ton

Organic Nitrogen = TKN - NH3 - NO3 = 64.8 — 2.2 — 0.3 = 62.3 Ib N/dry ton

s Calculations for the Beltona site are performed considering anaeroblcally digested,
dewatered, and lime stabﬂlzed biosolids.

~ NITROGEN CREDITS FOR PREVIOUS BIOSOLIDS APPLICATIONS:

. Biosolids that were applied from 2008 through 2011 had an average Organic Nitrogen
content of 30,095 mg/kg. These biosolids were applied at an average rate of 22 dry tons
per acre. Using Table 1 of the Worksheet:

Nitrogen Credit for 30,095 mg/kg:
= 7.8 Ib PAN per dry ton (years 2-5) x 22 dry tons per acre
=172 Ib PAN per acre Nitrogen credit

. Tifton Bermuda/Rye grass nitrogen requirements = 600 lb N/Ac/Yr (based on
Agricultural Cooperative Extension Service recommendation of six cuttings of hay each
year with 100 Ib N/Ac needed for each cutting). With a Nitrogen Credit of 172 Ib/acre,
approximately 428 1b N/Ac/year is needed from the current applications of biosolids.

2012 EPA Annual Biosolids Report 30 Biosolids Land Reclamation Program



AGRONOMIC RATE CALCULATIONS —
s BELTONA LAND RECLAMATION SITE

CALCULATIONS:

Anaerobically Digested, Dewatered, Lime Stabilized, Not Incorporated

TKNverage) = 32,417 mg/Kg x 0.002 (converts mg/Kg to Ib/dry ton) = 64.8 Ib/dry ton
NH3gaveragey= 1,076 mg/Kg x 0.002 = 2.2 Ib/dry ton
Organic Nitrogen = TKN - NH3;- NO; = 64.8 - 2.2 - 0.3 =62.3Ib N/dry ton -
Organic Nitrogen:
Mineralization Rate (Worksheet, Table 3): Anaerobic Digestion, Dewatered = 20% — 40%
Percent of Organic N available in the first year = 30% (average)
Total Organic Nitrogen available in the first year = 62.3 x 30% = 18.7 1b/dry ton
{ Ammonium Nitrogen:
% NHj Retained (Worksheet, Table 2): Not Incorporated, Lime Stabilized = 10%

Percent of Ammonia retained after application =10%

Ammonium Nitrogen retained after application = 2.2 Ib/dry ton x 10% = 0.2 Ib @1

Estimated Plant Available Nitrogen (PAN): | |
PAN = Available Organic Nitrogen + Inorganic Nitrogen = 18.7 + 0.2 + 0.3 = 19.2 1b N/dt

Agronomic Rate:
428 Ib N/Ac/year + 19.2 Ib N/dry ton = 22 dry tons/Acre/year

Biosolids were applied at the Beltona site throughout 2012 at a rate of 21 dry tons per
acre. As can be seen from the above calculations, and as required by the 40 CFR Part
503 regulations, the anaeroblcally digested biosolids are bemg applied at a rate equal
to or less than the agronomic rate for the crops grown.

2012 EPA Annual Biosolids Report : 31 ' Biosolids Land Reclamation Program



AGRONOMIC RATE
FLAT TOP/BESSIE MINES LAND RECLAMATION SITE

Summary:
The Flat Top/Bessie Mines Land Reclamation Site is also a former strip mine site located in

northwestern Jefferson County. The Environmental Services Department is assisting the .
property owner in the reclamation of this site through the land application of biosolids. At this

site there is currently no soil mass present for growing vegetation, and in order to build soil

mass, biosolids are being applied at a rate of 600 1b Nitrogen/Ac/year. When soil mass becomes

adequate to sustain crop growth, Tifton Bermuda and Rye grass will be planted for nitrogen

uptake.

Agronomic Rate Considerations:

1) There is no additional nitrogen applied to the reclamation site by Jefferson County (no
fertilizer or irrigation water) and there is very little to no plant available nitrogen
currently present at the site.

2) Approximately 50% of the land applied biosolids are anaerobically digested, followed by

' either mechanical dewatering or drying beds. The remaining biosolids are aerobically
digested, followed by either mechanical dewatering or drying beds. Calculatlons will be -
performed considering both biosolids scenarios.

3) Typically, the anaerobically digested biosolids are lime stabilized.

4) Biosolids from all plants are incorporated into the soil within six (6) hours of application.

5) Biosolids applications cﬁrrently occur on a year-round basis at a rate of 28 dry tons/acre.

2012 EPA Annual Biosolids Report 32 Biosolids Land Reclamation Program



AGRONOMIC RATE CALCULATIONS - :
FLAT TOP/BESSIE MINES LAND RECLAMATION SITE

FORMULA:

Plant Available Nitrogen (PAN) = Available Organic Nitrogen + Inorganic Nitrogen

= [(Organic Nitrogen)(Organic Mineralization Rate)] + [(NH4)(%NH, Retained) + Nitrate]

GIVEN:

During anélysis, NH," -N is converted to NH;-N and analytical results are then reported
as NH3-N. This combined analysis does not diminish the quality of the result.

The TKN, NH; and NO; results are averages of data available during 2012. All results
are reported on a dry-weight basis. '

TKNaverage) = 32,417 mg/Kg x 0.002 (converts mg/Kg to Ib/dry ton) = 64.8 1b/dry ton
NHigaverage) = 1,0'_76 mg/Kg x 0.002 = 2.2 Ib/dry ton
NO3iverage = 160 mg/Kg x 0.002 = 0.3 Ib/dry ton

Organic Nitrogen = TKN - NH; - NO3 = 64.8 — 2.2 — 0.3 = 62.3 Ib N/dry ton

Being a reclamation site, biosolids are applied at a rate of 600 b N/Ac/YT to build soil |
mass. When soil mass becomes adequate to sustain crop growth, Tifton Bermuda and
Rye grass will be planted for nitrogen uptake.

Calculations will be performed considering both biosolids scenarios: (1) anaerobically
digested, dewatered, and lime stabilized, and (2) aerobically digested, mechanically
dewatered or drying beds, and incorporated into the soil within six hours of application.

2012 EPA Annual Biosolids Report 33 Biosolids Land Reclamation Program



AGRONOMIC RATE CALCULATIONS —~
FLAT TOP/BESSIE MINES LAND RECLAMATION SITE

i
i
i
1
1

CALCULATIONS:

Anaerobically Digested, Dewatered, Lime Stabilized, Incorporated within Six Hours

- -and-

Aerobically Digested, Mechanically Dewatered or Drying Beds, Incorporated ivithih
Six Hours

TKN(average) = 32,417 mg/Kg x 0.002 (converts mg/Kg to Ib/dry ton) = 64.8 Ib/dry ton
NHiverage) = 1,076 mg/Kg x 0.002 = 2.2 Ib/dry ton
NOsverage) = 160 mg/Kg x 0.002 = 0.3 1b/dry ton

Organic Nitrogen = TKN - NH3 - NO; = 64.8 — 2.2 — 0.3 = 62.3 Ib N/dry ton

Organic Nitrogen:
Mlnerahzatlon Rate (Worksheet, Table 3): Anaerobic Dlgesuon Dewatered = 20%-40%

Aerobic Digestion = 30% — 45%
Drying Beds = 15%-30%

ST
A
AR
T

Percent of Organic N available in the first year = 30% (average)

Total Organic Nitrogen available in the first year = 62.3 x 30% = 18.7 Ib/dry ton

Ammonium Nitrogen:
% NH; Retained (Worksheet Table 2): Incorporated (0-2 Days), Dewatered = 60%,

Incorporated (0-2 Days), Drying Bed = 100%

Percent of Ammonia retained after application = 100% (worst case)

Ammonium Nitrogen retained after application = 2.2 ib/dry ton x 100% = 2.2 [b /dry ton

Estimated Plant Available Nitrogen (PAN): :
PAN = Available Organic Nitrogen + Inorganic Nitrogen = 18.7 + 2.2 + 0.3 = 21.2 Ib N/dt

Agronomic Rate: ' _
600 1b N/Ac/year + 21.2 Ib N/dry ton = 28 dry tons/Acre/year

2012 EPA Annual Biosolids Report - 34 Biosolids Land Reclamation Program



. As can be seen from the above calculations, the current biosolids application rate of 28
L dry tons per acre is equal to the calculated Agronomic Rate for the anaerobicaily
digested biosolids. Therefore, as required by the 40 CFR Part 503 regulations, the
anaerobically digested biosolids are being applied at a rate equal to or less than the
agronomic rate for the crops grown. '

4
A
i

_....,

2012 EPA Annual Biosolids Report 35 Biosolids Land Reclamation Program



e,
Y
¢ H

J

APPENDIX A

AGRONOMIC RATE
SUPPORTING DOCUMENTATION

2012 EPA Annual Biosolids Report 36 Biosolids Land Reclamation Program



ALABAMAF’
COOPERATIVE

SYSTEM

Your Experts for Life

Jefterson County Extension Office
2121 Building, Suite 1700

2121 8" Avenue North
Birmingham, AL 35203-2387
Telephone: (205) 325-5342

FAX: (205) 325-5690

November 19, 2003 -

Mr. David Denard

A-300 Courthouse Annex

716 Richard Arrington Jr. Blvd.
Birmingham, Al 35203

David:

Iinclosed is a fact sheet that we based our 6001h/N/ACRE recommendation related to the

county’s hay production/Bio-solid project.

The reasoning behind the high rate of nitrogen is to maximize forage tonnage which in turn will

increase sludge uptake and breakdown.

‘The yearly fertilization schedule is based on six cuttings using 100lb/N /ac/cutting. The extra
cuttings comes from over secding the Bermudagrass with ryegrass in the fall. The ryegrass can
be cut twice, while Bermudagrass is normally cut four times cach year.

If you have questions or comments rel'/agedxgthis schedule, fecl free to give me a call.

County Extension Agent

DH/fb

Tl Aldung Conpetative Pyiomssen Syatem oflers edeeational poserans, puateiulbs i

Al

ALABAMA ASM AND AUBURN UNIVERSITIES, ARD TUSKEGUE UNIVERSI Y. ¢OUNTY GOVERNING BORIES AND £ 818 CORPTRNTING

nd el cpparuan coaplosnaent

11 adE preople swatlewt segand o ce color autionab otgan pelyon sex, age sacan statns o disetuliy




e
o f
£ d

Worksheet for Calculating
Biosolids Application
Rates in Agriculture

By Craig Cogger, Extension Soil Scientist, WSU-Puyallup
and Dan Sullivan, Extension Soil Scientist, Oregon State University

Overview

This bulletin will walk you through the calculations that yield the biosolids agronomic rate. This
rate is based on biosolids quality (determined by analytical results), site and crop nitrogen require-
ments, and regulatory limits for trace element application. In almost all cases, nitrogen controls the
biosolids application rate. By calculating the agronomic rate, managers can match the plant-
available N supplied by biosolids to crop N needs.

The calculations consist of 6 steps:

Collect information on the site and crop, including crop N requirement.

Estimate the plant-available N needed from the biosolids application.

Collect biosolids nutrient data.

Estimate plant-available N per dry ton of biosolids.

Calculate the agronomic biosolids application rate on a dry ton basis.

AN AR T B A

Convert the application rate to an “as is” basis.

This bulletin consists of:

* A worksheet with instructions for completing the application rate calculations.
* The same calculations in equation form for those who prefer using equations.
» Tables for calculating trace element loading.

To learn more about the use and management of biosolids as a fertilizer, refer to Fertilizing with
Biosolids, PNW508, which is the companion to this bulletin.

A Pacific Northwest Extension Publication
Washington * Idaho ® Oregon



Worksheet

Step 1. Collect Site Information,

Soil and crop information:

Line : Your
No. Information Example
11 Soil series and texture (NRCS soil survey) Puyallup sandy loam
1.2 Yield goal (grower, agronomist) (units/acre*) : 5 tons/acre/yr
13 Crop rotation (grower; e.g., wheat/fallow/wheat) perennial grass
14 Plant-available N needed to produce yield goal 200
(fertilizer guide; agronomist) (Ib N/acre/yr)

Plant-available N provided by other sources:

L i Line Your _
No. - Calculation Example Units
Pre-application testing
1.5 Nitrate-N applied in irrigation water 10 Ib N/acre
1.6 Preplant nitrate-N in root zone (east of Cascades)** : — Ib N/acre

Adjustments to typical soil N mineralization

1.7 Plowdown of cover or green manure crop** - Ib N/acre
1.8 Previous biosolids applications (Table 1) ' 30 b N/acre
19 Previous manure applications — Ib N/acre

Grower information

1.10 N applied at seeding (starter fertilizer) - b N/acre

1.1 Total plant-available N from other sources 40 Ib N/acre
(sum of lines 1.5 through 1.10)

*Yield goals may be expressed as a weight (tons, Ib, etc.) or as a volume (bushels).

**Do not list here if these N sources were accounted for in the nitrogen fertilizer recommendation from a university
fertilizer guide.



L T e T

Sw k-

e,

tep 2. Estimate the Amount of Plant-Available N Needed from

Biosolids.
Line
No. Calculation  Example Units -
2.1 Plant-available N needed to produce yield goal (from 200 Ib N/acre
line 1.4) _
2.2 Plant-available N from other sources {from line 1.11) 40 b N/acre
23 Amount of plant-available N needed from biosolids 160 {b N/acre
(line 2.1 - line 2.2) ‘
- Step 3. Collect Biosolids Data.
Application Information:
Line :
No. Information Example
3.1 Moisture content of biosolids (liquid or solid; see liquid
Table 3, pg. 8) '
3.2 Biosolids processing method (see Table 3, pg. 8) anaerobic
33 Method of application (surface or injected) ‘ surface
34 Number of days to incorporation of biosolids no incorporation
3.5 Expected application season Mar.-Sept.

Laboratory Biosolids Analysis (dry weight basis):

If your biosolids analysis is on an “as is” or wet weight basis, you will need to divide your analysis by the
percent solids (line 3.10) and multiply the result by 100 to convert to a dry weight basis.

Line

No. Calculation Example Units
3.6 Totat Kjeldahl N (TKN)* 50,000 mg/kg
3.7 Ammonium N* 10,000 mg/kg
3.8 Nitrate N *, ** not analyzed mg/kg
3.9 Organic N*** (line 3.6 - line 3.7) 40,000 mg/kg
3.0 | Total solids 25 percent

*If your analysis is in percent, multiply by 10,000 to convert to mg/kg.

**Nitrate-N analysis required for composted or aerobically-digested biosolids, but not for anaerobicalty-digested

biosolids.
**£0rganic N = total Kjeldah! N - ammonium N.




l

Step

Convert biosolids N analysis to Ib per dry ton:

4, Estimate Plant-Available N Per Dry Ton of Biosolids,

Line :
No. Calculation Example Units
4.1 Total Kjeldahl N (TKN) (line 3.6 x 0.002) 100 b N/dry ton
4.2 Ammonium N (line 3.7 x 0.002) 20 ~ | b N/dry ton
4.3 Nitrate N (line 3.8 x 0.002) not analyzed [ Ib N/dry ton
44 Organic N (line 4.1 - 4.2) 80 b N/dry'i:on
Estimate Inorganic N Retained:
4.5 Percent of ammonium-N retained after application 60 pefcent
(Table 2, pg. 7)
4.6 Ammonium-N retained after application (line 4.2 x 12 b N/dry ton
line 4.5/100)
47 Calculate biosolids inorganic N retained (line 4.3 + 12 [b N/dry ton
line 4.6)
Estimate Organic N Mineralized:
48 Percent of organic N that is plant-available in Year 1 30 percent
(Table 3, pg. 8)
49 _First year plant-available organic N {line 4.4 x line 24 b N/dry ton
4.8/100) ’
Plant-available N:
4.10 Estimated plant-available N 36 Ib N/dry ton

Add available inorganic N and available organic N
{line 4.7 + line 4.9)




oz ey e o T T 2 =

| e e s it 25 e R e A e AL S et i e B L S A B T M R e e G S T S e e
reli = — e =

Step 5. Calculate the Agronomic Biosolids Application Rate.

Line Your

No. ' Calculation  Example Units

5.1 Amount of plant-available N needed from biosolids 160 ib N/acre
{fromt line 2.3)

5.2 Estimated plant-available N in biosolids 36 lb N/dry ton
(from line 4.10) :

5.3 Agronomic biosolids application rate 44 dry ton/acre
(line 5.1/1line 5.2)

Step 6. Convert to “As Is” Biosolids Basis.

Your _ :
Desired Units : Calculation ~ Example
Gallons per acre = 1" (line 5.3/line 3.10) x 24,000 : 42,240
Acre inches per acre = (line 5.3/line 3.10) x 0.88 1.55
Wet tons per acre = (line 5.3/line 3.10) x 100 176




How to Use the Worksheet

Step 1. Collect Site Information.

Soil Series and Surface Soil Texture (Line 1,1)

Find the location on the county NRCS soil survey. Record the series name and surface texture of
the predominant soil. '

Crop Yield Goal (Line 1.2)

Field records are the best source for crop yield estimates. You can find proven yields for most grain
farms from the local Farm Service Agency office. For most other cropping systems, grower records
are the only source available. Be sure to note whether the yield records are on an “as is” or dry
matter basis. Where field records are not available, you can make first-year estimates for a project
- using NRCS soil surveys, county production averages, or other local data sources. :

A site used repeatedly for biosolids application should have yield data collected each year. Use this
accumulated data for determining crop nitrogen requirement. If crop yield data is not kept, you
may need to conduct additional monitoring (e.g., post-harvest soil nitrate testing) to be sure
-biosolids are applied at an agronomic rate.

Yield data is typically not available for grazed pastures because grazing animals consume the crop
directly in the field. In these cases omit the yield goal, and go directly to Line 1.4. Estimate plant

nitrogen needs from the appropriate pasture fertilizer guide recommendation, based on the level of
pasture management.

Crop Rotation (Line 1.3)

Consult with the grower and discuss the range of possible crop rotations. Rotations that include
root crops or other crops with a long post-application waiting period are not suitable for Class B -
biosolids applications.

Plant-Available N Needed to Produce Yield Goal (Line 1.4)

You can estimate plant-available-N needs by referring to university fertilizer guides or consulting a
qualified agronomist. '

University Fertilizer Guides

Land grant universities (Washington State University, Oregon State University, University of 1daho)
publish fertilizer guides that estimate crop nitrogen requirements. Use the fertilizer guide most

appropriate for the site and crop. For major crops, guides may cover irrigated or rainfed (dryland)
cropping and different geographic areas. Don’t use guides produced for irrigated sites when evalu-

-6~



Pt

s B S O R e U s T e R e S T T N R e T T o T LT g T B T R S T T T

ating dryland sites. When appropriate guides do not exist, consult the local Cooperative Extension
or Natural Resources Conservation Service office, or a qualified agronomist for assistance.

Nitrogen fertilizer application rates listed in the fertilizer guides are based on field growth trials
under the specified climate and cultural conditions. Growth trial results are averaged over a variety
of soil types and years. Note that fertilizer guide recommendations are not the same as crop up-
take. This is because the fertilizer guides account for N available from mineralization of soil organic
matter and the efficiency of N removal by the crop.

The N rate recommended in fertilizer guides assumes average yields, good management practices,
and removal of N from the field through crop harvest or grazing. In terms of satisfying crop N
needs, plant-available N from biosolids application is considered equal to fertilizer N.

Agronomist Calculations

Because of the general nature of university fertilizer guides, it may be worthwhile to have a quali-
fied agronomist calculate how much plant-available N is needed for a specific field. Always use the
same method to calculate the N requirements. You will need to document your reasons for using
agronomist calculations instead of the university fertilizer guide.

Plant-available N provided by other sources (Lines 1,5-1.11)

To make sure there isn’t too much nitrogen applied to a crop, you must determine how much
hitrogen comes from sources other than biosolids and soil organic matter. These sources of N are
grouped into three categories in the worksheet:

* Plant-available N estimated by pre-application testing

* Adjustments to typical soil organic N mineralization (usually obtained from an agronomist)

* Information supplied by the grower

N estimated by pre-application testing (Lines 1.5-1.6)

Irrigation Water

Since the amount of nitrate-N in irrigation water varies, it should be determined by water testing, Irr-
igation water containing 5 mg nitrate-N per liter will contribute 1.1 pounds of nitrogen per acre inch
applied; irrigation water containing 10 mg nitrate-N per liter will contribute 2.3 pounds of N per acre inch. -

Preplant Nitrate-N in the Root Zone (east of Cascades)

You can estimate the preplant nitrate-N in the root zone by testing the soil in early spring. Sample
in one-foot increments to a depth of at least two feet. University of 1daho Cooperative Extension
Service Bulletin No. 704, Soil Sampling, is a good reference for soil sampling procedures.

Some fertilizer guides use preplant soil nitrate-N when calculating N fertilizer application rates. If

you use these guides, don’t count soil test nitrate-N in our worksheet. It has already been ac-
counted for in the recommended fertilizer N rate prescribed in the guide.

-7 -



Adjustments to typical soil N mineralization (Lines 1.7-1.9)

Nitrogen mineralization is the release of nitrogen from organic forms to plant-available inorganic
forms (ammonium and nitrate). Soil organic matter supplies plant-available N through mineraliza-
tion, but this is accounted for in the fertilizer guides. Sites with a history of cover crops, biosolids
applications, or manure applications supply more plant-available N than do sites without a history of
these inputs, and biosolids recommendations must be adjusted based on this additional supply of N.

Plowdown of Cover or Green Manure Crops

Green manures and cover crops are not removed from the field, but are recycled back into the soil
by tillage. You can get an estimate of the N contributed from this plowdown by referring to the
university fertilizer guides, or by estimating the yield and nitrogen concentration of the cover crop.
Recovery of green manure N by the next crop ranges from 10-50% of the total N added to the soil
by the cover crop. Estimates of plant-available N contributed by green manure crops should be
made by a qualified agronomist. '

Previous Biosolids Applications

Previous biosolids applications contribute to plant-available nitrogen in the years after the initial appli-
cation. In the worksheet, they are considered as “N from other sources.” We estimate that 8,3, 1and 1
percent of the organic N originally applied mineralizes in Years 2, 3, 4 and 5 after application, After
Year 5, biosolids N is considered part of stable soil organic matter and is not included in calculations.

‘Table 1. Estimated nitrogen credits for previous biosolids applications at a site.

Years After Biosolids Application
Cumulative
Years 2, 3, 4
Year 2 Year 3 Years 4 and 5 and 5
Biosolids Organic N as applied : Percent of Organic N Applied First Year
8 3 1 13
mg/kg (dry wt basis) Plant-available N released, Ib N per dry ton
10000 16 0.6 02 ' 26
20000 3.2 1.2 04 5.2
30000 4.8 1.8 0.6 7.8
40000 64 24 0.8 104
50000 8.0 3.0 1.0 13.0
60000 96 - 3.6 1.2 15.6

In using Table 1, consider the following example. Suppose:

* You applied biosolids with an average organic N content of 30,000 mg/kg
* Applications were made the previous 2 years
* The application rate was 4 dry tons per acre



Table T gives estimates of nitrogen credits in terms of the organic N originally applied. Look up 30,000
mg/kg under Year 2 and Year 3 columns in the table. The table estimates 4.8 Ib plant-available N per
dry ton for year 2, and 1.8 Ib plant-available N for year 3 (two-year credit of 6.6 Ib N per dry ton). To
calculate the N credit in units of Ib/acre, multiply your application rate (4 dry ton/acre) by the N
credit per ton (6.6 Ib N/dry ton). The N credit is 264 Ib plant-available N per acre.

Previous Manure Applications ' .
Previous manure applications contribute to plant-available nitrogen in a similar manner to previ-
ous biosolids applications. To estimate this contribution, consult an agronomist.

Information supplied by the grower (Line 1.10}

N Applied at Seeding , _

For best growth, some crops depend on starter fertilizers (N applied at seeding). These fertilizers
usually supply N, P and S. Examples are 16-20-0, 10-34-0. Starters are usually applied at rates that
supply 10-30 Ib N per acre. Enter all of the N supplied by starter fertilizer on line 1.10 in the

worksheet.

Step 2. Estimate Plant-Available N Needed from Biosolids.

Next you will estimate the amount of plant-available N the biosolids must provide. This is the
difference between the total plant-available N needed to produce the yield goal (line 1.4) and the
plant-available N from other sources (line 1.11). :

Step 3. Collect Biosolids Data.
To make the calculation, managers will need the following analyses:

* Total Kjeldahl N (TKN)

* Ammonium-N (NH_-N)

* Nitrate-N (NO,-N; composted or aerobically digested biosolids only)
* Percent total solids

If your laboratory results are on an “as is” or wet weight basis, you must convert them to a
dry weight basis. To convert from an “as-is” to a dry weight basis, divide your analysis by the
percent solids in the biosolids and multiply the result by 100.

Total Kjeldahl N includes over 95% of the total nitrogen in biosolids. In using the worksheet, we
will assume that total Kjeldahl N equals total N. '

Ammonium-N usually makes up over 95% of the total inorganic N in most biosolids. ‘Ammonium-
N includes both ammonia (NH,) and ammonium (NH,"). Depending on your laboratory, results
for ammonium-N may be expressed as either ammonia-N or ammonium-N.



R

Nitrate-N analyses also include small amounts of nitrite. Nitrite concentrations are negligible in
biosolids. There may be significant amounts of nitrate in aerobically-digested biosolids or in com-
posts. There is little nitrate in anaerobically-digested biosolids; therefore, nitrate analysis is not
needed for these materials.

" Determine biosolids organic N by subtracting ammonium-N from total Kjeldahl N (line 3.6 - line

3.7). Percent total solids analyses are used to calculate application rates. Biosolids applications are
calculated as the dry weight of solids applied per acre (e.g., dry tons per acre).

Step 4. Estimate Plant-Available N Per Dry Ton of Biosolids.

The estimate of plant-available N per dry ton of biosolids includes:
* Some of the ammonium-N

* All of the nitrate-N

+ Some of the organic N

Inorganic N Retained (Lines 4.5-4.7)

Ammonium-N (Lines 4.5-4.6)

Under some conditions, ammonium is readily transformed to ammonia and lost as a gas. This
gaseous ammonia loss reduces the amount of plant-available N supplied by biosolids. The follow-
ing section explains the factors used to estimate ammonia-N retained in plant-available form after

application.

Biosolids processing ,
Some types of biosolids processing cause most of the ammonia-N to be lost as ammonia gas or
converted to organic forms before application:

+ Drying beds
+ Alkaline stabilization at pH 12
* Composting

Application method

Ammonia loss occurs only with surface application. Injecting liquid biosolids eliminates ammonia
loss, since the injected liquid is not exposed to the air. Surface applications of liquid biosolids lose
less ammonia than do dewatered biosolids. For liquid biosolids, the ammonia is less concentrated
and is held as NH,* on negatively-charged soil surfaces after the liquid contacts the soil.

Ammontia loss is fastest just after application to the field. As ammonia is lost, the remaining

biosolids are acidified—that is, each molecule of NH, loss generates one molecule of H* (acidity).
Acidification gradually slows ammonia loss. Biosolids that remain on the soil surface will eventu-

~10 -



T,

ally reach a pH near 7, and further ammonia losses will be small. Losses of ammonia after six days
on the soil surface are very close to zero.

Days to soil incorporation
Tillage to cover biosolids can reduce ammonia loss by adsorption of ammonium-N onto soil
particles. |

Table 2 estimates the amount of ammonium-N retained after field application. To use this table,
you will need information on biosolids stabilization processes, method of application (surface or
injected), and the number of days to soil incorporation.

Table 2. Estimates of ammonium-N retained after biosolids application,

Surface-applied Injected
Days to Alkaline- Composted
incorporation Liquid Dewatered stabilized or Drying Bed
by tillage Biosolids Biosolids . Biosolids* Biosolids All Biosolids
Ammonium-N retained, percent of applied
0102 80 60 10 100 100
3to6 70 50 10 100 100

over 6t 60 40 10 100 100

*For alkaline-stabilized biosolids analyzed for ammonium-N before lime addition.
if biosolids will not be incorporated by tillage, use over 6 days to incorporation.

Nitrate-N (Line 4.3)

We assume 100% availability of biosolids nitrate-N.
Organic N Mineralized (Lines 4.8-4.9)

Biosolids organic N, which includes proteins, amino acids and other organic N compounds, is not
available to plants at the time of application. Plant-available N is released from organic N through
microbial activity in soil—called mineralization. Mineralization is more rapid in soils that are warm
and moist, and is slower in soils that are cold or dry. Biosolids organic N mineralization rates in soil
also depend on the treatment plant processes that produced the biosolids.

Use Table 3 to estimate biosolids mineralization rates based on processing. Use the middle of the

range presented, untess you have information specific to the site or biosolids that justifies using
higher or lower values within the range.

- 11 -



g

B e e T T O T AP - ooy

Table 3. First-year mineralization estimates for organic N in biosolids.

: First-year organic-N
Processing Moisture Content mineralization rate
percent of organic N

Anaerobic digestion liguid 20-40
Aerobic digestion liquid 30-45
Aerobic or anaerobic digestion and

storage in lagoon > 6 months liquid ' 15-3¢
Anaerobic digestion and dewatering . semi-solid 20-40
Drying bed solid 15-30 -
Heat-drying solid ' 20-40
Composting : solid - 0-20

Step 5. Calculate the Agronomic Biosolids Application Rate,

Perform this calculation using the results of the previous sections, as shown in lines 5.1 through 53.

Step 6. Convert Agronomic Biosolids Application Rate to “As 1s”
Basis,

Use the appropriate conversion factors (given in Table 6) to convert to gallons, acre-inches, or wet
tons per acre. :

Other considerations for calculations

* Small acreage sites without a reliable yield history. Some communities apply biosolids to
small acreages managed by “hobby farmers.” In many of these cases, there is no reliable yield
history for the site, and the goal of management is not to make the highest economic returns.
You can be sure of maintaining agronomic use of biosolids nitrogen on these sites by applying at
a rate substantially below that estimated for maximum yield,

* Equipment limitations atlow application rates. At some low-rainfall dryland cropping
locations east of the Cascades, the agronomic rate calculated with the worksheet will be lower
than can be spread with manure spreaders (usually about 3 dry tons per acre). At these loca-
tions, you may be able to apply the dewatered biosolids at the equipment limit, but check with
Yyour permitting agency for local requirements.

-12 -



R R e i g Tt T Y o P e p e

Unavailable soil nitrate (dryland cropping, east of Cascades). Not all of the nitrate-N
determined by testing dryland soils (line 1.6) is available to the crop because chemical extraction
of nitrate is more efficient than plant root extraction. This difference becomes significant when
soil nitrate concentrations are low (less than 10 mg nitrate N/kg soil) and sampling is done to
greater than two feet.

Recent research has shown that the amount of “unavailable nitrate-N” increases with soil clay
content. Use the following formula if you estimate “unavailable nitrate-N" based on soil clay
content. : ‘

Unavailable nitrate-N (mg/kg) = percent clay x 0.1

Denitrification and immobilization, Denitrification (the loss of nitrate as gaseous N, or
N,0) and immobilization (the loss of nitrate or ammonium by incorporation into organic
compounds) can occur following biosolids application. At agricultural sites these losses usually
are not included in biosolids loading rate calculations because university fertilizer guides ac-
count for average losses due to these processes. Check with your local permitting agency before
including denitrification or immobilization losses in the loading rate calculations.

Site Specific Inputs. Biosolids application rates can also be calculated using a more detailed N
budget method found in Washington State Department of Ecology publication, “Managing

- Nitrogen from Biosolids.” The N budget method allows for more site-specific inputs into the-

calculation. It will be most valuable when budget components are based on actual site monitor-
ing data. 1f you do not have detailed site nitrogen data, use the worksheet presented above.

Cumulative Loading of Trace Elements

Under EPA regulations (40 CFR Part 503.13), managers must maintain records on cumulative .
loading of trace elements only when bulk biosolids do not meet EPA Exceptional Quality Standards
for trace elements (Table 4).

When required, the steps in tracking trace metals are:

Obtain biosolids trace element analyses from the wastewater treatment plant database.
Compute pounds of element per dry ton of biosolids. Multiply mg/kg (dry weight basis) by 0.002.
Keep records of the amount of biosolids applied to the site each year (in dry tons per acre).

Compute poﬁnds of element applied per acre. Mulrtiply pounds of element per dry ton by dry
tons applied.

Compare cumulative pounds of element applied with the cumulative loading rate limit (Table 5).

- 13-



Table 4. Biosolids concentration limits for land application. Source: EPA 40 CER Part 503.

f—""""_.\ T P 1 e ey o T S o B oo e
E

Concentration Limit
Exceptional Quality

Standard Ceiling Limit

Element Symbol - (EPATable 3)* (EPA Table 1)
mg/kg mg/kg

Arsenic As 41 75
Cadmium d 39 85
Copper ) Cu - 1500 4300
Lead Pb 300 ' 840
Mercury Hg 7 : 57
Molybdenum Mo *x 75
Nickel Ni 420 420
Selenium Se 100 100
Zinc ‘ In 2800 7500

*EPA Table 3 and Tabie 1 refer to tables in EPA biosolids rule (40 CFR Part 503),
**Molybdenum Table 3 level is under review by the EPA,

N

Table 5. Cumulative loading rate timits for bulk biosolids that do not meet EPA-Table 3
criteria and are applied to agricultural fand. Source: EPA 40 CEFR Part 503.13.

Element Cumulative Limit (Ib/acre)
Arsenic 37

Cadmium 35

Copper 1340

Lead 268

Mercury 15

Molybdenum *

Nickel 375

Selenium _ 89

Zinc . 2500

*Molybdenum limit is under review by the EPA,

- 14-



| e R R e T R s

Table 6. Conversion Factors

1% = 10,000 mg/kg or ppm
= 201b/ton

1 mg/kg = 1 ppm

0001%

002 [b/ton
1 wet ton = 1 dry ton / (percent solids x 0.01)
1 dry ton = 1 wet ton x {percent solids x 0.01)
1 acre-inch = 27,000 gallons

~15 -



The following equations summarize the calculations in the worksheet, You can use
them in place of the worksheet. These equations do the same calculation as the
worksheet, so you do not have to use both. These equations will give results in dry
tons of biosolids per acre. You will still need an additional calculation (Step 6 in the
worksheet) to convert to an “as is” basis. |

Equations for Calculating Application Rates

BﬂPP - (Nneed - Nother)/Bp;m []]

B, = [(TN ~ AN) * M/100 + AN *R/100+ NN *C  [2]

Nother - (O'ZZSNW * W) * 2’(Nppi *2.8 * D1) * Ngm M Nbs * Nman * Nsmrt [3]

Where:

B, is the biosolids application rate in dry tons/acre
N.... is the plant-available N needed to produce the crop yield _goal.in Ib/acre
N, is the plant-available N provided by other sources in Ib/acre

B, is plant-available N in the biosolids in Ib/dry ton

TN is biosolids total N in mg/kg or percent

AN is biosolids ammonium N in mg/kg or percent

NN is biosolids nitrate N in mg/kg or percent

M is the biosolids organic N mineralization rate in percém: (Table 3)

R is the proportion of ammonium N retained in available form in percent (Table 2)

Cis the conversion to Ib/dry ton for biosolids N. For analyses in mg/kg, C = 0.002; for analyses
in percent, C = 20.

16 -



AL ot T 5 s S S SO

D T e S L R T S R

N,, is the nitrogen content of irrigation water in mg/kg

W is the irrigation water applied in inches

N,; is preplant nitrogen in layer i in rﬁg/kg. (Layers must be sampled in 12-inch increments)
D. is soil bulk denéity in layer i in g/cm3 |

N, is nitrogen from the plowdown of a gréen manure or cover crop in lb/acre

N, is nitrogen released from previous biosolids applicaﬁons in Ib/acre (Table 1)

N__ is nitrogen released from previous manure applications.in Ib/acre

start

N, .. is nitrogen supplied by starter fertilizer in Ib/acre

17 -




P

Pacific Northwest Cooperative Extension Publications are jointly produced by the three Pacific Northwest states—
Washington, Oregon, and Idaho. Similar crops, climate, and topography create a natural geographic unit that crosses
state lines. Since 1949, the PNW program has published more than 450 titles. Joint writing, editing, and production
have prevented duplication of effort, broadened the availability of faculty speciatists, and substantially reduced costs for
the participating states.

Pacific Northwest Extension Publications contain marerial written and produced for public distribution. You may
reprint written material, provided you do not use it to endorse a commercial product. Please reference by title and
credit Pacific Northwest Extension Publications. To reproduce material used with permission in this publication, please
contact the original source.

The three participating Extension Services offer educational programs, activities, and materials—without regard to race,
color, national origin, sex, age, or disability—as required by the Title Vi of the Civil Rights Act of 1964, Title IX of the
Educational Amendments of 1972, and Section 504 of the Rehabilitation Act of 1973. Washington State University
Cooperative Extension, the University of daho Cooperative Extension System, and the Oregon State University Exten-
sion Service are Equal Opportunity Emplovers,

Issued by Washington State University Cooperative Extension, Oregon State University Extension Service, University of
Idaho Cooperative Extension System, and the U.S. Department of Agriculture in furtherance of the Acts of May 8 and
June 30, 1914. Cooperative Extension programs and policies comply with federal and state laws and regulations on
nondiscrimination regarding race, color, gender, national origin, religion, age, disability, and sexual orientation. Trade
names have been used to simplify information; no endorsement is intended. Published April 1999. $1.00 '




APPENDIX B

VECTOR ATTRACTION REDUCTION STATISTICS

2012 EPA Annual Biosolids Report 37 Biosolids Land Reclamation Program



' e

VECTOR ATTRACTION REDUCTION STATISTICS

A sﬁzmnary of the total amount of biosolids land applied from each wastewater treatment plant
(WWTP) and the typical vector attraction reduction method used for those biosolids is provided
in Tables 1 and 2 below.

Table 1

Flat Top/Bessie Mines Land Reclamation Site
Summary of 2012 Vector Attraction Reduction (VAR) Methods

' Amount of .
Cababa River 133 Option 10: Incorpeaton ofBioslds
Five Mile Creek 1,522 Opf;il;); ltl?e Isn(;:i(;r[%(g; .t;(;r(lb{;a]%i)(zisﬁlids
Lets | as | et thi
Tl o e o st
oG | s | Ol e o
Valley Creek 2,336 *Qption 6: A([lg(i)t;f);13(£)?61§(]alme Material
Village Creek 2,108 *Option 6: A([igg:;o;};()lf)' )EAé;c]aline Material
pes ek R
v 2| O B
Biosolids Applied | 8320 rytons 50.% = Opion 6 Lime Addiion
at Flat Top: ’

* The biosolids from the Valley Creek and Village Creek WWTPs are typically incorporated into
the soil after application to the land as well.

2012 EPA Annual Biosolids Report . 38 Biosolids Land Reclamation Program



Table 2

Beltona Land Reclamation Site
Summary of 2012 Vector Attraction Reduction (VAR) Methods

Amount of .
Jefferson County Lo . Vector Attraction
WWTP Biosolids Land Applied Reduction Method
(dry tons)
~ _ _ Option 6: Addition of Alkaline Material
Valley Creek 1,860 [503.33(b)(6)]
. Option 6: Addition of Alkaline Material
Ylllage Creek 1,160 [503.33(b)(6)]
Total Amount of
Biosolids Applied 3,020 dry tons 100% = Option 6, Lime Addition
at Beltona: :

2012 EPA Annual Biosolids Report 39 Biosolids Land Reclamation Program



APPENDIX C

SITE MAPS

2012 EPA Annual Biosolids Report 40 Biosolids Land Reclamation Program



I 3ANOId

WYHD0Ud NOILYWY193d ONY Sar0sols 5

VWVEVIY ‘ALNNOD NOSNZJa3r - ] -ow ‘suviwossv
ININLHYJIA STOIAYIS TYLNIWNOUIAND [ FOWES NRENON

dlMM
HIAR VEVHYD

dlMM
HIAFHD ATMENL

(Qon oL >)
dIMMW HOIMNYM

31IS NOLLYOIlddY ONV1 @
dLMM ALNNOD NOSHIHHAr X%

aN3O3aT

(OW 0L >) dIMM
MIATHO SIANH

311S NOILVINV1O3N
ANV 401 1v14d

31IS NOILYWVY1D3Y
ANV YNO1134d




m NSl _ o S8l0Y €61 =€ 10|d
ﬁmﬂ“wﬁﬁ“ﬂ%ﬂ“ﬁ” 5 S2I0Y ¥ = G 101d SaIdY L)1 =2 10|d :
GNV1 SAIOSOIE dOL Ly |0 sasea SOI0Y 68Z =¥ 30Id  S8IOV 896 = | J0Id sary yoofosd [ |
. €% PUR 22 ‘71 'Th T8 V1 508 AGH SOV sealy 10|d aN3oT

0Z PUB 51 ‘g1 *Z} 'L *098 "M ‘S8 L1 :uf pejesct




SRR

s R

LEGEND
D Project Area

Located in: T14S, R3W
Sections 21, 22, 27, 28 and 33

ENGINEERING SERVICE
ABSOCIATES, INC.

BELTONA BIOSOLIDS LAND
RECLAMATION FACILITY
JEFFERSON COUNTY, ALABAMA

FIGURE 3




Jefferson County Environmental Services Department
: 716 Richard Arrington, Jr. Blvd. N., Suite A300
| R Birmingham, Alabama 35203
Phone (205) 325-5801

www.jeffcointouch.com





